BE-1204B-BC-PC/SA 2TV
BE-1204C-BC-PC/SA
BE-1206B-BC-PC/SA

BROTHER
EMBROIDERY
SYSTEMS

12 8t 4 BERIKERE (XY IVFIESAT 1 RE RO 54F)

12 §t 4 BERIERIE<DA R 7> (XY aAVHEHYA T 1 R4 R7Q>547F)
12 &t 6 BERIEEEE (XVaAVHIHS AT | R4 R7a 54 7)

12 NEEDLE 4 HEAD EMBROIDERY MACHINE (PC TYPE / SA TYPE)

12 NEEDLE 4 HEAD EMBROIDERY MACHINE<WIDE AREA>(PC TYPE / SA TYPE)
12 NEEDLE 6 HEAD EMBROIDERY MACHINE (PC TYPE / SA TYPE)

brother.

BRETOEBERIT Parts Navigation TIEBW=E13E T, http://partsbook.brother.co.jp/jpn/
The latest parts information, refer to the Parts Navigation.  http://partsbook.brother.co.jp/eng/



=Ty ZHAICERLT

1. CORF., 200452ADT—REODVWTHERSh LD TY,

2. BRAIEFPECGLISHRIAERENIEENHYET .

At. T {RBA{R (BE-1204B, 1204C) -----e-- 1 N1.
A2, I{*E%(BE—1ZOGB) .................. 3
B. Eﬁﬁwﬁﬁﬁ: .............................. 5 N2.
Ct1. L#RA{% (BE-1204B, 1204C) --+---- 9
C2. Liﬂ!ﬁﬁfffz(BE%ZOﬁB) .................. 13 P1.
D1. $tEEEA{R (BE-1204B, 1204C)---++--+- 17 P2
D2. ﬁ‘l‘ﬁFﬂﬁ:(BE%ZOGB) ................... 21 P3.
E. §+*§@]§#§gﬂ5@{;§ ....................... 25 P4.
F1. Wi’.@% .................................... 27 P5.
F2. #iggﬁ‘t .................................... 29 P6.
F3. Wi@%(BE—1204C) .................... 31 Qi.
F4. Wigg{;f; .................................... 33 Q2.
F5. #igﬁ{;ﬁ .................................... 37 Q3.
F6. Wi@ﬁ‘: .................................... 39 R1.
F7. Wf{_ﬁﬁﬁi .................................... 41
F8. ﬁ]i@{;’f‘: .................................... 45 R2.
F9. Wi@{?ﬁ .................................... 49
F10. Wim{'{. .................................... 51 R3.
Gl. ERENEIEYRAR «-oocvmeremreremrerenaenas 53
G2. EXEDAEYRA{R (BE-1204B)-----o -+ 57 R4
G3. EREAIEYBI{R (BE-1204C) +-+ee+-- 61
G4. ERED{EIXYBAHR (BE-1206B) -----+--- 65 S.
H. "Fﬁmgg{,% .................................. 69 Z1
Ji.  RUTYBIR (BE-1204B, 1204C) --:-+- 71 22
J2. %UJUEQ%(BE—'IZOGB) ................. 75 Opt.
Ki. #¥LULBSER (BE1204B, 1204C)--+--+- 79  Op2.
K2, HILUNBE{FR (BE1206B) reerererreernnes 81 Op3.
L. ERELBIR(BE-1204B) -«-eeeneeeers 83  Op4.
L2. LERBELBIFR(BE-1204C) -erreeemerves 85  Op5.
L3. ERBLEIRBE-1206B) -----o-veeeee- 87  Opé.
M1. ERFER (BE-1204B, 1204C) ------ 89  Op7.
M2. SRERFBILR (BE-1206B) «--wrrvveeeeees 91 Wal.
Wa2.

arvka—ILARy O A E

(USA, _)t;]gﬁﬁ) ....................... 93
arhba— LRy Y ZBER

(A—0v/N, BARR) v 97
%%%@%(po{iﬁ) ................ 101
%%ﬁ@%(SA{iﬁ) ................. 103
BRMAER (SALHR. MieH)--- 105
%%Eﬁ@f;fz(BE—1204B) ............. 107
BHEMBIR (BE-1204C) -+ -+--ee-- 111
%%&,E&]ﬁé(BE—mOGB) ............. 115
E]j]é@%(BE“-IZO‘lB) ............... 119
@]bﬁ@{%(BE_'lZO‘;C) .............. 123
@]bé%{%(BE_1206B) ............... 127
TEF#4EE (BE-1204B, 1204C)

(F T a8 ; 360X85mm) -+ 131
18-F# % & (BE-1206B)

(AT aERa ; 360X85mm) -« 135
BF % E (BE-1204B, 1204C )
(AT a 888 ; 180X70mm) -« 139
i§-FHe4iE (BE-1206B)

(FTavBR& ; 180X70mm) -+ 143
REBBHR G T amBa) e 147
{;j—]ﬁ%%{% ............................ 149
ARERBEFR -orerrererrminrn 153
ﬁ“ﬁﬁb(;}—j’:jar/%ﬁ%) ............. 155
RIGER (AT BBER) -oeeeeeeeee 156
ﬁ"ﬁﬂ(j—j’:/a_\/gu%) ............. 157
R T av 8@ e 158
ﬁ“ﬁﬂg(;}—jtjayﬁgnﬂn) ............. 159
RIFER (AT aBqBER) eveeeeeee 160
ﬁ“ﬁﬂg(j—j’»}a_\/gﬂ%) ............. 161
BELSNRYL weererenrernmmmnneni, 162



Notes for using this parts book

1 This book was prepared based on information available in February 2004.

2 Parts are subject to changes in design without prior notice.

A1

A2.

C1.

C2.
D1.

D2.

F1.
F2.
F3.
F4.
F5.
F6.
F7.
F8.
F9.
F10.
G1.
G2.
G3.
G4.

J1.

J2.

K1.

K2.
L1.
L2.
L3.
M1.
M2.
N1.

CONTENTS

. Machine body (BE-1204B, 1204C).......... 1 N2. Control box mechanism
Machine body (BE-1206B)...................... 3 (For Europe & Japan)..................... 97

. Driving shaft mechanism .................... 5 P1. Power supply equipment mechanism
Upper shaft mechanism (PC Contorol Type) ......coeevveneeneen... 101
(BE-1204B, 1204C) .....ccviviiienaen. 9 P2. Power supply equipment mechanism
Upper shaft mechanism (BE-1206B) ..... 13 (Stand Alone Type).......oceeveeeennnn... 103
Needle bar mechanism P3. Power supply equipment mechanism
(BE-1204B, 1204C) ......oovveieene. 17 (Stand Alone Type, Supply parts)...... 105
Needle bar mechanism (BE-1206B)...... 21 P4. Power supply equipment mechanism

. Needle bar flip-up mechanism.............. 25 (BE-1204B).....cevieieeieiiieeen 107
Presser foot mechanism..................... 27 P5. Power supply equipment mechanism
Presser foot mechanism..................... 29 (BE-1204C).....cevieiiiieieeen 111
Presser foot mechanism(BE-1204C)..... 31 P6. Power supply equipment mechanism
Presser foot mechanism..................... 33 (BE-1206B)......ccveeniieeeecnl, 115
Presser foot mechanism..................... 37 Q1. Power table(BE-1204B) .................. 119
Presser foot mechanism..................... 39 Q2. Power table(BE-1204C)................... 123
Presser foot mechanism..................... 41 Q3. Power table(BE-1206B)................... 127
Presser foot mechanism..................... 45 R1. Cap frame device (BE-1204B, 1204C)
Presser foot mechanism..................... 49 (Option parts ; 360X85mm).................. 131
Presser foot mechanism..................... 51 R2. Cap frame device (BE-1206B)
Feed guide mechanism...................... 53 (Option parts ; 360X85mm)................... 135
Feed guide mechanism (BE-1204B) ...... 57 R3. Cap frame device (BE-1204B, 1204C)
Feed guide mechanism (BE-1204C) ..... 61 (Option parts ; 180X70mMm) .................. 139
Feed guide mechanism (BE-1206B) ...... 65 R4. Cap frame device (BE-1206B)

. Lower shaft mechanism...................... 69 (Option parts ; 180X70mm).................. 143
Thread trimmer mechanism S. Bobbin winder mecanism
(BE-1204B, 1204C).......ceveevvenrennennn 71 (Option parts).......c..ccooeevvieeennennnn. 147
Thread trimmer mechanism Z1. ACCESSOMNES .....ucoeneeiieiieeieeaeeannn.. 149
(BE-1206B)........cvneeniiiieiiiieieien 75 Z2. ACCESSOMNES ......coeveeeeieeiciaiaiane, 153
Thread wiper mechanism Op1. Embroidery frame(Option parts)........ 155
(BE1204B, 1204C) ... 79 Op2. Embroidery frame(Option parts)........ 156
Thread wiper mechanism(BE-1206B)....... 81 Op3. Embroidery frame(Option parts)........ 157
Upper threading mechanism(BE-1204B)... 83 Op4. Embroidery frame(Option parts)........ 158
Upper threading mechanism(BE-1204C)... 85 Op5. Embroidery frame(Option parts)........ 159
Upper threading mechanism(BE-1206B)... 87 Op6. Embroidery frame(Option parts)........ 160
Thread tension (BE-1204B, 1204C)....... 89 Op7. Embroidery frame(Option parts)........ 161
Thread tension(BE-1206B) ................ 91 Wa1. Warninglabels .............cccoooeeeeveenennnn, 162
Control box mechanism Wa2. Warning labels .........ccccecoeveevecureennnnene, 163
(ForUSA &general)......................... 93 INdeX oo, 164



A1 . E4B8{% (BE-1204B, 1204C) / Machine body (BE-1204B, 1204C)

29

BE-1204B-050



A1 . E4KBE{% (BE-1204B, 1204C) / Machine body (BE-1204B, 1204C)

REF.NO CODE QTY B AL NAME OF PARTS RM
1 558327001 4|1A9h )3 HED ASSY
1-1 047401242 412707 EvaX12 PIN, SPRING ROLL 4X12
1-2 047401242 41275 v4aX12 PIN, SPRING ROLL 4X12
1-3 558517000 4173£E4X4(15) WICK, 4X4 L=15
2 542445001 12|7 TR WM 938X25 BOLT, SOCKET (S/P WASHER)M8X25
3 558312001 4|~V I ANV -F HEAD SIDE COVER, F
4 018400836 8|7 Tk Nr4X8 BOLT, SOCKET M4X8
5 558313001 41~ FNN-R HEAD SIDE COVER, R
6 018400636 8|7 ILM4X6 BOLT, SOCKET M4X6
7 558315001 41AYN YA AVAN-R HEAD FRONT COVER, R
8 002400514 8|+FA14X5 SCREW, PAN M4X5
9 558314001 4|AYN YA AVAIN-L HEAD FRONT COVER, L
10 002400514 4|+FA"34X5 SCREW, PAN M4X5
11 061400616 414734X6 SCREW, FLAT M4X6
12 558316001 4[F193441A OIL SUPPORT, A
13 558328001 4[F191kEHHI OIL WICK PRESSER
14 002400514 8|+FA34X5 SCREW, PAN M4X5
15 558317001 4[%1921441B OIL SUPPORT, B
16 062500602 8|FA"15X6 SCREW, PAN M5X6
17 558318000 4|/3EE6X6(200) WICK, 6X6 L=200
18 026050136 8|EFH h #IN'45 WASHER, PLAIN S5
19 $58320000 | 12|E7%3EE(150) FLAT WICK, L=150
20 558321000 41%19171)Lb OIL FELT
21 558322000 4193E%(60) WICK, 60
22 558323000 412971 H3.3L LINK FELT, 3.3L
23 S§58324000 | 16|YJ»97TI3.3M LINKFELT, 3.3M
24 $58325000 41EMVEIIINE BASE NEEDLE BAR FELT
26 140647101 411-FA¥1 CORD HOLDER
27 002400514 4|+FA24X5 SCREW, PAN M4X5
28 S$58507000 4|AIN VTR IXY BED FRAME SIDE PACKING
29 S58057001 4]AIN BED
30 558058001 41937 1 F3IVF LOWER SHAFT BUSH, F
31 558059001 445 9 50R LOWER SHAFT BUSH, R
32 012060636 4|71E76X6 SET SCREW, SOCKET (FT) M6X6
33 525328001 8|7TiLk FELT
34 558060001 41N IR IV-A BED COVER, A
35 062400616 16[FA"IM4X6 SCREW, PAN M4X6
36 558061001 4|AhN-B BED COVER, B
37 $25310101 16|97%v°4 SCREW, FLAT M4
39 558062001 12|374K Wb FIXED BOLT
40 021080106 | 36{}Yh1¥218 NUT, 1 M8
M 021080306 12(17+3Y28 NUT, 3 M8
42 025080236 12|e7% h +F2198 WASHER, PLAINM 8
43 028080246 12|W+h42-8 WASHER, SPRING 2-8
44 S$58063001 24|%h' 48 WASHER, M8
45 076003809 41533%°9%’600322 BALL BEARING, 600327
46 558471001 4% 99h7-15 BEARING COLLAR, 15
47 $23651001 8|7+E76 X614 SET SCREW, SOCKET (FT) M6X6
48 048350242 4|FA77+37C35 RETAINING RING, INTERNAL C35
49 $47229100 4|hThiv-43 ROTARY HOOK COVER ASSY
49-1 $44518100 41hvhi- ROTARY HOOK COVER
49-2 SA0171000 41h3hN-71Ib FELT
50 S$544519001 4|1hn 41 COVER SUPPORT
51 U08671003 8|+~ tLA3X5DB SCREW, PAN (S/P WASHER) M3X5
52 $32488001 AN~ I % COVER HOLDER SPRING
53 060400816 4|11 4X8 SCREW, BIND M4X8
56 S$58477001 Alhuy17 SPACER, 17
57 104450101 4|7 ht8 RUBBER CAP, 8
58 SA3167001 8|3-F1H1 CORD HOLDER
59 140423000 4|t Z0F1-7 OIL TUBE
60 SA4144001 4193E%(400) WICK, 400
61 018500836 8|7F# LI5X8 BOLT, SOCKET M5X8

BE-1204B-050




A2 . £{&E8% (BE-1206B) / Machine body (BE-1206B)

BE-1206B-050



A2 . E{KES{% (BE-1206B) / Machine body (BE-1206B)

REF.NO CODE QTY b AL NAME OF PARTS RM
1 558327001 B{AYMI3 HED ASSY
1-1 047401242 6|AT U EV4AXT2 PIN, SPRING ROLL 4X12
1-2 047401242 6|A7Ys e v4aX12 PIN, SPRING ROLL 4X12
1-3 558517000 6]73kE4X4(15) WICK, 4X4 L=15
2 542445001 18| 7 H# LM )38X25 BOLT, SOCKET (S/P WASHER)M8X25
3 558312001 8| YNV IAIBN-F HEAD SIDE COVER, F
4 018400836 12{7 i L r4X8 BOLT, SOCKET M4X8
5 558313001 B|AYN YA AN -R HEAD SIDE COVER, R
6 018400636 12|77+ WH4X6 BOLT, SOCKET M4X6
7 S$58315001 6|AYNYAVAAN-R HEAD FRONT COVER, R
8 002400514 12[+FA"34X5 SCREW, PAN M4X5
9 558314001 B(AYNYATIVIN-L HEAD FRONT COVER, L
10 002400514 6|+1A"14X5 SCREW, PAN M4X5
11 061400616 6]%734X6 SCREW, FLAT M4X6
12 558316001 6{¥1714YIA OIL SUPPORT, A
13 558328001 6l¥191bEAYL OIL WICK PRESSER
14 002400514 12|+FA734X5 SCREW, PAN M4X5
15 $58317001 6|¥1714¥1IB OlL SUPPORT, B
16 062500602 12|FA"15X6 SCREW, PAN M5X6
17 558318000 6]/3EE6X6(200) WICK, 6X6 L=200
18 026050136 12|E7% " 230745 WASHER, PLAIN S §
19 $58320000 18|E742EE(150) FLAT WICK, L=150
20 $58321000 6|%12171Ib OIL FELT
21 $58322000 6|/2E(60) WICK, 60
22 558323000 61,971 LR3.3L LINKFELT, 3.3L
23 §58324000 { 24|42 971ikF3.3M LINKFELT, 3.3M
24 $58325000 6| ErVRTIITH BASE NEEDLE BAR FELT
26 140647101 6j2-MAHI CORD HOLDER
27 002400514 6]+FA24X5 SCREW, PAN M4X5
28 $568507000 BIAYNJII N IRy BED FRAME SIDE PACKING
29 $58057001 BjA UM BED
30 558058001 BV3Y T F5IF LOWER SHAFT BUSH, F
31 558059001 B|V3V 1A50R LOWER SHAFT BUSH, R
32 012060636 6|7Ft76X6 SET SCREW, SOCKET (FT) M6X6
33 $25328001 12|70k FELT
34 $58060001 B[~ YAV -A BED COVER, A
35 062400616 | 24[+AIM4X6 SCREW, PAN M4X6
36 558061001 6|AYMAN-B BED COVER, B
37 $25310101 241945274 SCREW, FLAT M4
39 S$58062001 18[a74H L FIXED BOLT
40 021080106 54|1JM 18 NUT, 1 M8
4 021080306 18(+v#3,18 NUT, 3 M8
42 025080236 18|79 h £71798 WASHER, PLAINM 8
43 028080246 18|+ h'%2-8 WASHER, SPRING 2-8
44 $58063001 36|%h 48 WASHER, M8
45 076003809 6{5%Y77760032Z BALL BEARING, 600322
46 S58471001 6|¥ 7rh7-15 BEARING COLLAR, 15
47 523651001 12|7FE76X61K 2 SET SCREW, SOCKET (FT) M6X6
48 048350242 6|F477+37C35 RETAINING RING, INTERNAL C35
49 $47229100 6|hvhn -4z ROTARY HOOK COVER ASSY
49-1 544518100 6|hvhn - ROTARY HOOK COVER
49-2 SA0171000 6|hThN-7LILb FELT
50 544519001 Bjhn-HH1L COVER SUPPORT
51 U08671003 | 12[+-FAtAR3X5DB SCREW, PAN (S/P WASHER) M3X5
52 $32488001 Blhn-FHIN % COVER HOLDER SPRING
53 060400816 6|1k 4x8 SCREW, BIND M4X8
56 S$58477001 6|hu917 SPACER, 17
57 104450101 6|1 A8 RUBBER CAP, 8
58 SA3167001 12|3-M441 CORD HOLDER
59 140423000 6|t ZNF1-7 OIL TUBE
60 SA4144001 6|/2E(400) WICK, 400
61 018500836 12|7F# ILF5X8 BOLT, SOCKET M5X8

BE-1206B-050




B . EEZh#hBA{R / Driving shaft mechanism

BE-1204B-103



B . BREhEhRY{% / Driving shaft mechanism

REF.NO CODE [QTY EAS NAME OF PARTS RM

1 $58101001 2|98 97 -=-h3 DRIVING PULLEY ASSY

3 $58104001 2|7 A%y PULLEY SCREW

4 S23651001 2|7 TET6X67HY A SET SCREW, SOCKET (FT) M6X6

5 $58105001 1|7°-Y-45-2 PULLEY CASE

7 SA2924001 1INV 9% DRIVING SHAFT SUPPORT

8 S58106001 12 99rh7- BEARING COLLAR

9 $58155001 1799 h7- SHAFT SUPPORT COLLAR

10 S58157001 1 995h7-7"-Y SHAFT SUPPORT COLLAR PULLEY

11 $23651001 6|7+E76X6HY A SET SCREW, SOCKET (FT) M6X6

12 076204800 4|4v 94620422 BALL BEARING, 620427

13 048470242 4|97+ CaT RETAINING RING, INTERNAL C47

16 S42445001 4|7 WM H28X25 BOLT, SOCKET (S/P WASHER)M8X25

17 S58107001 1[ARUNY SCALE PLATE

18 S$58110000 AYIRNY SLIT PLATE

19 052400806 41+~ INREF4X8 SCREW, PAN (S/P WASHER) M4X8

20 $58108001 URA LY ARROW PLATE

21 062400816 8|FA"24x8 SCREW, PAN M4X8

22 028040246 8|V h%2-4 WASHER, SPRING 2-4

23 025040335 8|EFH N #4114 WASHER, PLAIN L 4

24 $58109001 1RV Ut 14 SLIT SENSOR PLATE

25 S$58159001 199 9809~ -214 UPPER SHAFT SENSOR BASE PLATE

26 $58160001 AbUVLE VL IIVLEE T U-SHAFT SENSOR SETTING PLATE

28 S42591001 KLV ETIWIH SENSOR PCB ASSY

29 0A4300605 6|+~ 433X6DA SCREW, PAN (S/P WASHER) M3X6

30 052400806 21FA N REF74X8 SCREW, PAN (S/P WASHER) M4X8

32 S$58111001 1Fo2aA07-)kNg TENSION PULLEY HOLDER

33 S42446001 2|7HF LM 926X14 BOLT, SOCKET (S/P WASHER)M6X 14

34 S58112001 173008 TENSION SHAFT

35 012400636 2]|7+t54%6 SET SCREW, SOCKET (FT) M4X6

37 S$58144001 eV EIVH TENSION PULLEY ASSY

39 S08479001 YL IR Wb BOLT, M6X50

41 S$58114101 1HE-47-Y53 MOTOR PULLEY ASSY

42 $58117001 1E-47-) n7- MOTOR PULLEY CLAMP COLLAR

43 018501236 1|7FHK WI5X12 BOLT, SOCKET M5X12

44 J03647001 1|CIMT-443043 CIM MOTOR ASSY, 430

45 S47269001 4|7FR VMH36X20 BOLT, SOCKET (S/P WASHER)M6X20

46 S$58158001 b zi%a MOTOR HOLDER

47 $58524001 4199%3uh3- CUSHION COLLAR

48 152864000 L USVEV] CUSHION

49 025800332 ALY D 2481714 WASHER, PLAIN L 7.14

50 S47270001 417K WA 536X30 BOLT, SOCKET (S/P WASHER)M6X30

51 S58557001 1|1E-4hn"-43 MOTOR COVER ASSY

51-1 S58118001 1|®-4-hn'- MOTOR COVER

51-2 S38351001 113940380 LABEL, HIGH TEMP.

52 052400806 4{FA INREF4X8 SCREW, PAN (S/P WASHER) M4X8

53 $58119001 199~ Lk DRIVING BELT
<BE-1204BF > <For”BE-1204B" >

54 $58148001 1|Loryy o9L CONNECTING SHAFT UPPER

55 S$58121001 1oy 994 CONNECTING SHAFT LOWER

56 S58149001 1989 904 DRIVING SHAFT LOWER
<BE-1204CH > <For”"BE-1204C" >

54 S58568001 1|{Loryy 1 CONNECTING SHAFT UPPER

55 $58121001 1oy hv4 CONNECTING SHAFT LOWER

56 S58569001 19890 904 DRIVING SHAFT LOWER
<BE-1206Bf8 > <For”BE-1206B" >

54 $58120001 Loy 91 CONNECTING SHAFT UPPER

55 $58121001 1oy g4 CONNECTING SHAFT LOWER

56 S$58122001 1989904 DRIVING LOWER

BE-1204B-103




B . BXEh#kBI{R / Driving shaft mechanism

83 ‘N
78 s I ? D7t
79 P L S 72 73 90
&—99 27 N
=—100 71 EN
o—100 80

N
78
®—99 79 N

BE-1204B-103



B . BXEh&EHRE{% / Driving shaft mechanism

REF.NO CODE 'Y B AL NAME OF PARTS RM
57 018501636 2|7+ WE5X16 BOLT, SOCKET M5X16
58 021500216 2{2%3}9Ik5 NUT, 2 M5
61 $58123001 HTAN LT =YY IDLE PULLEY SHAFT
62 048150142 2{F9Y7939C15 RETAINING RING, EXTERNAL C15
63 558144001 TU9Av7 Y93 TENSION PULLEY ASSY
65 025080236 1T H $F2198 WASHER, PLAIN M 8
66 028080246 1N 24D %2-8 WASHER, SPRING 2-8
67 021080106 kplaVat NUT, 1 M8
71 558478101 UF TR VIAYZ GEAR BOX ASSY
71-1 152700000 AT IVIA SLIDE BUSH, A
72 558064001 112Ibh7-15 SET SCREW COLLAR, 15
73 $23651001 2|7TE6X61Y 2 SET SCREW, SOCKET (FT) M6X6
74 532521001 ZAVS Y i WASHER, THRUST
75 532424000 AVSYS sk g THRUST ROLLER BEARING
76 S$58465101 2[9M 9% TA DRIVING GEAR, A
7 $23651001 4|7TE76X61HY 2 SET SCREW, SOCKET (FT) M6X6
78 558471001 3 99h7-15 BEARING COLLAR, 15
79 523651001 6|7 FEF6X6H 2 SET SCREW, SOCKET (FT) MGX6
80 $58477001 3|17 SPACER, 17
81 $58472001 1|1h7-15 COLLAR, 15
82 076003809 3|47 977600322 BALL BEARING, 600322
83 048350242 4{F497+39C35 RETAINING RING, INTERNAL C35
84 $58479101 1 FPANVETAYR IDLE GEAR ASSY, A
85 532521001 2|27AMH % WASHER, THRUST
86 558064001 1|tVbh7-15 SET SCREW COLLAR, 15
87 $23651001 2|7TEF6X61Y 4 SET SCREW, SOCKET (FT) M&X6
88 S58467101 UPAFLETY) IDOLE GEAR SHAFT
89 $23651001 2|7TE76X61Y 2 SET SCREW, SOCKET (FT) M6X6
90 $58468001 U VARSIV DRIVING GEAR SHAFT, U
91 558469001 Vv EN S DRIVING GEAR SHAFT, L
92 558475000 2[hy7)915-15 COUPLING, 15-15
93 $58470001 UFTHEIIADN-S GEAR BOXCOVER, S
94 060400416 2|W{UNM4X4 SCREW, BIND M4Xx4
95 104450101 ARWN 23 RUBBER CAP, 8
96 S$58776001 3|7+ L+8X50 BOLT, SOCKET M8X50
97 025080236 3|e7 728 WASHER, PLAIN M 8
98 028080246 3|V h 42-8 WASHER, SPRING 2-8
99 021080106 6|FYr28 NUT, 1 M8
100 $58063001 6|4%h48 WASHER, M8

BE-1204B-103




C1. L#B8% (BE-1204B, 1204C) / Upper shaft mechanism (BE-1204B, 1204C)

— 37

N
I%\
30 0\ } ]
31 \ \ L2397 1396, 38
\/‘ E—58 L\
44 —@_ iﬁ—"___W

—_—— e e —_———— e — —

BE-1204B-109




C1 . L#hB5{% (BE-1204B, 1204C) / Upper shaft mechanism (BE-1204B, 1204C)

REF.NO CODE QTY A NAME OF PARTS RM
1 558329001 4NEIIN I A NEEDLE BAR DRIVING CAM
2 558331101 4[NTYIT -3 BEARING CASE ASSY
3 555487001 12|7FF Wb 925X16 BOLT, SOCKET (S/P WASHER)M5X16
4 S58330001 4|NJEIhLY A7 NEEDLE BAR CAM COLLAR
5 018501636 4{7FH LF5X16 BOLT, SOCKET M5X16
6 S58333001 A W wliv] CONNECTING ROD
7 012500536 4|7FE75X5 SET SCREW, SOCKET (FT) M5X5
8 $42540000 41=-F AT NEEDLE BEARING
9 558380001 4| TUEVALAN Y THREAD TAKE-UP CAM SPACER
10 062400816 12[1A734X8 SCREW, PAN M4X8
1 558334100 4{FuE I IhA THREAD TAKE-UP DRIVING CAM
12 018400836 8[7 1 IE4x8 BOLT, SOCKET M4X8
13 025040136 S| p W ESZEDL WASHER, PLAIN S 4
14 5$58335000 A412/AYThh CLOTH PRESSER CAM
15 018401636 8|7 & NraX16 BOLT, SOCKET M4X16
16 025040136 ]| SR ESE DL WASHER, PLAIN S 4
17 558336001 4|24 Thbh7- CLOTH PRESSER CAM COLLAR
18 018401636 4|7+ MrX16 BOLT, SOCKET M4X16
19 S$58347001 4198 L= DRIVING LEVER SHAFT
20 $23651001 4|7 FE76X6iK 4 SET SCREW, SOCKET (FT) M6X6
21 S$58348001 4|tybh- SET SCREW COLLAR
22 523651001 8|7+E76X61HY 4 SET SCREW, SOCKET (FT) M6X6
23 558342001 4|NJRDINHLN -2 NEEDLE BAR DRIVING LEVER ASSY
24 012400436 4|7TE74X4 SET SCREW, SOCKET (FT) M4X4
25 558341001 49k Luhy DRIVING CONNECTOR
26 558340101 4|NO.2t™y NO.2PIN
27 558349001 4|2~ SPACER
28. S$58337001 4(FHTIF L2 WORK CLAMP DRIVING LEVER ASSY
29 S32674101 4(108 ROLLER, 8
30 012400436 4|71E74X4 SET SCREW, SOCKET (FT) M4X4
31 558341001 AUV DRIVING CONNECTOR
32 S558340101 4|NO.2t™Y NO.2 PIN
33 558346101 4|NO.1E"Y NO.1PIN
34 558352001 8|Lurynyh A~ CONNECTING ROD SPACER
35 021060106 4(1vaF19Ih6 NUT, 1 M6
36 028060246 4[N %2-6 WASHER, SPRING 2-6
37 S$58351001 4|EMYFD BASE NEEDLE BAR
38 012500536 4|7FE75X5 SET SCREW, SOCKET (FT) M5X5
39 $58372001 4{NJE DY AT T Y NEEDLE BAR LIFTING PARTS
39-1 S$58358101 AMEUL WAV VN LIFTING BLOCK ASSY
39-2 558361001 4{Nxoh SPRING BASE
39-3 558362001 4{ YT N % JUMP SPRING
39-4 S58363001 4l vu7454 JUMP BASE
39-5 S$58371000 AVEUL A SOy ) LIFTING PARTS SPACER
39-6 $58360000 CANVENUMEDL S8 NEEDLE BAR LIFTING BUSH
39-7 008260304 4|+b5A326X3 SCREW, TRUSS M2.6X3
39-8 S$58370001 A DR VPR I VIS § JUMP CUSHION BASE
39-9 062260316 8|1A126X3 SCREW, PAN M2.6X3
40 558366201 VAV B S UL AN U W-CLAMP LIFTING PARTS ASSY
40-1 012400836 4|71E74X8 SET SCREW, SOCKET (FT) M4X8
43 $58369001 4|FH 199530 -2 W-CLAMP CUSHION BASE
44 062300416 4|FA"IM3X4 SCREW, PAN M3X4
45 $58357001 4\1TUE Y I THREAD TAKE-UP SHAFT SUPPORT
46 018401036 8|7F# mraxi10 BOLT, SOCKET M4X10
47 558537001 A|TUEUT-LEY THREAD TAKE-UP ARM PIN
48 5§58353001 4|TUEVINILIN -3 TR. TAKE-UP DRIVING LEVER ASSY
49 018501236 4|7 ME5X12 BOLT, SOCKET M5X12
50 $32674101 4[108 ROLLER, 8
51 $58356001 417UV AN LN LEVER
52 107550002 4{10 ROLLER

BE-1204B-109

10




C1. L#hBIfR (BE-1204B, 1204C) / Upper shaft mechanism (BE-1204B, 1204C)

//‘
5

)

— 37

11

BE-1204B-109




C1 . L&hRB8{% (BE-1204B, 1204C) / Upper shaft mechanism (BE-1204B, 1204C)

REF.NO CODE 'Y B A NAME OF PARTS RM
53 $§32575001 4|7oEvanE’y THREAD TAKE-UP ROLLER PIN
54 018501236 4|7 HH NEEX12 BOLT, SOCKET M5X12
55 558509001 AMR SV IR JUMP DRIVING ASSY
55-1 558379000 4{ATIYE VT E-403 STEPING MOTOR ASSY
55-2 558373001 4N WRE-IA-R PULSE MOTOR BASE
55-3 062300816 16[+AIM3X8 SCREW, PAN M3X8
55-4 558375001 AVR SVAVISUN JUMP LEVER ASSY
55-5 018401036 4{7FH LE4X10 BOLT, SOCKET M4X10
55-6 558376001 41JUIN-EN YN % JUMP LEVER EXTENSION SPRING
55-7 558378000 4199930 CUSHION
55-8 558377001 AUV VEV ) CUSSHION PIN
55-9 012300336 4|7TE73X3 SET SCREW, SOCKET (FT) M3X3
56 S$55481001 8{7F & LM H34X12 BOLT, SOCKET (S/P WASHER)M4X12
57 012400436 4|71E74X4 SET SCREW, SOCKET (FT) M4X4
58 012400836 4|7TE74X8 SET SCREW, SOCKET (FT) M4X8
60 012400436 4|7 TE74X4 SET SCREW, SOCKET (FT) M4Xx4

BE-1204B-109

12




C2 . L#hB3fk (BE-1206B) / Upper shaft mechanism (BE-1206B)

13

BE-1206B-109




C2 . L#hPH{% (BE-1206B) / Upper shaft mechanism (BE-1206B)

REF.NO CODE 'TY B AA NAME OF PARTS RM
1 558329001 B[NIE DTN IBL NEEDLE BAR DRIVING CAM
2 5568331101 AV Y UR BEARING CASE ASSY
3 555487001 18|7F# WM 935X16 BOLT, SOCKET (S/P WASHER)M5X16
4 S58330001 8|NF IhhYihT- NEEDLE BAR CAM COLLAR
5 018501636 6(7+# Wh5X16 BOLT, SOCKET M5X16
6 S58333001 8|Lyiynyk CONNECTING ROD
7 012500536 6|7TEF5X5 SET SCREW, SOCKET (FT) M5X5
8 $42540000 B{=-FAATIIY NEEDLE BEARING
9 558380001 B|TVE VBARA Y THREAD TAKE-UP CAM SPACER
10 062400816 18|FA"14X8 SCREW, PAN M4X8
11 558334100 6|ToE VN IhL THREAD TAKE-UP DRIVING CAM
12 018400836 12|7+# Wh4X8 BOLT, SOCKET M4Xx8
13 025040136 12|e7%h' 24394 WASHER, PLAIN S 4
14 558335000 6|x/AHIhA CLOTH PRESSER CAM
15 018401636 12|7+# LhaX16 BOLT, SOCKET M4X16
16 025040136 12|74 045394 WASHER, PLAIN S 4
17 S58336001 6|R/ Y IhLh7- CLOTH PRESSER CAM COLLAR
18 018401636 6|7 & NraX16 BOLT, SOCKET M4X16
19 558347001 Bl7F LNV DRIVING LEVER SHAFT
20 523651001 6|7 TE76X61Y 4 SET SCREW, SOCKET (FT) M6X6
21 558348001 6|tvhh7- SET SCREW COLLAR
22 523651001 12|7FTE56X67H 4 SET SCREW, SOCKET (FT) M6X6
23 558342001 B|NIF IR ILIN-H3 NEEDLE BAR DRIVING LEVER ASSY
24 012400436 6|7 Tt74X4 SET SCREW, SOCKET (FT) M4X4
25 558341001 6[7rILuhy DRIVING CONNECTOR
26 558340101 6|NO.2t™ NO.2PIN
27 558349001 B| AN SPACER
28 $58337001 6| Y IIM ILN )3 WORK CLAMP DRIVING LEVER ASSY
29 532674101 6(108 ROLLER, 8
30 012400436 6|71t74X4 SET SCREW, SOCKET (FT) M4Xx4
31 558341001 6[IrILuhy DRIVING CONNECTOR
32 558340101 6|NO.2t" NO.2PIN
33 558346101 B|NO.1E™ NO.1PIN
34 558352001 12|Lorynyh An"-1 CONNECTING ROD SPACER
35 021060106 6[1v11Ih6 NUT, 1 M6
36 028060246 6|V FYH %2-6 WASHER, SPRING 2-6
37 $58351001 6|ThUEY BASE NEEDLE BAR
38 012500536 6|71E75X5 SET SCREW, SOCKET (FT) M5X5
39 $58372001 AV S ZE UL vl NEEDLE BAR LIFTING PARTS
3941 558358101 6(¥397 709943 LIFTING BLOCK ASSY
39-2 558361001 6| 497 SPRING BASE
39-3 558362001 Bl YU N2 JUMP SPRING
39-4 558363001 6|y Yu744 JUMP BASE
39-5 $58371000 B[V AV T EVAN Y LIFTING PARTS SPACER
390-6 $58360000 IV ZE UL L) NEEDLE BAR LIFTING BUSH
39-7 008260304 6]+h72126X3 SCREW, TRUSS M2.6X3
39-8 558370001 I VAR PP PV VASS JUMP CUSHION BASE
39-9 062260316 12[+A"226X3 SCREW, PAN M2.6X3
40 5568366201 B|AYIY IV TSR W-CLAMP LIFTING PARTS ASSY
40-1 012400836 6|7Tt74X8 SET SCREW, SOCKET (FT) M4X8
43 S$58369001 SIS = VAR S W-CLAMP CUSHION BASE
44 062300416 6|+~ IM3X4 SCREW, PAN M3x4
45 558357001 6|ToE VY I THREAD TAKE-UP SHAFT SUPPORT
46 018401036 12|7 K F4X10 BOLT, SOCKET M4X10
47 S58537001 6(TUEUT-LEY THREAD TAKE-UP ARM PIN
48 558353001 B|TUEVIN LN -2 TR. TAKE-UP DRIVING LEVER ASSY
49 018501236 6|7 WE5X12 BOLT, SOCKET M5X12
50 S$32674101 6(3m8 ROLLER, 8
51 558356001 6|7oE vy AN LN LEVER
52 107550002 6{3A ROLLER

BE-1206B-109

14




C2 . L#hE8{% (BE-1206B) / Upper shaft mechanism (BE-1206B)

s \

{ 39-4 — i ml |
% | D 39-8|D$1|

| aq. 39-9 I

30 ©
\~ | 39.7 - ‘ |

— 37

BE-1206B-109
15




C2 . L#hR84% (BE-1206B) / Upper shaft mechanism (BE-1206B)

REF.NO CODE QTY A NAME OF PARTS RM
53 $32575001 6|7vtvant™y THREAD TAKE-UP ROLLER PIN
54 018501236 6|7+ Wh5X12 BOLT, SOCKET M5X12
55 558509001 VA SPNIWIN JUMP DRIVING ASSY
55-1 $58379000 B|ATYE VT E-453 STEPING MOTOR ASSY
55-2 S58373001 BNV ILAE-IA-R PULSE MOTOR BASE
55-3 062300816 | 24|FA"IM3X8 SCREW, PAN M3X8
55-4 558375001 S PAPZAZARU JUMP LEVER ASSY
55-5 018401036 6|7 +& IWr4X10 BOLT, SOCKET M4X10
55-6 S58376001 B|JLN-ER YN R JUMP LEVER EXTENSION SPRING
556-7 558378000 S VPPE V) CUSHION
55-8 558377001 6|rvvavt’y CUSSHION PIN
55-9 012300336 6|7TE73X3 SET SCREW, SOCKET (FT) M3X3
56 555481001 12|7FR WM934X12 BOLT, SOCKET (S/P WASHER)}M4X12
57 012400436 6|7TE74X4 SET SCREW, SOCKET (FT) M4X4
58 012400836 6|7TE74X8 SET SCREW, SOCKET (FT) M4X8
60 012400436 6|71t74X4 SET SCREW, SOCKET (FT) M4Xx4

BE-1206B-109

16




D1 . ##B3{% (BE-1204B, 1204C) / Needle bar mechanism (BE-1204B, 1204C)

17

BE-1204B-118




D1 . £+4%E84% (BE-1204B, 1204C) / Needle bar mechanism (BE-1204B, 1204C)

REF.NO CODE QTY B A NAME OF PARTS RM
1 S58514101 4nJihr-21293 NEEDLE BAR CASE ASSY, 12
1-1 $58381000 4|\NE -2 NEEDLE BAR CASE
1-2 558400001 AR THREAD TAKE-UP SHAFT
1-3 558401001 AlTUEMFF AT YV THREAD TAKE-UP POSITION. BUSH
1-4 558402001 4|TUEvFINE47 YV THREAD TAKE-UP ADJUSTING BUSH
1-5 012400436 8|71t74X4 SET SCREW, SOCKET (FT) M4X4
1-6 558396101 48[TUE UL -Y3 THREAD TAKE-UP LEVER ASSY
1-6-2 S46404001 96(FA"aM3X7 SCREW, PAN M3X7
1-7 558417001 4\r-A0°4L-AD CASE GUIDE RAIL, D
1-8 018401636 8|7+# ILh4X16 BOLT, SOCKET M4X16
1-9 S$58404001 8|#73v'4 SCREW, FLAT M4
1-10 558403200 4{NJE AN LN NEEDLE BAR GUIDE RAIL
1-11 558404001 8|#7%v'4 SCREW, FLAT M4
1-12 558389001 48|n\JE B NEEDLE BAR, B
1-13 558394001 AB[NJE IR W E NEEDLE BAR HOLDING SPRING
1-14 062500816 | 48|FA"15x8 SCREW, PAN M5X8
1-15 118735002 | 48{4%h'% WASHER
1-16 $58395000 8|7ThENYEV12 FELT PACKING, 12
1-17 S36153100 | 48|7v,3vT°A RUBBER, CUSHION
1-18 $58393001 48[ AVYTYAMIN TOP DEAD CENTER STOPPER
1-19 018301036 | 48|7+# LF3X10 BOLT, SOCKET M3X10
1-20 $32588101 AB|VRE F NEEDLE BAR CLAMP
1-21 062350816 | 48{}A"135X8 SCREW, PAN M3.5X8
1-22 S§58387000 | 48|H¥In 49k PRESSER SPRING PLATE HOLDER
1-23 558388001 48[R/FHIN % SPRING
1-24 558386001 48|17’ % WORK CLAMP BRACKET
1-25 §58383100 | 48[44IFVAJR WORK CLAMP ASSY, A
1-26 558382201 48(754¥'M3 SCREW, M3
1-27 S58392000 | 48|F¥19viay WORK CLAMP CUSHION
1-28 558390001 A8|NJK4MTUTA NEEDLE BAR THREAD GUIDE
1-29 558391001 A8{NMARY NEEDLE CLAMP SCREW
1-30 558424001 41984FF12)3 LOWER THREAD EYELET 12 ASSY
1-30-1 S58399000 | 48|4bzF THREAD EYELET
1-31 060400816 8|n'1UF4axs SCREW, BIND M4X8
1-32 558426001 4|4 % THREAD GUIDE SPRING
1-33 062401216 8|FA'am4x12 SCREW, PAN M4X12
1-34 021400206 8|2Y1FH NUT, 2 M4
1-35 558408001 CARIY LIS THREAD GUIDE SPRING
1-36 062300416 4|+~ IM3X4 SCREW, PAN M3X4
1-37 558558001 A7 hiv-93 LOWER COVER ASSY
1-38 060400816 8| 4UM4X8 SCREW, BIND M4X8
1-39 558559001 4{FUE VAN -Y3 THREAD TAKE-UP COVER ASSY
1-40 S$58420001 4 Th4biF1253 INNER THERAD EYELET 12 ASSY
1-40-1 S58399000 | 96|/h:TF THREAD EYELET
1-41 558461000 8|PT+'M3X6 SCREW, PT M3
1-42 018401636 16|7+H Lh4X16 BOLT, SOCKET M4X16
1-43 558549001 4|FoEVhN-4% THREAD TAKE-UP COVER PLATE
1-44 060400816 8|1k 4ax8 SCREW, BIND M4X8
1-45 060400816 16| {Uh4X8 SCREW, BIND M4x8
2 018401636 167+ Mrax16 BOLT, SOCKET M4X16
3 558413001 4 r-AF 54993 CASE BASE UNIT
3-1 $58405001 ANYEYF-AN 5492 NEEDLE BAR CASE BASE ASSY
3-2 070694009 8143499694 BALL BEARING, 694
3-3 048030346 8|FATE3 RETAINING RING, E3
3-4 558409001 4| r-AN°4ML-US CASE GUIDE RAIL, US
3-5 018400836 8|7FH Mr4x8 BOLT, SOCKET M4x8
3-6 S$58412001 8|aDARYN ROLLER STOPPER
3-7 018300536 8(7+# Wr3X5 BOLT, SOCKET M3X5
3-8 $58411001 4274+ 10 SLIDE ROLLER
3-9 $58410001 4|20 {FL-UL CASE GUIDE RAIL, UL

BE-1204B-118

18




D1 . $##:B3£% (BE-1204B, 1204C) / Needle bar mechanism (BE-1204B, 1204C)

19

BE-1204B-118




D1 . $1#R8{% (BE-1204B, 1204C) / Needle bar mechanism (BE-1204B, 1204C)

REF.NO CODE 'Y B A NAME OF PARTS RM
4 018401236 8|7FH LraX12 BOLT, SOCKET M4X12
5 558414001 AFIVY T rIbhT- CHANGE BRACKET COLLAR
6 018400836 8|7+ ILh4X8 BOLT, SOCKET M4X8
7 018401036 417+K LF4X10 BOLT, SOCKET M4X10
8 SA3134001 8|TUEUL-LT THREAD TAKE-UP RAIL SUPPORT
9 018400836 | 24|7FK I b4X8 BOLT, SOCKET M4X8
10 558415001 A FOE AN L THREAD TAKE-UP GUIDE RAIL
11 062400816 8[FA"14x8 SCREW, PAN M4X8
12 025040136 8|EFH h A4 WASHER, PLAIN S 4
13 062300816 | 24|FA'IM3X8 SCREW, PAN M3X8
14 025030236 | 24|74 0’ $F193 WASHER, PLAINM 3
15 558418001 4(1F% M4 POSITIONING PLATE
16 018500836 4|7 F& MH5X8 BOLT, SOCKET M5X8
17 558419001 4 99raney SHAFT SUPPORT PIN
18 021400216 4|2%at9r4 NUT, 2 M4
19 028040246 4(N2YH%2-4 WASHER, SPRING 2-4
20 025040236 4|L3% 0 4F104 WASHER, PLAIN M 4
21 070694009 4(337 97694 BALL BEARING, 694
22 025040136 16|E7% h' 2394 WASHER, PLAIN S 4

BE-1204B-118

20




D2 . §+#B8{% (BE-1206B) / Needle bar mechanism (BE-1206B)

21

BE-1206B-118




D2 . #1%B9{% (BE-1206B) / Needle bar mechanism (BE-1206B)

REF.NO CODE |QTY BV AL NAME OF PARTS RM
1 S$58514101 6|\RDr-21243 NEEDLE BAR CASE ASSY, 12
1-1 S$58381000 6|nUE -2 NEEDLE BAR CASE
1-2 S58400001 6lFut vy Y THREAD TAKE-UP SHAFT
1-3 S58401001 B|FUEVAFE 279V THREAD TAKE-UP POSITION. BUSH
1-4 S58402001 B|TUE VFANE(T Y2 THREAD TAKE-UP ADJUSTING BUSH
1-5 012400436 | 12{7t+t74x4 SET SCREW, SOCKET (FT) M4x4
1-6 S58396101 | 72|FvEvbin-43 THREAD TAKE-UP LEVER ASSY
1-6-2 $46404001 | 144[+A"IM3X7 SCREW, PAN M3X7
1-7 S58417001 6|r-Ah’{FL-ND CASE GUIDE RAIL, D
1-8 018401636 | 12|7+#k Lh4X16 BOLT, SOCKET M4X16
1-9 S58404001 | 12|%#7%v°4 SCREW, FLAT M4
1-10 S$58403200 B|A\R OB A L-1 NEEDLE BAR GUIDE RAIL
1-11 S58404001 | 12|47%°4 SCREW, FLAT M4
1-12 S58389001 | 72|nJ&'%B NEEDLE BAR, B
1-13 S$58394001 |  72|nHF9%ky W3 NEEDLE BAR HOLDING SPRING
1-14 062500816 | 72{+A"15x8 SCREW, PAN M5X8
1-15 118735002 | 72|4#H'% WASHER
1-16 S$58395000 | 12|7TAkNY%EU12 FELT PACKING, 12
1-17 S36153100 | 72|9v¥3v7h RUBBER, CUSHION
1-18 $58393001 | 72| 399 FvAMIN TOP DEAD CENTER STOPPER
1-19 018301036 | 72|7+# LF3X10 BOLT, SOCKET M3X10
1-20 S$32588101 | 72|nJE 4% NEEDLE BAR CLAMP
1-21 062350816 | 72|FA"135x8 SCREW, PAN M3.5X8
1-22 S58387000 | 72|H4In %% PRESSER SPRING PLATE HOLDER
1-23 S58388001 [ 72|R/AHIn% SPRING
1-24 S58386001 | 72|4H14% WORK CLAMP BRACKET
1-25 $58383100 | 72|4#17PvA%: WORK CLAMP ASSY, A
1-26 S58382201 | 72|74%'M3 SCREW, M3
1-27 S$58392000 | 72|A41I9v3ay WORK CLAMP CUSHION
1-28 S$58390001 | 72|nJK' 94 7PUTA NEEDLE BAR THREAD GUIDE
1-29 S$58391001 |  72|mJkrzy” NEEDLE CLAMP SCREW
1-30 $58424001 6|84 hiF1253 LOWER THREAD EYELET 12 ASSY
1-30-1 S58399000 | 72|4bzF THREAD EYELET
1-31 060400816 | 12|n'{UF4X8 SCREW, BIND M4X8
1-32 S58426001 6|1 % THREAD GUIDE SPRING
1-33 062401216 | 12|FA"am4x12 SCREW, PAN M4X12
1-34 021400206 | 12|2Y31Yh4 NUT, 2 M4
1-35 $58408001 Bl{MITN 2R 14 THREAD GUIDE SPRING
1-36 062300416 6|FA"IM3X4 SCREW, PAN M3X4
1-37 S58558001 6{h7 hin-43 LOWER COVER ASSY
1-38 060400816 | 12|+ 4X8 SCREW, BIND M4X8
1-39 S58559001 6|Fvt vhn -4z THREAD TAKE-UP COVER ASSY
1-40 $58420001 6|ThMbsF1252 INNER THERAD EYELET 12 ASSY
1-40-1 $58399000 | 144|{b:F THREAD EYELET
1-41 S58461000 | 12|PT#¥'M3X6 SCREW, PT M3
1-42 018401636 | 24|7+# L+4X16 BOLT, SOCKET M4X16
1-43 S$58549001 6|TuE VAN 14 THREAD TAKE-UP COVER PLATE
1-44 060400816 | 12|n'{uF4x8 SCREW, BIND M4X8
1-45 060400816 | 24[n4vF4axs SCREW, BIND M4X8
2 018401636 | 24|77+ LI4X16 BOLT, SOCKET M4X16
3 S$58413001 6|72V 1y93 CASE BASE UNIT
31 S$58405001 BINEF I r-AN 8 12 NEEDLE BAR CASE BASE ASSY
3-2 070694009 | 12[4329%4694 BALL BEARING, 694
3-3 048030346 | 12(FA7E3 RETAINING RING, E3
3-4 S$58409001 6|r-AN4FL-IUS CASE GUIDE RAIL, US
3-5 018400836 | 12|7+H LI4X8 BOLT, SOCKET M4X8
3-6 S$58412001 | 12|amzbyn ROLLER STOPPER
3-7 018300536 | 12|7+& MF3X5 BOLT, SOCKET M3X5
3-8 $58411001 6|234+am SLIDE ROLLER
3-9 $58410001 6|7-Ah {FL-IUL CASE GUIDE RAIL, UL

BE-1206B-118

22



D2 . §+#B8{% (BE-1206B) / Needle bar mechanism (BE-1206B)

BE-1206B-118
23



D2 . #1#%R5{% (BE-1206B) / Needle bar mechanism (BE-1206B)

REF.NO CODE QTY B A NAME OF PARTS RM
4 018401236 12|7FH W4X12 BOLT, SOCKET M4X12
5 558414001 B|FIVY T M- CHANGE BRACKET COLLAR
6 018400836 12| 7+ Vh4ax8 BOLT, SOCKET M4Xx8
7 018401036 6(7F& LraX10 BOLT, SOCKET M4X10
8 SA3134001 12|79E U=k THREAD TAKE-UP RAIL SUPPORT
9 018400836 | 36|7F# Ltaxs BOLT, SOCKET M4Xx8
10 558415001 BT VA ML THREAD TAKE-UP GUIDE RAIL
11 062400816 12]FA"34X8 SCREW, PAN M4X8
12 025040136 12|e7% 032394 WASHER, PLAIN S 4
13 062300816 | 36(FAIM3X8 SCREW, PAN M3X8
14 025030236 | 36|74 H %7193 WASHER, PLAIN M 3
15 558418001 6|1F% A4 POSITIONING PLATE
16 018500836 6|7+ ILF5X8 BOLT, SOCKET M5X8
17 S$58419001 6| Aty SHAFT SUPPORT PIN
18 021400216 6[2v11IH4 NUT, 2 M4
19 028040246 6| xYh 42-4 WASHER, SPRING 2-4
20 025040236 6|E7Y %7194 WASHER, PLAIN M 4
21 070694009 6432 97694 BALL BEARING, 694
22 025040136 | 24|74 "h'%v394 WASHER, PLAIN S 4

BE-1206B-118

24




E . $T&UIRR4EBISR / Needle bar flip-up mechanism

25

BE-1204B-122




E . &1 E42 /5B {% / Needle bar flip-up mechanism

REF.NO CODE QTY AL NAME OF PARTS RM

1 S58140001 1|CFYIRTY=19)3 C-BOX PRESS FITTING ASSY

1-1 S58127001 2|7309° 7912 FLANGE BUSH, 12

2 S$58126001 IVa@) SHAFT

3 S17390101 1|1F1IVY DA CHANGE CAM

4 S23651001 2|7 FE76X61KY A SET SCREW, SOCKET (FT) M6X6

5 S558142000 1|40hIE-4%3 CHANGE COLOR MOTOR ASSY

6 018300836 4|7+ Wh3X8 BOLT, SOCKET M3X8

7 025030136 4|e3% "1 #2393 WASHER, PLAINS 3

8 028030246 4N A Hh %2-3 WASHER, SPRING 2-3

9 S558128001 114N 14 MOTOR SETTING PLATE

10 555481001 3|7FHR WM H34X12 BOLT, SOCKET (S/P WASHER)M4X12

1 S58129000 11405 T %M CHANGE COLOR GEAR, M

12 014400532 2|71 34X5 SET SCREW, SOCKET (CP) M4X5

13 §58130001 11408 T4 YK CHANGE COLOR GEAR, K

14 S23651001 2|7+E756X6EKY A SET SCREW, SOCKET (FT) M6X6

15 S58131001 IVES bR COLLAR, W/DOG

16 S$23651001 2|7 TEF6X6HY 4 SET SCREW, SOCKET (FT) M6X6

17 $58133001 11F1I09°7°-Y) CHANGE PULLEY

18 014400532 2|7T5#°34X5 SET SCREW, SOCKET (CP) M4X5

19 S58132001 UEDWIUPILE: PCB SETTING PLATE

20 052400806 2|FA"an'4E754X8 SCREW, PAN (S/P WASHER) M4X8

21 S10243000 1{+40,9557'NK-3N CORD HOLDER, NK-3N

22 0A5400806 1[+FA %' 434X8DB SCREW, PAN (S/P WASHER) M4X8

23 S36220001 RV ETIWIH SENSOR PCB ASSY, CX

24 0A4300605 2|+~ 433X6DA SCREW, PAN (S/P WASHER) M3X6

25 S42445001 3|7HR M F38X25 BOLT, SOCKET (S/P WASHER)M8X25

26 $58135001 1|F1vy AN =212 CHANGE ROLLER BASE, 12

27 $32648001 12|hA10Eb CAM ROLLER SET

28 021500103 12]+Yr Y25 NUT, 1 M5

29 028050246 12|29 h %2-5 WASHER, SPRING 2-5

30 S55028001 2|6097T85%°4X12 SCREW, FLAT W/SOCKET M4X12

31 S$58136001 U ENWE VL T PCB BASE PLATE

32 052400806 21~ an R2E74X8 SCREW, PAN (S/P WASHER) M4X8

33 S58137001 1[FN A=Y T4 PCB BASE SETTING PLATE

34 542446001 2[7FHEWM36X14 BOLT, SOCKET (S/P WASHER)M6X14
<BE-1204B,1206BfH > <For”BE-1204B, 1206B” >

35 S58138001 1|04y SENSOR DOG
<BE-1204CH> <For”BE-1204C" >

35 S58579001 1|8y SENSOR DOG

36 0A5300605 2|+FA"4'533X6DB SCREW, PAN (S/P WASHER) M3X6

37 S58143001 2|40hIM T ATA CHANGE COLCOR DOG STAY

38 018401036 4|7+ WE4X10 BOLT, SOCKET M4X10
<BE-1204BF > <For’BE-1204B” >

39-1 S$58551001 1Loryy's CONNEDTION SHAFT
<BE-1204CH > <For”’BE-1204C”" >

39-1 S58578001 HLoryy'y CONNEDTION SHAFT
<BE-1204B, 1204CH > <For"BE-1204B,1204C” >

40 S$58139001 4|4F¥ AE°U635 POSITIONING PIN, 635

41 S58134001 4MFX AU A E POSITIONING PIN STOPPER PLATE

42 0A4300605 4[+FAHH23X6DA SCREW, PAN (S/P WASHER) M3X6

43 048040342 4|bAJE4 RETAINING RING,E4
<BE-1206BF > <For”BE-1206B” >

39-1 S58093001 1|Lorys’y CONNECTING SHAFT

40 S58139001 6[4FX #7635 POSITIONING PIN, 635

41 S58134001 6|1F¥ At'Ub A4 POSITIONING PIN STOPPER PLATE

42 0A4300605 B|+FA 4 923X6DA SCREW, PAN (S/P WASHER) M3X6

43 048040342 6|FAIE4 RETAINING RING,E4

BE-1204B-122

26




F1 .30 X B84% / Presser foot mechanism

< BE-1204B, 1206BR / For " BE-1204B, 1206B " >

1-3—=2

—13 1.7—=2 @ 12

e i N R

27

BE-1204B-201




F1.3RZRB8{% / Presser foot mechanism

REF.NO CODE QTY B A NAME OF PARTS RM

<BE-1204BA> <For”BE-1204B" >

1 $58660001 5(99E/97 93 TUBULAR ROUND ARM ASSY

1-1 $58666101 5|99%/97 MYT4593 T-ROUND ARM SETTING PLATE

1-2 $58669001 1017944 I % FRAME PRESSER SPRING

1-3 060400516 | 20|n'{UF4X5 SCREW, BIND M4X5

1-4 SA2228001 10| AN —H— SPACER

1-5 558914001 10{Yv&/97 374Uk TUBULAR ROUND ARM FIXED NUT

1-6 $58915001 5(FIr7oF41% NUT GUIDE PLATE

1-7 060300414 | 10|n{UF3X4 SCREW, BIND M3Xx4

1-8 149483001 10{Y23h M6 THUMB BOLT, M6

1-9 028060246 10{N44 1'42-6 WASHER, SPRING 2-6

1-10 025060336 10|E79 " H°%5°16 WASHER, PLAINL 6
<BE-1206BH > <For”"BE-1206B" >

1 S58660001 7199879793 TUBULAR ROUND ARM ASSY

1-1 S58666101 7199%797 MU 1593 T-ROUND ARM SETTING PLATE

1-2 558669001 14794411 % FRAME PRESSER SPRING

1-3 060400516 | 28| 1UFM4X5 SCREW, BIND M4X5

1-4 SA2228001 14| AN~ — SPACER

1-5 558914001 14(Y9E/97374+9b TUBULAR ROUND ARM FIXED NUT

1-6 S$568915001 T|FINF U415 NUT GUIDE PLATE

1-7 060300414 14|14V 3X4 SCREW, BIND M3x4

1-8 149483001 14973 VM6 THUMB BOLT, M6

1-9 028060246 14|V 2" %2-6 WASHER, SPRING 2-6

1-10 025060336 14|79 %516 WASHER, PLAINL 6
<BE-1204CH > <For”BE-1204C” >

2 SA3986201 4(Y9%/97934H-500 TUBULAR ROUND ARM ASSY, 4H-500

21 556643201 4|Y9E/IT R TUBULAR ROUND ARM ASSY, R

2-2 556646201 4|YIE/)TLYE TUBULAR ROUND ARM ASSY, L

2-3 SA2228001 8|AA-H SPACER

2-4 558669001 8[794HIn % FRAME PRESSER SPRING

2-5 060400516 16|V AU 4X5 SCREW, BIND M4X5

2-6 556649201 49T VUTI44 T-ROUND ARM CONNECTING PLATE

2-7 $32877101 20[1F% AL POSITIONING PIN

2-8 060400616 8V IUM4x6 SCREW, BIND M4x6

2-9 546999001 4332’ M4B KNOB SCREW, M4B

210 149483001 s RS WA KNOB BOLT, M6

BE-1204B-201

28




F2 . $8 X2 B81%& / Presser foot mechanism

©—131-4

131

111

|
1
-
|
|
|
I
|
J

121-2

121-1
.

121
S —
121-1-2—8 8—121-3

—_ e — — — — —

BE-1204B-201

29



F2 . ¥ X B8{% / Presser foot mechanism

REF.NO CODE QTY B AL NAME OF PARTS RM
101 558782001 1{VY7930X30%2 TUBULAR FRAME ASSY, 30X30
101-1 558784001 1[h47930X307+ SQUARE FRAME OUTER, 30X30
101-2 S$32798001 199 h7- COLLAR
101-3 S$32799001 1{29Y4+ItMa NUT, M4
101-4 $33802001 1179723%' M4 SCREW, M4
101-5 $36043000 172739 % SPRING, COMPRESSION 5.3X47.7
101-6 558786001 2{Y99981H TUBULAR FRAME HOLDER, H
101-7 061300616 8|%733X6 SCREW, FLAT M3X6
111 S58787001 1[v7926X4353 TUBULAR FRAME ASSY, 26X43
1111 S58788001 1|h99926X43%3 SQUARE FRAME ASSY, 26X43
111-1-1 S$58789001 1|h%97926X43b SQUARE FRAME OUTER, 26X43
111-1-2 $32798001 1179 *h7- COLLAR
111-1-3 S32799001 U Za v’ NUT, M4
111-1-4 $33802001 1797432 ' M4 SCREW, M4
111-1-5 S36043000 177391 % SPRING, COMPRESSION 5.3X47.7
111-2 $42334001 2|vy99h15D HOLDER, D
111-3 062401416 4]FA"24X14 SCREW, PAN M4X14
111-4 021400206 4(29a1vM4 NUT, 2 M4
121 544715001 1|Vv7923X245% TUBULAR FRAME SET, 23X24
121-1 S44714001 1|h99923X24%3 SQUARE FRAME ASSY, 23X24
121-11 S44713001 1(h99923%X24%9¢ SQUARE FRAME, 23X24 :OUTER
121-1-2 $32798001 179Y 17— COLLAR
121-1-3 $32799001 1{79% 45 9IbM4 NUT, M4
121-1-4 533802001 11799439 M4 SCREW, M4
121-1-5 536043000 1179391 % SPRING, COMPRESSION 5.3X47.7
121-2 $32797001 2999981 7°A HOLDER, A
121-3 062401416 41FA24X14 SCREW, PAN M4X14
121-4 021400206 4(2v219r4 NUT, 2 M4
131 S44720001 1|997923X435% TUBULAR FRAME SET, 23X43
131-1 $44719001 1|H97923X4393 SQUARE FRAME ASSY, 23X43
131-1-1 $44718001 1|Hh97923X43+ SQUARE FRAME, 23X43 :OUTER
131-1-2 S$32798001 1|79 *h5- COLLAR
131-1-3 $32799001 Zowhiy: NUT, M4
131-1-4 533802001 1|7994329' M4 SCREW, M4
131-1-5 S36043000 17939 % SPRING, COMPRESSION 5.3X47.7
131-2 $32797001 2299017 A HOLDER, A
131-3 062401416 4]+A"14X14 SCREW, PAN M4X14
131-4 021400206 4(2%1FYM NUT, 2 M4

BE-1204B-201

30




F3 . # % B8% / Presser foot mechanism

141

141-4—¢|=’

151

—151-1-3

151-4—o

151-1-4 151-1-5

BE-1204B-201

31



F3 . # 2 B81% (BE-1204C) / Presser foot mechanism(BE-1204C)

REF.NO CODE QTY B A NAME OF PARTS RM
141 544725101 1{v97430X28%3 TUBULAR FRAME SET, 30X28
141-1 544724101 1]h497930X2843 SQUARE FRAME ASSY, 30X28
141-1-1 S44723001 1|h%7%30X28+ SQUARE FRAME, 30X28 :OUTER
141-1-2 S32798001 199 h7- COLLAR
141-1-3 532793001 1797494 NUT, M4
141-1-4 533802001 179942 M4 SCREW, M4
141-1-5 S36043000 17939 % SPRING, COMPRESSION 5.3X47.7
141-2 S42334001 2{vy9htsD HOLDER, D
141-3 062401416 4|FA24X14 SCREW, PAN M4X14
141-4 021400206 412%119M4 NUT, 2 M4
141 $42330001 11797/730X4353 TUBULAR FRAME SET, 30X43
1411 542331001 1|h974930X4393 SQUARE FRAME ASSY, 30X43
141-1-1 542332001 1[h47930X43+ SQUARE FRMAE, 30X43 :OUTER
141-1-2 $32798001 129% *h7- COLLAR
141-1-3 S$32799001 R Zewli't NUT, M4
141-1-4 533802001 1|7922% ' M4 SCREW, M4
141-1-5 536043000 179398 % SPRING, COMPRESSION 5.3X47.7
141-2 $42334001 2[yy9ntsD HOLDER, D
141-3 062401416 41+A"24X14 SCREW, PAN M4X14
141-4 021400206 41213 NUT, 2 M4
141 S44730-001 1|YY7940X43%93 TUBULAR FRAME SET, 40X43
141-1 S44729001 1|h97740X4393 SQUARE FRAME ASSY, 40X43
141-1-1 S44728001 1|h497940X43/¢ SQUARE RRAME, 40X43 :OUTER
141-1-2 S$32798001 1799 #h7- COLLAR
141-1-3 $32799001 1{79v 4594 NUT, M4
141-1-4 533802001 1179249 M4 SCREW, M4
141-1-5 536043000 117939 % SPRING, COMPRESSION 5.3X47.7
141-2 $42334001 2{v999h19D HOLDER, D
141-3 062401416 4|+A24X14 SCREW, PAN M4X14
141-4 021400206 4(2%21yh4 NUT, 2 M4
151 $55031001 1]YY7930X28P500%% TUBULAR FRAME ASSY, 30X28P500
151-1 S$544724101 1[h%7930X28%3 SQUARE FRAME ASSY, 30X28
151-1-1 $44723001 1|h%77930X28Y+ SQUARE FRAME, 30X28 :OUTER
151-1-2 532798001 179 h7- COLLAR
151-1-3 532799001 17924494 NUT, M4
151-1-4 $33802001 1199243%'M4 SCREW, M4
151-1-5 536043000 117939 °% SPRING, COMPRESSION 5.3X47.7
1561-2 $55030001 2{9999htHrG HOLDER, G
151-3 062401416 4|FA"34X14 SCREW, PAN M4X14
151-4 021400206 4(2%a1Ir4 NUT, 2 M4

BE-1204C-201

32




F4 . $#81 . B8{% / Presser foot mechanism

231-5 231-4

33

BE-1204B-201




F4 . % B8{% / Presser foot mechanism

REF.NO CODE QTY kA NAME OF PARTS RM
211 544700201 1{v979-0593 TUBULAR FAMME ASSY, 05
2111 544702001 1[v979-05Y TUBULAR FRAME, 05 :OUTER
211-2 $32798001 1999 +h7- COLLAR
211-3 532799001 R Za Wi NUT, M4
211-4 $33802001 179924 M4 SCREW, M4
211-5 $36043000 117939 % SPRING, COMPRESSION 5.3X47.7
211-6 $39104001 2(Y999815°C HOLDER, C
211-7 060300616 6| 1Uh3X6 SCREW, BIND M3X6
211-8 025030236 B|E7Y h &F1)3 WASHER, PLAIN M 3
211 S44703201 119979-07%3 TUBULAR FRAME ASSY, 07
2111 544705001 119999-07¢ TUBULAR FRAME, 07 :OUTER
211-2 532798001 1179 *h7- COLLAR
211-3 S32799001 117924174 NUT, M4
211-4 533802001 1179249 M4 SCREW, M4
211-5 S$36043000 1177391 % SPRING, COMPRESSION 5.3X47.7
211-6 S$39104001 2[vy99htsc HOLDER, C
211-7 060300616 6| 1/h3X6 SCREW, BIND M3X6
211-8 025030236 6|7 h 4F193 WASHER, PLAINM 3
211 $39101201 119979-10%3 TUBULAR FRAME ASSY,10
2111 539103001 19979-10vk TUBULAR FRAME, 10 :OUTER
211-2 S$32798001 1799 +h7- COLLAR
211-3 $32799001 URPZe Wi NUT, M4
211-4 533802001 179944 M4 SCREW, M4
211-5 536043000 112939 % SPRING, COMPRESSION 5.3X47.7
211-6 $39104001 2(v999htyscC HOLDER, C
211-7 060300616 6|1+ 3X6 SCREW, BIND M3X6
211-8 025030236 6{E7Y h #F173 WASHER, PLAIN M 3
211 539105201 119999-13%3 TUBULAR FRAME ASSY, 13
2111 $39107001 11Y999-137k TUBULAR FRAME, 13 :OUTER
211-2 $32798001 1179Y*h7- COLLAR
211-3 $32799001 1(79% 23 IbM4 NUT, M4
211-4 533802001 11799149 M4 SCREW, M4
211-5 536043000 1129391 % SPRING, COMPRESSION 5.3X47.7
211-6 $39104001 2{7909htyc HOLDER, C
211-7 060300616 B[N 1Uh3X6 SCREW, BIND M3X6
211-8 025030236 B|ETY H #F193 WASHER, PLAINM 3
231 S58769001 117975-103)3 TUBULAR FRAME 10 ROUND ASSY
2311 $49361101 113V99-107F ROUND FRAME, 10 :OUTER
231-2 $32798001 112994h7- COLLAR
231-3 S$32799001 R Zewli' NUT, M4
231-4 $33802001 1179912 M4 SCREW, M4
231-5 536043000 1199397V % SPRING, COMPRESSION 5.3X47.7
231-6 539104001 2{yyn9htyc HOLDER, C
231-7 060300516 BN UM 3X5 SCREW, BIND M3X5
231-8 025030236 B[E7H N #5193 WASHER, PLAIN M 3
231 $58770001 119999-133053 TUBULAR FRAME 13 ROUND ASSY
2311 $49366101 1[3179-13Y+ ROUND FRAME, 13 :OUTER
231-2 $32798001 1|99 *h7- COLLAR
231-3 $32799001 1(79¥ 4194 NUT, M4
231-4 $33802001 11799449 M4 SCREW, M4
231-5 $36043000 12939 % SPRING, COMPRESSION 5.3X47.7
231-6 $39104001 2{vy9htsC HOLDER, C
231-7 060300516 6|1k 3X5 SCREW, BIND M3X5
231-8 025030236 B|EFY 27193 WASHER, PLAINM 3

BE-1204B-201

34




F4 . $#8 2 B8{% / Presser foot mechanism

g—211-7
‘T¥211-8

2111

35

BE-1204B-201




F4 . 8% B8{% / Presser foot mechanism

REF.NO CODE TY EAA NAME OF PARTS
252 $49377201 1|9979-1693 TUBULAR FRAME ASSY, 16
252-1 549378201 119999-169F TUBULAR FRAME, 16 :INNER
252-2 S49371101 113V95-169+ ROUND FRAME, 16 :OUTER
252-3 $32798001 11995 *h5- COLLAR
252-4 $327939001 ez Wl NUT, M4
252-5 533802001 17922329 ' M4 SCREW, M4
252-6 S36043000 17939 % SPRING, COMPRESSION 5.3X47.7
252-7 $49379001 2[v99ht9E HOLDER, E
252-8 060300616 BN {U+3X6 SCREW, BIND M3X6
252-9 025030236 B|E7Y H *F193 WASHER, PLAINM 3
252 S$49380201 119979-19%3 TUBULAR FRAME ASSY, 19
252-1 $49381201 1|9999-199F TUBULAR FRAME, 19 :INNER
252-2 S49375101 1[3IN75-199F ROUND FRAME, 19 :OUTER
252-3 532798001 2|79 +h7- COLLAR
252-4 S32799001 2|79V 4FIM4 NUT, M4
252-5 $33802001 2|72 M4 SCREW, M4
252-6 S$36043000 277391V % SPRING, COMPRESSION 5.3X47.7
252-7 S49379001 4(I999h+TE HOLDER, E
252-8 060300616 12| AUk 3X6 SCREW, BIND M3X6
252-9 025030236 12|e7% h #F2193 WASHER, PLAINM 3

BE-1204B-201




F5 . $# X B8{% / Presser foot mechanism

< BE-1204B, 1204CH /
For "BE-1204B, 1204C" >

< BE-1204B, 1204CH /
For "BE-1204B, 1204C" >

301-1-2
N
N R e e e ———
9j>_3
©3034—9
303-5—— 7~ 3034
303-3 7 4 = %/——303_5
303-1 %‘ZX\ 303-2
S

e B
301-7 301-12 N g
301 =
| sote—E : ,:301-8§ e—30t13 | &
PR ESSe SEES
301-4— &
| 301-2
301-1 -
_________ == T

S~ - T J y)
_______________ ]
|

I

303-1 I

\I ( <BE-1206Bm /EF-T;EZEBI\I |
| ' |

| | % | |

} | 303-1-1 &’ I |

| %f | |

|I l:
J_‘_—_—iﬁii_—_—__—_—_—_—__—_—_J )

37

BE-1204B-201




F5 . % B§{% / Presser foot mechanism

REF.NO CODE QTY B AL NAME OF PARTS RM

<BE-1204Bf > <For”BE-1204B" >

301 S$59353001 1{E77L-54-360t Y HOLDER BASE FRAME C4-360 SET

301-1 559354001 1]E7C4-36071)b1)3 H-BASE FRAME C4-360 FELT ASSY

301-1-1 559355001 1[E57L-AC4-360%3 HOLDER BASE FRAME C4-360 ASSY

301-1-2 558754001 4|£3793971Ik HOLDER BASE FELT
<BE-1204CH> <For”BE-1204C" >

301 SA3981001 1{£77L—-54-5001 7k HOLDER BASE FRAME SET, C4-500

301-1 SA3982001 1{£3C4-50071)L+73 H-BASE FRAME FELT ASSY, C4-500

301-1-1 $59970001 1|£77L-LC4-50093 HOLDER BASE FRAME ASSY, C4-500

301-1-2 558754001 41£3793971ILk HOLDER BASE FELT
<BE-1206BA> <For”BE-1206B" >

301 $58751001 1(E77L-46-360t 7 HOLDER BASE FRAME SET, C6-360

301-1 S$58752001 1|£7C6-3607 L1932 H-BASE FRAME FELT ASSY, C6-360

301-1-1 S58753001 1|E57L-LC6-360%3 HOLDER BASE FRAME ASSY, C6-360

301-1-2 558754001 6|t7793971LF HOLDER BASE FELT

301-2 S$59664001 11£7773970-LL9% HOLDER BASE FRAME L ASSY

301-3 559665001 11E379397L-LRY3 HOLDER BASE FRAME R ASSY

301-4 S42321001 417L-LLUrI14F )3 FRAME CONNECTING PLATE F ASSY

301-5 018401236 | 32|7+#H Ib4ax12 BOLT, SOCKET M4X12

301-6 025040236 32{7% hxFa04 WASHER, PLAINM 4

301-7 552276001 41ho+vr2me NUT PLATE, W/2-M6 & 2-M4

301-8 060401216 8 1ur4ax12 SCREW, BIND M4X12

301-9 S58757001 2|FU-LLIr I IAN-Y FRAME CONNECTING PLATE SPACER

301-10 $58755001 1{IL-LLUTI45R FRAME CONNECTING PLATE, R

301-11 S$58756001 1{IL-LLUry45L FRAME CONNECTING PLATE, L

301-12 018061236 8|7+ ILAEX12 BOLT, SOCKET M6X12

301-13 018060836 4|7FKIVI6X8 BOLT, SOCKET M6X8
<BE-1204BFH > <For”BE-1204B" >

302 546999001 8|vvz4+y'M4B KNOB SCREW, M4B

303 $59399001 1|E77L-AS4-360%+ HOLDER BASE FRAME SET, $4-360

303-1 559402001 1|E3S4-3607LLH)3 H-BASE FRAME FELT ASSY, S4-360

303-1-1 559403001 1[E57L-AS4-3609% HOLDER BASE FRAME ASSY, 54-360

303-1-2 558754001 2|E3793971hk HOLDER BASE FELT
<BE-1204CH > <For”BE-1204C" >

302 546999001 8|vv3+y ' M4B KNOB SCREW, M4B

303 SA3984001 1|E37L-AS4-500€ Y+ HOLDER BASE FRAME SET, $4-500

303-1 SA3985001 1|E7S4-5007LLh)3 H-BASE FRAME FELT ASSY, $4-500

303-1-1 $56652001 1|E77L-4LS4-500%3 HOLDER BASE FRAME ASSY, 54-500

303-1-2 558754001 41£3793971Nk HOLDER BASE FELT
<BE-1206BFH > <For”BE-1206B" >

302 $46999001 12|93y 'M4B KNOB SCREW, M4B

303 $59392001 1|E77L-4S6-360t Y+ HOLDER BASE SET, S6-360

303-1 S59397001 1|£7S6-3607LILM)3 H-BASE FRAME FELT ASSY, S6-360

303-1-1 559398001 1|E77L-LS6-36093 HOLDER BASE FRAME ASSY, 360

303-1-2 558754001 41£7773971NF HOLDER BASE FELT

303-2 S$59393001 1|E77L-LSLUTI45R H-FRAME S CONNECTING PLATE, R

303-3 $59394001 1|E77L-LSLor 450 H-FRAME S CONNECTING PLATE, L

303-4 018401236 14|7+K W4X12 BOLT, SOCKET M4X12

303-5 025040236 14|E74 545194 WASHER, PLAIN M 4

BE-1204B-201

38




F6 . 38 %2 B8{%& / Presser foot mechanism

311
(T T \
311-1 eI, |
I 311- 3—@ l =2 311 I
| | I
| | |
| I I
| -1 | 3115 |
| \ L]
| l311-1-4—\ Y
I N — —— — — — A — I
I I
T _JA )
341
v A0S )
|
| 341-4———§ 341.4—¢ 341 |
| 341-3—=5> 341-2ML |
I I(3—41_12_—@___'I__3ﬂ1_-1'!__ \ i
e D
341-1-5 |
|L__EEE1L___L_J |
i P ey I
I I
- )
361
—— B
< BE-1204CHA / For "BE-1204C"
361-4
361-3 o 3612
g 36J1—-1
A st |
361-1-2 -

321
(T T \
I
| 321-4——§ o1 321.4—F |
| <
I |
| | I
|\ 321-1-3 321-1-1 } ) |
I , |
| |
| 321-5 321-1-5—= |
., )
351
/T T T T L R
I I
351 3—@ 351-2 L
| I
I I
I I
I I
| I
I I
I I
| I
< S ),
™

39

BE-1206B-201




F6 . X B{% / Presser foot mechanism

REF.NO CODE QTY e A NAME OF PARTS RM
311 S43473001 1|£77930X4393 SQUARE FRAME SET, 30X43
311-1 $42331001 1|h97930X4393 SQUARE FRAME ASSY, 30X43
311-1-1 $42332001 11147930437+ SQUARE FRMAE, 30X43 :OUTER
311-1-2 532798001 1795 *h7- COLLAR
311-1-3 $32799001 {97245 9MM4 NUT, M4
311-1-4 533802001 11794%9' M4 SCREW, M4
311-1-5 536043000 12939 % SPRING, COMPRESSION 5.3X47.7
311-2 $43471001 1|£379h17BL HOLDER, BL
311-3 $43472001 1|£779h19'BR HOLDER, BR
311-4 062401216 4lFAam4ax12 SCREW, PAN M4X12
311-5 021400206 412a1yh4 NUT, 2 M4
321 S44721001 1|£77723X4393 SQUARE FRAME SET, 23X43
321-1 S44719001 1|h97923X4353 SQUARE FRAME ASSY, 23X43
321-1-1 S44718001 1|h97923X43Y¢ SQUARE FRAME, 23X43 :OUTER
321-1-2 S$32798001 1|99 +h7- COLLAR
321-1-3 S32799001 1{97v 4394 NUT, M4
321-1-4 533802001 1|7922% ' M4 SCREW, M4
321-1-56 S36043000 179391 % SPRING, COMPRESSION 5.3X47.7
321-2 S43471001 1|£379h+9'BL HOLDER, BL
321-3 S43472001 1|£779h17BR HOLDER, BR
321-4 062401216 41FA"IM4X12 SCREW, PAN M4X12
321-5 021400206 4{2v2FIM4 NUT, 2 M4
341 S44716001 1{£77923X249% SQUARE FRAME SET, 23X24
341-1 S44714001 1{h97923X2493 SQUARE FRAME ASSY, 23X24
341-1-1 S44713001 11h97923X24¢ SQUARE FRAME, 23X24 :OUTER
341-1-2 532798001 1199 h7- COLLAR
341-1-3 S$32799001 119924494 NUT, M4
341-1-4 533802001 11292232 ' M4 SCREW, M4
341-1-5 S$36043000 (UVEDIRS SPRING, COMPRESSION 5.3X47.7
341-2 S44734001 1|E779519°CR HOLDER BASE CLAMP, CR
341-3 $44733001 1|E379hF5 CL HOLDER BASE CLAMP, CL
341-4 062401216 41FA°IM4X12 SCREW, PAN M4X12
341-5 021400206 4{2Y211JH4 NUT, 2 M4
351 544726001 1|E£77730X28%3 SQUARE FRAME SET, 30X28
351-1 S$44724101 11h97%730X2853 SQUARE FRAME ASSY, 30X28
351-1-1 S44723001 1|h%7930X28+ SQUARE FRAME, 30X28 :OUTER
351-1-2 $32798001 1|29 4h7- COLLAR
351-1-3 $32799001 1{99% 2194 NUT, M4
351-1-4 $33802001 1|2924%' M4 SCREW, M4
351-1-6 $36043000 12939 % SPRING, COMPRESSION 5.3X47.7
351-2 533805001 1|£777h17° AR HOLDER, AR
351-3 533806001 1|£777h17 AL HOLDER, AL
351-4 062401216 4|FA"IM4X12 SCREW, PAN M4X12
351-5 021400206 4{2%119M4 NUT, 2 M4

<BE-1204CH > <For”"BE-1204C" >
361 S44731001 1|£37740X4393 SQUARE FRAME SET, 40X43
361-1 S447239001 1|h97940X4393 SQUARE FRAME ASSY, 40X43
361-1-1 S44728001 1[h47940X43+ SQUARE FRAME, 40X43 :OUTER
361-1-2 $32798001 112994 7- COLLAR
361-1-3 S$32799001 117924174 NUT, M4
361-1-4 533802001 1179232’ M4 SCREW, M4
361-1-5 S$36043000 117939 % SPRING, COMPRESSION 5.3X47.7
361-2 S$43471001 1|£379h15°BL HOLDER, BL
361-3 S43472001 1|£379h19'BR HOLDER, BR
361-4 062401216 4|FAIM4X12 SCREW, PAN M4X12
361-5 021400206 4(2y3Fyr4 NUT, 2 M4

BE-1204B-201

40




F7 . # 2 B3{% / Presser foot mechanism

BE-1204B-201
41



F7 . ¥ X B8{% / Presser foot mechanism

REF.NO CODE 'Y B A NAME OF PARTS RM
401 549342001 1|9%8/25 49993 SPIDER NET FRAME HOLDER ASSY
4011 549343001 U VATZS EE SR SPIDER NET FRAME SCREW ASSY
401-2 549345001 AR IS VN ) SPIDER NET FRAME SPACER
401-3 S46999001 4{Yv32Y'M4B KNOB SCREW, M48
401-4 026040136 4le7%h 2an" 44 WASHER, PLAIN S 4
401-5 021400206 412v119M4 NUT, 2 M4
401-6 549346001 1N9®I2AF 40T HOLDER, 1
401-7 549347001 1N9E/A54ht5°2 HOLDER, 2
401-8 062400816 4]FA724X8 SCREW, PAN M4X8
402 549348001 219%/279-05 SPIDER NET FRAME, 05
403 549349101 4|30799-05%93 ROUND FRAME ASSY, 05
4031 549351101 4{3W109-05Y ROUND FRAME, 05 :OUTER
403-2 549352101 413W9-059F ROUND FRAME, 05 :INNER
403-3 $32798001 41799 h7- COLLAR
403-4 $§32799001 417994194 NUT, M4
403-5 533802001 479912 M4 SCREW, M4
403-6 $36043000 4177398 % SPRING, COMPRESSION 5.3X47.7
402 549353001 2|9%/A9-07 SPIDER NET FRAME, 07
403 549354101 2|%W05-0793 ROUND FRAME ASSY, 07
403-1 549356101 2|309-07Jk ROUND FRAME, 07 :OUTER
403-2 549357101 2{IN9-019F ROUND FRAME, 07 :INNER
403-3 532798001 279 M5- COLLAR
403-4 S32799001 2|79 41 IM4 NUT, M4
403-5 S33802001 2(999249° M4 SCREW, M4
403-6 536043000 2{79939'% SPRING, COMPRESSION 5.3X47.7
402 S$49358001 2|9%/279-10 SPIDER NET FRAME, 10
403 549359101 2|%99-1053 ROUND FRAME ASSY, 10
403-1 $49361101 2|799-109k ROUND FRAME, 10 :OUTER
403-2 549362101 2|IN9-109F ROUND FRAME, 10 :INNER
403-3 $32798001 2|79 +h7- COLLAR
403-4 $32799001 2|79 IMM4 NUT, M4
403-5 $33802001 2(799 1% M4 SCREW, M4
403-6 536043000 2(79397°% SPRING, COMPRESSION 5.3X47.7
402 S$49363001 2|19%/279-13 SPIDER NET FRAME, 13
403 549364101 2|%NT79-139% ROUND FRAME ASSY, 13
403-1 549366101 2|?I5-13 ROUND FRAME, 13 :OUTER
403-2 549367101 2|IN79-139F ROUND FRAME, 13 :INNER
403-3 $32798001 2|99 4h5- COLLAR
403-4 $32799001 219974174 NUT, M4
403-5 $33802001 2{79Y22 M4 SCREW, M4
403-6 536043000 27939V % SPRING, COMPRESSION 5.3X47.7
402 $49368001 2|9%/x79-16 SPIDER NET FRAME, 16
403 S49369101 2|09-1693 ROUND FRAME ASSY, 16
403-1 S$49371101 2{IN"79-16%% ROUND FRAME, 16 :OUTER
403-2 S49372101 2|799-169F ROUND FRAME, 16 :INNER
403-3 $32798001 2|79 407 COLLAR
403-4 §32799001 2[99 4394 NUT, M4
403-5 533802001 2{99v12 M4 SCREW, M4
403-6 $36043000 2{77397°% SPRING, COMPRESSION 5.3X47.7

BE-1204B-201

42




F7 . $# X2 B34%& / Presser foot mechanism

T e e T T T T T T T T TN

43

BE-1204B-201




F7 . 3% B8{% / Presser foot mechanism

REF.NO CODE Y B AL NAME OF PARTS RM
403 S49373101 2|TW09-19%3 ROUND FRAME ASSY, 19
403-1 549375101 2|13099-19J ROUND FRAME, 19:0UTER
403-2 549376101 2{IN9-199F ROUND FRAME, 19 :INNER
403-3 532798001 2|7994h37- COLLAR
403-4 $32799001 2|09 IM4 NUT, M4
403-5 $33802001 279912 M4 SCREW, M4
403-6 $36043000 PADVEUIES SPRING, COMPRESSION 5.3X47.7

BE-1204B-201

44



F8 . ##1 2. B8{% / Presser foot mechanism

(

| & 504-4
< %

| == 504-1
| | L
| .

|

|

|

|

|

____________ _J
_____ 5033 |
T°——503-4 |
LS50 gpgy |
, | L | R L
» Lo 502-1-3 | | N | 503-1-3 | |
l I 502-1-1 X"f? I | I | 503-1-1_@/@% l I
| | 5021-6— < 50214 | | | | 5031.6—& &> 503-1-4 |
| | —~soo15 | | 503 | a\503-1-5 I
I | 50212 | } | | 503-1-2 | }
— I —
g \_:':___;__T_:_____ZZJ _/ — \_‘—_—::‘_‘_—_—_—_‘—_—_—_—_—__J _/
504 505 506
_— | T J________\ pul—— | __ N
5042 § 9043 505. #—505-3 506, & 5063
Q@—%M o—506-4
= i 505-1 —5 506-1
L

BE-1204B-201

45




F8 . % B84% / Presser foot mechanism

REF.NO CODE QTY A NAME OF PARTS RM
501 S$58911001 UESVIVE NAME FRAME ASSY
501-1 S58912001 1[*-LD93A)44% NEME FRME BASE PLATE
501-2 520012001 1|AN-Y SPACER
501-3 509823101 1|A74F 7= SLIDE PLATE ASSY
501-4 S09830101 143V +A) PLATE SPRING, A
501-5 509827001 1|THIAA -4 PRESSER SPACER
501-6 509828101 1179441 FRAME PRESSER PLATE
501-7 062671014 7[+A"1357-40X10 SCREW, PAN SM3.57-40X10
501-8 028350243 7|N#Yh %2-35 WASHER, SPRING 2-3.5
501-9 025350236 3|EFHH #F21935 WASHER, PLAIN M 3.5
502 532945001 1|79A%3 HOOP ASSY, A
502-1 $32296001 119721979A: EMBROIDERY HOOP ASSY, A
502-1-1 157044201 1|199299M9A EMBROIDERY OUTER HOOP, A
502-1-2 157047201 19F79A INNER HOOP, A
502-1-3 121764001 e SPRING, COMPRESSION
502-1-4 121765001 1|Y93%973.57 KNOB SCREW, SM3.57
502-1-5 021670203 1|2¥219F357-40 NUT, 2 SM3.57-40
502-1-6 021300205 2(2Ya1Ik3 NUT, 2 M3
502-2 S09815001 1 hEyMRLE-(A) CASSETTE HOLDER, A
502-3 062300806 2|F+A"213X8 SCREW, PAN M3X8
502-4 025030233 2|E7% 27293 WASHER, PLAIN M 3
503 532946001 1179B%3 HOOP ASSY, B
503-1 $32297001 11¥1979BY3 EMBROIDERY HOOP ASSY, B
503-1-1 157200201 11%19J879B EMBROIDERY OUTER HOOP, B
503-1-2 157199201 1197798 INNER HOOP, B
503-1-3 121764001 HEPZAXS SPRING, COMPRESSION
503-1-4 121765001 1|Y33%Y°3.57 KNOB SCREW, SM3.57
503-1-5 021670203 1(2»317+357-40 NUT, 2 SM3.57-40
503-1-6 021300205 2(2%2+9k3 NUT, 2 M3
503-2 S09816001 1|t ybRLE~(B) CASSETTE HOLDER, B
503-3 062300806 2|+A723X8 SCREW, PAN M3X8
503-4 025030233 2|e79 0 %7173 WASHER, PLAINM 3
504 S$32947001 1174C%z HOOP ASSY, C
504-1 532298001 1|¥91999C93 EMBROIDERY HOOP ASSY, C
504-1-1 157202201 1|1¥¥29J8349C EMBROIDERY OUTER HOOP, C
504-1-2 157201201 119F79C INNER HOOP, C
504-1-3 121764001 EpZA%S SPRING, COMPRESSION
504-1-4 121765001 1|Y93%973.57 KNOB SCREW, SM3.57
504-1-5 021670203 1(2¥1F9+357-40 NUT, 2 SM3.57-40
504-1-6 021300205 2(2%a19h3 NUT, 2 M3
504-2 S09818001 1|8t yhkna-(D) CASSETTE HOLDER, D
504-3 062300806 2|+A'13X8 SCREW, PAN M3X8
504-4 025030233 2[e79H %7273 WASHER, PLAIN M 3
505 $32948001 1]79D%3 HOOP ASSY, D
505-1 S$32299001 1|¥2979D%% EMBROIDERY FRAMED ASSY
505-1-1 157204201 11¥%2%9+99D EMBROIDERY OUTER HOOP D
505-1-2 157203201 119F79D INNER HOOP, D
505-1-3 121764001 112 SPRING, COMPRESSION
505-1-4 121765001 1|9934973.57 KNOB SCREW, SM3.57
505-1-5 021670203 1(2»21Y+357-40 NUT, 2 SM3.57-40
505-1-6 021300205 2{2¥319k3 NUT, 2 M3
505-2 S09818001 1|htyrkLg-(D) CASSETTE HOLDER, D
505-3 062300806 2|F+A"213X8 SCREW, PAN M3X8
505-4 025030233 2|79 %7293 WASHER, PLAIN M 3

BE-1204B-201

46




F8 . # 2 8% / Presser foot mechanism

I

|

|

| L

| { || | { B 13 |

I | 502-1-1 %f I I I | 503-1-1@/ { }
502-1-6— =2 500.1. 503-1-6— & & > 503-1-4

| : = ot | | 503 { T sonrs ||

| _ \—/ J | \_ J |

N TSk~ ~—— ="

5040 & —504-3 505.0 ¥ —505-3 B h

o 504-4
@

== 504-1

| 1

_———— e — — — —
—_——

BE-1204B-201
47



F8 . HZ B8{% / Presser foot mechanism

REF.NO CODE QTY B A NAME OF PARTS RM
506 532949001 1|79E%% HOOP ASSY, E
506-1 $32300001 11V92979E9: EMBROIDERY HOOP ASSY, E
506-1-1 157344201 1|¥v29JMI%E EMBROIDERY OUTER HOOP, E
506-1-2 157203201 1|7F79D INNER HOOP, D
506-1-3 121764001 PR SPRING, COMPRESSION
506-1-4 121765001 1|Y934Y°3.57 KNOB SCREW, SM3.57
506-1-5 021670203 1|2¥217+357-40 NUT, 2 SM3.57-40
506-1-6 021300205 2(2Y259k3 NUT, 2 M3
506-2 509817001 1|htYhRLE-(C) CASSETTE HOLDER, C
506-3 062300806 2|F~313X8 SCREW, PAN M3X8
506-4 025030233 2|E7 B 2F193 WASHER, PLAIN M 3

BE-1204B-201

48




F9 .8 Z B8{% / Presser foot mechanism

507-3— 507-3-2
| 507-3-9

|5073 10—
50733—5

| __________/

I/ 507-4.7—@® e
—® I

I50744\Q 'Q_50744|

:50743j¢ﬂ5°742 - 507-4

| 50744 6> T & b 507-4. |

| 507-4.5—&8 g_g%:;o)l

~ g—s083 h
508-4
5082 508
T 1__

e e — ——— e ————

s 509 1-3

P
| )
| 509-1-1 :
|

| 500.1.6—® @—509 5 :
: |
\ |

|

I

I

I

I

I

I

I

I
509-1-4 :

509-1-2 |
)

49

BE-1204B-201




FO . 8% BH{% / Presser foot mechanism

REF.NO CODE QTY e A NAME OF PARTS RM
507 $32220001 1T7IE/7993 H-WEIGHT FRAME ASSY
5071 $32305001 1|7YE/799193 H-WEIGHT FRAME U ASSY
507-1-1 S32308001 179%/7991 HEAVY-WEIGHT FRAME UPPER
507-1-2 519604000 437 %9b MAGNET
507-2 S32306001 1|\79E/799%93 H-WEIGHT FRAME L ASSY
507-2-1 532307001 1|7IE/999% HEAVY-WEIGHT FRAME LOWER
507-2-2 S$32309000 4|7YE/799433971 b H-WEIGHT FRAME LOWER FELT
507-3 S34342001 1NFITINUIEF HINGE ASSY, RIGHT
507-3-1 152627001 1|FAINVA HINGE, A
507-3-2 152628001 11F3I9VUB HINGE, B
507-3-3 062300506 2{+A"13X5 SCREW, PAN M3X5
507-3-4 152629001 1FAINUYY HINGE SHAFT
507-3-5 048020342 2|hATJE2 RETAINING RING, E2
507-3-6 S06696004 2[#731°3X6 SCREW, FLAT M3X6
507-3-7 028030243 2\W3¥h42-3 WASHER, SPRING 2-3
507-3-8 021300103 2|FYMYa3 NUT, 1 M3
507-3-9 025030233 2|e7% 0 %F293 WASHER, PLAINM 3
507-3-10 028030243 2(WAYh$2-3 WASHER, SPRING 2-3
507-4 S$34343001 1FIINUH3ERN) HINGE ASSY, LEFT
507-4-1 152627001 1|FIINVA HINGE, A
507-4-2 152628001 EEVLY:] HINGE, B
507-4-3 152629001 1FIINIYY HINGE SHAFT
507-4-4 048020342 2|FADE2 RETAINING RING, E2
507-4-5 003300604 2|#545°3X6 SCREW, FLAT M3X6
507-4-6 028030243 2(NV24h %2-3 WASHER, SPRING 2-3
507-4-7 021300103 2|FIMYa3 NUT, 1 M3
507-4-8 062300506 2|+A"23X5 SCREW, PAN M3X5
507-4-9 025030233 2(E7% " %F193 WASHER, PLAIN M 3
507-4-10 028030243 2{W34"h %2-3 WASHER, SPRING 2-3
507-5 533468001 1By -(7Y) CASSETTE HOLDER, H-MATERIALS
507-6 062300806 2|+~"13X8 SCREW, PAN M3X8
507-7 025030233 2|E7% hRF193 WASHER, PLAIN M 3
507-8 021300103 2|F9M2a3 NUT, 1 M3
508 555035001 U ERSDVEVGUH HOOP ASSY, 3X6
508-1 $55240001 1|¥927793X6 HOOP, 3X6
508-1-1 555036001 114 109Y73X6 OUTER HOOP, OVAL 3X6
508-1-2 S$55037001 1|4 IU9F793X6 INNER HOOP, OVAL 3X6
508-1-3 121765001 1|Yv34Y°3.57 KNOB SCREW, SM3.57
508-1-4 121764001 1Fon% SPRING, COMPRESSION
508-1-5 021670203 1(Fvh223.57 NUT, 2 SM3.57
508-2 $55233001 1| hEybELY -(F) CASSETTE HOLDER, F
508-3 062300806 2|$A"213%8 SCREW, PAN M3X8
508-4 025030233 2(e7%H %7173 WASHER, PLAIN M 3
508-5 021300205 2{2%a31913 NUT, 2 M3
509 S30580001 1179G%3 HOOP ASSY, G
509-1 530581001 11¥v1979G2 EMBROIDERY HOOP ASSY, G
509-1-1 S$30582000 1|¥Y19I099G OUTER HOOP, G
509-1-2 S30583000 119579G INNER HOOP, G
509-1-3 121764001 UV SPRING, COMPRESSION
509-1-4 121765001 1|Y9349°3.57 KNOB SCREW, SM3.57
509-1-5 021670203 1|Fvb2413.57 NUT, 2 SM3.57
509-1-6 021300205 2|2Y219k3 NUT, 2 M3
509-2 509818001 1|htYbens~(D) CASSETTE HOLDER, D
509-3 062300806 2|+A"13X8 SCREW, PAN M3X8
509-4 025030233 2|74 %7193 WASHER, PLAIN M 3

BE-1204B-201

50




F10 . 8 Z B84% / Presser foot mechanism

602-8  602-5

602-7—©@

I
|
I
I
|
I
I
I
I
|
|
I
|
I

603-8 603-5

I < BE-1204BH / For "BE-1204B" >
| 7015 701-4

| <BE-1204CH / For "BE-1204C" > |

|
| 702-5 702-4 S

B N

702-2 702-1

51

BE-1204-201




F10 . ¥ Z B§{% / Presser foot mechanism

REF.NO CODE QTY [ NAME OF PARTS RM
601 $32223001 179F93 FOOP ASSY, F
601-1 532299001 1|9%21999D%3 EMBROIDERY FRAMED ASSY
601-1-1 157204201 1|¥%2%9J+99D EMBROIDERY OUTER HOOP D
601-1-2 157203201 119F79D INNER HOOP, D
601-1-3 121764001 EPZARS SPRING, COMPRESSION
601-1-4 121765001 11Y93%Y°3.57 KNOB SCREW, SM3.57
601-1-5 021670203 1]2¥1498357-40 NUT, 2 SM3.57-40
601-1-6 021300205 212%319k3 NUT, 2 M3
601-2 $32224001 1|heYbERa -DY A CASSETTE HOLDER, D SIDE
601-3 062300806 2|FA"313X8 SCREW, PAN M3X8
601-4 025030233 2|e7% N %F193 WASHER, PLAINM 3
602 S$31172101 1|¥Y19TIHAYR EMBROIDERY HOOP ASSY, HA
602-1 X56371201 1¥Y199M)A EMBROIDERY FRAME (OUTER FRAME)
602-2 X56372101 1YY199F79A EMBROIDERY FRAME (INNER FRAME)
602-3 X56373101 W93y THUMB SCREW
602-4 X59422001 11985 %3.1 WASHER
602-5 531173001 1|hE YR -(HA) CASSETTE HIOLDER, HA
602-6 062300806 2|+A"23%x8 SCREW, PAN M3X8
602-7 028030243 2|V h $2-3 WASHER, SPRING 2-3
602-8 021300106 3[1Y2Fk3 NUT, 1 M3
603 $34830001 11Y1979HBY: EMBROIDERY HOOP ASSY, HB
603-1 X56371201 1|Y2199MI9A EMBROIDERY FRAME (OUTER FRAME)
603-2 X56372101 1191995 79A EMBROIDERY FRAME (INNER FRAME)
603-3 X56373101 (AVIVVESS THUMB SCREW
603-4 X59422001 1|9 h %31 WASHER
603-5 534831001 1|8t YbELT -(HB) CASSETTE HOLDER, HB
603-6 062300806 2|+A"33X8 SCREW, PAN M3X8
603-7 028030243 2(Wr4h %2-3 WASHER, SPRING 2-3
603-8 021300106 3[1¥aTIr3 NUT, 1 M3
<BE-1204BF > <For”BE-1204B” >
701 $59351001 1740799344 SASHES FRAME ASSY, 4H
701-1 559352001 2|7 v47931360-4 SASHES FRAME SIDE, 360-4
701-2 $42317001 2957 SASHES FRAME, :VERTICAL
701-3 $32791000 | 10} v39Y97°290 CLIP, 290
701-4 536408000 6| /409977220 CLIP, 220
701-5 060401016 18|V 4UF'4X10 SCREW, BIND M4X10
<BE-1204CH> <For”BE-1204C” >
702 SA3983001 117" 2%7%9%934H500 SASHES FRAME ASSY, 4H-500
7021 $59971001 2|7°»49933500-4 SASHES FRAME HORIZON, 4H500
702-2 $42317001 27509957 SASHES FRAME, :VERTICAL
702-3 S32791000 | 12|77 4909)97°290 CLIP, 290
702-4 S$36408000 | 10|7 »39997°220 CLIP, 220
702-5 060401016 | 22{n'{UF4X10 SCREW, BIND M4X10
<BE-1206BF > <For”BE-1206B" >
703 S58758001 115" 4979936H SASHES FRAME ASSY, 6H
703-1 S$58759001 2|5"4%749331360-6 SASHES FRAME SIDE, 360-6
703-2 S$42317001 2(7 300957 SASHES FRAME, :VERTICAL
703-3 832791000 | 12|7v44Y97°290 CLIP, 290
703-4 $36408000 | 10|7 409197220 CLIP, 220
703-5 060401016 | 22|nW'{UF4X10 SCREW, BIND M4X10

BE-1204B-201

52




G1 . BREh{ill % UBB{R / Feed guide mechanism

72-2 B ) 57 38 IV
< BE-1204C, 1 ] 4

/ For "BE-1204C, 1206B" > 4—g

BE-1204B-243
53




G1 . BRENAIX YBH{% / Feed guide mechanism

REF.NO CODE QTY A NAME OF PARTS RM
1 558629001 2\y49u54 Y-FEED BAR
2 $58630001 12|374K Wb FIXED BOLT
4 558631001 36(770YFYIM8S NUT, FLANGE M8S
5 021080306 8|Fv+318 NUT, 3 M8
6 558613001 2\YTU¥3v7 3k Y-TENSION BRACKET
7 $55477001 47+ MH736X16 BOLT, SOCKET (S/P WASHER)M6X16
8 558610001 2|7 -Y-7"3rIME PULLEY BRACKET, YF
9 $55477001 4|7HK MM)26X16 BOLT, SOCKET (S/P WASHER)M6X16
10 018402536 2|7FH Wb4X25 BOLT, SOCKET M4X25
11 558611001 2{74V'5-47962 IDLER SHAFT, 62
12 012400436 4(7FE74X4 SET SCREW, SOCKET (FT) M4Xx4
13 558612001 2(74AN5-V975 IDLER SHAFT, 75
14 012060636 4|7 TE76X6 SET SCREW, SOCKET (FT) M6X6
15 558600001 AN UINVEUVH PULLEY ASSY, Y
16 $32725000 8[=-FuATYLY NEEDLE BEARING
17 558632001 4{YARMIN- Y-STOPPER
18 018301236 8(7FF WE3X12 BOLT, SOCKET M3X12
19 558603001 2[Y=7h'1F540 LINEAR GUIDE, 540
20 018301236 16| 7+ IWh3X12 BOLT, SOCKET M3X12
21 076003809 4[4 99%60032Z BALL BEARING, 600327
22 558619001 2{Ysr 97~y Y-DRIVING PULLEY
23 048170142 2{FA9Y793%9C17 RETAINING RING, EXTERNAL C17
24 060400616 2{V{UFM4X6 SCREW, BIND M4X6
25 025040236 2{e7%h #7194 WASHER, PLAIN M 4
26 558611001 2(74F 562 IDLER SHAFT, 62
27 $58614001 2{MAVTAFS REAR IDLER
28 $32725000 4{=-FRpATYLT NEEDLE BEARING
29 012060636 4|71E76X6 SET SCREW, SOCKET (FT) M6X6
30 558609001 2|~ W A4435 BELT STOPPER PLATE, 35
31 $55029001 8|6h77 #7437 4X8 SCREW, FLAT W/SOCKET M4X8
32 $58602001 2|YIN A b Y-DRIVING BELT
33 S58633001 AN Ea b X-CARRIAGE
34 025050236 6(E7H h #F195 WASHER, PLAIN M 5
35 018501036 8|7 LEEX10 BOLT, SOCKET M5X10
36 558649001 1|YEoHy Y-SENSOR DOG
37 S$56798001 2|31+ Y GL-N12FB PROXIMITY SENSOR, GL-N12FB
38 062301006 2|FA’33X10 SCREW, PAN M3X10
48 558648001 12|YAN-HHI Y-COVER SUPPORT
49 $55481001 24|THE MM)24X02 BOLT, SOCKET (S/P WASHER)M4X12
50 $58654001 1| Y9N -ReL Y-FEED COVER FRONT, R
51 $58655001 1[YF9)hn-RIY0 Y-FEED COVER REAR, R
52 S$58656001 1| Y9N -LvI Y-FEED COVER FRONT, L
53 $58657001 1| YA9Uhn -0 Y-FEED COVER REAR, L
54 $58658001 2[hn-9r¥'414S COVER JOINT PLATE, S
55 558659001 2[hn - (5L COVER JOINT PLATE, L
56 060400616 | 34|N'{UF'M4X6 SCREW, BIND M4X6
60 $58608001 1|YE-4-7"779¢ Y-MOTOR BRACKET
61 558776001 3|7+ WF8X50 BOLT, SOCKET M8X50
62 025080236 3|EFH %7198 WASHER, PLAIN M 8
63 028080246 3NN 42-8 WASHER, SPRING 2-8
64 S$58063001 6[4h 48 WASHER, M8
65 021080106 6|Fvh a8 NUT, 1 M8

BE-1204B-243

54




G1 . BRENHI 3% U BIfR / Feed guide mechanism

88—1T 435

—
()]

‘:. m_(o

)

72-2

< BE-1204C, 1
{ For "BE-1204C, 1206B" > 4—g

BE-1204B-243
55



G1 . EREnE% Y% / Feed guide mechanism

REF.NO CODE QTY A NAME OF PARTS RM

<BE-1204BF > <For"BE~-1204B” >

66-1 559400000 YN LAT-24HY2 Y-PULSE MOTOR 4H ASSY

67 558636001 4|7 HK L 928X30 BOLT, SOCKET (S/P WASHER)M8X30

71 S$59116001 1YIMILUrIY IR Y-DRIVING CONNECTING SHAFT, R

72-1 559115001 YN ILUrIs gL Y-DRIVING CONNECTING SHAFT, L
<BE-1204C, 1206BF > <For”BE-1204C, 1206B" >

66-2 558634000 1YW LAE-46HY3 Y-PULSE MOTOR ASSY, 6H

67 558636001 4|7 TR ILM928X30 BOLT, SOCKET (S/P WASHER)M8X30

72-2 558642001 ANG/ 1 1 Y-DRIVING CONNECTING SHAFT

73 558618001 4|hy70917 COUPLING, 17

74 018501636 16|7++ LF5X16 BOLT, SOCKET M5X16

81 558643001 2\YHYUHY I 4 Y-FRAME SUPPORT PLATE

82 555477001 2{7FH LM 926X16 BOLT, SOCKET (S/P WASHER)M6X16

83 004061406 2|+473 6X14 SCREW, FLAT M6X14

BE-1204B-243

56




G2 . EREh{AI 53X U B3R (BE-1204B) / Feed guide mechanism (BE-1204B)

g—ﬁo

=—118

106

11

57

BE-1204B-243




G2 . EX &A% Y B {% (BE-1204B) / Feed guide mechanism (BE-1204B)

REF.NO CODE QTY e A NAME OF PARTS RM
89 S58637000 | 12|»4h02Y DESTINATION, 02Y
90 558917001 1YF94924H Y-FEED FRAME, 4H
91 558772001 alyn-5-fkny- Y-ROLLER HOLDER
92 559391000 8(17Un-7- FEED ROLLER
93 S58774001 4[AN =R~ SPACER COLLAR
94 S58773001 4lyn-5-"4 Y-ROLLER SHAFT
95 025040136 4{E7% 2374 WASHER, PLAIN S 4
96 012400436 4|7 TE74X4 SET SCREW, SOCKET (FT) M4X4
97 S58775001 2{p-5-hn'- ROLLER COVER
98 060401416 8N (UM M4aX14 SCREW, BIND M4X14
99 S$58780001 1YHIU$4 AN -L Y-FRAME SIDE COVER, L
100 558781001 HYH#IU3{F AN -R Y-FRAME SIDE COVER, R
101 060400616 4{V v M4X6 SCREW, BIND M4X6
102 555484001 2|7FH WM 935X10 BOLT, SOCKET (S/P WASHER)M5X10
103 $55477001 4|7FH WMI36X16 BOLT, SOCKET (S/P WASHER)M6X16
106 110505001 44 h'% WASHER
107 558622001 1|X7-)A=R X-PULLEY BASE
108 S55484001 4(7FF WM Y35X10 BOLT, SOCKET (S/P WASHER)M5X10
109 558623001 1|\X7-)-7"7rIk X-PULLEY BRACKET
110 S$55485001 2|7HH WMI35X12 BOLT, SOCKET (S/P WASHER)M5X12
111 542264051 UEZEZPEIVE TIMING PULLEY A ASSY
112 532725000 2[=-FrAATYSY NEEDLE BEARING
113 $42272001 17U PULLEY SHAFT
114 $42266000 34IV) A IRY TIMING BELT, Y
115 018400636 1|7 +# E4X6 BOLT, SOCKET M4X6
116 025040236 1|E79 "0 47294 WASHER, PLAIN M 4
N7 018402536 1|7+ Lb4X25 BOLT, SOCKET M4X25
118 146354001 2{ % WASHER, PLAIN 5
119 $56798001 1[¥2t9+o%GL-N12FB PROXIMITY SENSOR, GL-N12FB
120 062301006 1|FA"313X10 SCREW, PAN M3X10
121 558645001 1|XE-5-YV'14 MOTOR SUPPORT PLATE
122 555484001 2(7FH WH425X10 BOLT, SOCKET (S/P WASHER)M5X10
123 S$58646001 1|XE-4-7"L~-b X-MOTOR PLATE
124 S$59972000 1| XN IVAT-94H)3 X-PULSE MOTOR ASSY, 4H
125 018501636 4|7 WE5X16 BOLT, SOCKET M5X16
126 025050236 4[e7% D" 4F195 WASHER, PLAINM 5
127 018500836 27K ME5X8 BOLT, SOCKET M5X8
129 S$58627001 XN 97493 X-DRIVING PULLEY ASSY
130 558615001 NIV 9T =Y rh5- DRIVING PULLEY COLLAR
131 018501636 1|7FH W5X16 BOLT, SOCKET M5X16
132 S58647001 1|XE-5-1914% X-MOTOR PRESSER PLATE
133 060400616 2|V MU' M4AX6 SCREW, BIND M4X6
136 539821000 33-+930719P7 CORD CLAMP, 19P7
137 552380000 3|CKS%747705-L CORD CLAMP, 05-L
138 558916001 1|N-2R3T741% HARNESS FIXED PLATE
139 060400616 2[4 M4AX6 SCREW, BIND M4X6
145 558604001 2[)=7h" 1} 440 LINEAR GUIDE, 440
146 018301236 12|7+H Wh3X12 BOLT, SOCKET M3X12
147 558620001 U WYL EVES IV X-DRIVING CARRIAGE
148 558621001 1XEPYyy X-CARRIAGE
149 018400836 8|7F+# whaxs BOLT, SOCKET M4X8
150 $§58625001 1|~ I A1 520 BELT STOPPER PLATE, 20
151 $42280001 2[AIhAN Y BELT SPACER
1562 018400836 4|7+ Nh4X8 BOLT, SOCKET M4X8
1563 558616001 2|XAbyn- X-STOPPER
154 S$42446001 4|{7FE MI)36X14 BOLT, SOCKET (S/P WASHER)M6X14
155 558624001 4|Xhn %1 X-COVER SUPPORT
156 542446001 4|7HR NMI26X14 BOLT, SOCKET (S/P WASHER)M6X14
157 559118001 1|XF9)hn-L4H X-FEED COVER, L4H
159 $59117001 1|X79h-RaH X-FEED COVER, R4H

BE-1204B-243

58




G2 . ERE) 3% U B8R (BE-1204B) / Feed guide mechanism (BE-1204B)

-

&

S 14? 156é§@£5@§
6

59

BE-1204B-243




G2 . ERE) A% YRS {% (BE-1204B) / Feed guide mechanism (BE-1204B)

REF.NO CODE QTY B A NAME OF PARTS RM
160 060400616 12| AU M4aX6 SCREW, BIND M4X6
161 559648001 1|XE-4-h'-934H X-MOTOR COVER ASSY, 4H
162 060400616 3[n4UMM4AXe SCREW, BIND M4X6
170 558918001 1|XA 74974093 X-FEED FRAME 4H ASSY
171 542446001 4[7FE LHI36X14 BOLT, SOCKET (S/P WASHER)M6X14
172 558617001 1|XEHNY X-SENSOR DOG
173 060400616 2|V {UFM4X6 SCREW, BIND M4X6
174 558607001 6(Xp-7-k4 93 X-ROLLER HOLDER ASSY
179 $52276001 2[hy+vr2me NUT PLATE, W/2-M6 & 2-M4
180 060400616 4|V 4V M4X6 SCREW, BIND M4X6
181 558653001 5797997 4F¥ M4 HOLDER POSITIONING PLATE
183 018061036 12|7FK Wh6X10 BOLT, SOCKET M6X10
184 025060236 12|e7% " H'%F196 WASHER, PLAIN M 6
185 $32877101 S5|4FE Ay POSITIONING PIN
186 558641000 | 36|¥A02X DESTINATION, 02X
187 018400636 147+ LH4X6 BOLT, SOCKET M4X6
188 025040236 14|E74h 45174 WASHER, PLAIN M 4

BE-1204B-243

60




G3 . BREh{IX Y B3%% (BE-1204C) / Feed guide mechanism (BE-1204C)

183

o— 180

61

BE-1204C-243




G3 . BREp{EIX YR {% (BE-1204C) / Feed guide mechanism (BE-1204C)

REF.NO CODE |QTY B AL NAME OF PARTS RM
89 S58637000 | 24|vL02Y DESTINATION, 02Y
90 S59965001 1|Y45)4924H500 Y-FEED FRAME, 4H500
91 S58772001 8|yo-7-HkLg - Y-ROLLER HOLDER
92 S59391000 | 16|44)o-7- FEED ROLLER
93 S58774001 8|AA-H-hF- SPACER COLLAR
94 S58773001 8|ym-7-'% Y-ROLLER SHAFT
95 025040136 ) (Sr i ESELL WASHER, PLAIN S 4
96 012400436 8|7+t74x4 SET SCREW, SOCKET (FT) M4X4
97 S58775001 4|0-3-hn'- ROLLER COVER
98 060401416 | 16|n'{vFM4X14 SCREW, BIND M4X14
99 $58780001 1| YHYU8 M hn'-L Y-FRAME SIDE COVER, L
100 $58781001 1| Y9944 hn'-R Y-FRAME SIDE COVER, R
101 060400616 4| 1N M4AX6 SCREW, BIND M4X6
102 S55484001 2|7+ WM H35X10 BOLT, SOCKET (S/P WASHER)M5X10
103 S55477001 4|7HR WM H36X16 BOLT, SOCKET (S/P WASHER)M6X16
106 110505001 LS WASHER
107 $58622001 2|X7-yA’ =2 X-PULLEY BASE
108 S55484001 8|7+ WHH35X10 BOLT, SOCKET (S/P WASHER)M5X10
109 $58623001 2|X7°-1-7"55 9k X-PULLEY BRACKET
110 S55485001 4| 7HR WM H35X12 BOLT, SOCKET (S/P WASHER)M5X12
111 S42264051 2|134307° 7 -)AYz TIMING PULLEY A ASSY
112 $32725000 4|=-F APy NEEDLE BEARING
113 S42272001 2\ PULLEY SHAFT
114 S$59967001 2|44309°~A W H500 TIMING BELT, 4H500
115 018400636 2|7+ Wh4X6 BOLT, SOCKET M4Xx6
116 025040236 2(e5%h #+F1794 WASHER, PLAIN M 4
117 018402536 2|7+ Nr4X25 BOLT, SOCKET M4X25
118 146354001 419 0% WASHER, PLAIN 5
119 S56798001 1|%E91 % GL-N12FB PROXIMITY SENSOR, GL-N12FB
120 062301006 1[+A"23X10 SCREW, PAN M3X10
121 S58645001 2|XE-4-2V°14 MOTOR SUPPORT PLATE
122 $55484001 4|7 WM H35X10 BOLT, SOCKET (S/P WASHER)M5X10
123 $58646001 2|XE-5-7"L-F X-MOTOR PLATE
124 S58635000 2|XW L AE-453 X-PULSE MOTOR ASSY
125 018501636 8|7+ Wb5X16 BOLT, SOCKET M5X16
126 025050236 8|t h +F195 WASHER, PLAIN M 5
127 018500836 47K LI5X8 BOLT, SOCKET M5X8
129 $58627001 2|Xg897° -9z X-DRIVING PULLEY ASSY
130 $58615001 2|98 97 =1 M- DRIVING PULLEY COLLAR
131 018501636 2|7+ WE5X16 BOLT, SOCKET M5X16
132 S58647001 2|XE-4-1H4144 X-MOTOR PRESSER PLATE
133 060400616 4| {UFM4AX6 SCREW, BIND M4X6
136 $39821000 5|3-F93507°19P7 CORD CLAMP, 19P7
137 150349001 713-F4977°10 CORD CLAMP, 10-L
138 $58916001 1|n-%A37444 HARNESS FIXED PLATE
139 060400616 2|N{UFM4AX6 SCREW, BIND M4X6
145 S$59762001 3[V=7h"1F 600 LINEAR GUIDE, 600
146 018301236 | 26|7+& IWF3X12 BOLT, SOCKET M3X12
147 $58620001 2|X9M 93955y X-DRIVING CARRIAGE
148 S58621001 1XFvyy X-CARRIAGE
149 018400836 | 12|7+# Nb4x8 BOLT, SOCKET M4X8
150 S$58625001 2|~ Wk 21520 BELT STOPPER PLATE, 20
151 S42280001 4|A AN Y BELT SPACER
152 018400836 8|7+# ILb4ax8 BOLT, SOCKET M4X8
153 S58616001 2|XAkYN- X-STOPPER
154 S42446001 4|7HR LM 926X14 BOLT, SOCKET (S/P WASHER)M6X14
155 $58624001 B|Xhn -1 X-COVER SUPPORT
156 S42446001 6|7+ LM 936X14 BOLT, SOCKET (S/P WASHER)M6X14
157 $59962001 1[X45Yhn-1L500 X-FEED COVER, L500
158 S59963001 1|X449hn"-R500 X-FEED COVER, R500

BE-1204C-243

62




G3 . BREh{A X Y B3R (BE-1204C) / Feed guide mechanism (BE-1204C)

186

174

e—180
| 171

183 RN
179184 % W

e—173

63

BE-1204C-243




G3 . EEEj{HI:%X Y B % (BE-1204C) / Feed guide mechanism (BE-1204C)

REF.NO CODE QTY B A NAME OF PARTS RM
159 559964001 1|X49Jhn'~C500 X-FEED COVER, C500
160 060400616 | 16|n'{UFM4X6 SCREW, BIND M4X6
161 559638001 2|XE-5-hiv-92 X-MOTOR COVER ASSY
162 060400616 61U M4X6 SCREW, BIND M4X6
170 559966001 1| X+ 49)4#94H50072 X-FEED FRAME ASSY, 4H500
171 542446001 6|7 T WMI36X14 BOLT, SOCKET (S/P WASHER)M6X14
172 559961001 1|Xto %+ "4H500 X-SENSOR DOG4H500
173 060400616 2| 4UFM4X6 SCREW, BIND M4X6
174 558607001 6|X0-7-k N4 -s3 X-ROLLER HOLDER ASSY
179 $§52276001 2{h+r2me NUT PLATE, W/2-M6 & 2-M4
180 018400636 4|7+ VhaX6 BOLT, SOCKET 4X6
181 556640001 8[YY7997 374 Ib T-ROUND ARM FIXED NUT
183 018061036 12|7+# WE6X10 BOLT, SOCKET M6X10
184 025060236 | 12|E7H% h'+F176 WASHER, PLAIN M 6
186 558641000 | 36|¥A02X DESTINATION, 02X
187 060400616 16| {1V M4aX6 SCREW, BIND M4X6

BE-1204C-243

64



G4 . EREN {32 U B3R (BE-1206B) / Feed guide mechanism (BE-1206B)

17«
|§ el 153120 8-154 N

% 19 D, #156

N 153 50155

) ) ) 13 3

J‘t- . | | :

108—8 89 =
=5 96—

%4

91

136 1629
162 | N

»

BE-1206B-243

65



G4 . EREN A% Y B8{% (BE-1206B) / Feed guide mechanism (BE-1206B)

REF.NO CODE QTY B A NAME OF PARTS RM
89 558637000 18| L02Y DESTINATION, 02Y
90 558644001 U VAV Y-FEED FRAME
91 558772001 6|yo-7-fny - Y-ROLLER HOLDER
92 $59391000 | 12|+9Jn-7- FEED ROLLER
93 558774001 B|AA-H#-h7- SPACER COLLAR
94 558773001 6lyn-7-¥% Y-ROLLER SHAFT
95 025040136 |2 ESZ= DL WASHER, PLAIN S 4
96 012400436 6|7Tt74X4 SET SCREW, SOCKET (FT) M4X4
97 558775001 2(0-7-hn- ROLLER COVER
98 060401416 12|V {UNM4aX14 SCREW, BIND M4X14
99 558780001 YU An'-L Y-FRAME SIDE COVER, L
100 S58781001 NYHIH AN -R Y-FRAME SIDE COVER, R
101 060400616 4| {UF'M4aX6 SCREW, BIND M4X6
102 555484001 2(7HH WM 935X 10 BOLT, SOCKET (S/P WASHER)M5X10
103 555477001 47K VMY 936X16 BOLT, SOCKET (S/P WASHER)M6X16
106 110505001 SRS WASHER
107 $58622001 2(X7-Ya’-2 X-PULLEY BASE
108 555484001 8|7 WM 425X10 BOLT, SOCKET (S/P WASHER)M5X10
109 558623001 2(X7-)=7"5 Ik X-PULLEY BRACKET
110 $§55485001 4|FFHE WM 935X12 BOLT, SOCKET (S/P WASHER)M5X12
111 542264051 23407 7-)AYR TIMING PULLEY A ASSY
112 $§32725000 41=-FAATYVT NEEDLE BEARING
113 $42272001 2|79y PULLEY SHAFT
114 $42266000 2|34z A IbY TIMING BELT, Y
115 018400636 2|7Hi Lh4X6 BOLT, SOCKET M4X6
116 025040236 2|79 xF104 WASHER, PLAIN M 4
117 018402536 2|7+H Whax25 BOLT, SOCKET M4X25
118 146354001 414 0% WASHER, PLAIN 5
119 556798001 1|1%/EY 2 % GL-N12FB PROXIMITY SENSOR, GL-N12FB
120 062301006 1|FA"23X10 SCREW, PAN M3X10
121 $58645001 2|XE-4-Y14 MOTOR SUPPORT PLATE
122 555484001 4|7 FF VM 935X10 BOLT, SOCKET (S/P WASHER)M5X10
123 558646001 2(XE-5-7L-}+ X-MOTOR PLATE
124 558635000 2|XNWWRAE-493 X-PULSE MOTOR ASSY
125 018501636 8|7 & Vr5X16 BOLT, SOCKET M5X16
126 025050236 8|EFY H #F2195 WASHER, PLAIN M5
127 018500836 4|7FH WE5X8 BOLT, SOCKET M5X8
129 558627001 2|x9r 9743 X-DRIVING PULLEY ASSY
130 S58615001 298970 A5 DRIVING PULLEY COLLAR
131 018501636 2|7+ LI5X16 BOLT, SOCKET M5X16
132 558647001 2|XE-5-4Y41M4% X-MOTOR PRESSER PLATE
133 060400616 4|V {UFM4AX6 SCREW, BIND M4X6
136 $39821000 5|3-+9727°19P7 CORD CLAMP, 19P7
137 150349001 7(3-F9507°10 CORD CLAMP, 10-L
138 $58916001 1217144 HARNESS FIXED PLATE
139 060400616 2|4 M4aX6 SCREW, BIND M4X6
145 S$58604001 3|=Fh’ {440 LINEAR GUIDE, 440
146 018301236 | 20|7+# WF3X12 BOLT, SOCKET M3X12
147 $58620001 PV VINEDES IV X-DRIVING CARRIAGE
148 558621001 1XFY) Y X-CARRIAGE
149 018400836 12|7+K MH4X8 BOLT, SOCKET M4X8
150 558625001 2(~A'WHA1420 BELT STOPPER PLATE, 20
151 542280001 4N WPRA-Y BELT SPACER
152 018400836 8|7F# LhaxX8 BOLT, SOCKET M4X8
153 558616001 2{Xabyn’- X-STOPPER
154 $42446001 4|7HF LM I26X14 BOLT, SOCKET (S/P WASHER)MG6X14
155 558624001 6| XAn 441 X-COVER SUPPORT
156 S42446001 6[7 T MM 926X14 BOLT, SOCKET {S/P WASHER)M6X14
157 $58638001 1| XA hn -L X-FEED COVER, L
158 558639001 1| XA -R X-FEED COVER, R

BE-1206B-243

66




G4 . BREH{A 3% UBB{% (BE-1206B) / Feed guide mechanism (BE-1206B)

U SRR
N '_ D 153120 ?154 s
L b e
S 1535@155

-
'

BE-1206B-243
67




G4 . EXE) A% YRS {#% (BE-1206B) / Feed guide mechanism (BE-1206B)

REF.NO CODE QTY AL NAME OF PARTS RM
159 558640001 1| XA9Yhn'-C X-FEED COVER, C
160 060400616 16|14/ M4X6 SCREW, BIND M4X6
161 $59638001 2|XE-4-hN-H3 X-MOTOR COVER ASSY
162 060400616 6|1/ MaX6 SCREW, BIND M4X6
170 S$58650001 XEPN G993 X-FEED FRAME ASSY
171 542446001 6|7 FH M I36X14 BOLT, SOCKET (S/P WASHER)M6X14
172 558617001 1|XesHh s X-SENSOR DOG
173 060400616 2{W4uFM4X6 SCREW, BIND M4X6
174 S$58607001 8(Xp-7-HkNa' -3 X-ROLLER HOLDER ASSY
179 552276001 2(hFrame NUT PLATE, W/2-M6 & 2-M4
180 060400616 4{NV 4N M4AX6 SCREW, BIND M4X6
181 S58653001 7999997 4F% M4 HOLDER POSITIONING PLATE
183 018061036 16|7F& WH6X10 BOLT, SOCKET M6X10
184 025060236 16|E7% " 251796 WASHER, PLAIN M 6
185 $32877101 THUFF Y POSITIONING PIN
186 558641000 | 48|vA02X DESTINATION, 02X
187 018400636 147+ LH4X6 BOLT, SOCKET M4X6
188 025040236 14|74 0" #5194 WASHER, PLAIN M 4

BE-1206B-243

68



H . F#hB84% / Lower shaft mechanism

BE-1204B-305

69




H . T#ARS{% / Lower shaft mechanism

REF.NO CODE |QTY EAL NAME OF PARTS RM

<BE-1204B, 1204CF> <For”BE-1204B, 1204C” >

1 S$58065001 41458 LOWER SHAFT

2 SA2174001 4198 9% 73 LOWER SHAFT GEAR ASSY

2-1 S58543001 4|98 9% TPA LOWER SHAFT GEAR, PA

2-2 S58067001 4|94879%'7B LOWER SHAFT GEAR, B

5 S23651001 | 16|7Ft76X6kY* SET SCREW, SOCKET (FT) M6X6

8 S59992001 4|KEUr-ALY3 BOBBIN CASE L ASSY

8-1 $59994001 4199FUR YN % ANTI-SPIN SPRING

8-2 181936001 4|KEUr-AFA9UN % TENSION SPRING

8-3 181937001 41FI9N 2FA eV ADJUSTING SCREW

9 159794001 AN, BOBBIN

10-1 S32551001 41ty+hI- SET SCREW COLLAR

10-2 $23651001 8|7TE76X6HY A SET SCREW, SOCKET (FT) M6X6

11 S$56600001 4lhek A ROTARY HOOK STOPPER

12 S44924001 8|V 42 M3X5.5 SCREW, M3X5.5
<BE-1206BF> <For”"BE-1206B” >

1 S58065001 6lv4vh LOWER SHAFT

2 SA2174001 V2 VVE NS LOWER SHAFT GEAR ASSY

2-1 $58543001 6|3V H% TPA LOWER SHAFT GEAR, PA

2-2 S58067001 6|v49%'7B LOWER SHAFT GEAR, B

5 S23651001 | 24|7+E76X6HY 4 SET SCREW, SOCKET (FT) M6X6

8 $59992001 B|hE Ur-ALY3 BOBBIN CASE L ASSY

8-1 $59994001 B9 TUR DY 2 ANTI-SPIN SPRING

8-2 181936001 B{REVT-AFAYIN % TENSION SPRING

8-3 181937001 6|FAVYN 2 FIVEYRY ADJUSTING SCREW

9 159794001 6lFtY BOBBIN

10-1 $32551001 6|tyMF- SET SCREW COLLAR

10-2 S23651001 | 12|7F+E76X6%Y 4 SET SCREW, SOCKET (FT) M6X6

11 S56600001 Bheh A ROTARY HOOK STOPPER

12 S44924001 | 12|¥44Y'M3X5.5 SCREW, M3X5.5
TR “OPTION PARTS”

13 SA2095001 1|S58094H711%3 ROTARY HOOK ASSY, W/BOX S$58094

BE-1204B-305

70




J1. Y1 U B (BE-1204B, 1204C) / Thread trimmer mechanism (BE-1204B, 1204C)

BE-1204B-403
71




J1. % YIYEA{% (BE-1204B, 1204C) / Thread trimmer mechanism(BE-1204B, 1204C)

REF.NO CODE QTY e A NAME OF PARTS RM
1 556601001 ANVECTE RN NEEDLE PLATE BASE ASSY
1-1 558068001 ANVEC T ] NEEDLE PLATE BASE
1-2 S$58073001 4NN ANEY NEEDLE PLATE GUIDE PIN
1-3 047200542 427V EVAW2 PIN, SPRING ROLL AW2
2 062400816 16|1A14X8 SCREW, PAN M4X8
3 558069001 4{4F9n MOVABLE KNIFE
4 S32476001 4{4FInh7- COLLAR, M-KNIFE
5 S32475001 4vixv4 SCREW, M4
6 558070001 413740 FXIED KNIFE
7 544924001 41972 M3X5.5 SCREW, M3X5.5
9 558071000 4{{bkY 4% THREAD HOLDER PLATE
10 026030136 4|74 h #ah™43 WASHER, PLAIN S 3
1" 062300416 4]~ IM3X4 SCREW, PAN M3x4
12 558072001 41n\44 NEEDLE PLATE
13 525310101 8|474v°4 SCREW, FLAT M4
15 $58074001 EARIE DIV VIR T-TRIMMER CON. ROD ASSY, A
16 S58076001 4{MYLUHUB T-TRIMMER CONNECTING ROD, B
17 018400836 8|7 ik Lh4x8 BOLT, SOCKET M4X8
18 S58077001 414MYLUILIN - T-TRIMMER CONNECTING ROD LEVER
19 558078001 4{LorILiN-9 CONNECTING LEVER SHAFT
20 012060636 4|71E76X6 SET SCREW, SOCKET (FT) M6X6
21 558079001 A[LMILITIY Y T-TRIMMER CONNECTING SHAFT
22 012500536 4|71E75X5 SET SCREW, SOCKET (FT) M5X5
23 $42500051 4|4 LU 34 T-TRIMMER CONNECTING BLOCK
24 018400836 47+ WE4X8 BOLT, SOCKET M4X8
25 $58080001 4{4MILUTYYIB T-TRIMMER CONNECTING SHAFT, B
26 012500536 4|7FEF5X5 SET SCREW, SOCKET (FT) M5X5
27 558081001 4|EIh-a4 PICKER BASE
28 558082001 4leh- 90 PICKER SHAFT SUPPORT
29 062300416 8|FA"IM3Xx4 SCREW, PAN M3x4
30 532496001 4| Ih-~-R PICKER BASE
31 048020342 4|bAJE2 RETAINING RING, E2
32 $59382001 41" h- PICKER
33 062300416 8|FA"aIM3x4 SCREW, PAN M3X4
34 060400816 8| 4vh4x8 SCREW, BIND M4X8
35 558083001 4|Eh-bin- PICKER LEVER
36 048020342 4{bAIE2 RETAINING RING, E2
37 558084001 4[| yh-Myr44 PICKER SETTING PLATE
38 $58085001 4|Eh-JL/4V )3 PICKER SOLENOID ASSY
39 S58086000 4|e"h-hn- PICKER COVER
40 028030246 8|V 4##h42-3 WASHER, SPRING 2-3
41 026030136 8|e7H N %N’ 43 WASHER, PLAIN S 3
42 062300416 8{FAIM3X4 SCREW, PAN M3X4
43 558087001 4[Eh-JLI{F N % PICKER SOLENOID SPRING
44 048050342 4|FAJES RETAINING RING, E5
45 558088000 4|e"h-SoLyvy3Ay PICKER SOLENOID CUSHION
46 $58089001 4lE =403 PICKER SHOULDER SCREW
47 062300416 8|FA"IM3X4 SCREW, PAN M3X4
48 002400514 8|+FA"14X5 SCREW, PAN M4X5
49 140647101 4[3-F1H%I CORD HOLDER
50 002400514 41+1A"14X5 SCREW, PAN M4X5
51 157984001 4[31-F7%1 CORD BUSH
52 558515001 RS TVIWER U T-TRIMMER DRIVING BASE ASSY
52-1 $58090001 1IN 95°4 THREAD TRIMMER DRIVING BASE
52-2 S$58095000 14bYE-43 THREAD TRIMMER MOTOR ASSY
52-3 542508000 1|4MYE-39)0h THREAD TRIMMER MOTOR MOUNT
52-4 018401036 4|7+ Lh4X10 BOLT, SOCKET M4X10
52-5 S$42490001 14M)Fv-C THREAD TRIMMER GEAR, C
52-6 012500536 2|7FE75X5 SET SCREW, SOCKET (FT) M5X5
52-7 $42491001 HAFF Y-V THREAD TRIMMER GEAR SHAFT

BE-1204B-403

72




J1. %1 Y B8R (BE-1204B, 1204C) / Thread trimmer mechanism (BE-1204B, 1204C)

56—?/@——55 5
54—6‘)/%/ \L
'—::______:1:__ —————— ~
{(52_10_2 52-10-3 gg,ﬁsz-n ~ 3—] 13
| S | N
| @égr 52-10 S S 1
| : /52-10-1= = ,
" 8_
|\ T ©®—52105, 520 - B
~ %52-13—? k 52.5 e l—b—6
|

&@—52-6

BE-1204B-403
73




J1 . % YIYRSR (BE-1204B, 1204C) / Thread trimmer mechanism(BE-1204B, 1204C)

REF.NO CODE QTY B A NAME OF PARTS RM

52-8 025080236 1|e79 %5198 WASHER, PLAIN M 8

52-9 021080106 1(+vyh¥a8 NUT, 1 M8

52-10 S58516001 VWISV DRIVING LEVER ASSY

52-10-1 558091001 1h)F v- THREAD TRIMMER GEAR

52-10-2 558092001 MM THREAD TRIMMER DOG

52-10-3 002400514 2|+FA"24X5 SCREW, PAN M4X5

52-10-4 S42474051 1AMY$F DY 9B T-TRIMMER DRIVING SHAFT, B

52-10-5 021060106 1{1v2 V6 NUT, 1 M6

52-11 S$42496001 1|744%°M5 SCREW, M5

52-12 556798001 1F01 7% GL-N12FB PROXIMITY SENSOR, GL-N12FB

52-13 062301005 1|FA"33X10 SCREW, PAN M3X10
<BE-1204BF> <For”BE-1204B" >

53 $58551001 o9y CONNEDTION SHAFT
<BE-1204CH> <For”BE-1204C” >

53 558578001 1Lor9yy CONNEDTION SHAFT

54 542500051 1ML T34 T-TRIMMER CONNECTING BLOCK

55 018400836 1|7HE V4X8 BOLT, SOCKET M4X8

56 060400416 1|W4UMM4X4 SCREW, BIND M4X4

57 S$58062001 4[374F Wb FIXED BOLT

58 021080106 12{+VM>28 NUT, 1 M8

59 021080306 4173228 NUT, 3 M8

60 025080236 4{EFH 272198 WASHER, PLAINM 8

61 028080246 4{N 24 h %22-8 WASHER, SPRING 2-8

62 S58063001 8{4h %8 WASHER, M8

BE-1204B-403

74




J2 . %1V B8R (BE-1206B) / Thread trimmer mechanism (BE-1206B)

BE-1206B-403
75




J2 . #EYIYBH{% (BE-1206B) / Thread trimmer mechanism(BE-1206B)

REF.NO CODE QTY oA NAME OF PARTS RM
1 556601001 SRVEELE VA NEEDLE PLATE BASE ASSY
1-1 558068001 VIR NEEDLE PLATE BASE
1-2 558073001 6NN ANE Y NEEDLE PLATE GUIDE PIN
1-3 047200542 B|A7)UT VAW PIN, SPRING ROLL AW2
2 062400816 | 24[FA"14X8 SCREW, PAN M4X8
3 $58069001 6[1FIn MOVABLE KNIFE
4 532476001 61 Inn7- COLLAR, M-KNIFE
5 532475001 S PZE SCREW, M4
6 S58070001 6]374N FXIED KNIFE
7 $544924001 6|Y A4 M3X5.5 SCREW, M3X5.5
9 $58071000 6[1hky 14 THREAD HOLDER PLATE
10 026030136 6|79 h %ah"43 WASHER, PLAIN S 3
11 062300416 6]FA"IM3X4 SCREW, PAN M3X4
12 558072001 6|n1% NEEDLE PLATE
13 $25310101 12|1972V°4 SCREW, FLAT M4
15 S58074001 6|1MYLURV)ZA T-TRIMMER CON. ROD ASSY, A
16 558076001 6[1MILUhYB T-TRIMMER CONNECTING ROD, B
17 018400836 12|7F# Jbh4X8 BOLT, SOCKET M4X8
18 558077001 BlMFFILUILIN - T-TRIMMER CONNECTING ROD LEVER
19 S58078001 BlLUrILIN-Y CONNECTING LEVER SHAFT
20 012060636 6|7TE76X6 SET SCREW, SOCKET (FT) M6X6
21 S$58079001 6|1V Y T-TRIMMER CONNECTING SHAFT
22 012500536 6|7Ft75X5 SET SCREW, SOCKET (FT) M5X5
23 S42500051 Bl MYLUTYE4 T-TRIMMER CONNECTING BLOCK
24 018400836 6|7+ LH4X8 BOLT, SOCKET M4X8
25 S58080001 Bl1bFILYTYY B T-TRIMMER CONNECTING SHAFT, B
26 012500536 6|7FTE75X5 SET SCREW, SOCKET (FT) M5X5
27 $58081001 e[t vh-+a4 PICKER BASE
28 $58082001 e[t yh-v" 979 PICKER SHAFT SUPPORT
29 062300416 12[FA"IM3X4 SCREW, PAN M3X4
30 532496001 6|t A-A-R PICKER BASE
31 048020342 6|FAIE2 RETAINING RING, E2
32 $59382001 6|t vh- PICKER
33 062300416 12|~ IM3X4 SCREW, PAN M3X4
34 060400816 12| AUk 4X8 SCREW, BIND M4X8
35 558083001 6|E™h-Lin- PICKER LEVER
36 048020342 6|FAIE2 RETAINING RING, E2
37 558084001 6| Yh-MYr 1% PICKER SETTING PLATE
38 558085001 6| yh-IL/4 )3 PICKER SOLENOID ASSY
39 $58086000 6| vh-hn"- PICKER COVER
40 028030246 12|V 3240 %2-3 WASHER, SPRING 2-3
41 026030136 12|74 0 #3053 WASHER, PLAIN S 3
42 062300416 12|+~ IM3X4 SCREW, PAN M3X4
43 §58087001 6| AL/ V% PICKER SOLENOID SPRING
44 048050342 6|FATES RETAINING RING, E5
45 5$58088000 6|t yh-SOLYY Y PICKER SOLENOID CUSHION
46 558089001 6|EYh-5U2Y PICKER SHOULDER SCREW
47 062300416 12[+A'IM3X4 SCREW, PAN M3X4
48 002400514 12[+FA"34X5 SCREW, PAN M4X5
49 140647101 6|3-MAHI CORD HOLDER
50 002400514 6|+FA24X5 SCREW, PAN M4X5
51 157984001 6[1-+7%a CORD BUSH
52 $58515001 =V EEON T-TRIMMER DRIVING BASE ASSY
52-1 S58090001 EEIVINE THREAD TRIMMER DRIVING BASE
52-2 S$58095000 1MIE-393 THREAD TRIMMER MOTOR ASSY
52-3 542508000 1AMYE-39900 THREAD TRIMMER MOTOR MOUNT
52-4 018401036 4|7+ Lh4X10 BOLT, SOCKET M4X10
52-5 S42490001 11+ v-C THREAD TRIMMER GEAR, C
52-6 012500536 2|71tE75X5 SET SCREW, SOCKET (FT) M5X5
52-7 S$42491001 1MF -9 THREAD TRIMMER GEAR SHAFT

BE-1206B-403

76




J2 . %t Y B3R (BE-1206B) / Thread trimmer mechanism (BE-1206B)

33 36 35 8 47 |

BE-1206B-403
77



J2 . %)Y ES{% (BE-1206B) / Thread trimmer mechanism(BE-1206B)

REF.NO CODE QTY B AL NAME OF PARTS RM
52-8 025080236 1|e79h 45298 WASHER, PLAIN M 8
52-9 021080106 1(FYr228 NUT, 1 M8
52-10 S$58516001 VIR DRIVING LEVER ASSY
52-10-1 558091001 1M)F v- THREAD TRIMMER GEAR
52-10-2 S58092001 14N THREAD TRIMMER DOG
52-10-3 002400514 2|+FA"24X5 SCREW, PAN M4X5
52-10-4 S42474051 1|4MY4$E 95798 T-TRIMMER DRIVING SHAFT, B
52-10-5 021060106 1{1v2F9+6 NUT, 1 M6
52-11 S42496001 1179%'M5 SCREW, M5
52-12 556798001 12yt 4GL-N12FB PROXIMITY SENSOR, GL-N12FB
52-13 062301005 1]FA33X10 SCREW, PAN M3X10
53 S58093001 o9y CONNECTING SHAFT
54 S$542500051 1YL I84 T-TRIMMER CONNECTING BLOCK
56 018400836 1|7 HFLr4X8 BOLT, SOCKET M4X8
56 060400416 1IN AUF Max4 SCREW, BIND M4Xx4
57 S58062001 4[3T4AF WE FIXED BOLT
58 021080106 12|F9Yh128 NUT, 1 M8
59 021080306 41F9+3718 NUT, 3 M8
60 025080236 4|74 27198 WASHER, PLAINM 8
61 028080246 4{N2Yh'%2-8 WASHER, SPRING 2-8
62 S58063001 8|#n'%8 WASHER, M8

BE-1206B-403

78




K1 . %3$AVBEER (BE-1204B, 1204C) / Thread wiper mechanism (BE-1204B, 1204C)

79

BE-1204B-405




K1 . %35 (B{% (BE1204B, 1204C) / Thread wiper mechanism (BE1204B, 1204C)

REF.NO CODE QTY B AL NAME OF PARTS
1-1 558428001 4[MN-929N -2 WIPER ASSY REFERENCE BASE
1-2 558427001 4(MN=-E-57 779k WIPER MOTOR BRACKET
1-3 558379000 4{ATIE VY E-403 STEPING MOTOR ASSY
1-4 062300616 16[FAIM3X6 SCREW, PAN M3X6
1-5 018400636 8|7+ I bAX6 BOLT, SOCKET M4X6
1-6 028040246 8N #Yh r2-4 WASHER, SPRING 2-4
1-7 025040236 8|t7H h’2F1v4 WASHER, PLAIN M 4
1-8 558434001 4{AN-2H7 7k WIPER SENSOR BRACKET
1-9 0A5400806 4|+FA%734X8DB SCREW, PAN (S/P WASHER) M4X8
1-10 S$55391001 4L H RN UY324P SENSOR PCB ASSY, 24P
1-11 0A4300605 8[+FA#J23X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 S58435001 4|TAN-bIv-h3 WIPER LEVER ASSY
1-13 018401036 4(7FH WH4X10 BOLT, SOCKET M4X10
1-14 S58439001 A4[IN-F W1 WIPER HOLD SPRING
1-15 $25283001 4|7v2v4 SHOULDER SCREW, M4
1-16 $58431000 4{994+799 UPPER THREAD HOOK
1-17 021400316 4{3v31IM NUT, 3 M4
1-18 028040246 4NN 22-4 WASHER, SPRING 2-4
1-19 025040136 4|74 h A4 WASHER, PLAIN S 4
1-20 $58430000 4(~’-27% BASE COVER
1-21 062300616 8|FA"IM3X6 SCREW, PAN M3X6
1-22 S$58433000 81299993 HOOK CUSHION
1-23 558519000 AlwIINT AN CAP VISOR GUIDE
1-24 004300806 16]+%7313X8 SCREW, FLAT M3X8
2 018401036 8{7+# LE4X10 BOLT, SOCKET M4Xx10
3 028040246 8(Wxh42-4 WASHER, SPRING 2-4
4 025040236 8|E7H h RF1)4 WASHER, PLAIN M 4
5-1 558499001 4|4bIhIA-Z129% THREAD NIPPER BASE ASSY, 12
5-1-1 558443000 43V 97-712 MAGIC TAPE, 12
5-2 S$58500001 4|4bIh37581293 THREAD NIPPER COVER ASSY, 12
5-2-1 558443000 435 997-712 MAGIC TAPE, 12
5-3 S$58442001 8[{bUNIAA-Y THREAD NIPPER SPACER
5-4 062300816 8[+AaM3x8 SCREW, PAN M3X8
6 0A5401006 | 16|FA"IN4E74X10 SCREW, PAN (S/P WASHER) M4X10

BE-1204B-405




K2 . %A L\B8fR (BE-1206B) / Thread wiper mechanism (BE-1206B)

81

BE-1206B-405




K2 . %L /B3{% (BE1206B) / Thread wiper mechanism (BE1206B)

REF.NO CODE QTY B A NAME OF PARTS RM
1-1 558428001 BTN -I39FA -2 WIPER ASSY REFERENCE BASE
1-2 $58427001 6|7AN-E-47 7 b WIPER MOTOR BRACKET
1-3 $58379000 B|ATYE VT E-403 STEPING MOTOR ASSY
1-4 062300616 | 24|FA"IM3X6 SCREW, PAN M3X6
1-5 018400636 12| 7k Wh4X6 BOLT, SOCKET M4X6
1-6 028040246 12|V 24 h k2-4 WASHER, SPRING 2-4
1-7 025040236 12|E74% h 2F194 WASHER, PLAIN M 4
1-8 558434001 B[N -t %77 Ib WIPER SENSOR BRACKET
1-9 0A5400806 6|+A'#7)34X8DB SCREW, PAN (S/P WASHER) M4X8
1-10 S$55391001 6|t YEnUI124P SENSOR PCB ASSY, 24P
1-11 0A4300605 | 12|+FA'H 433X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 558435001 6|74V -biv-93 WIPER LEVER ASSY
1-13 018401036 6|7 FH Lrax10 BOLT, SOCKET M4X10
1-14 558439001 DGR IS WIPER HOLD SPRING
1-15 525283001 6|7 v4v'4 SHOULDER SCREW, M4
1-16 S58431000 6(v74+79% UPPER THREAD HOOK
1-17 021400316 6(3v11vr4 NUT, 3 M4
1-18 028040246 B[N h 42-4 WASHER, SPRING 2-4
1-19 025040136 ]S ESELL WASHER, PLAIN S 4
1-20 $58430000 6|~ -27% BASE COVER
1-21 062300616 12| A" IM3X6 SCREW, PAN M3X6
1-22 558433000 12{7959930 HOOK CUSHION
1-23 558519000 B|R IYINT AN CAP VISOR GUIDE
1-24 004300806 | 24|+%#713X8 SCREW, FLAT M3X8
2 018401036 12|7+K LH4X10 BOLT, SOCKET M4X10
3 028040246 12|V 34 h %24 WASHER, SPRING 2-4
4 025040236 12|74 25194 WASHER, PLAIN M 4
5-1 558499001 B|1FUhIA-R1253 THREAD NIPPER BASE ASSY, 12
5-1-1 558443000 6|y IIT-712 MAGIC TAPE, 12
5-2 558500001 6|1+Ih27512%3 THREAD NIPPER COVER ASSY, 12
5-2-1 558443000 6[vY VI7-7"12 MAGIC TAPE, 12
5-3 $58442001 12|/ bIhIRA-H THREAD NIPPER SPACER
5-4 062300816 12[FAIM3X8 SCREW, PAN M3X8
6 0A5401006 | 24|FA 2N #E74X10 SCREW, PAN (S/P WASHER) M4X10

BE-1206B-405

82




. k%38 LB (BE-1204B) / Upper threading mechanism (BE-1204B)

L1

BE-1204B-412

83



L1 . E&RiEBIR(BE-1204B) / Upper threading mechanism(BE-1204B)

REF.NO CODE QTY B A NAME OF PARTS RM
1 $58735001 2|45 412 SPOOL HOLDER BASE, 12
2 S58736000 | 50|A7-LY) SPOOL SHAFT
3 $58737001 SIE e P Wl THREAD GUIDE BAR, F
4 $58738001 B[1FPUHVYF IR THREAD GUIDE BAR, R
5 025080236 12|e7% h' %7298 WASHER, PLAIN M 8
6 558739000 6lMFFATA THREAD EYELET STAY
7 S42445001 12|7HE WM 928X25 BOLT, SOCKET (S/P WASHER)M8X25
8 S558740001 2|4F 741203 THREAD GUIDE ASSY, 12A
9 558742001 2|4+701412B%3 THREAD GUIDE ASSY, 12B
10 558744001 2|1F7F412C)3 THREAD GUIDE ASSY, 12C
11 0A5401006 | 18|FTAIN4EF4X10 SCREW, PAN (S/P WASHER) M4X10
13 S58746000 B|1MTATA THREAD STAND STAY
14 $47270001 12| 7K WHH36X30 BOLT, SOCKET (S/P WASHER)M6X20
15 018081236 10{7+#K I +8X12 BOLT, SOCKET M8X12
16 025080236 10|74 W #7198 WASHER, PLAINM 8
17 S58747001 2|4MTSTUYAVI2NYS T-EYELET S TENSION ASSY, 12N
171 558748000 2|47 7o¥304412N SUB TENSION PLATE, 12N
17-2 $51497001 48{7°VTUv3vIiC PRE-TENSION ASSY, C
17-2-1 551498001 48|47 T4 THREAD GUIDE
17-2-2 545563001 4A8({FFUHAFAIVE™ THREAD GUIDE TENSION STUD
17-2-3 S$51499000 | 48|1FPUF4%37 TENSION DISC
17-2-4 S51499000 | 48|4FUFA43 TENSION DISC
17-2-5 $51440001 48(7°VTovavnxc SPRING, C
17-2-6 $45567001 48|4MFIATVTUL TENSION NUT
17-3 021400106 | 48|FYh1>14 NUT, 1 M4
17-4 025040236 | 48|t34 %7194 WASHER, PLAIN M 4
18 0A5401006 B|FAIN%EF4X10 SCREW, PAN (S/P WASHER) M4X10
20 558524001 12|79530h5- CUSHION COLLAR
21 152864000 | 247923 CUSHION
22 025800332 12|e54 0 $447.14 WASHER, PLAIN L 7.14

BE-1204B-412

84




L2 . kil LBAfR (BE-1204C) / Upper threading mechanism (BE-1204C)

BE-1204C-412

85



L2 . L& BH%R(BE-1204C) / Upper threading mechanism(BE-1204C)

REF.NO CODE QTY b A NAME OF PARTS RM
1 559998001 2|4M74 412-500 SPOOL HOLDER BASE, 12-500
2 S58736000 | 50{27-Mv) SPOOL SHAFT
3 S$58737001 IE S VR Wl THREAD GUIDE BAR, F
4 558738001 B|MFPUTAYYE IR THREAD GUIDE BAR, R
5 025080236 12|E7%"h #5198 WASHER, PLAIN M 8
6 S$58739000 6|1FIFATA THREAD EYELET STAY
7 $42445001 12|7HK WH)38X25 BOLT, SOCKET (S/P WASHER)M8X25
8 559999001 2|4+7F412-500A%3 THREAD GUIDE ASSY, 12-500A
9 SA0001001 2|17 F412-500B%3 THREAD GUIDE ASSY, 12-5008
10 SA0003001 2[{F7s+412-500C%3 THREAD GUIDE ASSY, 12-500C
11 0A5401006 | 18|FA"IN £E74X10 SCREW, PAN (S/P WASHER) M4X10
13 558746000 B|1MTATA THREAD STAND STAY
14 S47270001 12| 7+ W 936X30 BOLT, SOCKET (S/P WASHER)MG6X20
15 018081236 10|7+H LF8X12 BOLT, SOCKET M8X12
16 025080236 10|E7% 45298 WASHER, PLAINM 8
17 SA0005001 2|ST¥3/12-500N%3 S TENSION ASSY, 12-500N
17-1 SA0006000 2|S7v¥324%12-500N T-EYELET S TENSION, 12-500N
17-2 S$51497001 48|7°vTUvaviic PRE-TENSION ASSY, C
17-2-1 551498001 A8+ T4 THREAD GUIDE
17-2-2 S$45563001 AB|AFFUHAFAVYE™ THREAD GUIDE TENSION STUD
17-2-3 S51499000 | 48|47 F4%3 TENSION DISC
17-2-4 S51499000 | 48|4FPUH447 TENSION DISC
17-2-5 551440001 48|7°vTov3vnAC SPRING, C
17-2-6 545567001 484 ATV TR TENSION NUT
17-3 021400106 | 48|+Yh1v14 NUT, 1 M4
17-4 025040236 | 48|t7¥h %7194 WASHER, PLAIN M 4
18 0A5401006 BlFAINKETAX10 SCREW, PAN (S/P WASHER) M4X10
20 558524001 12|79530h7- CUSHION COLLAR
21 152864000 | 24|7vv3» CUSHION
22 025800332 12|E7% 0454714 WASHER, PLAIN L 7.14

BE-1204C-412

86




L3. L%l UBSfR (BE-1206B) / Upper threading mechanism (BE-1206B)

87

BE-1206B-412




L3 . E&RBBH{R(BE-1206B) / Upper threading mechanism(BE-1206B)

REF.NO CODE QTY A NAME OF PARTS RM
1 558735001 3|MHaT5 112 SPOOL HOLDER BASE, 12
2 S58736000 | 75|A7-LYY SPOOL SHAFT
3 S$58737001 9P ALY R IF THREAD GUIDE BAR, F
4 558738001 9+7PUHYY R IR THREAD GUIDE BAR, R
5 025080236 18|t74 " h $F1%8 WASHER, PLAINM 8
6 $58739000 9MMFATA THREAD EYELET STAY
7 542445001 187+ LM 938X25 BOLT, SOCKET (S/P WASHER)M8X25
8 S$58740001 3[MMTUF{12A%3 THREAD GUIDE ASSY, 12A
9 $58742001 3|M+7oF{12BS: THREAD GUIDE ASSY, 12B
10 558744001 3|M+7F{12C%3 THREAD GUIDE ASSY, 12C
11 0A5401006 | 27|FA IV 4E74X10 SCREW, PAN (S/P WASHER) M4X10
13 S58746000 O|MMTATA THREAD EYELET STAY
14 S47270001 18|7 T Wb 926X30 BOLT, SOCKET (S/P WASHER)M6X30
15 018081236 15|7HFk Wr8X12 BOLT, SOCKET M8X12
16 025080236 15679 45198 WASHER, PLAIN M 8
17 S58747001 3[4M3T7STYAV12NYR T-EYELET S TENSION ASSY, 12N
17-1 S58748000 347 FUvAV1412N SUB TENSION PLATE, 12N
17-2 551497001 72(7°VTAvEC PRE-TENSION ASSY, C
17-2-1 551498001 724 FPUTA4 THREAD GUIDE
17-2-2 S45563001 T2 P FAFAVVED THREAD GUIDE TENSION STUD
17-2-3 S51499000 | 72|4FFUF4Y3 TENSION DISC
17-2-4 S51499000 | 724U H4Y7 TENSION DISC
17-2-5 551440001 72|7°VTUAUN4C SPRING, C
17-2-6 $45567001 72{4F A9V TENSION NUT
17-3 021400106 72{TIM Y14 NUT, 1 M4
17-4 025040236 72|74 %7174 WASHER, PLAIN M 4
18 0A5401006 9|FAINEREFAX10 SCREW, PAN (S/P WASHER) M4X10
20 558524001 18179v3Avh7— CUSHION COLLAR
21 152864000 36{7vv3y CUSHION
22 025800332 18|E7 N 441714 WASHER, PLAIN L 7.14

BE-1206B-412

88




M1. 5 58FB3f% (BE-1204B, 1204C) / Thread tension (BE-1204B, 1204C)

)] )))
1)) B,

C=)
.
s—79

— — — — — — ——

- 1-3-7 1-3-12

1-3-3

1-3-13

1-3-5

1-3-8

Dy

1-3-6
e f]ma-g
1-3-10

1-3-11

BE-1204B-418

89



M1 . % 5f-FBE{% (BE-1204B, 1204C) / Thread tension (BE-1204B, 1204C)

REF.NO CODE |QTY B A NAME OF PARTS RM
1 S58498001 A[FIA9v5 11252 TENSION BASE 12 ASSY
1-1 S58446009 4[FI9o8 4N =12 TENSION BRACKET BASE, 12
1-2 S$51497001 | 48|7'LTvyaAU93C PRE-TENSION ASSY, C
1-2-1 S51498001 | 48{/+7u4 THREAD GUIDE
1-2-2 S45563001 |  48|{FFPUHAFAYVR™ THREAD GUIDE TENSION STUD
1-2-3 S51499000 | 48|4+FuH4Y5 TENSION DISC
1-2-4 S51499000 | 48|4+FUH4H35 TENSION DISC
1-2-5 S51440001 | 48|7'LTuyauntC SPRING, C
1-2-6 S45567001 |  48|4MFIAVVTYE TENSION NUT
1-3 S$58447001 | 48|/bFIANY%43 THREAD TENSION ASSY
1-3-1 S58550001 |  48|4MFAVVE T 1Ub THREAD STUD BASE SET
1-3-2 S56757000 | 48|1h¥LtU¥n-%A THREAD BREAKAGE SENSOR HARNESS
1-3-3 S58452001 | 48|{bFAVVE ™ TENSION STUD
1-3-4 100402004 | 48|bA%°3.57 SET SCREW, SM3.57
1-3-5 $58459001 | 48|{FhIn'% THREAD TAKE-UP SPRING
1-3-6 $58458000 | 48|/MIAVVE M4 TENSION STUD PLATE
1-3-7 $58456000 | 48|n-4U#343 ROTARY DISC ASSY
1-3-8 144103009 | 48|/bFIADVHIAHI TENSION DISC PRESSER
1-3-9 S20680001 | 48|4FFIAVYN'%S TENSION SPRING, S
1-3-10 S30564000 | 48|FI0UNF)IH N % WASHER
1-3-11 $58448000 | 48|4FFAVYFIE THREAD TENSION NUT
1-3-12 S36299001 | 48|1+FIAVYHFILILF TENSION DISC FELT
1-3-13 SA2289001 | 48[4MFIAYVHFIINIB TENSION DISC FELT, B
1-4 008400806 | 48|+}5214X8 SCREW, TRUSS M4X8
1-5 S58453001 | 72|F39v4 {Hh4bsF T-BASE INNER THREAD EYELET
1-6 S58461000 | 72|PT4Y'M3X6 SCREW, PT M3
1-7 $58454001 VAR EUMZ R 2L T-BASE LOWER THR. EYELET ASSY
1-7-1 $58399000 | 48|/h:F THREAD EYELET
1-8 008400806 8{+r5214x8 SCREW, TRUSS M4X8
1-9 S56744000 4|79 7-2E0H3 TENSION GROUND WIRE ASSY
1-10 060400516 | 48|n'{UF'M4aX5 SCREW, BIND M4X5
1-11 $55381001 APEUMERETIWIN TENSION BRACKET PCB ASSY
1-12 0A5400806 | 16]|+FA"%"534X8DB SCREW, PAN (S/P WASHER) M4X8
1-13 S56753001 41SWEN VI SWITCH PCB ASSY
1-14 0A5400806 8|+FAH/24X8DB SCREW, PAN (S/P WASHER) M4X8
1-15 S56711000 ARELMZ RS YOS TENSION BRACKET HARNESS ASSY
1-16 SA2923001 AR =DM R ETIWZS S TENSION BRACKET PCB SHEET
2 018401236 | 16(7FiK Lb4x12 BOLT, SOCKET M4X12
3 $58460001 8[FIVvy (41 TENSION BASE SUPPORT
4 S40740001 8|R4Yh 4x25 STUD, 4X25
5 021400216 8l2v1tvka NUT, 2 M4
8 018401036 8|7k nraxio BOLT, SOCKET M4x10
9 028040246 8INHH 22-4 WASHER, SPRING 2-4
10 025040236 8|LFH N +F194 WASHER, PLAIN M 4
1 018400836 8|7F# ILh4X8 BOLT, SOCKET M4X8
12 025040136 | 16|E7%"h'+¥304 WASHER, PLAIN S 4

BE-1204B-418

90




M2. %583 FB3f% (BE-1206B) / Thread tension (BE-1206B)

D)),

1 e

J

1-3-7 1-3-12

1-3-3

®0 0@

1-3-13

1-3-5

iy

1-3-8

)
1-3-6

e fts-g
1-3-10

i

BE-1206B-418

91



M2 . %58 FR8{% (BE-1206B) / Thread tension (BE-1206B)

REF.NO CODE QTY A NAME OF PARTS RM
1 558498001 6|FAVy 511293 TENSION BASE 12 ASSY
1-1 558446009 B|FIVVT AN -R12 TENSION BRACKET BASE, 12
1-2 551497001 72|7VTUYAVYEC PRE-TENSION ASSY, C
1-2-1 551498001 7247014 THREAD GUIDE
1-2-2 545563001 24P FAFADIED THREAD GUIDE TENSION STUD
1-2-3 $51499000 | 72|4+7UH4Y5 TENSION DISC
1-2-4 551499000 | 72|4F7UT447 TENSION DISC
1-2-5 551440001 72|7°VTUAVN RC SPRING, C
1-2-6 $45567001 72|49V FIb TENSION NUT
1-3 558447001 72[1MADVE3 THREAD TENSION ASSY
1-3-1 558550001 A EbZ L R vl THREAD STUD BASE SET
1-3-2 S56757000 | 72|/MLtUYn-%A THREAD BREAKAGE SENSOR HARNESS
1-3-3 558452001 72|14 FA9E TENSION STUD
1-3-4 100402004 72|M%Y73.57 SET SCREW, SM3.57
1-3-5 $58459001 724N F THREAD TAKE-UP SPRING
1-3-6 S$58458000 | 72[{{FFAIVK )44 TENSION STUD PLATE
1-3-7 S58456000 | 72{A-3)4¥793 ROTARY DISC ASSY
1-3-8 144103009 72|1MA9V8 7481 TENSION DISC PRESSER
1-3-9 $20680001 T2[4{MIA9YN RS TENSION SPRING, S
1-3-10 S30564000 | 72|F39yn w01 h' % WASHER
1-3-11 S$58448000 | 72{4MFIAYYFUE THREAD TENSION NUT
1-3-12 536299001 72|4MFADYH5710b TENSION DISC FELT
1-3-13 SA2289001 72| 399771008 TENSION DISC FELT, B
1-4 008400806 72(++7234X8 SCREW, TRUSS M4X8
1-5 S58453001 | 108|F3y4 1Th4bsF T-BASE INNER THREAD EYELET
1-6 $58461000 | 108(PT#'M3X6 SCREW, PT M3
1-7 558454001 B|FAVVI 4542793 T-BASE LOWER THR. EYELET ASSY
1-7-1 558399000 | 72|17 THREAD EYELET
1-8 008400806 12|+F7224X8 SCREW, TRUSS M4X8
1-9 $56744000 6|FAVYT-Atv3 TENSION GROUND WIRE ASSY
1-10 060400516 72|V {UFMAX5 SCREW, BIND M4X5
1-11 555381001 G EEPZEETIWIR TENSION BRACKET PCB ASSY
1-12 0A5400806 | 24|++A%'934X8DB SCREW, PAN (S/P WASHER) M4X8
1-13 $56753001 B|SWEN V)2 SWITCH PCB ASSY
1-14 0A5400806 12[+FA"924X8DB SCREW, PAN (S/P WASHER) M4X8
1-15 556711000 6|FIVFAN-%RY32 TENSION BRACKET HARNESS ASSY
1-16 SA2923001 6|FIVVF4FN VY- TENSION BRACKET PCB SHEET
2 018401236 24|7 R WbAX12 BOLT, SOCKET M4X12
3 S58460001 | 12|FAVv 5 1HH#1 TENSION BASE SUPPORT
4 S40740001 12|23914X25 STUD, 4X25
5 021400216 12(2¥2+9M4 NUT, 2 M4
8 018401036 12| 7+ Wh4X10 BOLT, SOCKET M4X10
9 028040246 12|V 4 h'R2-4 WASHER, SPRING 2-4
10 025040236 12|e7% %5194 WASHER, PLAIN M 4
11 018400836 6|71 Lhaxs BOLT, SOCKET M4X8
12 025040136 | 24|e53%h #4394 WASHER, PLAIN S 4

BE-1206B-418

92




N1.3>»bO—JbiRy & XBGR (USA, —f&H) / Control box mechanism (For USA & general)

< PC 88

/ For PC Control Type >

BE-1204B-502

93



N1.arbO—LARy 2 XEE&R (USA, —fi&F) / Control box mechanism (For USA & general)

REF.NO CODE QTY e A NAME OF PARTS RM
1 556737101 IRZEEI WU CONTROL BOX ASSY
1-1 555371001 1 MIAENV)E MAIN PCB ASSY
1-2 558255000 1[PROMC65MTY%3 EPROM:C65MT ASSY
1-3 S$55373001 P ZPEIIWIR DRIVE PCB ASSY
1-4 555375001 1T ANV POWER SUPPLY PCB ASSY
1-4-1 S56790000 2|GFUSE8A-250V GLASS FUSE, 8A-250V
1-4-2 556791000 1|GFUSE5A-250V GLASS FUSE, 5A-250V
1-4-3 S56792000 1|GFUSEBA-250V GLASS FUSE, 6A-250V
1-4-4 $56793000 1{GFUSEO0.4A-125V GLASS FUSE, 0.4A-125V
1-5 556784000 1|DCI7E-% FAN MOTOR, DC
1-6 0A4302506 2|+F~§7933X25DA SCREW, PAN (S/P WASHER) M3X25
1-71 542946000 1{DCI77 FBAO6A24HS FAN MOTOR, DC :FBAO6A24HS
1-7-2 S42947000 1|DCITUN-%R)3 F-MOTOR HARNESS ASSY, DC
1-8 SA2392001 2|+FA%33X35DB SCREW, PAN (S/P WAHSER) M3X35
1-9 S$56796000 2{77 74303 FAN FILTER ASSY
1-10 004401003 4+475235°4X10 SCREW, FLAT M4X10
1-11 S00554000 | 19|##K’-F6NS SUPPORT, 6NS
1-12 SA2897001 9{h7-BSF-310 COLLAR:BSF-310
1-13 0A4300805 9[+FA§7733X8DA SCREW, PAN (S/P WASHER) M3X8
1-14 025030136 9|74 %373 WASHER, PLAIN S 3
1-15 556735000 1(F722608VA TRANSFORMER, 608VA
1-16 S42446001 47 MM I36X14 BOLT, SOCKET (S/P WASHER)M6X14
1-17 S56736000 1(b7UA202VAR-b TRANSFORMER 202VA AUTO
1-18 0A5400804 2|+FA7934X8DB SCREW, PAN (S/P WASHER) M4X8
1-19 635998001 1|JL-SD-Q11 RELAY SD-M11
1-20 0A4401606 2[+FAH934X16DA SCREW, PAN(S/P WASHER)M4X16
1-21 556795000 1|E2-ZHNT I3 FUSE HOLDER ASSY
1-22 556794000 1|GFUSES5A-125V GLASS FUSE, 5A-125V
1-23 S479500000 1|7’L-h-M10A BREAKER, M :10A
1-25 S$56730000 /4R 740393 NOISE FILTER ASSY
1-26 0A4400806 2|+~ 434X8DA SCREW, PAN (S/P WASHER) M4X8
1-27 S$56764000 17 U5 vn-3A5V)3 POWER SUPPLY HARNESS 5V ASSY
1-28 556765000 17 U5 vn-%224v93 POWER SUPPLY HARNESS 24V ASSY
1-29 S56766000 175 yn-%240VH3 POWER SUPPLY HARNESS 40V ASSY
1-30 $56767000 1|75 vn-%2140V POWER SUPPLY HARNESS, 140V
1-31 556768000 17U n-%A300V POWER SUPPLY HARNESS, 300V
1-32 S$56769000 1[P-CNTA~%RJ3 HARNESS ASSY, P-CNT
1-33 S$56772000 1[P-CPSN—%A%% HARNESS ASSY, P-CPS
1-34 S$56778000 1|75 -EME Y9 AH POWER SUPPLY EM BOX, H
1-35 S56776000 MY AN-2R93 TRANS HARNESS ASSY
1-36 S$56775000 1{PGN-%A73 PG-HARNESS ASSY
1-37 S56774000 U EVEV RIS YUR CONNECTOR HARNESS ASSY
1-38 S$56773000 11497°n-%R93 TAP HARNESS ASSY
1-39 S$56779000 UEEDIDT WIYTS I FLUORECENT BOX HARNESS
1-40 556780000 1|1N-%AAC1843 HARNESS AC18 ASSY
1-41 556781000 1[n-%AAC100%3 HARNESS AC100 ASSY
1-42 556732000 174NV AN-3 R FILTER LESS HARNESS
1-43 S$56777000 1|n-%XAC20093 HARNESS AC200 ASSY
1-44 $56702000 VAR POWER SUPPLY CORD ASSY
1-45 $52215000 2|(7°y»2TB-1926 BUSH, TB-1926
1-46 S$39820000 6|3-F%727'1763 CORD CLAMP, 1763
1-47 150349001 2{3-F%7v7°10 CORD CLAMP, 10-L
1-48 150357001 113-M977°13 CORD CLAMP, 13-L
1-49 0A5400804 4[+FA"4934X8DB SCREW, PAN (S/P WASHER) M4X8
1-50 S$37059001 1|(PEv-% LABEL, PE
1-51 S$37060001 17-A3-9 LABEL, GROUNDING
1-52 556590101 1R IIAN =R BOX BASE
1-53 S$56591001 17 L-h-MYr14 BREAKER SETTING PLATE
1-54 0A5400804 9|+FA'4934X8DB SCREW, PAN (S/P WASHER) M4X8
1-55 556592001 ENWIUVL 2 PCB SETTING PLATE

BE-1204B-502

94




N1.3> bA—JbRKy & XBfk (USA, —f&A) / Control box mechanism (For USA & general)

<PC#:R

/ For PC Control Type >

BE-1204B-502

95



N1.avbo—)LARy o XE& (USA, —f%F) / Control box mechanism (For USA & general)

REF.NO CODE QTY e AL NAME OF PARTS RM
1-56 0A5400804 8|+FA4"934X8DB SCREW, PAN (S/P WASHER) M4X8
1-57 S56593001 1|F V920N -F BOX COVER, F
1-58 S56594001 1|F Y9280 -R BOX COVER, R
1-59 0A5400804 18[+FAH9324X8DB SCREW, PAN (S/P WASHER) M4X8
1-60 S56595001 117 L-h-hn'- BREAKER COVER
1-61 0A5400804 2|+FA4934X8DB SCREW, PAN (S/P WASHER) M4X8
1-62-1 S42946000 1|DC77FBA06A24HS FAN MOTOR, DC :FBAOBA24HS
1-62-2 S42947000 1{DCIPUN-%RY3 F-MOTOR HARNESS ASSY, DC
1-63 SA2392001 2|+FA4°923X35DB SCREW, PAN (S/P WAHSER) M3X35
1-64 S56596001 2|e=bVIATA HEATSINK STAY
1-65 0A5400804 2[+FA~47934X8DB SCREW, PAN (S/P WASHER) M4X8
1-66 0A5300805 1|+FA"4°423X8DB SCREW, PAN (S/P WASHER) M3X8
1-67 616415001 1T 250780 530 LABEL,P-SUPPLY
1-69 §38352101 1T U5 %54 04030 LABEL, ELEC. SHOCK 4 LANG.
1-70 $56629001 17 U7yaL LABEL
1-71 SA2857001 2|e-bU9AT74B HEATSINK STAY, B
1-72 0A5400804 2|+~ 4924X8DB SCREW, PAN (S/P WASHER) M4X8
1-73 0A5300805 1]+~ 533X8DB SCREW, PAN (S/P WASHER) M3X8
1-74 SA3659001 1Y LAN-2 R SENSOR LESS HARNESS
1-75 228475000 11599918 U8 1.9X80 FASTENING BAND, 1.9X80
3 018061436 6|7 THNI6X14 BOLT, SOCKET M6X14
4 028060246 6|V F h %2-6 WASHER, SPRING 2-6
5 025060336 6lE7H h *446 WASHER, PLAINL 6
<200VA> <For “200V AC" >

6 S10820001 1T 7Y~ VOLTAGE LABEL AC
<220VA> <For “220V AC">

6 $10820003 1T UTYIA N VOLTAGE LABEL AC
<230VA> <For “230V AC" >

6 S10820004 1T UTIFA N VOLTAGE LABEL AC
<240VA> <For “240V AC">

6 S10820005 1T V7Y 0 VOLTAGE LABEL AC
<PCitHH> <For “PC Control Type” >

10 SA2216001 1|SBUSEN U9 PCB SET, SBUS

10-1 555389001 1|SBUSTN 93 PCB ASSY, SBUS

10-2 SA2898001 4|h5-ASF-310 COLLAR:ASF-310

10-3 0A5300805 4[+FAH923X8DB SCREW, PAN (S/P WASHER) M3X8

10-4 S59375000 1|SBUSNA-%RJ3P HARNESS ASSY, P :SBUS

10-5 S56782000 1|SBUSN-%RH32 HARNESS ASSY, SBUS

BE-1204B-502

96




N2.2a> bO—JbiRy & XBfR (3—A v /%, B&AR) / Control box mechanism (For Europe & Japan)

/ For PC Control Type >

< PC t# M8

BE-1204B-502

g7



N2 . arba—/LARyI XBE% (3—0w/8, B&A) / Control box mechanism (For Europe & Japan)

REF.NO CODE Y B A NAME OF PARTS RM
1 S56747101 URZEEI WIYUNE CONTROL BOX ASSY, EC
1-1 555371001 T MIEN V)L MAIN PCB ASSY
1-2 558255000 1[PROMG65MT3 EPROM:C65MT ASSY
1-3 $55373001 U PEPETIWIH DRIVE PCB ASSY
1-4 $55375001 NT I AN U POWER SUPPLY PCB ASSY
1-4-1 $56790000 2|GFUSE8A-250V GLASS FUSE, 8A-250V
1-4-2 S56791000 1|GFUSES5A-250V GLASS FUSE, 5A-250V
1-4-3 S56792000 1|GFUSE6A-250V GLASS FUSE, 6A-250V
1-4-4 S$56793000 1|GFUSEO0.4A-125V GLASS FUSE, 0.4A-125V
1-5 556784000 1|DCITU -4 FAN MOTOR, BC
1-6 0A4302506 2[+FA'923X25DA SCREW, PAN (S/P WASHER) M3X25
1-7-1 S42946000 1|DCIT7FBAO6A24HS FAN MOTOR, DC :FBAQ6A24HS
1-7-2 S42947000 1|DCITIN-%R)3 F-MOTOR HARNESS ASSY, DC
1-8 SA2392001 2[+FA™7)33X35DB SCREW, PAN (S/P WAHSER) M3X35
1-9 556796000 2{77074N3-9% FAN FILTER ASSY
1-10 004401003 4[+4#5%°4X10 SCREW, FLAT M4X10
1-11 S00554000 | 19[%#&"-F6NS SUPPORT, 6NS
1-12 SA2897001 9|%#7-BSF-310 COLLAR:BSF-310
1-13 0A4300805 9[+FA"H 923X8DA SCREW, PAN (S/P WASHER) M3X8
1-14 025030136 9(EFH N 24393 WASHER, PLAIN § 3
1-15 $56740100 1(F72A1180VA TRANSFORMER, 1180VA
1-16 S42445001 4(7FH WM I38X25 BOLT, SOCKET (S/P WASHER)M8X25
1-17 S56736000 1{b70A202VAZ-} TRANSFORMER 202VA AUTO
1-18 0A5400804 2|+FA'47934X8DB SCREW, PAN (S/P WASHER) M4X8
1-19 635998001 1{JL-SD-Q11 RELAY SD-M11
1-20 0A4401606 2[+FA%7934X16DA SCREW, PAN(S/P WASHER)M4X16
1-21 S$56795000 1|e1-2FN5H3 FUSE HOLDER ASSY
1-22 556794000 1|GFUSES5A-125V GLASS FUSE, 5A-125V
1-23 S$47900000 1|7°L-h-M10A BREAKER, M :10A
1-25 $56730000 AR 745932 NOISE FILTER ASSY
1-26 0A4400806 2|+~ J24X8DA SCREW, PAN (S/P WASHER) M4X8
1-27 S$56731000 1|EMC/{ R’ 74 V393 NOISE FILTER ASSY, EMC
1-28 0A4400806 2|+FAHJ34X8DA SCREW, PAN (S/P WASHER) M4X8
1-29 $56789000 2|SN24)L'SHB08650 COIL:SHB08650 :SN
1-30 0A4501805 4[+FAH7935X18DA SCREW, PAN (S/P WASHER) M5X18
1-31 1561439102 EALIIES WASHER
1-32 S$56764000 17U yn-3A5V)3 POWER SUPPLY HARNESS 5V ASSY
1-33 556765000 17U on-%2224V5: POWER SUPPLY HARNESS 24V ASSY
1-34 S$56766000 1|7 U5 yn-32240V): POWER SUPPLY HARNESS 40V ASSY
1-35 S$56767000 17U vn-32140V POWER SUPPLY HARNESS, 140V
1-36 $56768000 1705 yn-%A300V POWER SUPPLY HARNESS, 300V
1-37 S56769000 1[P-CNTh-22R%3 HARNESS ASSY, P-CNT
1-38 $56772000 1[P-CPSNn-%A%9% HARNESS ASSY, P-CPS
1-39 S56778000 1|75 U-EME Y9 2H POWER SUPPLY EM BOX, H
1-40 S$56776000 1(FUAN-2RYE TRANS HARNESS ASSY
1-41 S56775000 1[PGA-%RY3 PG-HARNESS ASSY
1-42 S56774000 13059414293 CONNECTOR HARNESS ASSY
1-43 S56773000 EVINSE YUR TAP HARNESS ASSY
1-44 S§56779000 149 )E IIAN-%A FLUORECENT BOX HARNESS
1-45 S$56780000 1|n-%AAC18%3 HARNESS AC18 ASSY
1-46 S$56781000 1|n-%RAC100%3 HARNESS AC100 ASSY
1-47 $56785000 1[n~%AAC220%% HARNESS AC220 ASSY
1-48 S56748000 1[SNITN-%R COIL HARNESS, SN
1-49 $56702000 bV VS W POWER SUPPLY CORD ASSY
1-50 $52215000 2|7"Y¥1TB-1926 BUSH, TB-1926
1-51 $39820000 6[3-+49727'1763 CORD CLAMP, 1763
1-52 150349001 2[3-+9357°10 CORD CLAMP, 10-L
1-53 150357001 1|12-F454713 CORD CLAMP, 13-L
1-54 0A5400804 5[+~ 424X8DB SCREW, PAN (S/P WASHER) M4X8
1-55 S$37059001 1|PEZ-% LABEL, PE

BE-1204B-502

98




N2.ar bOo—-J)bRy & ZXBFR (A—0 v /X, B&EA) / Control box mechanism (For Europe & Japan)

< PC A
/ For PC Control Type >

BE-1204B-502
99



N2 . a3 ba—)LRyI X & (3—Bw/3, BAMA) / Control box mechanism (For Europe & Japan)

REF.NO CODE TY EAAf NAME OF PARTS RM

1-56 S37060001 1(7-23-4 LABEL, GROUNDING

1-57 S$56590101 1R VYA =R BOX BASE

1-58 S$56591001 1|7’ L-h-M)r 44 BREAKER SETTING PLATE

1-59 0A5400806 9|+FA™'424X8DB SCREW, PAN (S/P WASHER) M4X8

1-60 S56592001 (ETWINIDL L PCB SETTING PLATE

1-61 0A5400804 8|+FA'4934X8DB SCREW, PAN (S/P WASHER) M4X8

1-62 S56593001 1|F 9920V -F BOX COVER, F

1-63 S56594001 1|F V92N -R BOX COVER, R

1-64 0A5400804 | 18|+FA™"434X8DB SCREW, PAN (S/P WASHER) M4X8

1-65 S56595001 1|7°b-h-hn- BREAKER COVER

1-66 0A5400804 2|+FA™ 934X8DB SCREW, PAN (S/P WASHER) M4X8

1-67-1 S$42946000 1|DC77YFBAO6A24HS FAN MOTOR, DC :FBA0BA24HS

1-67-2 S42947000 1|DCITUN-% A3 F-MOTOR HARNESS ASSY, DC

1-68 SA2392001 2|++A'47933X35DB SCREW, PAN (S/P WAHSER) M3X35

1-69 S$56596001 2|e-bVIATA HEATSINK STAY

1-70 0A5400804 2|+FA™H 924X8DB SCREW, PAN (S/P WASHER) M4X8

1-71 0A5300805 1|+FA™47933X8DB SCREW, PAN (S/P WASHER) M3X8

1-72 616415001 1T U580 439 LABEL,P-SUPPLY

1-73 $38352101 1705 %74 V.4%39 LABEL, ELEC. SHOCK 4 LANG.

1-74 S56629001 1FU7I7a 0 LABEL

1-75 SA2857001 2|t-bv9274B HEATSINK STAY, B

1-76 0A5400804 2|+FA"924X8DB SCREW, PAN (S/P WASHER) M4X8

1-77 0A5300805 1|+FA'923X8DB SCREW, PAN (S/P WASHER) M3X8

1-78 S$38353101 17U %5409 LABEL, ELEC. SHOCK JPN.

1-79 SA3659001 1o BLAN-%A SENSOR LESS HARNESS

1-80 228475000 1159991 4 1.9X80 FASTENING BAND, 1.9%X80

3 018061436 6|7THINI6X14 BOLT, SOCKET M6X14

4 028060246 6|2 h %2-6 WASHER, SPRING 2-6

5 025060336 6|t7% %416 WASHER, PLAIN L 6
<200VA> <For “200V AC">

6 $10820001 HFUTYIA N VOLTAGE LABEL AC
<220VA> <For “220V AC">

6 $10820003 17079380 VOLTAGE LABEL AC
<230VA> <For “230V AC" >

6 $10820004 1HFUTIINN VOLTAGE LABEL AC
<240VER> <For "240V AC">

6 $10820005 170797380 VOLTAGE LABEL AC
<PCit#A> <For "PC Control Type" >

10 SA2216001 1|SBUSH Utyb PCB SET, SBUS

10-1 S55389001 1|SBUS*/N V)3 PCB ASSY, SBUS

10-2 SA2898001 41h5-ASF-310 COLLAR:ASF-310

10-3 0A5300805 4]+FA™433X8DB SCREW, PAN (S/P WASHER) M3X6

10-4 $59375000 1|SBUSN—$A)3P HARNESS ASSY, P :SBUS

10-5 S56782000 1/SBUSA-%R%3 HARNESS ASSY, SBUS

BE-1204B-502

100




P1 . B MmBAfR (PCHHk) / Power supply equipment mechanism (PC Control Type)

BE-1204B-515
101




P1 . B R BIE% (PCEHR) / Power supply equipment mechanism (PC Contorol Type)

REF.NO CODE QTY B A NAME OF PARTS RM

11 S$43105201 UAELZE OPERATION PANEL ASSY

1-11 542965001 1NELEN V)R PANEL PCB ASSY

1-1-2 S43008000 1NRN-FAI3 PANEL HARNESS ASSY

1-1-3 543086000 1{7-2£280 GROUND WIRE, 80

1-1-4 S43107001 1|~ 144 SHEET HOLDER PLATE

1-1-5 543108201 1N 374 PANEL COVER

1-1-6 S43109001 1NV PANEL SUPPORT

1-1-7 S43118001 1|R49F-b SWITCH SHEET

1-1-8 543110000 5[z SPACER

1-1-9 008400604 4]++7224X6 SCREW, TRUSS M4 X6

1-1-10 062401005 5|FA"24x10 SCREW, PAN M4X10

1-1-11 026040135 9|74 h a0’ 44 WASHER, PLAIN S 4

1-1-12 052300805 1A IV HREF3X8 SCREW, PAN (S/P WASHER) M3X8

1-1-13 028030245 W40 42-3 WASHER, SPRING 2-3

1-1-14 025030235 1EFTH 25293 WASHER, PLAIN M 3

1-1-15 021300105 11721983 NUT, 1 M3

1-1-16 $37060001 1(7-A3-9 LABEL, GROUNDING

1-1-17 543114001 1|7~ VBES(1) LABEL, BES (1)

1-1-18 $43270000 1|3-F7"YY2KR51 CORD BUSH, KR51

71 0A5400805 2{+FA47934X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1204BF> <For “BE-1204B" >

2-1 S56786001 1|7~ VBE1204BBCPC LABEL, BE1204BBCPC
<BE-1206BH > <For “BE-1206B" >

2-1 558156001 1|7A"VBE1206BBCPC LABEL, BE1206BBCPC
<BE-1204CH> <For "BE-1204C" >

21 SA0012001 1|3~"VBE1204CBCPC LABEL, BE1204CBCPC

BE-1204B-515

102




P2 . B&RMEAGR (SAfL#R) / Power supply equipment mechanism (Stand Alone Type)

1-2-11

BE-1204B-515
103



P2 . B m %k (SAILHR) / Power supply equipment mechanism (Stand Alone Type)

REF.NO CODE QTY B AL NAME OF PARTS RM

1-2 $58150001 1|SAN$ILC65 SA-PANEL, C65

1-2-1 S$59001101 LR Z WV PANEL PCB ASSY, N

1-2-2 XA9639001 1|FDDFD-05HG-5661 FDD:FD-05HG-5661

1-2-3 555002000 1|LCDE¥Y 1R LCD MODULE, R

1-2-4 S45186001 1|V-FR19F93 SHEET SWITCH ASSY

1-2-5 543257000 1|LCDIV U -5~ INVERTER, LCD

1-2-6 $45175000 1¥YY7°249F53 CAP SWITCH ASSY

1-2-7 556692000 1WRIN-FAY3 PANEL HARNESS ASSY

1-2-8 XA9640001 1|FFCSML2CD-26 FLEXIBLE FLAT CABLE:SML2CD-26

1-2-9 545174000 AN =3-n-%293 INVERTER HARNESS ASSY

1-2-10 S543270000 1|3-F7"9Y1KR51 CORD BUSH, KR51

1-2-11 545179109 1 NRN PANEL

1-2-12 558151109 1|V HFIA =R PANEL BASE

1-2-13 558153101 1=K~ SHEET KEY SUPPORT

1-2-14 $45177000 2(2A-#7° L~ SPACER PLATE

1-2-15 S45176001 1|77~k PLATE

1-2-16 $46364001 4[e7%9h %16 WASHER, PLAIN 1.6

1-2-17 $46833001 41~ 39 M1.6X4 SCREW, PAN M1.6X4

1-2-18 052400605 2|FA"IN3E74X6 SCREW, PAN (S/P WASHER) M4X6

1-2-19 052300605 5[FA ' #£73X6 SCREW, PAN (S/P WASHER) M3X6

1-2-20 002260405 4|+1A"12.6X4 SCREW, PAN M2.6X4

1-2-21 S$46363000 2(zaA-H18 SPACER, L=8

1-2-22 0A4300605 4|+FAH)I3X6DA SCREW, PAN (S/P WASHER) M3X6

1-2-23 0A4300805 4|+F A4 J33X8DA SCREW, PAN (S/P WASHER) M3X8

1-2-24 008400604 4|+F7214X6 SCREW, TRUSS M4X6

1-2-25 S43114001 1|7~ VBES(1) LABEL, BES (1)

1-2-26 $46362009 1|#8997% COVER PLATE

1-2-27 008300504 2|+F7R3X5 SCREW, TRUSS M3X5

1-2-28 $54783001 1|LCDFAIT4EN V)3 RELAY PCB ASSY, LCD

1-2-29 002260405 4|+FA"22.6X4 SCREW, PAN M2.6X4

1-2-30 $46363000 2|18 SPACER, L=8

1-2-31 $55004000 1|ZF97°'W I SG110 SNAP BAND, SG110

1-2-32 558152001 1|FDDMYrATY FDD SETTING BRACKET

1-2-33 002260505 41+1A'326X5 SCREW, PAN M26X5

1-2-34 028260245 4INFY N $2-2.6 WASHER, SPRING 2-2.6

1-2-35 026260235 4[e79 D *30%2.6 WASHER, PLAIN 2.6

7-2 0A5400805 4{+1A'934X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1204BF > <For "BE-1204B” >

2-2 SA3509001 1|7A"VBE1204BBCSA LABEL, BE1204BBCSA
<BE-1206BF > <For "BE-1206B" >

2-2 SA3510001 1|7~"VBE1206BBCSA LABEL, BE1206BBCSA
<BE-1204CH > <For “BE-1204C" >

2-2 SA3849001 1|7~ VBE1204CBCSA LABEL, BE1204CBCSA

BE-1204B-515

104




P3 . EBERmBAfR (SAfLE:. #BicH)/
Power supply equipment mechanism (Stand Alone Type, Supply parts)

< BE-1204B, /kiRg&ithist A /
For "BE-1204B, Mercury
Warning Area" >

T T TN

< BE-1204B, skeR@& i LIS A /
For "BE-1204B, Non-Mercury
Warning Area" >

\\
\

—_
()]
q)
N

T T T T T TN

< BE-1206B, k$R%k &bzt /
For "BE-1206B, Mercury
Warning Area" >

\\
\

S W
>
(o))

< BE-1206B, kRS &gt LIS A /
For "BE-1206B, Non-Mercury
Warning Area" >

T T T T TN

< BE-1204C, /k$R% itk A /
For "BE-1204C, Mercury
Warning Area" >

—
(023
N
N

T T T T T T T

< BE-1204C, sksig & Lisim /
For "BE-1204C, Non-Mercury
Warning Area" >

. R
3

105

BE-1204B-515




P3 . B RE& (SALHk. 4 H)/
Power supply equipment mechanism (Stand Alone Type, Supply parts)

REF.NO CODE QTY e AL NAME OF PARTS RM
<BE-1204B, <For “BE-1204B, Mercury Warning Area” >
KBESHIEA>
165 $58957001 1|SAN'RILCE5EYIMB SA-PANEL C65 SET, MB
165-1 S58150001 1|SAN2ILCE5 SA-PANEL, C65
165-2 SA3509001 1|5~ LBE1204BBCSA LABEL, BE1204BBCSA
165-3 S52582001 1| A4¥ V439738 P2 MERCURY WARNING LABEL 14X70 P2
165-4 0A5400805 4|+F~'4°924X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1206B, <For "BE-1206B, Mercury Warning Area” >
KERE & ithig B >
166 S58957002 1{SAN 3 LCB5tYIMB SA-PANEL C65 SET, MB
166-1 S58150001 1[{SANFILCB5 SA-PANEL, C65
166-2 SA3510001 1|7A°IVBE1206BBCSA LABEL, BE1206BBCSA
166-3 §52582001 1(R4%° 5439787 VP2 MERCURY WARNING LABEL 14X70 P2
166-4 0A5400805 4[+FA~4534X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1204C, <For “BE-1204C, Mercury Warning Area” >
KERE&ihigt FH >
167 858957003 1(SANFLCE51YFMB SA-PANEL C65 SET, MB
167-1 S58150001 1|SAN'RILCE5 SA-PANEL, C65
167-2 SA3849001 1|5A°ILBE1204CBCSA LABEL, BE1204CBCSA
167-3 S52582001 1|Z13° V43958 1LP2 MERCURY WARNING LABEL 14X70 P2
167-4 0A5400805 4[+FA4924X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1204B, <For “BE-1204B,
KEEE S LIS R > Non—-Mercury Warning Area” >
168 SA3665001 1|SANRLCESE YR SA-PANEL C65 SET
168-1 558150001 1|SAN2ACE5 SA-PANEL, C65
168-2 SA3509001 1|5~ VBE1204BBCSA LABEL, BE1204BBCSA
168-4 0A5400805 4|+FA4534X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1206B, <For “BE-1206B,
KEBE SIS B> Non-Mercury Warning Area” >
169 SA3665002 1[SANFILCE5E Y SA-PANEL C65 SET
169-1 S58150001 1|SANRILCES SA-PANEL, C65
169-2 SA3510001 1|3~ VBE1206BBCSA LLABEL, BE1206BBCSA
169-4 0A5400805 4[+FA " H24X8DB SCREW, PAN (S/P WASHER) M4X8
<BE-1204C, <For “BE-1204C,
KBESHBLIS R > Non—Mercury Warning Area” >
170 SA3665003 1|SANRILCE5E Y SA-PANEL C65 SET
170-1 S58150001 1|SANA1CB5 SA-PANEL, C65
170-2 SA3849001 1|5A"VBE1204CBCSA LABEL, BE1204CBCSA
170-4 0A5400805 4|+FA~%°424X8DB SCREW, PAN (S/P WASHER) M4X8

BE-1204B-515

106




P4 . X MBAR (BE-1204B) / Power supply equipment mechanism (BE-1204B)

< PC {t#:A
/ For PC
Control Type >

[}-1624

< SA{T#RA
/ For Stand
Alone Type >

e

<3-OyNREHEA

10 111

!/ For Europe Type Only >

141

< SA, BYITEL
{t#:FM / For
Stand Alone
& F-lamp
less Type >

107

BE-1204B-515



P4 . B4 RBE{% (BE-1204B) / Power supply equipment mechanism(BE-1204B)

REF.NO CODE QTY A NAME OF PARTS RM
3 556571001 N RLATA PANEL STAY
4 556584001 2[4 PANEL SETTING PLATE
5 S58771001 HWRNDATI4S PANEL ROTARY PLATE
6 S42446001 8|7+ MM I36X14 BOLT, SOCKET (S/P WASHER)M6X14
10 S$55377001 PP ETIWIH HEAD PCB ASSY
11 508085000 8[H##H ~3S SUPPORT, KGLS-35
15 S55379001 K] | A ETIWIH PCB ASSY, 1/0
16 508085000 8|##&-13s SUPPORT, KGLS-3S
17 558276000 4|AN-H4EP-8 SPACER, 4EP-8
18 0A5301605 4[+FA"47H33X16DB SCREW, PAN (S/P WASHER) M6X16
20 S56798001 413t 9t GL-N12FB PROXIMITY SENSOR, GL-N12FB
21 062301006 41+A723X10 SCREW, PAN M3X10
25 555385001 1|EIB—FNUH3 PICKER PCB ASSY
26 558276000 42~ —1H4EP-8 SPACER, 4EP-8
27 0A4401605 4+~ 934X16DA SCREW, PAN (S/P WASHER) M4X16
30 S$56755001 UEELEETIWIH RELAY PCB ASSY
31 $58276000 4(2~°-#4EP-8 SPACER, 4EP-8
32 0A4401605 4+FAH934X16DA SCREW, PAN (S/P WASHER) M4X16
35 S56760001 2|ATYTSWENUYE STEP SWITCH PCB ASSY
35-1 558275000 4|%-+y7'B32-1310 KEY TOP, B32-1310
36 0A4300605 4{+FAHH3I3X6DA SCREW, PAN (S/P WASHER) M3X6
50 556693000 1|Ab3)40h" IN-% A3 T-TRIMMER CHANGE HARNESS ASSY
51 S$59571000 134309 -2 2)34H TIMING HARNESS ASSY, 4H
52 $559572000 U B S T YGRS SEWING MOTOR HARNESS ASSY, 4H
53 559573000 1{MI7 n-%Z934H HEAD HARNESS ASSY, 4H
54 S$56697000 110K YIAN-%R73 |O BOXHARNESS ASSY
55 S$59574000 1|XE-4n-$2524H X-MOTOR HARNESS ASSY, 4H
56 S$56699000 1|XE-9n-%225% X-MOTOR HARNESS 2 ASSY
58 556700000 1| YE-In-%2%93 Y-MOTOR HARNESS ASSY
59 556701000 1|EYh-n-%R53 PICKER HARNESS ASSY
60 556805000 1[FoEVI0ON-%2 PROXIMITY 1O HARNESS
62 S$56704000 1[IOMI U N-%RY3 |0 HEAD-HEAD HARNESS ASSY
64 $56708000 1|YTY7n-2R%3 Y-AREA HARNESS ASSY
65 556709000 P P VIS YU MAIN-HEAD PCB HARNESS ASSY
66 559575000 2|STSPA~$A934H START-STOP HARNESS ASSY, 4H
66-1 $56799000 2|A{YFHW1B-M201R SWITCH, HW-M201R
66-2 S43034000 2|SWHW1B-M110G SWITCH, HW1B-M110G
66-3 $52378000 4{I7N AT HW RING, HW
70 S56712000 PO PIELLY, MAIN-HEAD PCB TERMINATOR
71 556713000 1MUY ss195y HEAD-HEAD PCB TERMINATOR
73 S56715001 2|MIHUFAV T AN-%R HEAD-HEAD TENSION BASE HARNESS
74 S56715002 2|MIHUFIVITAN-%R HEAD-HEAD TENSION BASE HARNESS
75 $56717000 177 v-EMN-%293 POWER SUPPLY EM HARNESS ASSY
75-1 546549000 1| A1 YFHW2B-M110G SWITCH, HW2B-M110G
75-2 S52378000 IR AU HW RING, HW
76 559576000 1|EMGN-%22934H EMG HARNESS 2 ASSY, 4H
76-1 S46749000 1|A1YFHW1B-V401R SWITCH, HW1B-V401R
76-2 $52378000 1T AU HW RING, HW
81 $59578000 1[1204BN-%Z9% HARNESS ASSY, 12048
82 S$59579000 1|t"yh-SOLN-$A4H PICKER SOLENOID HARNESS, 4H
90 556719000 117137+40W-RIN FLUORECENT LAMP, 40W-R1N
92 uD0280001 1|7~ 0,374 15X37 CAUTION LABEL, HOT 15X37
93 546546000 1|eSUR Y707 40W FLUORECENT LAMP, 40W
94 S56570001 rALEEIUFSE FLUORECENT LAMP STAY
95 S42446001 4[7FE MM)26X14 BOLT, SOCKET (S/P WASHER)M6X14
96 S47270001 2|7 LM 926X30 BOLT, SOCKET (S/P WASHER)M6X30
97 026120236 2(e79H R3h %12 WASHER, PLAIN 12
98 546534000 2[8 90T 4 RUBBER CUSHION
99 S$56727000 149 IIFAIN-FA F-LAMP EXTENSION HARNESS
120 500480000 1A-FhLg#5 CORD HOLDER, 5N

BE-1204B-515

108




P4 . B &BAfk (BE-1204B) / Power supply equipment mechanism (BE-1204B)

< PC {t¥:H < SAHEE < SA, BIITEL

/ For PC / For Stand 1L#m / For
Control Type > Alone Type > Stand Alone
& F-lamp

less Type >
Q 162-2

< 3—0 v/ EERAR
/ For Europe Type Only >

110 111 141

BE-1204B-515
109




P4 . &% S BE{% (BE-1204B) / Power supply equipment mechanism(BE-1204B)

REF.NO CODE QTY B AL NAME OF PARTS RM
121 0A5400806 1[+F+A'4'534X8DB SCREW, PAN (S/P WASHER) M4X8
122 510243000 4|+40v9507'NK-3N CORD HOLDER, NK-3N
123 S00480000 1[3-FHAEHS CORD HOLDER, 5N
124 525567000 1[3-FHRna'48 CORD HOLDER, #8
125 0A5400806 6|+FA934X8DB SCREW, PAN (S/P WASHER) M4X8
126 525567000 3|a-Fha#s CORD HOLDER, #8
127 552907000 9[3-MRNA#10 CORD HOLDER, #10
128 0A5400806 12|+FA™4°934X8DB SCREW, PAN (S/P WASHER) M4X8
129 S00480000 5|a-Fkng#s CORD HOLDER, 5N
130 552907000 3[a-FHEua#10 CORD HOLDER, #10
131 0A5400806 9|+FA"4934X8DB SCREW, PAN (S/P WASHER) M4X8
132 525664000 1]3-FkLa'#6 CORD HOLDER, #6
138 SA2175001 43-FAYThty CORD HOLDER WASHER
139 018061036 4(7FH WI6X10 BOLT, SOCKET M6X10
140 $39821000 2|3-F97357°19P7 CORD CLAMP, 19P7
142 SA2777000 4|3-F49557°5235 CORD CLAMP, 5235
143 SA2777000 2|3-+'49557°5235 CORD CLAMP, 5235
144 SA2777000 4|3-F457°5235 CORD CLAMP, 5235
147 $17022000 5|CKS47v7°10-H CORD CLAMP, 10-H
148 S04505000 3|CKS434713-H CORD CLAMP, 13-H
151 S43308000 4{7'y%1TB-2533 BUSH, TB-2533
152 S43308000 2{7'9»1TB-2533 BUSH, TB-25633
153 S43308000 4(7"9%1TB-2533 BUSH, TB-2533
155 S04159000 4[4 IM BAND, 1M
156 S04557000 2(Wv34PLTIM BAND, PLT1M
157 S56783002 4(NU34PLTIM BAND, PLT1M
158 S56783001 2(NY34PLTIM BAND, PLT1M
160 S56588001 1|SWMYTr44 SWITCH SETTING PLATE
161 060400816 4N 4UF4X8 SCREW, BIND M4X8
166 S56783001 1| V34PLTIM BAND, PLT1M
167 S56783002 1| V34PLTIM BAND, PLT1M

<PC{LHFH> <For “PC Contorol Type” >
162-1 SA0700001 1R 9-VA MASK SEAL, A
163 S59587000 1|CAPZR{YFN—%APC CAP SWITCH HARNESS, PC
<SAHEHERRA> < For “Stand Alone Type” >
162-2 SA0701001 1|329-1B MASK SEAL, B
<SA, BHXKTHELHEHRA> |<For "Stand Alone & F-Lamp Less Type” >
162-3 SA0702001 1|Y29-LC MASK SEAL, C
<I3—ayn\EERRA> <For “Europe Type Only” >
110 $52166000 4]137NFR-161608 CORE, NFR-161608
111 S52163000 11|37NF-130 CORE, NF-130
141 SA2777000 3|3-F%97557°5235 CORD CLAMP, 5235

BE-1204B-515

110




P5 . B mBIfR (BE-1204C) / Power supply equipment mechanism (BE-1204C)

<PC
/ For PC
Control Type >

162-1

< SAHEAR
/ For Stand
Alone Type >

e

<3—-0y /R

111

110

/ For Europe Type Only >

141

< SA, #H¥}ITEL
f1#:F / For
Stand Alone
& F-lamp
less Type >

Q162-3

111

BE-1204C-515




P5 . B Mm% (BE-1204C) / Power supply equipment mechanism(BE-1204C)

REF.NO CODE QTY Ev AL NAME OF PARTS RM
3 556571001 1N RLATA PANEL STAY
4 556584001 2|44 PANEL SETTING PLATE
5 S58771001 1NWRVDATU4% PANEL ROTARY PLATE
6 542446001 8|7+ LMI36X14 BOLT, SOCKET (S/P WASHER)M6X14
10 8§55377001 2|MITEN VYR HEAD PCB ASSY
11 508085000 8|##&-r3s SUPPORT, KGLS-3S
15 555379001 K] | AL IIWIH PCB ASSY, /O
16 508085000 8|%##&-+3s SUPPORT, KGLS-3S
17 558276000 42N -14EP-8 SPACER, 4EP-8
18 0A5301605 4[+FAHH33X16DB SCREW, PAN (S/P WASHER) M6X16
20 556798001 413 294 9GL-N12FB PROXIMITY SENSOR, GL-N12FB
21 062301006 4|+A"23X10 SCREW, PAN M3X10
25 S$55385001 (i [aV7 s TIWIH PICKER PCB ASSY
26 $58276000 42N -#4EP-8 SPACER, 4EP-8
27 0A4401605 4[+FA 4 934X16DA SCREW, PAN (S/P WASHER) M4X16
30 S56755001 k= VLR ETIWIN RELAY PCB ASSY
31 $58276000 4{A~N-%4EP-8 SPACER, 4EP-8
32 0A4401605 4[+F A4 934X16DA SCREW, PAN (S/P WASHER) M4X16
35 $56760001 2|AFY7SWEN V)3 STEP SWITCH PCB ASSY
35-1 $58275000 4|%-+v7'B32-1310 KEY TOP, B32-1310 :
36 0A4300605 4[+FAHJI3X6DA SCREW, PAN (S/P WASHER) M3X6
50 $56693000 1AM Y(Eh IN-3R Y3 T-TRIMMER CHANGE HARNESS ASSY
51 556694000 UEEEV/ NS YUR TIMING HARNESS ASSY
52 556695000 2% A YV SEWING MOTOR HARNESS ASSY
53 $59580000 1|97 =% R934W HEAD HARNESS ASSY, 4W
54 $56697000 1|IORVIAN-3 2R3 !0 BOX HARNESS ASSY
55 556698000 1|XE-4n—%RH32 X-MOTOR HARNESS ASSY
56 556699000 1|XE-an-42293 X-MOTOR HARNESS 2 ASSY
57 $56743000 1XE-FLFAIN-%R X-MOTOR EXTENSION HARNESS
58 $56700000 1| YE-In-%R3 Y-MOTOR HARNESS ASSY
59 S$56701000 1|E°Yh-n-2R93 PICKER HARNESS ASSY
60 S56805000 1(¥oEVI0N-%Z PROXIMITY 10 HARNESS
62 S$56704000 1|10MIhUN-% 293 |0 HEAD-HEAD HARNESS ASSY
64 $56708000 1|YIV?N-%R)3 Y-AREA HARNESS ASSY
65 559581000 2{MI7 Y9I N2 A4W MAIN-HEAD PCB HARNESS ASSY, 4W
66 559575000 2|STSPN-%A%)34H START-STOP HARNESS ASSY, 4H
66-1 $56799000 2|A{JYFHW1B-M201R SWITCH, HW-M201R
66-2 $S43034000 2|SWHW1B-M110G SWITCH, HW1B-M110G
66-3 S$52378000 4{37N AT HW RING, HW
70 $56712000 PO PIELLY MAIN-HEAD PCB TERMINATOR
71 S56713000 M VYV ELL Y HEAD-HEAD PCB TERMINATOR
73 559582001 2{MIhFAIYN-2RAW HEAD-HEAD T-BASE HARNESS, 4W
74 $59582002 2PN FAVYN-FRAW HEAD-HEAD T-BASE HARNESS, 4W
75 $56717000 N7 U8 U-EMN-3 273 POWER SUPPLY EM HARNESS ASSY
75-1 $46549000 1|A41yFHW2B-M110G SWITCH, HW2B-M110G
75-2 S$52378000 1T AT HW RING, HW
76 $59583000 1|EMGN-%R2734W EMG HARNESS 2 ASSY, 4W
76-1 $46749000 1|A{YFHW1B-V401R SWITCH, HW1B-V401R
76-2 552378000 1IN U HW RING, HW
81 $59585000 1[1204Cn-%293 HARNESS ASSY, 1204C
82 $59586000 1|E"Yh-SOLN-%R4W PICKER SOLENOQID HARNESS, 4W
90 S$56719000 1|7439F40W-RIN FLUORECENT LAMP, 40W-R1N
91 S$56720000 1|7439b740W-R2N FLUORECENT LAMP, 40W-R2N
92 uD0280001 2|7~ N394 15X37 CAUTION LABEL, HOT 15X37
93 $46546000 2|e% Uk Y707 40W FLUORECENT LAMP, 40W
94 556570001 A\ 4a9kIATA FLUORECENT LAMP STAY
95 $42446001 8|7+ WM I36X14 BOLT, SOCKET (S/P WASHER)M6X14
96 S47270001 4|7+ WM 926X30 BOLT, SOCKET (S/P WASHER)M6X30
97 026120236 A[e79 D $3h%12 WASHER, PLAIN 12
98 $46534000 AL P/a N RUBBER CUSHION

BE-1204C-515

112




P5 . B MR (BE-1204C) / Power supply equipment mechanism (BE-1204C)

<PC < SA{L#H
/For PC / For Stand
Control Type > Alone Type >

e

<3I—0Oy/tEA
/ For Europe Type Only >

110 111 141

< SA, #MITEL
{t#:A / For
Stand Alone
& F-lamp
less Type >

Q162—3

P 95
1%—096 95
m}% 94 90 9o

113

BE-1204C-515




P5 . 4 M BH{% (BE-1204C) / Power supply equipment mechanism(BE-1204C)

REF.NO CODE QTY e AL NAME OF PARTS RM
99 856727000 174989 TI0FAON-32 R F-LAMP EXTENSION HARNESS
120 S00480000 1[3-FFLa#5 CORD HOLDER, 5N
121 0A5400806 1+~ 9934X8DB SCREW, PAN (S/P WASHER) M4X8
122 $10243000 4|+40v9707°'NK-3N CORD HOLDER, NK-3N
123 S00480000 1|3-FHngss CORD HOLDER, 5N
124 525567000 1[a-Fhns#8 CORD HOLDER, #8
125 0A5400806 6|+FA4934X8DB SCREW, PAN (S/P WASHER) M4X8
126 525567000 3|3-FhLa'#8 CORD HOLDER, #8
127 552907000 9|a-MRIa#10 CORD HOLDER, #10
128 0A5400806 12|+FA 7 )34X8DB SCREW, PAN (S/P WASHER) M4Xx8
129 S00480000 6|3-FHLa#5 CORD HOLDER, 5N
130 552907000 3|3-FkNa#10 CORD HOLDER, #10
131 0A5400806 10[+FA'4'934X8DB SCREW, PAN (S/P WASHER) M4X8
132 525664000 1[3-FErs#e CORD HOLDER, #6
138 SA2175001 4l3-VAyIhty CORD HOLDER WASHER
139 018061036 4[7FHNE6X10 BOLT, SOCKET M6X10
140 $39821000 2|3-F97307°19P7° CORD CLAMP, 19P7
142 SA2777000 4(3-F495,7°5235 CORD CLAMP, 5235
143 SA2777000 2|3-F477°5235 CORD CLAMP, 5235
144 SA2777000 4(3-F49357°5235 CORD CLAMP, 5235
147 S17022000 5|CKSH57°10-H CORD CLAMP, 10-H
148 S04505000 3|CKSH7,7°13-H CORD CLAMP, 13-H
151 S43308000 4|7"91TB-2533 BUSH, TB-2533
152 S43308000 2791 TB-2533 BUSH, TB-2533
153 $43308000 3|7’y2TB-2533 BUSH, TB-2533
155 S04159000 4[N AU IM BAND, 1M
156 S04557000 2{WUA(PLTIM BAND, PLT1M
157 S56783002 4{WVA(PLTIM BAND, PLT1M
158 S56783001 2{WVA{PLTIM BAND, PLT1M
160 856588001 1{SWMYT44 SWITCH SETTING PLATE
161 060400816 44U 4X8 SCREW, BIND M4X8
166 S56783001 1| 484PLTIM BAND, PLT1M
167 S56783002 1|V V44PLTIM BAND, PLT1M
<PCHHRAH> <For “PC Contorol Type” >
162-1 SAQ0700001 1[XRT-ILA MASK SEAL, A
163 $559587000 1|CAPA(YFN—2%APC CAP SWITCH HARNESS, PC
<SAHEHEA> <For “Stand Alone Type” >
162-2 SA0701001 1|R29-MB MASK SEAL, B
<SA, EILKTHELLEHRA> | <For “Stand Alone & F-Lamp Less Type” >
162-3 SA0702001 1|3A9-IC MASK SEAL, C
<I3—oyn\EHRA> <For “Europe Type Only” >
110 §52166000 4|37NFR-161608 CORE, NFR-161608
111 §52163000 11|37NF-130 CORE, NF-130
141 SA2777000 3|13-F977°5235 CORD CLAMP, 5235

BE-1204C-515

114




P6 . B M BAfR (BE-1206B) / Power supply equipment mechanism (BE-1206B)

<PC < SA{tHHE
/ For PC / For Stand
Control Type > Alone Type >

e

162-1

<3—Rv/iLEkA
/ For Europe Type Only >

%’

110 111 141

< SA, BEITEL
f£#:H / For
Stand Alone
& F-lamp
less Type >

Q‘WZS

115

BE-1206B-515




P6 . B MBI {% (BE-1206B) / Power supply equipment mechanism(BE-1206B)

REF.NO CODE QTY A NAME OF PARTS RM
3 556571001 1N RLATA PANEL STAY
4 556584001 2{WV RN 44 PANEL SETTING PLATE
5 S$58771001 1 NENDLTIA% PANEL ROTARY PLATE
6 542446001 87 LM y36X14 BOLT, SOCKET (S/P WASHER)M6X14
10 S$55377001 S\ UPETIWI/N HEAD PCB ASSY
11 S08085000 | 12[#+-F3S SUPPORT, KGLS-35
15 S55379001 4{l/0FN V)3 PCB ASSY, IO
16 S08085000 | 12|%#£-F3S SUPPORT, KGLS-3S
17 $58276000 4| 2N -14EP-8 SPACER, 4EP-8
18 0A5301605 4[++A7)33X16DB SCREW, PAN (S/P WASHER) M6X16
20 556798001 4|30t Yt %GL-N12FB PROXIMITY SENSOR, GL-N12FB
21 062301006 4|+A"33X10 SCREW, PAN M3X10
25 555385001 1| Uh3 PICKER PCB ASSY
26 $58276000 4|AN-1H4EP-8 SPACER, 4EP-8
27 0A4401605 4[+FAH)24X16DA SCREW, PAN (S/P WASHER) M4X16
30 S$56755001 U EEVAEETIWI/H RELAY PCB ASSY
31 S$58276000 4(2~’-#4EP-8 SPACER, 4EP-8
32 0A4401605 41+FAH34X16DA SCREW, PAN (S/P WASHER) M4X16
35 $56760001 2{ATYT SWEN VY STEP SWITCH PCB ASSY
35-1 $58275000 4|%-My7'B32-1310 KEY TOP, B32-1310
36 0A4300605 4|+ H3I3X6DA SCREW, PAN (S/P WASHER) M3X6
50 $56693000 1[MFRU4Oh IN-%R Y3 T-TRIMMER CHANGE HARNESS ASSY
51 556694000 UEEV/ S YUR TIMING HARNESS ASSY
52 S$56695000 223 A VYN S-MACHINE MOTOR HARNESS ASSY
53 556696000 P YUR HEAD HARNESS ASSY
54 556697000 110K Y9AN-%273 10 BOXHARNESS ASSY
55 $56698000 1|XE-In-3229% X-MOTOR HARNESS ASSY
56 556699000 1[XE-4n-32A29% X-MOTOR HARNESS 2 ASSY
57 556743000 1| XE-3TUFAIN-% A X-MOTOR EXTENSION HARNESS
58 $56700000 1[YE-4n-%RY3 Y-MOTOR HARNESS ASSY
59 $56701000 1|E"Yh-n-%253 PICKER HARNESS ASSY
60 $56805000 HEFEVION-%R PROXIMITY 10 HARNESS
62 S56704000 1[IOMYBUN-%R Y32 |O HEAD-HEAD HARNESS ASSY
64 556708000 1YI)FN-2R)3 Y-AREA HARNESS ASSY
65 $56709000 EAN VDDV YU MAIN-HEAD PCB HARNESS ASSY
66 $56710000 1[STSPA-%ZY3R START-STOP HARNESS ASSY, R
66-1 $56799000 1(A1YFHWIB-M201R SWITCH, HW-M201R
66-2 543034000 1|SWHW1B-M110G SWITCH, HW1B-M110G
66-3 $52378000 2{3IN AU HW RING, HW
67 $56706000 1[STSPA-%RY5L START-STOP HARNESS ASSY, L
67-1 556799000 1|A4YFHWIB-M201R SWITCH, HW-M201R
67-2 $43034000 1|SWHW1B-M110G SWITCH, HW1B-M110G
67-3 $52378000 2(3TE AU HW RING, HW
70 $56712000 M7 2%48y MAIN-HEAD PCB TERMINATOR
71 S$56713000 1IN s295y HEAD-HEAD PCB TERMINATOR
72 $56714000 AMT R49FY1990 STOP SWITCH TERMINATOR
73 S$56715001 3|MIhUFANYTAN-%R HEAD-HEAD TENSION BASE HARNESS
74 $56715002 3[(MIVFAIVTAN-%R HEAD-HEAD TENSION BASE HARNESS
75 S$56717000 1|75 - EMN-%R53 POWER SUPPLY EM HARNESS ASSY
75-1 546549000 1(A4{YFHW2B-M110G SWITCH, HW2B-M110G
75-2 $52378000 1IN AT HW RING, HW
76 556718000 1|EMGN-%R253 HARNESS 2 ASSY, EMG
76-1 S46749000 1|A1JFHW1B-V401R SWITCH, HW1B-V401R
76-2 $52378000 I AT HW RING, HW
81 $56725000 1[1206BN-12RJ3 HARNESS ASSY, 1206B
82 $56726000 1|E"Yh-SOLN-$ A%z PICKER SOLENOID HARNESS ASSY
90 556719000 1|7437M40W-RIN FLUORECENT LAMP, 40W-R1N
91 $56720000 1|7 437HI40W-R2N FLUORECENT LAMP, 40W-R2N
92 uD0280001 2|7~ L.a9115X37 CAUTION LABEL, HOT 15X37
93 $46546000 2{eH Uik HYIU7°40W FLUORECENT LAMP, 40W

BE-1206B-515

116




P6 . B MBI (BE-1206B) / Power supply equipment mechanism (BE-1206B)

D N
e

L= Q
- S ow
<ESL o
nHN B2
A"

A o
TE O [
E g 1
B2
&mhnv
<
FL<
\"

A

]

g -

F g
0o
Y,
0oege
awo
-

v

BE-1206B-515

< 3-nvy/RHEER
{ For Europe Type Only >

117




P6 . B MBH{% (BE-1206B) / Power supply equipment mechanism(BE-1206B)

REF.NO CODE QTY e AL NAME OF PARTS RM
94 S56570001 Al 4R RT4 FLUORECENT LAMP STAY
95 542446001 8|7 WM 936X14 BOLT, SOCKET (S/P WASHER)M6X14
96 S47270001 4(7FHR WM H36X30 BOLT, SOCKET (S/P WASHER)M6X30
97 026120236 474 h R3Ih %12 WASHER, PLAIN 12
98 S46534000 4|Fgyua’ L RUBBER CUSHION
99 S56727000 1|74A9M)IFAIIN-%A F-LAMP EXTENSION HARNESS
120 S00480000 1|3-FkA4#5 CORD HOLDER, 5N
121 0A5400806 1|+FA™1H34X8DB SCREW, PAN (S/P WASHER) M4X8
122 $10243000 4134009727’ NK-3N CORD HOLDER, NK-3N
123 S00480000 1|3-Fkna#5 CORD HOLDER, 5N
124 525567000 1|3-Fkna'48 CORD HOLDER, #8
125 0A5400806 6]+~ % 424X8DB SCREW, PAN (S/P WASHER) M4X8
126 525567000 3|a-FLs#s CORD HOLDER, #8
127 552907000 9|a-F#HNa#10 CORD HOLDER, #10
128 0A5400806 12|+FA'4°934X8DB SCREW, PAN (S/P WASHER) M4X8
129 S00480000 7|13-MELE#s CORD HOLDER, 5N
130 552907000 4[3-FkLa#10 CORD HOLDER, #10
131 0A5400806 12[+FA % 934X8DB SCREW, PAN (S/P WASHER) M4X8
132 525664000 1{3-FHna'#6 CORD HOLDER, #6
138 SA2175001 6|1-FAyThty CORD HOLDER WASHER
139 018061036 6|7+# Wr6Xx10 BOLT, SOCKET M6X10
140 $39821000 2[3-F4507719P7 CORD CLAMP, 19P7
142 SA2777000 4|3-F497v7°5235 CORD CLAMP, 5235
143 SA2777000 2|3-F49327°5235 CORD CLAMP, 5235
144 SA2777000 4j3-F49727°5235 CORD CLAMP, 5235
147 S17022000 7|CKS4557°10-H CORD CLAMP, 10-H
148 S04505000 7|CKS%7v7"13-H CORD CLAMP, 13-H
151 S43308000 6(7"v»1TB-2533 BUSH, TB-2533
152 S43308000 2(7'9»21TB-2533 BUSH, TB-2533
153 S43308000 3|7'v»1TB-2533 BUSH, TB-2533
155 S04159000 GINEVIRLY BAND, 1M
156 S04557000 3| U8{PLTIM BAND, PLT1M
157 S56783002 6| V3{PLTIM BAND, PLT1M
158 S56783001 3N V44PLTIM BAND, PLT1M
160 S56588001 1|SWM)Yr{44 SWITCH SETTING PLATE
161 060400816 4{W AU 4x8 SCREW, BIND M4X8
166 S$56783001 1{nU44PLTIM BAND, PLT1M
167 S56783002 1|WU34PLTIM BAND, PLT1M
<PC#A> <For “PC Contorol Type” >
162-1 SA0700001 11RA99-ILA MASK SEAL, A
163 S$59587001 1|CAPRIYFN—%APC CAP SWITCH HARNESS, PC
<SAftHR> <For “Stand Alone Type” >
162-2 SA0701001 1|¥A9-0B MASK SEAL, B
<SA, HAKTHMLEHEA> | <For "Stand Alone & F-Lamp Less Type” >
162-3 SAQ0702001 11RA99-1IC MASK SEAL, C
<I3—ny/ tHER> <For “Europe Type Only” >
110 §52166000 6|317NFR-161608 CORE, NFR-161608
111 $52163000 11]37NF-130 CORE, NF-130
141 SA2777000 3|3-+%97,7°5235 CORD CLAMP, 5235

BE-1206B-515

118




Q1 . By &Rk (BE-1204B) / Power table (BE-1204B)

+—97 97 101

%
g 100

—

|
|
)

h)

18

16

17
<TAYA - hFFUNT
For except USA &
CANADA >

62 65—

=

BE-1204B-652
119



Q1 . 118 E3%(BE-1204B) / Power table(BE-1204B)

REF.NO CODE B AL NAME OF PARTS RM

1-1 $56545000 Fvas- CASTER

1-2 018102036 7HE LR10X20 BOLT, SOCKET M10X20

1-3 028100246 NRYHR2-10 WASHER, SPRING 2-10

1-4 $51992001 TV Y ANK LEM20 ADJUSTING BOLT, M20

1-5 021200106 12139120 NUT, 1 M20

1-6 047802542 AU EVAWS PIN, SPRING ROLL AW8

5 $56556001 F-7 ML TABLE, L

7 $56558001 7-7 IR TABLE, R

11 $56559001 F-7 W44 TABLE SUPPORT PLATE, B

12 $56560001 T-7 W 44C TABLE SUPPORT PLATE, C

13 S55477001 THN M H36X16 BOLT, SOCKET (S/P WASHER)M6X16
ST A)HA-HhFFT L5 > <For except USA & CANADA >

16 $56586001 3|F7-7WATA TABLE STAY, F

17 149483001 3|vvzf nime KNOB BOLT, M6

18 SA2972001 4|7HR LM 936X18 BOLT, SOCKET (S/P WASHER)M6X18

19 025060336 4|79 N %516 WASHER, PLAIN L 6

20 SA2972001 4|7+ LMI26X18 BOLT, SOCKET (S/P WASHER)M6X18

21 025060336 4(e3% 2516 WASHER, PLAINL 6

23 $56561001 5(7-7 W44 I+h TABLE SUPPORT INNER

24 $56564000 5(7-7 W95 A TABLE SUPPORT RUBBER

25 S42446001 |  10{7Hi LM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

29 $56562001 3|7-7' 91990 TABLE SUPPORT REAR

30 $56564000 3|F-7 953’ A TABLE SUPPORT RUBBER

31 S42446001 6|7 +F LM H26X14 BOLT, SOCKET (S/P WASHER)M6X14

32 104450101 3|7’ Aatu8 RUBBER CAP, 8

34 $56585001 1|7-7' WYY IHhL TABLE SUPPORT INNER, L

35 S42446001 1|7Fi MM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

38 $56563001 3|F-7n44Ier TABLE SUPPORT FRONT

39 S42446001 | 12|7FE LM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

40 018061236 6|7+ Nrex12 BOLT, SOCKET M6X12

41 028060246 6|24 h $2-6 WASHER, SPRING 2-6

42 025060236 6|E5Y " %F16 WASHER, PLAIN M 6

43 021060206 6{2v11Yt6 NUT, 2 M6

45 $56607001 3|57l ny TABLE GUIDE EDGE

46 S42446001 6|7FH WM I36X14 BOLT, SOCKET (S/P WASHER)M6X14

47 $55479001 6|7 TH WM 424X8 BOLT, SOCKET (S/P WASHER) M4Xx8

50 $56566001 1|vIhn-L FRONT COVER, L

51 $56567001 2|3ThN-M FRONT COVER, M

52 $56568001 1|7Thn-R FRONT COVER, R

53 060400616 | 18|n"1UFM4X6 SCREW, BIND M4X8

56 $56569001 2|79y hin - BRIDGE COVER

57 018061036 6|7+ IVFEX10 BOLT, SOCKET M6X10

60 104450101 8|7’ Lt8 RUBBER CAP, 8

62 $56573001 1|5-7"vhn'-L TABLE COVER, L

63 $56574001 3(F-7 A -M TABLE COVER, M

64 $56575001 1|7-7’ Vhn-R TABLE COVER, R

65 060400616 | 20| 4UFM4X6 SCREW, BIND M4X6

69 SA0989001 4|7-7" Wh -y 44 TABLE COVER SETTING PLATE

70 $56552001 3|YA9)rA Y-FEED SUPPORT, A

71 $56553001 1|Y45)9458 Y-FEED SUPPORT, B

72 018401236 | 12|7+H Ir4x12 BOLT, SOCKET M4X12

73 146354001 | 12{4#h'% WASHER, PLAIN 5

75 $56576001 4|5 LS POST, S

76 $56565001 4| b POST

77 $58631001 8|73 +YrM8S NUT, FLANGE M8S

80 $56580001 BN IN-RYS SIDE COVER LOWER, R

81 060400616 |  10|n"{vFM4X6 SCREW, BIND M4X6

BE-1204B-652

120




Q1. B1Hh&EBI%k (BE-1204B) / Power table (BE-1204B)

+—97 97 101

17 —o—
<TAUR - AFFLS |
For except USA &
CANADA >

62 65—

N
e

133—°
125N
137—"124 N
125 %
133—°

BE-1204B-652
121



Q1. B A A RBIR(BE-1204B) / Power table(BE-1204B)

REF.NO CODE QTY B AL NAME OF PARTS RM
83 556581001 ¥4I -R SIDE COVER, R
84 060400616 CINEMINVENG SCREW, BIND M4X6
86 $56579001 13N -L)3 SIDE COVER ASSY, L
86-1 537058001 1Yy V-4 LABEL, ARROW
87 060400616 10| 1Y M4X6 SCREW, BIND M4X6
90 556577001 1|+ -A INNER COVER, A
91 060400616 6|14y Maxe SCREW, BIND M4X6
95 558480001 3[nAunn - REAR COVER
96 558513001 N Avhv-L REAR COVER, L
97 060400616 6| 1Y M4AX6 SCREW, BIND M4X6
100 S58481001 AETIWL L PCB SUPPORT
101 060400616 2(N{UFMaX6 SCREW, BIND M4X6
102 558545001 1|hyhvhAnN Y1121 COVER SUPPORT, 12-1
103 558546001 1MhAvAN Y1 112-12 COVER SUPPORT, 12-12
104 558482001 8|Mihvhn -S4 T COVER LOWER SUPPORT
105 018401036 12|7 & MH4X10 BOLT, SOCKET M4X10
107 S58483001 3|MnvA’-ZHHIR COVER BASE SUPPORT, R
108 018401036 6|7 F# LraX10 BOLT, SOCKET M4X10
110 558484001 3{bIaoA-AHYIL BASE SUPPORT, L
111 018401036 6|7 1+# WLrax10 BOLT, SOCKET M4X10
114 558485001 AEWI X | PCB BASE
115 062300416 4|FA'IM3X4 SCREW, PAN M3x4
118 558486001 3[rrhA’-2 BASE
119 060400616 6| {UFM4aX6 SCREW, BIND M4X6
124 558487001 3|Mrhvhn -4 COVER LOWER
125 060400616 B[ 1/ MaX6 SCREW, BIND M4X6
132 558540001 2|byhvhi-SSSSW COVER, SSSSW
133 060400616 6[n 1/ M4aX6 SCREW, BIND M4X6
136 558490001 1|kIhshi-ESW COVER, ESW
137 060400616 3|V {UFMax6 SCREW, BIND M4X6
140 558491001 411y Yhiv-a74 MAIN SHAFT COVER STAY
141 018061036 47+ Wr6X10 BOLT, SOCKET M6X10
143 $58492001 1|72y 9hiv- MAIN SHAFT COVER
144 060400616 4{N 4V M4X6 SCREW, BIND M4X6
147 558493001 1MV TIT ML ANGLE, L
148 018401036 2|7+ whaxio BOLT, SOCKET M4X10
151 558494001 1| MshvhnN-L COVER, L
152 060400616 5{n4sMM4aX6 SCREW, BIND M4X6
155 558495001 1|MIAVTT IR ANGLE, R
156 018401036 2|7+F mraxi0 BOLT, SOCKET M4X10
158 $58496001 1| byhuhnN-R COVER, R
159 060400616 3| AU MAXE SCREW, BIND M4X6
160 549445000 5|3’ Atv22 RUBBER CAP, 22
162 S$56608001 7YYo 13 BRIDGE PLATE
163 018081236 3|7F& Wr8X12 BOLT, SOCKET M8X12
164 025080236 3|e7Hh % F198 WASHER, PLAINM 8
166 $45101001 2\M)7 U =38 11 LABEL, 1 HEAD
167 545102001 2(M)7 o -5A' 02 LABEL, 2 HEAD
168 S45103001 2|M7 N34 03 LABEL, 3HEAD
169 S45104001 1MI7FonN =344 LABEL, 4 HEAD
182 $58501000 1291001 LUBRICATION SEAL

BE-1204B-652

122




Q2 . 11 & B3R (BE-1204C) / Power table (BE-1204C)

< TAYH - hFFUN ]
For except USA &
CANADA >

65—
6&%

62
0=
69— =

4341

42
N
B!
—% 1§

123

BE-1204C-652




Q2 . B A RA{R(BE-1204C) / Power table(BE-1204C)

REF.NO CODE |aQTY B AL NAME OF PARTS RM

1-1 $56545000 4| A4~ CASTER

1-2 018102036 | 16{7+KWF10X20 BOLT, SOCKET M10X20

1-3 028100246 | 16| *4h'%2-10 WASHER, SPRING 2-10

1-4 S$51992001 4|7V v ANE ILIM20 ADJUSTING BOLT, M20

1-5 021200106 4115219420 NUT, 1 M20

1-6 047802542 | 18|27V E'VAWS PIN, SPRING ROLL AW8

5 S$56623001 1|5-7" LW TABLE, LW

6 S$56624001 1|7-7 VMW TABLE, MW

7 $56625001 1|7-7 WRW TABLE, RW

11 S56559001 4l7-7'19515B TABLE SUPPORT PLATE, B

12 S56560001 417-7 M 44C TABLE SUPPORT PLATE, C

13 S55477001 | 16|7+K LH"H36X16 BOLT, SOCKET (S/P WASHER)M6X16
STAJA-hFFLUSN> <For except USA & CANADA >

16 S56586001 4|FT-7 WATA TABLE STAY, F

17 149483001 YAVEET WA KNOB BOLT, M6

18 SA2972001 6{7TF LM H36X18 BOLT, SOCKET (S/P WASHER)M6X18

19 025060336 BILTH N #4416 WASHER, PLAIN L 6

20 SA2972001 6|7 WM H36X18 BOLT, SOCKET (S/P WASHER)M6X18

21 025060336 6|t7H H 2416 WASHER, PLAIN L 6

23 S56561001 5|7-7' W4 1+h TABLE SUPPORT INNER

24 S56564000 5|7-7' V953 A TABLE SUPPORT RUBBER

25 S42446001 | 107+ W "H36X14 BOLT, SOCKET (S/P WASHER)M6X14

29 S56562001 4|7-7' 441990 TABLE SUPPORT REAR

30 S$56564000 4|7-7 W95 A TABLE SUPPORT RUBBER

31 S42446001 8|7+ WM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

32 104450101 4|7 htu8 RUBBER CAP, 8

34 S56585001 1|7-7' W99 HhL TABLE SUPPORT INNER, L

35 S42446001 1|7 FHF LM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

38 S56563001 4|7-7 WY ITL TABLE SUPPORT FRONT

39 S42446001 | 16|7F&H Wb 936X14 BOLT, SOCKET (S/P WASHER)M6X14

40 018061236 8|7 F Lb6X12 BOLT, SOCKET M6X12

41 028060246 8|4 N %2-6 WASHER, SPRING 2-6

42 025060236 8|E7% h’+F176 WASHER, PLAIN M 6

43 021060206 8|2vatvte NUT, 2 M6

45 S$56607001 4| F-T AN Ny TABLE GUIDE EDGE

46 S42446001 8|7k LM Hz6X14 BOLT, SOCKET (S/P WASHER)M6X14

47 S55479001 8|7 L H34X8 BOLT, SOCKET (S/P WASHER) M4X8

50 S56626001 1|RThn-LW FRONT COVER, LW

51 $56627001 2|7Thn-Mw FRONT COVER, MW

52 $56628001 1|vThn-RW FRONT COVER, RW

53 060400616 | 18| {YFM4X6 SCREW, BIND M4X6

56 S$56569001 2|79y hi - BRIDGE COVER

57 018061036 6|7 +H IV E6X10 BOLT, SOCKET M6X10

60 104450101 8|7 Atu8 RUBBER CAP, 8

62 S$56620001 1|7-7Vh-LW TABLE COVER, LW

63 S$56621001 3|17-7"Vhn-Mw TABLE COVER, MW

64 S56622001 1|17-7" Vhiv-RW TABLE COVER, RW

65 060400616 | 20|~ {YFM4X6 SCREW, BIND M4X6

69 SA0989001 417-7 W - 44 TABLE COVER SETTING PLATE

70 $56552001 3|Yx7U9rA Y-FEED SUPPORT, A

71 S$56553001 1|Y+9)594B Y-FEED SUPPORT, B

72 018401236 | 12|7F#K Wb4x12 BOLT, SOCKET M4X12

73 146354001 | 12|%h'% WASHER, PLAIN 5

75 S$56576001 4K RS POST, S

76 S$56565001 4| Ak POST

77 S$58631001 8|77 1YrM8S NUT, FLANGE M8S

80 S56580001 1B DN -RYS SIDE COVER LOWER, R

81 060400616 | 10| 1vFM4X6 SCREW, BIND M4X6

BE-1204C-652

124




Q2 . B11&BI{R (BE-1204C) / Power table (BE-1204C)

16

o
17—
<TAUH - AFFLUN/
For except USA &
CANADA >

- /\I\

65—

62

125

BE-1204C-652




Q2 . 81 EER(BE-1204C) / Power table(BE-1204C)

REF.NO CODE [QTY B AL NAME OF PARTS RM
83 $56581001 1[$4Fhn-R SIDE COVER, R
84 060400616 9|N{UFMAX6 SCREW, BIND M4X6
86 $56579001 1HAV AN =LYz SIDE COVER ASSY, L
86-1 S$37058001 1Y e-4 LABEL, ARROW
87 060400616 | 10| 1vMM4X6 SCREW, BIND M4X6
90 S56577001 1+hhn™-A INNER COVER, A
91 060400616 6|n{UFM4X6 SCREW, BIND M4X6
94 $58572001 2| AVAN-W REAR COVER, W
95 $59990001 1N AVhN-LW REAR COVER, LW
96 S$59989001 1N A -RW REAR COVER, RW
97 060400616 6|1 M4AX6 SCREW, BIND M4X6
100 S$58481001 PAETIWL L 5 PCB SUPPORT
101 060400616 2|4 Maxe SCREW, BIND M4X6
102 S$58545001 1|Myhvhn HHI12-1 COVER SUPPORT, 12-1
103 S58546001 1 MavanY4I12-12 COVER SUPPORT, 12-12
104 S58482001 4| Myhuhn -a%Y L COVER LOWER SUPPORT
105 018401036 | 12|7Fk L b4x10 BOLT, SOCKET M4X10
107 S58483001 3[MhuA-ZA$HIR COVER BASE SUPPORT, R
108 018401036 6|7+ b4X10 BOLT, SOCKET M4X10
110 S$58484001 3|MyhuA-AHHIL BASE SUPPORT, L
111 018401036 8|7FF IMr4X10 BOLT, SOCKET M4X10
114 S$58485001 PAETWI N WS PCB BASE
115 062300416 4|+~ IM3X4 SCREW, PAN M3X4
118 $58573001 3[MyhvAa—aw BASE, W
119 060400616 6|1 M4AX6 SCREW, BIND M4X6
124 S58574001 3|Mhvhn-Saw COVER LOWER, W
125 060400616 8IN' 1Y M4AX6 SCREW, BIND M4X6
132 S58576001 2|MIhUBN-SSSSWW COVER, SSSSWW
133 060400616 8| 1UFM4aXe SCREW, BIND M4X6
136 S$58575001 1|{Myhvhn -ESWW COVER, ESWW
137 060400616 3| LN MAX6 SCREW, BIND M4X6
140 S$58491001 412 5N -A T4 MAIN SHAFT COVER STAY
141 018061036 4|7+ WI6X10 BOLT, SOCKET M6X10
143 S58577001 1|3y 9hn-w MAIN SHAFT COVER, W
144 060400616 4|4 M4AX6 SCREW, BIND M4X6
147 $58493001 1|MIhyT YT L ANGLE, L
148 018401036 2|7 IWkax10 BOLT, SOCKET M4X10
151 $58494001 1|Myhuhn-L COVER, L
152 060400616 5| {UFM4AX6 SCREW, BIND M4X6
155 S$58495001 1{MAUTUI LR ANGLE, R
156 018401036 2|7+ mrax10 BOLT, SOCKET M4X10
158 S58496001 1|MyhvAN-R COVER, R
159 060400616 3| 1UMNMaX6 SCREW, BIND M4X6
160 $49445000 5|3°htv22 RUBBER CAP, 22
162 S$56608001 1177Y9 44 BRIDGE PLATE
163 018081236 3|7 H#kIME8X12 BOLT, SOCKET M8X12
164 025080236 3|EFHH #F1Y8 WASHER, PLAIN M 8
166 S45101001 2|MI37Fun =341 LABEL, 1 HEAD
167 S45102001 2|M97 o -5A7 12 LABEL, 2 HEAD
168 S45103001 2|M97°Fon-5A713 LABEL, 3 HEAD
169 S45104001 1|37 Fun =577 14 LABEL, 4 HEAD
182 $58501000 1|¥29355° -0 LUBRICATION SEAL

BE-1204C-652

126




Q3 . ByH&BF (BE-1206B) / Power table (BE-1206B)

17
<STAYUA - AFSLUSN T
For except USA &
CANADA >

62 65—
73+
60 70%

sg—f{ V‘M

BE-1206B-652
127



Q3 . B HERIR(BE-1206B) / Power table(BE-1206B)

REF.NO CODE B AL NAME OF PARTS RM

1-1 $56545000 Fvas- CASTER

1-2 018102036 7+ VR10X20 BOLT, SOCKET M10X20

1-3 028100246 NEY R 22-10 WASHER, SPRING 2-10

1-4 S$51992001 7YY AN VLIM20 ADJUSTING BOLT, M20

1-5 021200106 113920 NUT, 1 M20

1-6 047802542 A7V EVAWS PIN, SPRING ROLL AW8

5 $56556001 F-7hL TABLE, L

6 S56557001 F-7 M TABLE, M

7 $56558001 F-7 MR TABLE, R

11 $56559001 T-7 V7448 TABLE SUPPORT PLATE, B

12 S56560001 T-7 V544G TABLE SUPPORT PLATE, C

13 S55477001 TR MMTH26X16 BOLT, SOCKET (S/P WASHER)M6X16
KT AYD-hFTLUHN> <For except USA & CANADA >

16 $56586001 4|FT-7'WATA TABLE STAY, F

17 149483001 41933k WIM6 KNOB BOLT, M6

18 SA2972001 6|7+ WM H36X18 BOLT, SOCKET (S/P WASHER)M6X18

19 025060336 S [wr @ ES R WASHER, PLAIN L 6

20 SA2972001 6|7 F LM 426X18 BOLT, SOCKET (S/P WASHER)M6X18

21 025060336 6|EFY N %416 WASHER, PLAIN L 6

23 $56561001 7|77 v Ih TABLE SUPPORT INNER

24 $56564000 7|7-7 0953 4 TABLE SUPPORT RUBBER

25 S42446001 | 147+ MM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

29 S56562001 417-7' M4 1990 TABLE SUPPORT REAR

30 S$56564000 417-7 W57 4 TABLE SUPPORT RUBBER

31 S42446001 8I7TH LM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

32 104450101 4|7 L8 RUBBER CAP, 8

34 $56585001 1|7-7" W4T HhL TABLE SUPPORT INNER, L

35 S$42446001 1|7+ WM 936X14 BOLT, SOCKET (S/P WASHER)M6X14

38 S$56563001 4|7-7 WY IRL TABLE SUPPORT FRONT

39 S42446001 | 16|7F+# Lr936X14 BOLT, SOCKET (S/P WASHER)M6X14

40 018061236 8|7 & h6Xx12 BOLT, SOCKET M6X12

41 028060246 8| YN %2-6 WASHER, SPRING 2-6

42 025060236 8|tFY h %F176 WASHER, PLAIN M 6

43 021060206 8|2v21Yh6 NUT, 2 M6

45 S$56607001 4|17-T N AN Ny TABLE GUIDE EDGE

46 S42446001 8|7+H WM H36X14 BOLT, SOCKET (S/P WASHER)M6X14

47 S55479001 8|7+ WM H34X8 BOLT, SOCKET (S/P WASHER) M4X8

50 S56566001 1[rThN-L FRONT COVER, L

51 S56567001 4|vIhn"-M FRONT COVER, M

52 S56568001 1[vThn-R FRONT COVER, R

53 060400616 | 26N 1YFM4X6 SCREW, BIND M4X6

56 S56569001 3(7Yy AN - BRIDGE COVER

57 018061036 9i7+# LH6X10 BOLT, SOCKET M6X10

60 104450101 | 12|7°Ltu8 RUBBER CAP, 8

62 S$56573001 1|7-7"Whn'-L TABLE COVER, L

63 S$56574001 5{7-7' Whn'-M TABLE COVER, M

64 S$56575001 1|57-7' Vhn'-R TABLE COVER, R

65 060400616 | 28[{N' 1Y M4AX6 SCREW, BIND M4X6

69 SA0989001 B|7-7NAN MU 44 TABLE COVER SETTING PLATE

70 $56552001 5|YX9U95A Y-FEED SUPPORT, A

71 $56553001 1|Y*5U948B Y-FEED SUPPORT, B

72 018401236 | 18|7+# WMF4X12 BOLT, SOCKET M4X12

73 146354001 | 18{%#"h'* WASHER, PLAIN 5

75 S$56576001 6|#F ArS POST, S

76 $56565001 6|k Ab POST

77 S$58631001 |  12|75v FY+M8S NUT, FLANGE M8S

80 S56580001 144N -RY% SIDE COVER LOWER, R

81 060400616 | 10|~ {vFM4X6 SCREW, BIND M4X6

BE-1206B-652

128




Q3 . B1h&R% (BE-1206B) / Power table (BE-1206B)

<TFAUh-hFTUN]
For except USA &
CANADA >

BE-1206B-652
129



Q3 . 15 E{R(BE-1206B) / Power table(BE-1206B)

REF.NO CODE QTY A NAME OF PARTS RM
83 556581001 1[#4MAN-R SIDE COVER,R
84 060400616 9N 1M MaX6 SCREW, BIND M4X6
86 S56579001 1|94 Bn-Lo3 SIDE COVER ASSY, L
86-1 $37058001 1YY Voe-9 LABEL, ARROW
87 060400616 10|/ 1V M4X6 SCREW, BIND M4X6
90 556577001 1|Fhhn-A INNER COVER, A
91 060400616 6| 1Y M4aX6 SCREW, BIND M4X6
95 558480001 5(nf AN - REAR COVER
96 558513001 1N AvAaN-L REAR COVER, L
97 060400616 12| 4V M4X6 SCREW, BIND M4X6
100 558481001 ¥ YT PCB SUPPORT
101 060400616 3|V 4UMMaXe SCREW, BIND M4X6
102 S$58545001 1| MyavhnHH112-1 COVER SUPPORT, 12-1
103 558546001 1|MIABN L1212 COVER SUPPORT, 12-12
104 558482001 8| My -Ya%T COVER LOWER SUPPORT
105 018401036 | 20|7F# ILh4X10 BOLT, SOCKET M4X10
107 S$58483001 5[kyhvA =294 IR COVER BASE SUPPORT, R
108 018401036 10| 7+ MH4X10 BOLT, SOCKET M4X10
110 558484001 5(MyhvA-ZHHIL BASE SUPPORT, L
111 018401036 10| 7+H VH4X10 BOLT, SOCKET M4X10
114 558485001 R ENWI PCB BASE
115 062300416 6{FAIM3X4 SCREW, PAN M3X4
118 558486001 5[bhva’-Z BASE
119 060400616 10|41V MaX6 SCREW, BIND M4X6
124 558487001 5|kyhuhin-44 COVER LOWER
125 060400616 10|41V MAX6 SCREW, BIND M4X6
128 558488001 2|Mhshi-STEPSW COVER, STEPSW
129 060400616 B[NV MAX6 SCREW, BIND M4X6
132 558489001 2|byhuhiv-SSSW COVER, SSSW
133 060400616 6| {UMM4AX6 SCREW, BIND M4X6
136 $58490001 1[bIhoh-ESW COVER, ESW
137 060400616 3[1sFMaxe SCREW, BIND M4X6
140 558491001 4(v3y 9hN-274 MAIN SHAFT COVER STAY
141 018061036 4|7+ WE6X10 BOLT, SOCKET M6X10
143 558492001 (Va2 I MAIN SHAFT COVER
144 060400616 4{V 4 M4X6 SCREW, BIND M4X6
147 $58493001 1| MyhUT U L ANGLE, L
148 018401036 2|7+ r4X10 BOLT, SOCKET M4X10
151 $58494001 1|MyhvhN-L COVER, L
152 060400616 5[ {UMNM4X6 SCREW, BIND M4X6
155 $58495001 1| MDUTUT IR ANGLE, R
156 018401036 2|71# Lr4x10 BOLT, SOCKET M4X10
158 558496001 1[r7AVAN-R COVER,R
159 060400616 3[4 M4AXE SCREW, BIND M4X6
160 $S49445000 7(3 htv22 RUBBER CAP, 22
162 S$56608001 179914 BRIDGE PLATE
163 018081236 3|7 Wr8X12 BOLT, SOCKET M8X12
164 025080236 3|e7Hh %7198 WASHER, PLAIN M 8
166 S45101001 2\M)7 TN =581 LABEL, 1 HEAD
167 S45102001 2|M)7 o=~ 12 LABEL, 2 HEAD
168 S$45103001 2\M)7 TN -3~ 13 LABEL, 3 HEAD
169 $45104001 2|MI7T TIN5 VA LABEL, 4 HEAD
170 S45105001 137U =385 LABEL, 5 HEAD
171 S45106001 1|7 TN -3~716 LABEL, 6 HEAD
182 S$58501000 1(F219250 -0 LUBRICATION SEAL

BE-1206B-652

130




R1 . BFREE (47> 3 8& ; BE-1204B, BE-1204C ; 360X85mm) /
Cap frame device (Option parts BE-1204B, BE-1204C ; 360X85mm)

1-1-29—, 1-1-36

1-1-35 \ L S -
1-1-26 1-1-33 1.1-
1-1-32L \ \//5_ 1-1-23

i)

31 4434

1-1-23! !1-1-41&\@/—1-1-44

1-1
1-1-28 )

1-1-18-8
1-1-28

—— e — e ——————— ——— e e . s — — — ———— —— — — — — — —

— — — —— — — — — — ———— —— — ) —— — — — ——— . s — — — —

BE-1204B-940
131




R1.1EF#HEE (T35 BE-1204B, 1204C ; 360X85mm) /
Cap frame device(Option parts BE-1204B, 1204C ; 360X85mm)

REF.NO CODE QTY e A NAME OF PARTS RM
1 555787001 U REGE MV P WIDE CAP FRAME SET, 4
1-1 555780101 4|FFAN-CH3 DRIVER C ASSY
1-1-1 $55801001 4N AN T Fr9b GUIDE BRACKET
1-1-2 555802001 VLIV DRIVING RING
1-1-3 $55812000 8(m-7- ROLLER
1-1-4 $55797001 8|a-3-"% ROLLER SHAFT
1-1-5 555792001 16(435° 99 BALL BEARING
1-1-6 025080236 8[e7% %7178 WASHER, PLAIN M 8
1-1-7 008400604 8|+r7A14X86 SCREW, TRUSS M4X6
1-1-8 021080206 8|2Ya19k8 NUT, 2 M8
1-1-9 028080246 8|n &Y h%2-8 WASHER, SPRING 2-8
1-1-10 555818000 4|0-5-D ROLLER, D
1-1-11 555796001 41Aun-3-Y9 ECCENTRIC ROLLER SHAFT
1-1-12 §55792001 8{3vY BALL BEARING
1-1-13 025080236 4{E7% "D #5198 WASHER, PLAINM 8
1-1-14 008400604 4|+F7234X6 SCREW, TRUSS M4X6
1-1-15 021080206 4{2%31Yr8 NUT, 2 M8
1-1-16 028080246 4[NRYH %2-8 WASHER, SPRING 2-8
1-1-17 555808001 4{N-ZLFX M % BASE POSITIONING PLATE
1-1-18 061300616 8{#733X6 SCREW, FLAT M3X6
1-1-19 021300206 8{2YaF9Hk3 NUT, 2 M3
1-1-20 S$55773000 4|0-7-A"-ZD%3 ROLLER BASE D ASSY
1-1-21 052300606 8|FAIN2EF3X6 SCREW, PAN (S/P WASHER) M3X6
1-1-22 S$55794000 4174% WIRE
1-1-23 060400516 8|V 1Y M4AX5 SCREW, BIND M4X5
1-1-24 S$55811001 444 I(4 WIRE PRESSER PLATE
1-1-25 060400516 4{N{UFM4X5 SCREW, BIND M4X5
1-1-26 556634001 4{L-MYr 5L LEVER SETTING PLATE, L
1-1-27 S$56635001 4{L-MYr 43R LEVER SETTING PLATE, R
1-1-28 004401002 16(+4734X10 SCREW, FLAT M4X10
1-1-29 021400203 16(2Y21YM4 NUT, 2 M4
1-1-30 S$55791001 8[UY-ALn - RELEASE LEVER
1-1-31 $55805001 S EVE 2 SHOULDER SCREW
1-1-32 555814001 8[EMYN'% EXTENSION SPRING
1-1-33 021400203 8|2Ya1yr4 NUT, 2 M4
1-1-34 $55810001 8[T9 AR - FRAME STOPPER
1-1-35 060400616 8|4V M4X6 SCREW, BIND M4X6
1-1-36 555809000 8(77)-21% FRAME RELEASE PLATE
1-1-37 052300606 16]FA IV $EF3X6 SCREW, PAN (S/P WASHER) M3X6
1-1-38 555807001 4k I94 99N CAP FRAME , N
1-1-39 556631001 4|94%hr WIRE HOOK
1-1-40 060400816 8| {Ur4X8 SCREW, BIND M4X8
1-1-41 555820001 4[74vA-2 WIRE BASE
1-1-42 060400616 4|V {UFMaX6 SCREW, BIND M4X6
1-1-43 018403036 417+ WH4X30 BOLT, SOCKET M4X30
1-1-44 021400203 4{2v3F9h4 NUT, 2 M4
1-1-45 S55806001 8|F I 1oy CAP SUPPORT
1-1-46 018501032 16|74 LF5X10 BOLT, SOCKET M5X10
1-1-47 $55815100 8|F vt CAP SUPPORT
1-1-48 0A5400806 16[+FA'4934X8DB SCREW, PAN (S/P WASHER) M4X8
1-1-49 $56633001 89N NI DRIVING RING SUPPORT
1-1-50 018403032 16|7+# L h4X30 BOLT, SOCKET M4X30
1-1-51 556636001 4|FF4NYHI 4 DRIVER SUPPORT PLATE
1-1-52 S55777000 4{ZA)39Y-+ SLIDE SHEET
1-1-53 018501032 8|7 & ILE5X10 BOLT, SOCKET M5X10
1-1-54 $55771001 4LorInT CONNECTING ARM
1-1-55 S$56632001 4{Lory9T YL CONNECTING ARM SUPPORT
1-1-56 018401032 8|7F# IWr4X10 BOLT, SOCKET M4X10
1-1-57 018501432 167+ Lb5X14 BOLT, SOCKET M5X14
1-1-58 025050235 16|79 D 4F275 WASHER, PLAINM 6

BE-1204B-940
132




R1. BFREE (472 3 88& ; BE-1204B, BE-1204C ; 360X85mm) /
Cap frame device (Option parts BE-1204B, BE-1204C ; 360X85mm)

1-1

-36 1-1-37
&—/;»—1-1-19
N 1-1-17

BE-1204B-940
133




R1 . I FHEE (AT a2 885 BE-1204B, 1204C ; 360X85mm) /
Cap frame device(Option parts BE-1204B, 1204C ; 360X85mm)

REF.NO CODE QTY e A NAME OF PARTS RM
1-1-59 532877101 44FF A POSITIONING PIN
1-1-60 532876001 8[aT4t’y PIN
1-1-61 $32874001 8[aF n- FIXING LEVER
1-1-62 153138001 8|y % WASHER, PLAIN 6.5
1-1-63 155559001 8|7 h % WASHER, PLAIN
1-1-64 028060242 8|44 h 42-6 WASHER, SPRING 2-6
1-1-65 $32885001 8jbn-ty LEVER PIN
1-1-66 048020343 16|FADE2 RETAINING RING, E2
1-1-67 544261001 8|yt M4 SCREW, KNOB M4
1-1-68 025060236 8|t7H H'%F196 WASHER, PLAIN M6
1-1-69 025040236 8|e79H +F1V4 WASHER, PLAIN M4
1-2 S55781001 8|74 tYrIICH3 WIDE SET REAME C ASSY
1-2-1 555841001 8[A-2THW)Hz BASE FRAME W ASSY
1-2-2 555837000 8|747% COVER FRAME
1-2-3 $55836001 8|FaIny HINGE
1-2-4 061400616 | 24|%#734X6 SCREW, FLAT M4X6
1-2-5 026040236 | 24|t7%h23h'%4 WASHER, PLAIN 4
1-2-6 021400203 | 24(2¥1F9H4 NUT, 2 M4
1-2-7 555805001 Sz SHOULDER SCREW
1-2-8 026040236 8[e7H h 4N +4 WASHER, PLAIN 4
1-2-9 021400203 8|2Y11vHM NUT, 2 M4
1-2-10 $32897000 8[NFUY Y SNAP LOCK
1-2-11 008300514 16|+F7A33X5 SCREW, TRUSS M3X5
1-2-12 028030246 16|V #4 ' %2-3 WASHER, SPRING 2-3
1-2-13 021300206 16(2Y219h3 NUT, 2 M3
1-2-14 555839001 8|h"Iv9707°14 CAP CLAMP PLATE
1-2-15 U08671003 | 32[+FA"tLZ3X5DB SCREW, PAN (S/P WASHER) M3X5
1-2-16 $39460100 | 32{nNAV3 997 BINDER CLIP
1-2-17 555844001 8YnN9r4% VISOR HOLDER PLATE
1-2-18 062300506 16[1A"33X5 SCREW, PAN M3X5
1-2-19 SA3153001 1|£9%394% CAP PLATE
1-2-20 060400616 2| {UF4X6 SCREW, BIND M4X6
1-3 S44356101 112N =993 SET FRAME GAUGE ASSY
1-3-1 544841001 N7 =93 GAUGE RING ASSY
1-3-2 $44851001 1|79ZAMIN-14 FRAME STOPPER PLATE
1-3-3 S44847001 2|7u%¥'5 SHOULDER SCREW, M5
1-3-4 S44848001 2| #hhr SPRING HOOK
1-3-5 544849001 1|3 % SPRING, EXTENSION
1-3-6 S44852000 2[99k 143 FRAME HOLDER PLATE
1-3-7 0A5400806 4|+FAH934X8DB SCREW, PAN (S/P WASHER) M4X8
1-3-8 S$44858101 17 -V 7445w GAUGE COPYING PLATE, W
1-3-9 052400606 4|FATINKETFAX6 SCREW, PAN (S/P WASHER) M4X6
1-3-10 S44846001 129999707 CLAMPER
1-3-11 $39499000 IV ENY SET FRAME RUBBER, W
1-3-12 544853001 1R 94 I AW WASHER
1-3-13 516691000 11)7° K Wr8X25 KNOB BOLT, M8X25
1-3-14 018500836 4|7+ WF5X8 BOLT, SOCKET M5X8
1-3-15 025050236 A|lEFY D 2F195 WASHER, PLAIN M 5
1-3-16 544860001 1794F% M4 FRAME POSITIONING PLATE
1-3-17 u08671003 2|+-FAEAR3X5DB SCREW, PAN (S/P WASHER) M3X5
1-4 532877101 8l1FF Ay POSITIONING PIN
1-5 $45101001 1T TN =781 LABEL, 1 HEAD
1-6 $45102001 17 Fon =802 LABEL, 2 HEAD
1-7 S$45103001 19T FIN =78 13 LABEL, 3 HEAD
1-8 $45104001 1MI7Fon -7~ 14 LABEL, 4 HEAD

BE-1204B-940

134




R2 . IBFHEE (472 a 8B& ; BE-1206B ; 360X85mm)/
Cap frame device (Option parts BE-1206B ; 360X85mm)

X

L=

1-1-10

/—
1-1-7—p @@w @

1-1-11
1-1-12

1.1.7—

1-1-3
1

1.

1-1-23! !1-1-41%\1'1'

=y

N
" O 1-2-16
NN
D—1.1-43 \\\
el
1-1-67 \\\\J
~

1-1-4

1-5

— — — — e e e e — —

135

BE-1206B-940




R2 .18 F#EE (AT 385 BE-1206B ; 360X85mm) /
Cap frame device(Option parts BE-1206B ; 360X85mm)

REF.NO CODE QTY b AL NAME OF PARTS RM
1 555786001 1|4E K 979tIh6 WIDE CAP FRAME SET, 6
1-1 555780101 B|M7MN-Ch3 DRIVER C ASSY
1-11 S55801001 8| 177 b GUIDE BRACKET
1-1-2 $55802001 VDV DRIVING RING
1-1-3 855812000 | 12{A-7- ROLLER
1-1-4 $55797001 12|n-7-%"% ROLLER SHAFT
1-1-5 $55792001 2419399 BALL BEARING
1-1-6 025080236 126798 %7198 WASHER, PLAIN M 8
1-1-7 008400604 12|++7234X6 SCREW, TRUSS M4X6
1-1-8 021080206 12|2%219h8 NUT, 2 M8
1-1-9 028080246 12|V x4 h'%2-8 WASHER, SPRING 2-8
1-1-10 555818000 6|08-7-D ROLLER, D
1-1-11 555796001 6|AvYuE-5-Y ECCENTRIC ROLLER SHAFT
1-1-12 $55792001 12|43 BALL BEARING
1-1-13 025080236 6[E7Y H %F18 WASHER, PLAIN M 8
1-1-14 008400604 6|+h7234X6 SCREW, TRUSS M4X6
1-1-15 021080206 6[2v311vh8 NUT, 2 M8
1-1-16 028080246 6N 4Y h42-8 WASHER, SPRING 2-8
1-1-17 $55808001 B{A-AIF¥ M4 BASE POSITIONING PLATE
1-1-18 061300616 12{%733X6 SCREW, FLAT M3X6
1-1-19 021300206 12|2%aF9k3 NUT, 2M3
1-1-20 S55773000 6|0-7-A-2D%3 ROLLER BASE D ASSY
1-1-21 052300606 12[FAIN#EF3X6 SCREW, PAN (S/P WASHER) M3X6
1-1-22 $55794000 6|71¥ WIRE
1-1-23 060400516 12| {2 M4X5 SCREW, BIND M4X5
1-1-24 555811001 6|7M1vAH 144 WIRE PRESSER PLATE
1-1-25 060400516 BN M4AX5 SCREW, BIND M4X5
1-1-26 556634001 6L -MYr{4L LEVER SETTING PLATE, L
1-1-27 556635001 8L -MYT{4R LEVER SETTING PLATE, R
1-1-28 004401002 | 24(+%734X10 SCREW, FLAT M4X10
1-1-29 021400203 | 24(2¥a3F9M NUT, 2 M4
1-1-30 $55791001 12|J-Abn"- RELEASE LEVER
1-1-31 $55805001 12|52 SHOULDER SCREW
1-1-32 555814001 12T % EXTENSION SPRING
1-1-33 021400203 12{2v119M NUT, 2 M4
1-1-34 $§55810001 12|79ARIN- FRAME STOPPER
1-1-35 060400616 12| AU M4aX6 SCREW, BIND M4X6
1-1-36 555809000 12|179V)-21% FRAME RELEASE PLATE
1-1-37 052300606 | 24|FA 2N 3#EF3X6 SCREW, PAN (S/P WASHER) M3X6
1-1-38 555807001 6|F VI IYN CAP FRAME , N
1-1-39 556631001 6|74vhhr WIRE HOOK
1-1-40 060400816 12| {UF4X8 SCREW, BIND M4X8
1-1-41 $55820001 B[74¥A-2 WIRE BASE
1-1-42 060400616 61U M4X6 SCREW, BIND M4X6
1-1-43 018403036 6{7+4 IF4X30 BOLT, SOCKET M4X30
1-1-44 021400203 6|2¥11IM NUT, 2 M4
1-1-45 $55806001 12|18 944195 CAP SUPPORT
1-1-46 018501032 | 24|77+ L+5X10 BOLT, SOCKET M5X10
1-1-47 55815100 | 12|#' I 441 CAP SUPPORT
1-1-48 0A5400806 | 24|+~ #7714X8DB SCREW, PAN (S/P WASHER) M4X8
1-1-49 S556633001 12(98 9955 DRIVING RING SUPPORT
1-1-50 018403032 | 24|7+# WF4X30 BOLT, SOCKET M4X30
1-1-51 556636001 6|MIANHHI(4 DRIVER SUPPORT PLATE
1-1-52 S55777000 6[AAYAYY-b SLIDE SHEET
1-1-53 018501032 127+ M5X10 BOLT, SOCKET M5X10
1-1-54 S§$55771001 6|LyrynT CONNECTING ARM
1-1-55 $56632001 B|LUryITHYT CONNECTING ARM SUPPORT
1-1-56 018401032 12|7 K WhaX10 BOLT, SOCKET M4X10
1-1-57 018501432 | 24|7+#& Ib5X14 BOLT, SOCKET M5X14
1-1-58 025050235 | 24|e7% h %F21%5 WASHER, PLAINM 5

BE-1206B-940

136




R2 . lEFREE (72 3 > 8B& ; BE-1206B ; 360X85mm)/
Cap frame device (Option parts BE-1206B ; 360X85mm)

BE-1206B-940
137




R2 . 1EF#EE CHT7 a8 BE-1206B ; 360X85mm) /
Cap frame device(Option parts BE-1206B ; 360X85mm)

REF.NO CODE QTY b AL NAME OF PARTS RM
1-1-59 $32877101 BlM1F¥ ALY POSITIONING PIN
1-1-60 $32876001 12|374EY PIN
1-1-61 532874001 12]374b - FIXING LEVER
1-1-62 153138001 1214 0% WASHER, PLAIN 6.5
1-1-63 155559001 12|74 0% WASHER, PLAIN
1-1-64 028060242 12|V 34 ' %2-6 WASHER, SPRING 2-6
1-1-65 532885001 12[Ln-E"y LEVER PIN
1-1-66 048020343 | 24(FAJE2 RETAINING RING, E2
1-1-67 544261001 12|9v349'M4 SCREW, KNOB M4
1-1-68 025060236 12|74 #5196 WASHER, PLAIN M6
1-1-69 025040236 12|74 h 45194 WASHER, PLAIN M4
1-2 555781001 12|74 £YMI9CY3 WIDE SET FRAME C ASSY
1-2-1 S$55841001 12|~ -2AD9WHE BASE FRAME W ASSY
1-2-2 §55837000 | 12|7%97% COVER FRAME
1-2-3 555836001 12|1F39nVY HINGE
1-2-4 061400616 36{#%734X6 SCREW, FLAT M4X6
1-2-5 026040236 36|LTH RN 4 WASHER, PLAIN 4
1-2-6 021400203 36{2y11YM NUT, 2 M4
1-2-7 555805001 12|53y SHOULDER SCREW
1-2-8 026040236 12|E74 hR3h %4 WASHER, PLAIN 4
1-2-9 021400203 12(2%a1yr4 NUT, 2 M4
1-2-10 $32897000 12|WFUY39 SNAP LOCK
1-2-11 008300514 | 24|+F7R33X5 SCREW, TRUSS M3X5
1-2-12 028030246 | 24(N#4h%2-3 WASHER, SPRING 2-3
1-2-13 021300206 | 24|2¥2FYk3 NUT, 2 M3
1-2-14 S55839001 12|18 99975744 CAP CLAMP PLATE
1-2-15 U08671003 | 48|+FA"tLAZ3X5DB SCREW, PAN (S/P WASHER) M3X5
1-2-16 S$39460100 | 48(nAU5 97 BINDER CLIP
1-2-17 555844001 12(InN9h44 VISOR HOLDER PLATE
1-2-18 062300506 | 24|FA"33X5 SCREW, PAN M3X5
1-2-19 SA3153001 16993944 CAP PLATE
1-2-20 060400616 2|V 4Uk4X6 SCREW, BIND M4X6
1-3 S$44356101 1| EII95 -)3 SET FRAME GAUGE ASSY
1-3-1 S$44841001 RV GAUGE RING ASSY
1-3-2 S44851001 1|79AMIN-44 FRAME STOPPER PLATE
1-3-3 S44847001 2(7u%Y'5 SHOULDER SCREW, M5
1-3-4 $44848001 2\ xhhr SPRING HOOK
1-3-5 544849001 1'% SPRING, EXTENSION
1-3-6 544852000 2(79%514 FRAME HOLDER PLATE
1-3-7 0A5400806 4|+FA")34X8DB SCREW, PAN (S/P WASHER) M4X8
1-3-8 544858101 1= 5445w GAUGE COPYING PLATE, W
1-3-9 052400606 4|FAINVRET4X6 SCREW, PAN (S/P WASHER) M4X6
1-3-10 $44846001 11299507 CLAMPER
1-3-11 $39499000 1|EYbI97° AW SET FRAME RUBBER, W
1-3-12 544853001 129798 8 3w WASHER
1-3-13 516691000 1[/77K L+8X25 KNOB BOLT, M8X25
1-3-14 018500836 4|7 T# WI5X8 BOLT, SOCKET M5X8
1-3-15 025050236 4|E7% 0 4F295 WASHER, PLAIN M 5
1-3-16 $44860001 IMFEMA FRAME POSITIONING PLATE
1-3-17 u08671003 2|+FA£AR3X5DB SCREW, PAN (S/P WASHER) M3X5
1-4 $32877101 1247572 POSITIONING PIN
1-5 S45101001 17T Fon =3~ 01 LABEL, 1 HEAD
1-6 S45102001 1MIT TIN5~ 12 LABEL, 2 HEAD
1-7 S45103001 1M)7Fon-7A°13 LABEL, 3 HEAD
1-8 S45104001 M7 Fon -7~ 14 LABEL, 4 HEAD
1-9 $45105001 17 Fon-3~15 LABEL, 5 HEAD
1-10 S45106001 1MI7Fon-7A16 LABEL, 6 HEAD

BE-1206B-940

138




R3 . lBFREE (47 3 V8B& ; BE-1204B, 1204C ; 180X70mm)/
Cap frame device (Option parts BE-1204B, 1204C ; 180X70mm)

—_— e s —— —— — — —
)

=

— — — — — — — — — — — — —— — — — — —

e e e . e s T T — — — —— —— — — ————— S— S— — — — —— — — — — — — — — — — — ——— — — E— — —— — — — —— —

BE-1204B-940
139




R3 . 1§ FREEE (T3> #0854 BE-1204B, 1204C ; 180X70mm) /
Cap frame device(Option parts BE-1204B, 1204C ; 180X70mm)

REF.NO CODE QTY B AL NAME OF PARTS RM
2 S$55789001 11E3R9Y9949h4 SEMI CAP FRAME SET, 4
21 $55780101 4174 -CH3 DRIVER C ASSY
2-1-1 555801001 AN AN T 79k GUIDE BRACKET
2-1-2 555802001 41980 DRIVING RING
2-1-3 555812000 8{a-3- ROLLER
2-1-4 S$55797001 8(a-7-v% ROLLER SHAFT
2-1-5 555792001 16(335° 997 BALL BEARING
2-1-6 025080236 8[e79h 27178 WASHER, PLAIN M 8
2-1-7 008400604 8|+h7214X6 SCREW, TRUSS M4X6
2-1-8 021080206 8(2Y11vh8 NUT, 2 M8
2-1-9 028080246 8|4 h 42-8 WASHER, SPRING 2-8
2-1-10 555818000 4|1-7-D ROLLER, D
2-1-1 555796001 4(Avyyn-5-% ECCENTRIC ROLLER SHAFT
2-1-12 $55792001 8[43 90 BALL BEARING
2-1-13 025080236 4lEFY 272198 WASHER, PLAIN M 8
2-1-14 008400604 41+F5234X6 SCREW, TRUSS M4X6
2-1-15 021080206 4{2v21J18 NUT, 2 M8
2-1-16 028080246 A{N3Yh $2-8 WASHER, SPRING 2-8
2-1-17 555808001 4{N-R1FE A% BASE POSITIONING PLATE
2-1-18 061300616 8|1733X6 SCREW, FLAT M3X6
2-1-19 021300206 8|2Y119h3 NUT, 2 M3
2-1-20 $55773000 4[A-7-~A-2D%3 ROLLER BASE D ASSY
2-1-21 052300606 8[FA IV #E73X6 SCREW, PAN (S/P WASHER) M3X6
2-1-22 555794000 474% WIRE
2-1-23 060400516 81U M4AX5 SCREW, BIND M4X5
2-1-24 $55811001 4174YHY144 WIRE PRESSER PLATE
2-1-25 060400516 4|V 4N M4AX5 SCREW, BIND M4X5
2-1-26 556634001 4{b-Myr{4aL LEVER SETTING PLATE, L
2-1-27 556635001 4{L-MYT 43R LEVER SETTING PLATE, R
2-1-28 004401002 16[+%#7%7°4X10 SCREW, FLAT M4X10
2-1-29 021400203 16(2Y31yH4 NUT, 2 M4
2-1-30 $55791001 8|UYU=-Abi- RELEASE LEVER
2-1-31 555805001 8|7 vty SHOULDER SCREW
2-1-32 555814001 8|EF % EXTENSION SPRING
2-1-33 021400203 8(2vatvh NUT, 2 M4
2-1-34 S$55810001 8[79AbIN- FRAME STOPPER
2-1-35 060400616 8| {UFM4AX6 SCREW, BIND M4X6
2-1-36 $55809000 8(79))-214 FRAME RELEASE PLATE
2-1-37 052300606 16{FA N #EF3X6 SCREW, PAN (S/P WASHER) M3X6
2-1-38 $55807001 41899798 IUN CAP FRAME , N
2-1-39 556631001 4|94%h’r WIRE HOOK
2-1-40 060400816 8| 1UM4x8 SCREW, BIND M4X8
2-1-41 555820001 4|7 vA-R WIRE BASE
2-1-42 060400616 4|V {UFM4AX6 SCREW, BIND M4X6
2-1-43 018403036 417 WF4X30 BOLT, SOCKET M4X30
2-1-44 021400203 412%1+9M4 NUT, 2 M4
2-1-45 555806001 8|F I I CAP SUPPORT
2-1-46 018501032 16|7+#H LF5X10 BOLT, SOCKET M5X10
2-1-47 555815100 8l CAP SUPPORT
2-1-48 0A5400806 16|++A47924X8DB SCREW, PAN (S/P WASHER) M4X8
2-1-49 $56633001 8|7V DRIVING RING SUPPORT
2-1-50 018403032 16|7+H W+4X30 BOLT, SOCKET M4X30
2-1-51 S56636001 4|FF AN Y I(4 DRIVER SUPPORT PLATE
2-1-52 S55777000 A VWE P2 SLIDE SHEET
2-1-53 018501032 8|7 F# WE5X10 BOLT, SOCKET M5X10
2-1-54 S55771001 4\LorynT CONNECTING ARM
2-1-55 556632001 4{LoryoT YT CONNECTING ARM SUPPORT
2-1-56 018401032 8|7F# NraX10 BOLT, SOCKET M4X10
2-1-57 018501432 16|77+ LF5X14 BOLT, SOCKET M5X14
2-1-58 025050235 16|E7% " %F195 WASHER, PLAIN M 5

BE-1204B-940

140




R3 . WEFREE (7 3 V& ; BE-1204B, 1204C ; 180X70mm)/
Cap frame device (Option parts BE-1204B, 1204C ; 180X70mm)

2-1-36 2-1-37
&@—2-1-19
: A—2.1.17

g 2-1-33 2-1-23

BE-1204B-940
141




R3 . B FREE (AT 3885 BE-1204B, 1204C : 180X70mm) /
Cap frame device(Option parts BE-1204B, 1204C ; 180X70mm)

REF.NO CODE QTY AL NAME OF PARTS RM
2-1-59 $32877101 4[4FF A POSITIONING PIN
2-1-60 $32876001 8|37ty PIN
2-1-61 $32874001 83Tl - FIXING LEVER
2-1-62 153138001 84+ WASHER, PLAIN 6.5
2-1-63 155559001 8|t7Hh % WASHER, PLAIN
2-1-64 028060242 8|49 h $2-6 WASHER, SPRING 2-6
2-1-65 532885001 8-ty LEVER PIN
2-1-66 048020343 16|kAJE2 RETAINING RING, E2
2-1-67 S44261001 8|yviry M4 SCREW, KNOB M4
2-1-68 025060236 8|EFY h 27196 WASHER, PLAIN M6
2-1-69 025040236 8|e7% H’ 4F174 WASHER, PLAIN M4
2-2 $55783001 8|tityhI9CY3 SEMI SET FRAME C ASSY
2-2-1 555822001 8|tIA-2DIA)3 SEMI BASE FRAME A ASSY
2-2-2 $55824001 8|A-279BSY: BASE FRAME BS ASSY
2-2-3 S$55831001 32{#745°3.5X3 SCEW, FLAT SM3.5X3
2-2-4 S55830000 8(75748B COVER FRAME, B
2-2-5 $32890001 16|F WhA=293 BOLT BASE ASSY
2-2-6 $55827000 8(7379AS): COVER FRAME AS ASSY
2-2-7 532896001 8|17v7° A -2 CLAMP BASE
2-2-8 532897000 8[NFuyIY SNAP LOCK
2-2-9 061300616 16(%733X6 SCREW, FLAT M3X6
2-2-10 026030236 16|79 H 23043 WASHER, PLAIN S 3
2-2-11 021300206 16(222FY3 NUT, 2 M3
2-2-12 $32898001 8|7499n0ty HINGE
2-2-13 048050343 | 32|FATJES5 RETAINING RING, E5
2-2-14 $32866000 | 32|F3FVr3 WING NUT, M3
2-2-15 026030236 32|LFHH RINE3 WASHER, PLAIN S 3
2-2-16 028030246 | 32| ##h$#2-3 WASHER, SPRING 2-3
2-2-17 $42928101 8|In)r~-2B VISOR HOLDER BASE, B
2-2-18 062300506 16[FA13X5 SCREW, PAN M3X5
2-3 544861001 1 IM97 -V #3953 SETTING FRAME GAUGE ASSY, SEMI
2-3-1 $44841001 VIS GAUGE RING ASSY
2-3-2 $44851001 1|79AbIN-44 FRAME STOPPER PLATE
2-3-3 $44847001 2(7%Y°5 SHOULDER SCREW, M5
2-3-4 544848001 2\ 2l SPRING HOOK
2-3-5 544849001 1EFN% SPRING, EXTENSION
2-3-6 $44852000 2795944 FRAME HOLDER PLATE
2-3-7 0A5400806 4[+FA1°934X8DB SCREW, PAN (S/P WASHER) M4X8
2-3-8 544854001 11753990 COVER FRAME HOOK
2-3-9 0A5400806 2[+FA%934X8DB SCREW, PAN (S/P WASHER) M4X8
2-3-10 544859001 177-Y"+714145S GAUGE COPYING PLATE, S
2-3-11 052400606 41FAINREF4X6 SCREW, PAN (S/P WASHER) M4X6
2-3-12 544846001 1291997507 CLAMPER
2-3-13 $39499000 1|2YFI9T AW SET FRAME RUBBER, W
2-3-14 $44853001 1HEIRIIH h 2W WASHER
2-3-15 516691000 1|/7H Wh8X25 KNOB BOLT, M8X25
2-3-16 018500836 4|7F& LI5X8 BOLT, SOCKET M5X8
2-3-17 025050236 4{E7Y 1 %F195 WASHER, PLAINM 5
2-3-18 S44860001 1794F% 24 FRAME POSITIONING PLATE
2-3-19 uU08671003 2|+-FAtLA3X5DB SCREW, PAN (S/P WASHER) M3X5
2-4 $32877101 8MF¥ AV POSITIONING PIN
2-5 545101001 1T TN =58 11 LABEL, 1 HEAD
2-6 $45102001 1T FoN-58 12 LABEL, 2 HEAD
2-7 S45103001 17 FoN-7AL3 LABEL, 3 HEAD
2-8 $45104001 1|7 Fon -3~ 104 LABEL, 4 HEAD

BE-1204B-940

142



R4 . IEFRERE (72 3 8B& ; BE-1206B ; 180X70mm)/
Cap frame device (Option parts BE-1206B ; 180X70mm)

-36 2-1-37
&—/5—2-1-19
2\—2-1-17

g 2-1-33 2.1-23

BE-1206B-940
143




R4 . 1B F#EE (AT 385 BE-1206B ; 180X70mm) /
Cap frame device(Option parts BE-1206B ; 180X70mm)

REF.NO CODE QTY A NAME OF PARTS RM
2 S$55788001 123K 99t 96 SEMI CAP FRAME SET, 6
21 555780101 6|74 -C%3 DRIVER C ASSY
2-1-1 555801001 GV GUIDE BRACKET
2-1-2 555802001 6[I vy DRIVING RING
2-1-3 555812000 12(0-7- ROLLER
2-1-4 $55797001 12{0-7-Y"% ROLLER SHAFT
2-1-5 555792001 2414299 BALL BEARING
2-1-6 025080236 12|74 %F2198 WASHER, PLAIN M 8
2-1-7 008400604 12|+F5234X6 SCREW, TRUSS M4X6
2-1-8 021080206 12|2¥2+YH8 NUT, 2 M8
2-1-9 028080246 12|V 34 %2-8 WASHER, SPRING 2-8
2-1-10 555818000 6|0-7-D ROLLER, D
2-1-11 S$55796001 BlAvYuE-5-) ECCENTRIC ROLLER SHAFT
2-1-12 $55792001 121435790 BALL BEARING
2-1-13 025080236 6|E7Y% b %xF2178 WASHER, PLAIN M 8
2-1-14 008400604 6|+F72314X6 SCREW, TRUSS M4X6
2-1-15 021080206 6{2v311vH8 NUT, 2 M8
2-1-16 028080246 B[N xYh %2-8 WASHER, SPRING 2-8
2-1-17 555808001 B{A-AMFE 44 BASE POSITIONING PLATE
2-1-18 061300616 12|%733X6 SCREW, FLAT M3X6
2-1-19 021300206 12|2%219k3 NUT, 2 M3
2-1-20 $§55773000 6|0-7-A'-AD%3 ROLLER BASE D ASSY
2-1-21 052300606 12{FAINHETIX6 SCREW, PAN (S/P WASHER) M3X6
2-1-22 S$55794000 6|74v WIRE
2-1-23 060400516 12| { U M4X5 SCREW, BIND M4X5
2-1-24 $55811001 6|7MVHYI(4 WIRE PRESSER PLATE
2-1-25 060400516 B[N 1Y M4AX5 SCREW, BIND M4X5
2-1-26 556634001 6|Ln"-MYr 441 LEVER SETTING PLATE, L
2-1-27 $56635001 6L -MYr{44R LEVER SETTING PLATE, R
2-1-28 004401002 24|+45%5°4X10 SCREW, FLAT M4X10
2-1-29 021400203 | 24|2v2FUH4 NUT, 2 M4
2-1-30 $§55791001 12|))-Abn'- RELEASE LEVER
2-1-31 $55805001 WALz SHOULDER SCREW
2-1-32 555814001 12[EF YN % EXTENSION SPRING
2-1-33 021400203 12|29+ vM4 NUT, 2 M4
2-1-34 $55810001 12|79 AbIN- FRAME STOPPER
2-1-35 060400616 12|V M4AX6 SCREW, BIND M4X6
2-1-36 $55809000 12|179)-21% FRAME RELEASE PLATE
2-1-37 052300606 | 24|FA 2NV $EF3X6 SCREW, PAN (S/P WASHER) M3X6
2-1-38 $§55807001 B{H IYIHIYN CAP FRAME , N
2-1-39 $56631001 6{74Yhr WIRE HOOK
2-1-40 060400816 12|V {Uh4X8 SCREW, BIND M4X8
2-1-41 $55820001 6[71vA-2 WIRE BASE
2-1-42 060400616 61U M4X6 SCREW, BIND M4X6
2-1-43 018403036 6|7FH ILh4X30 BOLT, SOCKET M4X30
2-1-44 021400203 6{2Ya1 Y4 NUT, 2 M4
2-1-45 555806001 12|18 994197 CAP SUPPORT
2-1-46 018501032 24(7+K ME5X10 BOLT, SOCKET M5X10
2-1-47 555815100 12|F 944 CAP SUPPORT
2-1-48 0A5400806 | 24|+FA'H'434X8DB SCREW, PAN (S/P WASHER) M4X8
2-1-49 $56633001 12|98 99299 DRIVING RING SUPPORT
2-1-50 018403032 24|7+K LH4X30 BOLT, SOCKET M4X30
2-1-51 $56636001 BIN AN I(4 DRIVER SUPPORT PLATE
2-1-52 S$55777000 SV SNVELVS SLIDE SHEET
2-1-53 018501032 127+ VF5X10 BOLT, SOCKET M5X10
2-1-54 $55771001 6|LuryaT CONNECTING ARM
2-1-55 556632001 6|LurynT 91 CONNECTING ARM SUPPORT
2-1-56 018401032 12{7 K VFaX10 BOLT, SOCKET M4X10
2-1-57 018501432 | 24{7+#K ILF5X14 BOLT, SOCKET M5X14
2-1-58 025050235 | 24|t7%h %F195 WASHER, PLAINM 5

BE-1206B-940

144




R4 . IBFRRE (47> 3 8& ; BE-1206B ; 180X70mm)/
Cap frame device (Option parts BE-1206B ; 180X70mm)

s — — — —— — —— — — — — ——— i e e, e—— — — — — — — — — — — — — — — — — — — — — — — — — — — — —

BE-1206B-940
145




R4 .18 FREE(FToav il BE-1206B ; 180X70mm) /
Cap frame device(Option parts BE-1206B ; 180X70mm)

REF.NO CODE QTY B A NAME OF PARTS RM
2-1-59 $32877101 Bl{F+ A"y POSITIONING PIN
2-1-60 $32876001 12|1374E™ PIN
2-1-61 $532874001 12|374Lin - FIXING LEVER
2-1-62 153138001 12|14 0% WASHER, PLAIN 6.5
2-1-63 155559001 12|79 04 WASHER, PLAIN
2-1-64 028060242 12|V’ %2-6 WASHER, SPRING 2-6
2-1-65 532885001 12[Liv-t"y LEVER PIN
2-1-66 048020343 | 24(FATE2 RETAINING RING, E2
2-1-67 S44261001 12|Y3332 ' M4 SCREW, KNOB M4
2-1-68 025060236 12|E5% 25196 WASHER, PLAIN M6
2-1-69 025040236 12|e7% 0 45194 WASHER, PLAIN M4
2-2 S55783001 12[t3tyb79CH3 SEMI SET RAME C ASSY
2-2-1 S55822001 12| 23N -2DJAY3 SEMI BASE FRAME A ASSY
2-2-2 555824001 12|A-279BS%3 BASE FRAME BS ASSY
2-2-3 555831001 48|%#7%¥°3.5X3 SCEW, FLAT SM3.5X3
2-2-4 S55830000 | 12|7474B COVER FRAME, B
2-2-5 S$32890001 24| K WA =293 BOLT BASE ASSY
2-2-6 S55827000 | 12|7479ASH: COVER FRAME AS ASSY
2-2-7 S$32896001 12|19797' N =R CLAMP BASE
2-2-8 S32897000 | 12(N'Fu'39 SNAP LOCK
2-2-9 061300616 | 24|%733X6 SCREW, FLAT M3X6
2-2-10 026030236 | 24|79 h #3543 WASHER, PLAIN S 3
2-2-11 021300206 | 24|2Y21F9F3 NUT, 2 M3
2-2-12 532898001 12|7899017° HINGE
2-2-13 048050343 | 48|+*TJE5 RETAINING RING, E5
2-2-14 S$32866000 | 48|F3VTUE3 WING NUT, M3
2-2-15 026030236 | 48|t7%Hx3h*3 WASHER, PLAIN S 3
2-2-16 028030246 | 48|N1#h'%2-3 WASHER, SPRING 2-3
2-2-17 $42928101 12|YN 7~ -2B VISOR HOLDER BASE, B
2-2-18 062300506 | 24|1A33X5 SCREW, PAN M3X5
2-3 $44861001 1IN =V 8393 SETTING FRAME GAUGE ASSY, SEMI
2-31 $44841001 VSV GAUGE RING ASSY
2-3-2 544851001 HIIAMIN-44 FRAME STOPPER PLATE
2-3-3 544847001 2|7v2Y5 SHOULDER SCREW, M5
2-3-4 544848001 2\ 1hhr SPRING HOOK
2-3-5 $44849001 ¥4 SPRING, EXTENSION
2-3-6 544852000 2[99k 1% FRAME HOLDER PLATE
2-3-7 0A5400806 4|+FA~'47934X8DB SCREW, PAN (S/P WASHER) M4X8
2-3-8 544854001 11757290’ COVER FRAME HOOK
2-3-9 0A5400806 2|+~ 924X8DB SCREW, PAN (S/P WASHER) M4X8
2-3-10 544859001 15~ +3444S GAUGE COPYING PLATE, S
2-3-11 052400606 4|FAINREF4X6 SCREW, PAN (S/P WASHER) M4X6
2-3-12 S44846001 112999707 CLAMPER
2-3-13 539499000 1|EIr93° AW SET FRAME RUBBER, W
2-3-14 $44853001 1127 h AW WASHER
2-3-15 $16691000 1|/7° K Vr8X25 KNOB BOLT, M8X25
2-3-16 018500836 47K Ih5X8 BOLT, SOCKET M5X8
2-3-17 025050236 4{e79 0 45295 WASHER, PLAINM 6
2-3-18 S44860001 HIIFE M4 FRAME POSITIONING PLATE
2-3-19 u08671003 2|+-FAtLA3X5DB SCREW, PAN (S/P WASHER) M3X5
2-4 S32877101 12|4F% A POSITIONING PIN
2-5 S45101001 1|37 Fon =34 01 LABEL, 1 HEAD
2-6 S45102001 1|97 TN -3A° 02 LABEL, 2 HEAD
2-7 $45103001 1T FIN-54°03 LABEL, 3HEAD
2-8 S45104001 1MI7FonN -5~ L4 LABEL, 4 HEAD
2-9 S45105001 HMITFIN =575 LABEL, 5 HEAD
2-10 $45106001 1MITFoN -7~ 16 LABEL, 6 HEAD

BE-1206B-940

146




S . %% (7> 3 > & &) / Bobbin winder mechanisme (Option parts)

BE-1204B-940

147



S. R&EMEFR AT 3 EHE ) / Bobbin winder mecanism(Option parts)

REF.NO CODE 'Y B A NAME OF PARTS RM
9 553995001 1MF%44)3N BOBBIN WINDER DEVICE, N
9-1 $31973109 1HMMFY9F)3 BOBBIN WINDER ASSY
9-1-1 008300604 4]+F7233X6 SCREW, TRUSS M3X6
9-1-2 535032101 2|2/3Y°2.6X5.5 SCREW, M2.6X5.5
9-1-3 028260242 2| ¥ h £22-2.6 WASHER, SPRING 2-2.6
9-1-4 539901001 1% B-WINDER SHAFT
9-1-5 014300332 2|7 T9k'3X3 SET SCREW, SOCKET (CP) M3X3
9-1-6 154024001 ez st BOBBIN PRESSER
9-1-7 154092001 UEIEEVIE VLS BOBBIN WINDER CLAW
9-1-8 014680432 2|7FMA%Y74319%2 SET SCREW, SOCKET (CP) SM4.37
9-1-9 152361001 AEEEI 70N B-WINDER LEVER
9-1-10 152362001 ELEET S SHOULDER SCREW
9-1-11 111942001 EELR: PLATE SPRING
9-1-12 111943001 UEENES »/Re WASHER
9-1-13 060660512 1|4V 318-40X5 SCREW, BIND SM3.18-40X5
9-1-14 152363001 1IN FA SPRING, TWIST A
9-1-15 047301042 NATYTEY PIN, SPRING ROLL
9-1-16 152364001 2|h7- COLLAR
9-1-17 146197001 1[4byh3s3 THREAD NIPPER ASSY
9-1-17-1 146198001 L ELP2 Y THREAD NIPPER KNIFE
9-1-17-2 146199001 14bUhz%5 THREAD NIPPER DISC
9-1-17-3 146200001 1{FA0CS4 RETAINING RING, CS4
9-1-17-4 144505000 17UV % THREAD GUIDE SPRING
9-1-17-5 118764002 140497437 SHOULDER SCREW, SM4.37
9-1-18 539847001 11he%E-452 BOBBIN WINDER MOTOR ASSY
9-1-18-1 $39908000 1[{F73E-2 BOBBIN WINDER MOTOR
9-1-18-2 152507000 1(3490R1IFD MICRO SWITCH, D
9-1-18-3 152508000 1|v49A7HF1-4 MICRO ACTUATOR
9-1-18-4 152509000 1{F4Rya%94E NYLON CONNECTOR, E
9-1-18-5 552851001 2|e"v4-3F #1854 TERMINAL PIN, #1854
9-1-19 152645001 1R E VY144 BOBBIN HOLDER PLATE
9-1-20 062300616 1|FA"IM3X6 SCREW, PAN M3X6
9-1-21 025030236 1|E7% 0 457193 WASHER, PLAIN M 3
9-1-22 158597001 1MFRFIN - STOPPER, B-WINDER
9-1-23 521103000 1[{/F¥¥n—%ZC B-WINDER HARNESS, C
9-1-24 516669000 1|7°'R7750.5A PROTECTOR, 0.5A
9-1-25 S04557000 1|NU44PLTIM BAND, PLT1M
9-2 549249009 UELEEYSE BOBBIN WINDER STAY
9-3 0A5301005 1|+FA%7933X10DB SCREW, PAN(S/P WASHER) M3X10
9-4 061300616 1{#733X6 SCREW, FLAT M3X6
9-5 $42935001 2|FEV4TL BOBBIN STAND, L
9-6 021400206 2(2va21Ir4 NUT, 2 M4
9-7 145571101 IEEEIASEC RV BOBBIN WINDER GUIDE BASE ASSY
9-8 145446001 2|4MFADYS TENSION DISC
9-9 100401001 RIS EVMIRS TENSION SPRING
9-10 100136001 1399Ik TENSION NUT
9-11 052400806 1A IN2EF4X8 SCREW, PAN (S/P WASHER) M4X8
9-12 $46972001 1R =MY) SPOOL SHAFT
9-13 028050246 1N 2YH'42-5 WASHER, SPRING 2-5
9-14 021500103 1{FYr125 NUT, 1 M5
9-15 551283001 19743 SPOOL STAND BASE
9-16 150182000 A7 =N+ SPOOL MAT
9-17 551282001 VYR =V, SPOOL CUSHION
9-18 S$49250001 1474 THREAD GUIDE
9-19 S47269001 1| 7HEWM26X20 BOLT, SOCKET (S/P WASHER)M6X20
9-20 021060106 1|12 196 NUT, 1 M6
9-21 $52394000 1AM E-4n-%2%2 B-WINDER MOTOR HARNESS ASSY
9-22 542446001 3|7 HF VM Y6X14 BOLT, SOCKET (S/P WASHER)M6X14
9-23 SA2777001 113-F4977°5235 CORD CLAMP, 5235

BE-1204B-940

148




Z1

. /8 & PB84% / Accessories

<TAUR - hFFLUH
/ Except USA & CANADA" >

19 fa

< BE-1204B, 1204C A, 7 AU - h+9DH
/ For "BE-1204B, 1204C""Only USA & CANADA" >

<BE-1206BA,7 AV A - A5 D
/ For "BE-1206B""Only USA & CANADA" >

149

BE-1204B-910




Z1. B & BE{% / Accessories

REF.NO CODE TY B AL NAME OF PARTS RM
1 122991001 1779k 750 ACCESSORY BAG
4 S$58556000 1y-Lik99 2 TOOL BOX
5 S58141001 1|Th 460900 F4 T-TYPE HEXGONAL WRENCH, 4
6 142443001 1|4#¥'¥921.9X52 SCREW-DRIVER, 1.9X52
7 118837001 1|%'373.4X70 SCREW-DRIVER, 3.4X70
8 $58562000 1[*'775.5X100 SCREW-DRIVER, 5.5X100
9 150332001 1|7"7AF74V-NO.2 SCREW DRIVER, 2X100
10 150335001 1|609F IANTS HEXAGONAL WRENCH, 5
11 118064001 1|6h9F 9ANT4 HEXAGONAL WRENCH, 4
12 142721001 1|689F9)ANT3 HEXAGONAL WRENCH, 3
13 154125001 1|609F9ANT2.5 HEXAGONAL WRENCH, 2.5
14 142002001 1|609F)ANT2 HEXAGONAL WRENCH, 2
15 S58538000 16895 )% 72 SCREW DRIVER, 2
16 107780001 1|AnF10X12 WRENCH, 10X12
17 142205001 1{An'$7X8 WRENCH, 7X8
18 S08132001 1{AN+5.5 WRENCH, 5.5
20-2 SA1649011 1/S1562911) 1024143 NEEDLE 10PIECE ASSY, $15629
21 184783001 1|n43 SCISSORS
22 117466000 1|E"vEYh PINCETTE
26 S08170001 1zZh 4%y SCREW-DRIVER, Z-TYPE
27 $58554000 1 Zh 4% eI (+) Z-TYPE SCREW-DRIVER, +-
28 $58555000 132234~ MINI STUBBY DRIVER
29 S58553001 1hyTur =y BOTTOM DEAD CENTER GAUGE
30 S58539000 1R )E47- POLY OILER
31 S55663001 1A 44av993 OIL TANK ASSY
35 S$32656051 2|4F% AN - POSITIONING BAR
36 S56790000 2|GFUSE8A-250V GLASS FUSE, 8A-250V
37 $56791000 1|GFUSE5A-250V GLASS FUSE, 5A-250V
38 S$56792000 1|GFUSE6A-250V GLASS FUSE, 6A-250V
39 S56793000 1|GFUSE0.4A-125V GLASS FUSE, 0.4A-125V
40 S56794000 1|GFUSE5A-125V GLASS FUSE, 5A-125V
41 $52008000 41K 9y’ K10 RUBBER CUSHION, 10
42 $56554001 4139344 STAND SPREAD PLATE
47 115157001 1|6h9H IANT6 HEXAGONAL WRENCH, 6
51 S43464101 1|49Y977¢E"Y POSITIONING GAUGE PIN
52 S58541000 1|9)-2429EM-30L GREASE TANK, EM-30L
53 S44342000 10y INJECTION PUMP
54 S44343000 1|E°A"R DROPPING PIPET
64 122992001 1390759 BRUSH
73 $58169001 e F52M4 SENSOR POSITION PLATE
75 S$54021000 4|PEY-} SHEET, PE
100 S$58543001 11249 9% 7TPA LOWER SHAFT GEAR, PA
<BE-1204B, 1204CH. <For “BE-1204B, 1204C”
TAYA-DFFT LN > “Except USA & CANADA” >
19 159794001 | 12|kt™y BOBBIN
<BE-1206BA.
TAYA-AFF Lo > | <For “BE-1206B” “Except USA & CANADA” >
19 159794001 | 18|kt BOBBIN
<BE-1204B, 1204Cf> <For "BE-1204B, 1204C” >
34 $58383000 4| I7YAS WORK CLAMP ASSY, A
46 S34455000 | 60|4+Yh160L NET, 160L
48 S46967000 4|3’ h15° /%185 RUBBER MAGNET, PLATE 185
49 S47552000 4|AT-NTYM 253 SPOOL MAT ASSY, 12
49-1 S46757000 | 48|A7-LTYk SPOOL MAT
56 S46758001 |  16|4FINnAA-4 MOVABLE KNIFE SPACER
72 $48407000 4|27 -VIYrS1243 SPOOL MAT ASSY, $-12
72-1 S48405000 | 48|x7-neYbs SPOOL MAT, S

BE-1204B-910

150




Z1 . B S B3% / Accessories

@Léb 12 '\k, <TAYH - HF LS
£ 11 ’& / Except USA & CANADA" >

< BE-1204B, 1204C R, 7 AV A - hF 5D <BE-1206BR,7AUHh - hF ¥ DH
/ For "BE-1204B, 1204C""Only USA & CANADA" > / For "BE-1206B""Only USA & CANADA" >

BE-1204B-910
151




Z1. {18 S B8{% / Accessories

REF.NO CODE |QTY B AL NAME OF PARTS RM
<BE-1206BF> <For "BE-1206B" >
34 S58383000 6lAYITVAYS WORK CLAMP ASSY, A
46 S34455000 | 80|4Yk160L NET, 160L
48 S46967000 6|7 L5 Uv185 RUBBER MAGNET, PLATE 185
49 S47552000 BIA7-LIYM 293 SPOOL MAT ASSY, 12
49-1 S46757000 |  72|A7-NIYb SPOOL MAT
56 S46758001 | 24|4NINAA-H MOVABLE KNIFE SPACER
72 S48407000 BI27-LIYrS1253 SPOOL MAT ASSY, $-12
72-1 S48405000 | 72|A7-ILIYLS SPOOL MAT, S
<BE-1204B, 1204Cf. <For “BE-1204B, 1204C
FTA)h-DFZEDH> “Only USA & CANADA” >
80 $59992001 2| R EUr-AL3 BOBBIN CASE L ASSY
80-1 S$59994001 vAUDRZ WIS ANTI-SPIN SPRING
80-2 181936001 2[R EVr-AFAYYN % TENSION SPRING
80-3 181937001 2{F39yN 2 FA9 LRy ADJUSTING SCREW
<BE-1206Bf.
FAYH-HFFLDH>|<For “BE-1206B”“Only USA & CANADA” >
80 S$59992001 3[R U-ALYR BOBBIN CASE L ASSY
80-1 $59994001 3|99TUR DN % ANTI-SPIN SPRING
80-2 181936001 3[R Ur-2FA0UN % TENSION SPRING
80-3 181937001 3[FAVNEFAIEYRY ADJUSTING SCREW

BE-1204B-910

152




22 . 1@ &P / Accessories

< PC{1#:H/ For PC Control Type >

"#7v a3 [ OPTION PARTS " 69-2

69-3

—— — —— s ———— —— — — — — ——_—

< SAft&H / For Stand Alone Type >
< BE-100 / For "BE-100" >

BE-1204B-910
153




Z2 . {TE&BE{& / Accessories

REF.NO CODE QTY EAL NAME OF PARTS RM
<PC{EtrA> <For “PC Contorol Type” >
<L<3-VEZ=t0m> < Cord length = 10m>

69-2 S43461100 1|IFA—FA)210M IF HARNESS ASSY,10M
<A7EE> < Option parts>
<3-ME&E=5m> < Cord length = 5m>

69-1 543040100 1|IFn—%A935M IF HARNESS ASSY,5M

: <3-F&EE=20m> < Cord length = 20m>

69-3 S47263101 1[IFn—%R9320MEY IF HARNESS SET,20M

69-3-1 S47227100 1|IFN—2%A20M%3 IF HARNESS ASSY,20M

69-3-2 $93960041 1157 Vv 493 INSTRUCTION MANUAL,CABLE
<SAfHHRFE> <For “Stand Alone Type” >

70 $58214000 1|DOSVA—%A5MY2 DOS/VHARNESSASSY,>M
<BE-100fH> <For "BE-100" >

70 $58214000 1|DOSVN—%A5MYZ DOS/VHARNESSASSY,5M

BE-1204B-910

154




Op1 . $§@# (4 7 3 > E8&)/ Embroidery frame (Option parts)

ADJUSTING SCREW, L

CODE 2 % /NAME OF PARTS
ol yveserss
S58660001 % | 1) LAR ROUND ARM ASSY
& % /NAME OF PARTS #yT Y7/ Sewing area
S58787001 3¢ | 727226X4353
TUBULAR FRAME ASSY, 26X43
245x410mm
YYD H—055 =
S44700201 TUBULAR FRAME ASSY, 05 30x50mm
YYD H—075 3
544703201 TUBULAR FRAME ASSY, 07 EH/A‘E 55x70mm
YYD 510N S ‘
S58769001 TUBULAR FRAME 10 ROUND ASSY = 85x100mm
YYDH—13TNL T
S58770001 TUBULAR FRAME 13 ROUND ASSY 115x130mm
yyIH—1603
549377201 TUBULAR FRAME ASSY, 16 ¢ 160mm
Yy s—1953
549380201 TUBULAR FRAME ASSY, 19 ¢190mm
>o0E/ 70—07
S15623000 TUBULAR ROUND FRAME, TFA-07 ¢ 30mm
> /0T, 90—09
515624000 TUBULAR ROUND FRAME, TFA-09 T T\ | $50mm
7/8E/945—12 W
S15625000 TUBULAR ROUND FRAME, TFA-12 Q ] |o80omm
740%/75—15 EEE °J
$15626000 TUBULAR ROUND FRAME, TFA-15 ¢ 110mm
Zo0E/ 9518
S35655001 TUBULAR ROUND FRAME, TFA-18 ¢140mm
JH0E) 5 —24x24
S15627000 TUBULAR ROUND FRAME, TFA-24x24 205x200mm
JH0ES 5 —24%30
$15628000 TUBULAR ROUND FRAME, TFA-24x30 285x215mm
J50E/ 9 5—32x45
S36495001 TUBULAR ROUND FRAME, TFA-32x45 410x260mm
#iamma / For supply parts
$33207000 e S $=8mm, L=21mm
$33208000 A 2 2 E 5 S=8mm, L=23mm
$33209000 T L/ S=8mm, L=27mm
S29634001 77730 FIL L S=8mm, L=31mm

YRR O — RIS X SRBEIh TWSBRIE. BEBRATT.

¥t The parts indicated by the symbol in the 3 parts code column are standard parts.

% Die in der Teilecodekolonne aufgef hrten Teile, die mit dem Symbol xbezeichnet sind Standardteile.

¥ Le symbole X dans la colonne de code de pi ces indique les pi ces normales.

¥ Las piezas indicadas con el asterisco 3 en la coumna de ¢ digo de piezas son piezas normales.

155

BE-1204B-201




Op2 . #I§##: (A 7> 3 > 85)/ Embroidery frame (Option parts)

ADJUSTING SCREW, L

CODE & % /NAME OF PARTS
E57L—A4-360ty b
559353001 HOLDER BASE FRAME SET, C4-360
ES7L—AS4-360zy b
$59399001 HOLDER BASE FRAME SET, S4-360
E57L—A6-360t y b
58751001 HOLDER BASE FRAME SET, C6-360
ES7L—AS6-360t v b
§59392001 HOLDER BASE FRAME SET, $6-360
& % /NAME OF PARTS §BTY 7/ Sewing area
E57530x435 5
S43473001 SQUARE FRAME SET, 30x43 285x410mm
v0521
515642001 ROUND FRAME, SPF-21 ¢175mm
I o285
S15646001 ROUND FRAME, SPF-25 ¢$210mm
10952424
515650001 SQUARE FRAME, SPFA-24x24 E8525200mm
Ho 054523
515654001 SQUARE FRAME, SPFA-45%23 LTI
ho9545%27
S15658001 SQUARE FRAME, SPFA-45X27 415x215mm
ho 7 245%32
S15660001 SQUARE FRAME, SPFA-45x32 415x260mm
#imma / For supply parts
" ERmASA
YT XIMAB :
S46999001 SJC?RE?I‘V,/KNOB M4B @ / For setting the holder
base assy
DHF 39l 221
$33207000 ADJUSTING SCREW, 21 S S=8mm, L=21mm
20
$33208000 e S, 23 r 5 S=8mm, L=23mm
27
$33209000 ST e, 27 VI S=8mm, L=27mm
S29634001 90735 3L L S=8mm, L=31mm

BE-1204B-201

WHBR O — RIS X MRS TWSERIL. ELBRTT.
% The parts indicated by the symbol in the 3 parts code column are standard parts.
Y% Die in der Teilecodekolonne aufgef hrten Teile, die mit dem Symbol xbezeichnet sind Standardteite.

¥ Le symbole 3 dans la colonne de code de pi ces indique les pi ces normales.

% Las piezas indicadas con el asterisco 3 en la coumna de ¢ digo de piezas son piezas normales.

156




Op3 . Fl###: (4 72 a > #&)/ Embroidery frame (Option parts)

ADJUSTING SCREW, L

CODE & % /NAME OF PARTS
E57 L —44-360€y b
S59353001 HOLDER BASE FRAME SET, C4-360
ES 7L —AS84-360y b
S59399001 HOLDER BASE FRAME SET, S4-360
E57 1L —46-360€y b
S58751001 HOLDER BASE FRAME SET, C6-360
E57bL—AS6-360 Y b
S59392001 HOLDER BASE FRAME SET, S6-360
& % /NAME OF PARTS NI Y7/ Sewing area
JEDOHREA
SEIRIADY .
S15612000 SPIDER NET FRAME HOLDER, PFH2-2 / For holding
the spidernet frame
LEIRTH—07
S15613000 SPIDER NET FRAME, SPFH-07 | | e
Fh9H5—07
515618000 INNER ROUND FRAME, SPF-07 ¢30mm
SEIRTH—09
515614000 SPIDERNETFRAME,SPFH-09 |  Z7 SN\ | =
Fh95—09
S15619000 INNER ROUND FRAME, SPF-09 ¢50mm
SEIRTH—12
$15615000 SPIDER NET FRAME, SPFH-12 | —“—/— | = =====eee-
FhIH—12
S15620000 INNER ROUND FRAME, SPF-12 ¢ 80mm
s®/299—15 |
S15616000 SPIDER NET FRAME, SPFH-15
FhUs—15
515621000 INNER ROUND FRAME, SPF-15 ¢110mm
v®/RTH—8 0
S$15617000 SPIDER NET FRAME, SPFH-18 s
Fhoo—18
S$15622000 INNER ROUND FRAME, SPF-18 ¢140mm
wmEe / For supply parts
DHF 39t x 21 _ _
$33207000 TN ot 21 S S=8mm, L=21mm
DoF 2L kU23
DoF 39wl XD2T
$33209000 TN e, 27 V S=8mm, L=27mm
$29634001 77 3a5eqxIL L S=8mm, L=31mm

FERI— RBIC X SEBEIhTVSBRAE. EEBRTT.

¥ The parts indicated by the symbol in the 3% parts code column are standard parts.

3% Die in der Teilecodekolonne aufgef hrten Teile, die mit dem Symbol xbezeichnet sind Standardteile.

¥ Le symbole 3 dans la colonne de code de pi ces indique les pi ces normales.

¥ Las piezas indicadas con el asterisco X en la coumna de c digo de piezas son piezas normales.

157

BE-1204B-201



Op4 . $ER#: (A 7> a3 > &B&)/ Embroidery frame (Option parts)

SQUARE FRAME SET, 30x28

CODE 5 4%/ NAME OF PARTS
| yveseTss
S58660001 3 | /gL AR ROUND ARM ASSY
2 % /NAME OF PARTS BTy / Sewingarea
YYD 523x245 S
S44715001 TUBULAR FRAME SET, 23x24 220x225mm
Yy H23x435 =
S44720001 TUBULAR FRAME SET, 23x43 220x415mm
VY9 530x304 =
S58782001 TUBULAR FRAME SET, 30%30 285x285mm
#IEmE& / For supply parts #ET Y7/ Sewing area
E5700523x245 =
S44716001 SQUARE FRAME SET, 23x24 225x210mm
E5757523%435 2
544721001 SQUARE FRAME SET, 23x43 415x220mm
£E5747530x284 2
S44726001 7727 " 270x285mm

BE-1204B-201

YeEfR O — RIS X SRBENTNSBRIL, MEBRTT.

¥ The parts indicated by the symbol in the 3 parts code column are standard parts.

% Die in der Teilecodekolonne aufgef hrten Teile, die mit dem Symbol 3xbezeichnet sind Standardteile.
¥ Le symbole 3 dans la colonne de code de pi ces indique les pi ces normales.

Y Las piezas indicadas con el asterisco 3 en la coumna de ¢ digo de piezas son piezas normales.

158




Op5 . #: (72 a > 88%)/ Embroidery frame (Option parts)

CODE &% % /NAME OF PARTS #3TY 7 /Sewing area
S EDRKA
549342001 g:ééﬁé? f:gAEME HOLDER ASSY / For holding
the spidernet frame
549348001 g:Sé;quaE;?stAME, - [ I
549349101 ;())I'L?NQD—F(I);:’AME ASSY, 05 ¢50mm
549353001 g:SéagNaE;%AME, vz |\ Ly "N |
548354101 ;c))bL?NaD_FoR?AME ASSY, 07 ¢70mm
S49358001 gFEI;E;;jNaE;}:ORAME, 0 | = |
B e + toomm
§49863001 gFTI:I;E;;!UNaE;LaRAME, s | -~~~ | o
B e o 150mm
S49368001 g; SE;;FN%;L%AME, e § BB
swotor e .
$49373101 X219 $190mm

ROUND FRAME ASSY, 19

159

BE-1204B-201



Op6 . RIiE#: (A 7> 3 »88F)/ Embroidery frame (Option parts)

X—ALUODE
Name frame assembly
S$58911001

fnmit

DOAVZ
HOOP ASSY, A 2112 $32945-001
7B X
HOOP ASSY, B 280 $32946-001
7oCo =
HOOP ASSY, C 20X36 $32947-001
75Ds =2
HOOP ASSY, D 30X66 $32948-001
JOES X
HOOP ASSY, E 66X30 $32949-001
09GY =
HOOP ASSY, G 50X80 $30580-001

BE-1204B-201

160



Op7 . R@#: (A 7> a3 &)/ Embroidery frame (Option parts)

YIT7H3X62 %

HOOP ASSY, 3X6 43X118.5 $55035001
FTIYR/IDOOZ

H-WEIGHT FRAME ASSY 120X135 $32220-001

<## A~ For supply>
W ERP3.57/KNOB SCREW SM3.57 « « » « - 121765-001
*Fy p222357/NUTSMB.57 « =« = = = ¢ v o 021670-202
N\

BE-1204B-201

161



Wal. &5 )l / Warning labels

E& 5 ~NJL / Warmning labels fh44 / Name of parts Size(mm) Code

ERERSFTINT,
-ggmtra P2

BESANI - 40 X 64 |S38353-101

BREEYY. 59
KoThoh/—%
L5 & PN

ADANGER AGEFAHR A DANGER APELIGRO

NG = E | | abel, elec. shock 4 lang. | 35X 118 |S38352-101

. | avant ot capot — fpnncipaly espera §
minulos anlea b abii
23ta cublerta.

abdedany Hoen.

|
(fl %’i‘&:ﬁ:‘%’f EEIsS~NI M 40 X 64 |S43483-001
DU Ed e

[AACAUTIONEA ACHTUNG A ATTENTION | A ATENCION

Table may bef|Der Tisch kann|

) S \{ous risquez | La mesa se

s [ e[ e || | abel, fall 4 lang 35 X 118 |S43484-001
\/ Do not get on [ Nicht auf den |No montaz pas| No pise la

the table. Tisch stehen. Jsur la table. mesa.

yNCEED BRI
CAUTION Label, high temp.

15 X 37 |UD0280-001

Az
[ X1
EDBERHELS
B3N
awizzpomy

A CAUTION | & ACHTUNG SaINII
:mw;:m Vatbrenningsgelah . 72 X 59 838351 '001
e [T Label, high temp 5 lang.

AATTENTION| A ATENCION

e pas toucher pendant [ No toca estando on
marcha

A W % |AWARNING
H ol vl EBAEBSNIV
(OR | Raszee | oot Label, entanglement 40 X 84 |S38354-001

BE-1204B-Wal

162



Wa2. 845 ~JL / Warning labels

EE 5 ~N)JL / Warning labels

fnd4 / Name of parts Size(mm) Code
A R
puTSLeysy o v
o FEHHEIESNI - 40 X 64 |S55444-001
R rpuzpmmes.

£ CAUTION} A ACHTUNG] A ATTENTION| A ATENCION|

Camagomay  |Der Wagen tann | Lo chariotpeut | El camo puede -
causo injury. | Vertetzungen  |provoquerdes | produci heridas. Label plnch 5 |ang_
n Do not put hands | verursachen. I blessures. No ponga las H
in camiage Die Hnde nicht [ Ne pas metireles. | manos por donde
P |rawingpain.  findieNhedes |mainsdansie  [pasael caro.
Wagens haten. | chemin du chariot.

35X 118 |S55445-001

D—=Z2I3—4 _
A Mark, injury L=16

$36924-001
<— SHN B 10X 30 |S37058-001
Mark, arrow
T—AIX—Y
@ Label, grounding ®12 S37060-001

BE-1204B-Wa2

163



%5l / INDEX

CODE | REF.NO |pagel| CODE | REF.NO |[pagel]] CODE | REF.NO |page]] CODE | REF.NO [pagel
002260405 |P2 -1-2-20 104] | 012400436 {D1-1-5 18] | 018400636 |A1 -6 2| § 018401036 |Q3-105 130
P2 -1-2-29 104 D2 -1-5 22 A2 -6 4 Q3-108 130

002260505 |P2 -1-2-33 104 G1-12 54 G2-115 58 Q3 -111 130
002400514 |A1-8 2 G2 -96 58 G2 -187 60 Q3 -148 130
A1-10 2 G3 -96 62 G3-115 62 Q3 -156 130

A1l1-14 2 G4 -96 66 G3-180 64| 018401236 |D1-4 20

A1-27 2] | 012400636 |B -35 6 G4 -115 66 D2 -4 24

A2 -8 4§ | 012400836 |C1 -40-1 10 G4 -187 68 F5-301-5 38

A2 -10 4 C1-58 12 K1 -1-5 80 F5 -303-4 38

A2 -14 4 C2-41 14 K1-1-5 82 M1 -2 90

A2 -27 4 C2-58 16] | 018400836 |A1-4 2 M2 -2 92

J1 -48 72} | 012500536 {C1 -7 10 A2 -4 4 Q1-72 120

J1 -50 72 C1-38 10 C1-12 10 Q2-72 124

J1-52-10-3 74 Cc2-7 14 C2-12 14 Q3-72 128

J2 -48 76 C2-38 14 D1-3-5 18§ | 018401636 |C1-15 10
J2 -50 76 J1 -22 72 D1-6 20 C1-18 104

J2 -52-10-3 78 J1 -26 72 D1-9 201 C2-15 14

003300604 [F9 -507-4-5 50 J1 -52-6 72 D2 -3-5 22 C2-18 14
004061406 |G1 -83 56 J2-22 76 D2 -6 24 D1-1-8 18
004300806 |K1-1-24 80 J2-26 76 D2 -9 24 D1 -1-42 18
K1 -1-24 82 J2 -52-6 76 G2-149 58 D1-2 18

004401002 |R1 -1-1-28 132] | 014300332 |S -9-1-5 148 G2-152 58 D2 -1-8 22
R2 -1-1-28 136] | 014400532 |E -12 26 G3 -149 62 D2 -1-42 22

R3 -2-1-28 140 E -18 26 G3-152 62 D2 -2 22,

R4 -2-1-28 144] | 014680432 |S -9-1-8 148] G4 -149 66) | 018402536 |G1-10 54

004401003 |N1 -1-10 94] 1 018060836 |F5 -301-13 38 G4 -152 66 G2 -117 58
N2 -1-10 98] § 018061036 |G2 -183 60 J1 17 72 G3-117 62

008260304 |C1 -39-7 10 G3-183 64 J1 -24 72 G4 -117 66
C2-39-7 14 G4 -183 68 J1-55 741 | 018403032 |R1 -1-1-50 132

008300504 |P2 -1-2-27 104 P4 -139 110 J2-17 76 R2 -1-1-50 136
008300514 |R1 -1-2-11 134 P5-139 114 J2-24 76 R3 -2-1-50 140
R2 -1-2-11 138 P6 -139 118 J2 -55 78 R4 -2-1-50 144

008300604 [S -9-1-1 148 Q1 -57 120 M1 -11 901 | 018403036 |R1-1-1-43 132
P1-1-1-9 102 Q1 -141 122 M2 -11 92 R2 -1-1-43 136

P2 -1-2-24 104 Q2 -57 12411 018401032 [R1 -1-1-56 132 R3 -2-1-43 140

J1-52-5 132 Q2 -141 126 R2 -1-1-56 136 R4 -2-1-43 144

R1-1-1-14 132 Q3-57 128 R3 -2-1-56 140} | 018500836 |A1-61 2

J1-52-7 136 Q3 -141 130 R4 -2-1-56 144 A2 -61 4

R2 -1-1-14 136] | 018061236 |F5 -301-12 38] | 018401036 |C1 -46 10 D1-16 20

R3 -2-1-7 140 Q1-40 120] C1-55-5 12 D2 -16 24

R3 -2-1-14 140 Q2 -40 124 C2-46 14 G2 -127 58

J1-23 144 Q3 -40 128 C2-55-5 16 G3-127 62

R4 -2-1-14 144} ¥ 018061436 |N1-3 96 D1-7 20 G4 -127 66

008400806 M1 -1-4 90‘ N2 -3 100 D2 -7 24 R1-1-3-14 134
M1-1-8 90] | 018081236 |L1-15 84 E -38 26 R2 -1-3-14 138

M2 -1-4 92 L2-15 86 J1 -52-4 72 R3 -2-3-16 142

M2 -1-8 92 L3-15 88 J2 -52-4 76 R4 -2-3-16 146

012060636 |A1 -32 2 Q1-163 122 K1-1-13 801§ 018501032 |R1 -1-1-46 132
A2 -32 4 Q2 -163 126 K1-2 80 R1-1-1-53 132

G1-14 54 Q3-163 130 K1-1-13 82 R2 -1-1-46 136

G1-29 541 1 018102036 [Q1 -1-2 120 K1 -2 82 R2 -1-1-53 136

J1 -20 72 Q2 -1-2 124 M1 -8 90 R3 -2-1-46 140

J2-20 76 Q3-1-2 128 M2 -8 92 R3 -2-1-53 140

012300336 |C1 -55-9 12} | 018300536 |D1 -3-7 18 Q1-105 122 R4 -2-1-46 144
C2 -55-9 16 D2 -3-7 22 Q1-108 122 R4 -2-1-53 144

012400436 |C1 -24 10] | 018300836 |E -6 26 Q1-111 122] 1 018501036 |G1-35 54
C1-30 10{ | 018301036 |D1-1-19 18 Q1 -148 122] | 018501236 |B -43 6

C1-57 12 D2 -1-19 22 Q1-156 122 C1-49 10

C1-60 12] | 018301236 |G1-18 54 Q2 -105 126 C1-54 12

C2-24 14 G1-20 54 Q2 -108 126 C2-49 14

C2-30 14 G2 -146 58 Q2 -111 126 C2-54 16

C2-57 16 G3 -146 62 Q2 -148 126Q | 018501432 |R1 -1-1-57 132

012400436 |C2 -60 16 G4 -146 66 Q2 -156 126 R2 -1-1-57 136

164



#%&5| / INDEX

CODE REF.NO |page]| CODE REF.NO [page]] CODE | REF.NO |page]] CODE REF.NO |page
018501432 |R3 -2-1-57 140§ | 021300206 |R3 -2-1-19 140} § 025030233 |F9 -507-3-9 50] | 025050236 {R4 -2-3-17 146
R4 -2-1-57 144 R3 -2-2-11 142 F9 -507-4-9 50] | 025060236 (G2 -184 60
018501636 [B -57 8 R4 -2-1-19 144 F9 -507-7 50 G3-184 64
C1-5 10 R4 -2-2-11 146 FS -508-4 50 G4 -184 68
C2-5 14] § 021400106 |L1-17-3 84 F9 -509-4 50 Q1-42 120
G1-74 56 L2 -17-3 86 F10-601-4 52 Q2 -42 124
G2-125 58 L3 -17-3 88] | 025030235 |P1-1-1-14 102 Q3 -42 - 128
G2 -131 5811 021400203 [R1 -1-1-29 132] | 025030236 |D1 -14 20 R1 -1-1-68 134
G3-125 62 R1-1-1-33 132 D2 -14 24 R2 -1-1-68 138
G3-131 62 R1-1-1-44 132 F4-211-8 34 R3 -2-1-68 142
G4 -125 66 R1-1-2-6 134 F4-231-8 34 R4 -2-1-68 146
G4 -131 66 R1-1-2-9 134 F4 -252-9 36] § 025060336 |F -1-10 28
C1-35 10 R2 -1-1-29 136 S -9-1-21 148 F -1-10 28
C2-35 14 R2 -1-1-33 136] | 025040136 |C1-13 10 N1 -5 96
J1-52-10-5 74 R2 -1-1-44 136 C1-16 10 N2 -5 100
J2-52-10-5 78 R2 -1-2-6 138 C2-13 14 Q1-19 120
S -9-20 148 R2 -1-2-9 138 C2-16 14 Q1-21 120
021060206 |Q1 -43 120 R3 -2-1-29 140 D1-12 20 Q2-19 124
Q2 -43 124 R3 -2-1-33 140 D1-22 20 Q2 -21 124
Q3 -43 128 R3-2-1-44 140 D2 -12 24 Q3-19 128
0210801086 |A1-40 2 R4 -2-1-29 144 D2 -22 24 Q3 -21 128
A2 -40 4 R4 -2-1-33 144 G2 -95 58] | 025080236 |A1-42 2
B -67 8 R4 -2-1-44 144 G3-95 62 A2 -42 4
B -99 8] | 021400206 {D1 -1-34 18 G4 -95 66 B -65 8
G1-65 54 D2 -1-34 22 K1-1-19 80 B -97 8
J1-52-9 74 F2-111-4 30 K1-1-19 82 G1-62 54
J1-58 74 F2-121-4 30 M1 -12 90 J1-52-8 74
J2 -52-9 78 F2 -131-4 30 M2 -12 92 J1-60 74
J2 -58 78 F3-141-4 32} | 025040236 |D1 -20 20 J2 -52-8 78I
021080206 |R1-1-1-8 132 F3-151-4 32 D2 -20 24 J2 -60 78
R1-1-1-15 132 F6 -311-5 40 F5-301-6 38 L1-5 84
R2 -1-1-8 136 F6 -321-5 4OI F5 -303-5 38 L1-16 84
R2 -1-1-15 136 F6 -341-5 40 G1-25 54 L2 -5 86
R3 -2-1-8 140 F6 -351-5 40 G2-116 58 L2 -16 86
R3 -2-1-15 140 F6 -361-5 40 G2-188 60 L3 -5 88
J1-52-5 144 F7 -401-5 42 G3-116 62 L3 -16 88
R4 -2-1-15 144 S -9-6 148 G4 -116 66 Q1-164 122
021080306 |J1-52-7 2| | 021400216 |D1 -18 20 G4 -188 68 Q2 -164 126
A2 41 4 D2 -18 24 K1 -1-7 80 Q3 -164 130
G1-5 54 M1-5 90 K1-4 80 R1 -1-1-6 132
J1-59 74 M2 -5 92 K1-1-7 82 R1-1-1-13 132
J1-23 78] | 021400316 |K1 -1-17 80} K1 -4 82 R2 -1-1-6 136
021200106 |Q1-1-5 120 K1 -1-17 82 L1-17-4 84 R2-1-1-13 136
Q2-1-5 124} § 021500103 |E -28 26 L2 -17-4 86 R3 -2-1-6 140
Q3-1-5 128 S 914 148 L3-17-4 88 R3 -2-1-13 140
021300103 |F9 -507-3-8 50} | 021500216 |B -58 8 M1 -10 90 R4 -2-1-6 144
F9 -507-4-7 50] ] 021670202 |Op7- 161 M2 -10 92| R4 -2-1-13 144
F9 -507-8 50] § 021670203 |F8 -502-1-5 46 R1 -1-1-69 134} | 025350236 |F8 -501-9 46
021300105 |P1-1-1-15 102 F8 -503-1-5 46 R2 -1-1-69 138} | 025800332 |B -49 6
021300106 |F10-602-8 52 F8 -504-1-5 46 R3 -2-1-69 142 L1-22 84
F10-603-8 52 F8 -505-1-5 46 R4 -2-1-69 146 L2 -22 86
021300205 |F8 -502-1-6 46 F8 -506-1-5 48] | 025040335 |B -23 6 L2 -22 88
F8 -503-1-6 46 F9 -508-1-5 50p | 025050235 |R1-1-1-58 13241 026030136 |J1 -10 72
F8 -504-1-6 46 F9 -509-1-5 50 R2 -1-1-58 136 J1 -4 72
F8 -505-1-6 46 F10-601-1-5 52 R3 -2-1-58 140 J2-10 76
F8 -506-1-6 48] | 025030136 |E -7 26 R4 -2-1-58 144 J2 -41 76
F9 -508-5 50 N1 -1-14 94] | 025050236 |G1-34 541 | 026030236 [R3 -2-2-10 142
F9 -509-1-6 50 N2 -1-14 98 G2 -126 58 R3 -2-2-15 142
F10-601-1-6 52| | 025030233 |F8 -502-4 46 G3-126 62 R4 -2-2-10 146
021300206 [R1-1-1-19 132 F8 -503-4 46 G4-126 66 R4 -2-2-15 146
R1-1-2-13 134 F8 -504-4 46 R1-1-3-15 134] § 026040135 |P1 -1-1-11 102
R2 -1-1-19 136 F8 -505-4 46 R2 -1-3-15 138 F7 -401-4 42
R2 -1-2-13 138 F8 -506-4 481 | 025050236 |R3 -2-3-17 142] | 026040236 |R1-1-2-5 134

165



%51 /INDEX

CODE | REF.NO |page]] CODE | REF.NO |page]] CODE | REF.NO [page]| CODE | REF.NO |page]
026040236 [R1 -1-2-8 13411 028100246 |Q1 -1-3 120§ § 060300616 |F4 -252-8 36] | 060400616 |Q2-119 126
R2 -1-2-5 138 Q2-1-3 12431 060400416 |B -94 8 Q2-125 126

R2 -1-2-8 138 Q3-1-3 128i J1-56 74 Q2-133 126

026050136 |A1-18 2| | 028260242 |S -8-1-3 148 J2 -56 78 Q2-137 126
A2 -18 4] | 028260245 {P2 -1-2-34 104] | 060400516 |F -1-3 28 Q2 -144 126

026120236 |P4 -97 108] | 028350243 |F8 -501-8 46 F -2-5 28 Q2 -152 126
P5 -97 1121 | 047200542 |J1 -1-3 72 M1 -1-10 90 Q2 -159 126

P6 -97 118 J2-1-3 76 M2 -1-10 92 Q3-53 128

026260235 |P2 -1-2-35 104f | 047301042 |S -9-1-15 148 R1-1-1-23 132 Q3 -65 128
028030243 |F9 -507-3-7 50] | 047401242 [A1-1-1 2 R1-1-1-25 132 Q3-81 128
F9-507-3-10 50 A1-1-2 2 R2 -1-1-23 136 Q3-84 130

F9 -507-4-6 50 A2 -1-1 4 R2 -1-1-25 136 Q3 -87 130

F9 -507-4-10 50 A2 -1-2 4 R3 -2-1-23 140 Q3 -91 130

F10-602-7 52] | 047802542 |Q1 -1-6 120L R3 -2-1-25 140 Q3-97 130

F10-603-7 52 Q2 -1-6 124 R4 -2-1-23 144 Q3-101 130

028030245 |P1-1-1-13 102 Q3-1-6 128 R4 -2-1-25 144 Q3-119 130
028030246 |E -8 26} | 048020342 [F9 -507-3-5 50] | 060400616 |F -2-8 28 Q3-125 130
J1 -40 72 F9 -507-4-4 50 G1-24 54 Q3 -129 130

J2 -40 76 J1 -31 72 G1-56 54 Q3 -133 130

R1-1-2-12 134 J1 -36 72 G2 -101 58 Q3 -137 130

R2 -1-2-12 138 J2 -31 76 G2-133 58 Q3-144 130

R3 -2-2-16 142 J2 -36 76 G2 -139 58 Q3 -152 130

R4 -2-2-16 146] | 048020343 |R1 -1-1-66 134 G2 -160 60 Q3-159 130

028040246 |B -22 6 R2 -1-1-66 138 G2 -162 60 R1-1-1-35 132
D1-19 20 R3 -2-1-66 142 G2-173 60 R1-1-1-42 132

D2 -19 24 R4 -2-1-66 146 G2-180 60 R1-1-2-20 134

K1-1-6 80} | 048030346 |D1-3-3 18 G3-101 62 R2 -1-1-35 136

K1 -1-18 80 D2 -3-3 22 G3-133 62 R2 -1-1-42 136

K1-3 80] | 048040342 |E -43 26 G3-139 62 R2 -1-2-20 138

K1 -1-6 82] | 048050342 |J1 -44 72 G3-160 64 R3 -2-1-35 140

K1-1-18 82 J2-44 76 G3-162 64 R3 -2-1-42 140

K1-3 82] | 048050343 |R3 -2-2-13 142 G3-173 64 R4 -2-1-35 144

M1-9 Q90 R4 -2-2-13 146 G4 -101 66 R4 -2-1-42 144

M2 -9 9211 048150142 (B -62 81 G4 -133 66] | 060400816 |A1-53 2

028050246 |J1-52-5 26] | 048170142 |G1-23 54 G4 -139 66 A2 -53 4
S 913 148] | 048350242 |A1-48 2 G4 -160 68 D1-1-31 18

028060242 |J1 -52-7 134 A2 -48 4 G4 -162 68 D1-1-38 18
R2 -1-1-64 138 B -83 8 G4 -173 68 D1-1-44 18

R3 -2-1-64 142] § 048470242 |B -13 6 G4 -180 68 D1 -1-45 18

R4 -2-1-64 146f | 052300605 |P2 -1-2-19 104 Q1-53 120 D2 -1-31 22

028060246 |J1-23 10} | 052300606 |R1 -1-1-21 132 Q1-65 120 D2 -1-38 22
C2-36 14 R1-1-1-37 132 Q1-81 120 D2 -1-44 22

F -19 28 R2 -1-1-21 136 Q1 -84 122 D2 -1-45 22,

N1 -4 96 R2 -1-1-37 136, Q1-87 122 J1 -34 72

N2 -4 100I R3 -2-1-21 140 Q1-91 122 J2 -34 76
Q1 -41 120 R3 -2-1-37 140 Q1-97 122 P4 -161 110§

Q2 -41 124 R4 -2-1-21 144 Q1-101 122 P5 -161 114

Q3 -41 128 R4 -2-1-37 144 Q1-119 122 P6 -161 118

028080246 |A1 -43 2§ | 052300805 |P1-1-1-12 102 Q1-125 122, R1-1-1-40 132
A2 -43 41§ 052400605 |P2 -1-2-18 104 Q1-133 122 R2 -1-1-40 136
B -66 8| | 052400606 |R1-1-3-9 134 Q1-137 122 R3 -2-1-40 140]

B -98 8 R2 -1-3-9 138 Q1-144 122 R4 -2-1-40 144

G1-63 54 R3 -2-3-11 142 Q1-152 122} | 060401016 [F10-701-5 52

J1-61 74 R4 -2-3-11 146 Q1-159 122 F10-702-5 52

J2 -61 78] ] 052400806 |B -19 6 Q2-53 124 F10-703-5 52

Rt -1-1-9 132 B -30 6 Q2 -65 124} | 060401216 |F5 -301-8 38

R1 -1-1-16 132 B -52 6 Q2 -81 124} | 060401416 |G2 -98 58

R2 -1-1-9 136 E -20 26 Q2 -84 126 G3-98 62

R2 -1-1-16 136 E -32 26 Q2 -87 126 G4 -98 66

R3 -2-1-9 140 S -9-11 148 Q2-91 126] | 060660512 |S -9-1-13 148

R3 -2-1-16 140} | 060300414 |F -1-7 28 Q2 -97 126 | 061300616 |F2 -101-7 30

R4 -2-1-9 144( | 060300516 |F4 -231-7 34] | 060400616 |G3 -187 64 R1-1-1-18 132

028080246 |R4 -2-1-16 144] | 060300616 |F4 -211-7 34 Q2 -101 126 R2 -1-1-18 136

166



#5| / INDEX

CODE REF.NO |pag CODE REF.NO |page]] CODE REF.NO |pagel] CODE REF.NO [page
061300616 |R3 -2-1-18 140§ | 062301006 |P5 -21 112] | 0A4401605 |P6 -32 116] | 0A5400806 [R3 -2-3-7 142
R3 -2-2-9 142 P6 -21 116§ | 0A4401606 |N1 -1-20 94 R3 -2-3-9 142
R4 -2-1-18 144] | 062350816 |D1 -1-21 18 N2 -1-20 98 R4 -2-1-48 144
R4 -2-2-9 146 D2 -1-21 22] § 0A4501805 |N2 -1-30 98 R4 -2-3-7 146
S -94 148 | 062400616 |A1 -35 2] § 0A5300605 |E -36 26 R4 -2-3-9 146
061400616 (A1 -11 2 A2 -35 4] | 0A5300805 [N1 -1-66 96§ | 0A5401006 |K1 -6 80
A2 11 411 062400816 |B -21 6 N1 -1-73 96 K1 -6 82
R1-1-2-4 134 C1-10 10 N1 -10-3 96 L1-11 84
R2 -1-2-4 138 C2-10 14 N2 -1-71 100| L1-18 84
062260316 |C1 -39-9 10 D1 -11 20 N2 -1-77 100 L2 -11 86
C2-39-9 14 D2 -11 24 N2 -10-3 100 L2-18 86
062300416 |C1-44 10 F7 -401-8 42§ | 0A5301005 |S -9-3 148 L3 -11 88
C2-44 14 J1 -2 72] | 0A5301605 |P4-18 108 L3-18 88
D1 -1-36 18 J2-2 76 P5-18 112} | 100136001 {S -9-10 148
D2 -1-36 22} | 062401005 {P1-1-1-10 102 P6 -18 116§ ] 100401001 |S -9-9 148I
J1 -1 72} | 062401216 |D1 -1-33 18} | 0A5400804 |N1 -1-18 9411 100402004 |M1 -1-3-4 90
J1 -29 72 D2 -1-33 22 N1 -1-49 94 M2 -1-3-4 92
J1 -33 72 F6 -311-4 40 N1 -1-54 94] | 104450101 [A1-57 2
J1 -42 72 F6-321-4 40 N1 -1-56 96 A2 -57 4
J1 -47 72 F6 -341-4 40 N1 -1-59 96 B -95 8
J2 -1 76 F6 -351-4 40 N1 -1-61 96 Q1-32 120'
J2-29 76 F6 -361-4 40 N1 -1-65 96 Q1-60 120
J2-33 76] | 062401416 |F2-111-3 30 N1 -1-72 96 Q2 -32 124
J2-42 76 F2-121-3 30 N2 -1-18 98 Q2 -60 124
J2 -47 76 F2-131-3 30 N2 -1-54 98 Q3-32 128
Q1-115 122 F3-141-3 32 N2 -1-61 100 Q3 -60 128
Q2 -115 126 F3-151-3 32 N2 -1-64 100} | 107550002 |C1 -52 10§
Q3 -115 130} | 062500602 |A1 -16 2 N2 -1-66 100 C2-52 14
062300506 |F9 -507-3-3 50 A2 -16 4 N2 -1-70 100} | 107780001 |Z1 -16 150
F9 -507-4-8 50] § 062500816 [D1-1-14 18 N2 -1-76 100] | 110505001 |G2 -106 58
R1-1-2-18 134 D2 -1-14 22} | 0A5400805 |P1 -7-1 102 G3-106 62
R2 -1-2-18 138} | 062671014 |F8 -501-7 46 P2 -7-2 104 G4 -106 66
R3 -2-2-18 142] § 070694009 |D1 -3-2 18 P3 -165-4 106§ | 111942001 [S -9-1-11 148
R4 -2-2-18 146 D1 -21 20 P3 -166-4 106] | 111943001 |S -9-1-12 148
062300616 |K1-1-4 BOL D2 -3-2 22 P3-167-4 106] 1 115157001 |Z1 -47 150
J1-52-5 80 D2 -21 24 P3-168-4 106] | 117466000 {Z1 -22 150
K1-1-4 82] | 076003809 [A1 -45 2 P3-169-4 106} | 118064001 |Z1 -11 150
J1-52-7 82 A2 -45 4 P3 -170-4 106] § 118735002 |D1 -1-15 18
S -9-1-20 1481 B -82 8] | 0A5400806 |E -22 26 D2 -1-15 22
062300806 {F8 -502-3 46 G1-21 54 K1-1-9 80] | 118764002 |S -9-1-17-5 148
F8 -503-3 46} | 076204800 |B -12 6 K1-1-9 82] | 118837001 |Z1 -7 150
J1-23 46] | 0A4300605 |B -29 6 M1 -1-12 90 | 121764001 |F8 -502-1-3 46
F8 -505-3 46 E -24 26 M1 -1-14 90 F8 -503-1-3 46
F8 -506-3 48 E -42 26 M2 -1-12 92 F8 -504-1-3 46
F9 -507-6 50 K1 -1-11 80 M2 -1-14 92 F8 -505-1-3 46
F9 -508-3 50 K1 -1-11 82 N2 -1-59 100 F8 -506-1-3 48
F9 -509-3 50 P2 -1-2-22 104 P4 -121 110 F9 -508-1-4 50
F10-601-3 52 P4 -36 108 P4 -125 110 F9 -509-1-3 50
F10-602-6 52 P5 -36 112 P4 -128 110 F10-601-1-3 52
F10-603-6 52 P6 -36 116 P4 -131 110]] 121765001 |F8 -502-1-4 46
062300816 |C1 -55-3 12] | 0A4300805 |N1 -1-13 94 P5-121 114 F8 -503-1-4 46
C2-55-3 16 N2 -1-13 98 P5-125 114 F8 -504-1-4 46
D1-13 20 P2 -1-2-23 104 P5-128 114 F8 -505-1-4 46
D2 -13 241 | 0A4302506 [N1 -1-6 94 P5-131 114 F8 -506-1-4 48
K1-5-4 80 N2 -1-6 98 P6 -121 118 F9 -508-1-3 50
K1 -5-4 82] | 0A4400806 (N1 -1-26 94 P6 -125 118 F9 -509-1-4 50
062301005 |J1-52-13 74 N2 -1-26 98 P6 -128 118 F10-601-1-4 52
J2-52-13 78 N2 -1-28 98 P6 -131 118 Op7- 161
062301006 |G1-38 54} | 0A4401605 [P4 -27 108 R1-1-1-48 132]§ 122991001 |Z1 -1 150
G2 -120 58 P4 -32 108 R1-1-3-7 134} | 122992001 |Z1 -64 150]
G3-120 62 P5 -27 112 R2 -1-1-48 136] | 140423000 [A1-59 2
G4 -120 66 P5-32 112 R2 -1-3-7 138 A2 -59 4
P4 -21 108 P6 -27 116 R3 -2-1-48 1400 § 140647101 |A1-26 2

167



5|/ INDEX

CODE_| REF.NO |page]] CODE | REF.NO [page]| CODE | REF.NO [pag| CODE | REF.NO |pagé]
140647101 |A2 -26 4§ 154125001 |Z1 -13 150) | S04159000 {P6 -155 118] | S16669000 |S -9-1-24 148}
J1 -49 72| 155559001 |R1 -1-1-63 134] | S04505000 |P4 -148 110§ | $S16691000 |R1 -1-3-13 134

J2-49 76 R2 -1-1-63 138 P5-148 114 R2 -1-3-13 138

142002001 [Z1 -14 150 R3 -2-1-63 142 P6 -148 118 R3 -2-3-15 142
142205001 |21 -17 150 R4 -2-1-63 146] | S04557000 P4 -156 110 R4 -2-3-15 146
142443001 |Z1 -6 150] | 157044201 [F8 -502-1-1 46 P5 -156 114] | S17022000 |P4 -147 110
142721001 |Z1 -12 1504 | 157047201 |F8 -502-1-2 46 P6 -156 118 P5 -147 114
144103009 |M1 -1-3-8 90§ 157199201 |F8 -503-1-2 46 S -9-1-25 148 P6 -147 118
M2 -1-3-8 924 | 157200201 |F8 -503-1-1 46] | S06696004 |F9 -507-3-6 50] | S17390101 |E -3 26

144505000 [S -9-1-17-4 148f | 157201201 |F8 -504-1-2 46] | S08085000 |P4 -11 108) | S19604000 |F9 -507-1-2 50
145446001 |S -9-8 148] | 157202201 {F8 -504-1-1 46 P4 -16 108) | S20012001 |F8 -501-2 46
145571101 |S -9-7 148] | 157203201 |F8 -505-1-2 46 P5-11 112} | S20680001 |M1 -1-3-9 QOL
146197001 |S -9-1-17 148 F8 -506-1-2 48 P5-16 112 M2 -1-3-9 92
S -9-1-17-1 148 F10-601-1-2 52 P6 -11 116§ | S21103000 |S -9-1-23 148

146199001 |S -9-1-17-2 148) | 157204201 |F8 -505-1-1 46 P6 -16 116§ | $23651001 [A1-47 2
146200001 {S -9-1-17-3 148 F10-601-1-1 52] | S08132001 |Z1 -18 150 A2 -47 4
146354001 |G2 -118 58] | 157344201 |F8 -506-1-1 48] | S08170001 |Z1 -26 150 B -4 6
G3-118 62] | 157984001 |J1 -51 72} | S08479001 |B -39 6 B -11 6

G4-118 66 J2 -51 76] | S09815001 |F8 -502-2 46 B -73 8

Q1-73 120Q | 158597001 |S -9-1-22 148] | S09816001 |F8 -503-2 46 B -77 8

Q2-73 124} 159794001 |H 9 704 | S09817001 |F8 -506-2 48 B -79 8

Q3-73 128 Z1-19 150] | S09818001 |F8 -504-2 46 B -87 8

149483001 |F -1-8 28] | 181936001 [H -8-2 70 F8 -505-2 46 B -89 8
F -1-8 28 Z1-80-2 152 F9 -509-2 50 C1-20 10

F -2-10 28] | 181937001 |H -8-3 70} § S09823101 |F8 -501-3 46 C1-22 10

Q1-17 120 Z1-80-3 152§ | S09827001 {F8 -501-5 46 C2-20 14

Q2-17 12411 184783001 {Z1 -21 150] | S09828101 |F8 -501-6 46 C2-22 14

Q3-17 128] ] 228475000 [N1 -1-75 96] | S09830101 |F8 -501-4 46 E -4 26

150182000 |S -9-16 148 N2 -1-80 100] | S10243000 |E -21 26 E -14 26
150332001 |Z1 -9 150] § 525567000 |P4 -124 110 P4 -122 110 E -16 26
150335001 |Z1 -10 150 P4 -126 110} P5 -122 114 H -5 70
150349001 |G3 -137 62 P5-124 114 P6 -122 118 H -10-2 701
G4 -137 66 P5 -126 114 | S10820001 [N1 -6 96} | $25283001 [K1 -1-15 80

N1 -1-47 94 P6 -124 118 N2 -6 100 K1 -1-15 82

N2 -1-52 98 P6 -126 118§ § S10820003 |N1 -6 96] | S25310101 |A1-37 2

150357001 |J1 -52-5 941 | 525664000 [P4 -132 110 N2 -6 100 A2 -37 4
N2 -1-53 98 P5-132 114} | S10820004 [N1 -6 96 J1 -13 72

151439102 |J1 -52-7 98 P6 -132 118 N2 -6 100 J2 -13 76
152361001 |S -9-1-9 148) | 552851001 |S -9-1-18-5 148) | S10820005 |[N1 -6 96] | S25328001 [A1-33 2
152362001 |S -9-1-10 148) § 552907000 |P4 -127 110 N2 -6 100 A2 -33 4
152363001 |S -9-1-14 148 P4 -130 110) | $15612000 [Op3- 157] | S29634001 |Op1- 155
152364001 |J1 -23 148 P5-127 114) | S15613000 |Op3- 167 Op2- 156
152507000 [S -9-1-18-2 148 P5 -130 114} | S15614000 |Op3- 157 Op3- 157
152508000 |S -9-1-18-3 148 P6 -127 118] | S15615000 |Op3- 157] | S30564000 |M1 -1-3-10 90
152509000 |S -9-1-18-4 148 P6 -130 118) } S15616000 [Op3- 157 M2 -1-3-10 92
152627001 |F9 -507-3-1 50] | 616415001 [N1 -1-67 96] | 815617000 |Op3- 157] | S30580001 |F9 -509 50
F9 -507-4-1 50 N2 -1-72 100] | S15618000 |Op3- 157 Op6- 160

152628001 |F9 -507-3-2 50] | 635998001 |N1 -1-19 941 | S15619000 |Op3- 157§ | S30581001 |F9 -509-1 50
F9 -507-4-2 50 N2 -1-19 98] | S15620000 [Op3- 1571 | $30582000 |F9 -509-1-1 50

152629001 [F9 -507-3-4 50] | JO3647001 (B -44 6] | S15621000 |Op3- 157] | $30583000 |F9 -509-1-2 50
F9 -507-4-3 50] | S00480000 |P4 -120 108) | S15622000 [Op3- 157] ] S31172101 |F10-602 52

152645001 |S -9-1-19 148 P4 -123 110} | $15623000 |Op1- 1554 | $31173001 |F10-602-5 52
152700000 (B -71-1 8 P4 -129 110) | S15624000 |Op1- 155§ | 831973109 |S -91 148
152864000 (B -48 6 P5 -120 114) | S15625000 |Op1- 155] | $32220001 |F9 -507 50
L1-21 84 P5 -123 114) | S15626000 [Op1- 155 Op7- 161

L2 -21 86 P5-129 114} | S15627000 |Op1- 155§ $32223001 |F10-601 52

L3 -21 88 P6 -120 118] | $15628000 [Op1- 155] | $32224001 |F10-601-2 52

153138001 |R1 -1-1-62 134 P6 -123 118§ ] S15642001 |Op2- 156) § S32296001 |F8 -502-1 46
R2 -1-1-62 138 P6 -129 118) | S15646001 [Op2- 156} | S$32297001 |F8 -503-1 46

R3 -2-1-62 142§ | S00554000 [N1 -1-11 94] | S15650001 |Op2- 156f | $32298001 |F8 -504-1 46

R4 -2-1-62 146 N2 -1-11 98} | $15654001 |Op2- 156{ { $32299001 |F8 -505-1 46

154024001 |S -9-1-6 148] | S04159000 |P4 -155 110] § S15658001 |Op2- 156 F10-601-1 52
154092001 |S -9-1-7 148 P5 -155 114§ 1 S15660001 [Op2- 156] | $32300001 [F8 -506-1 48

168



# 5|/ INDEX

CODE REF.NO [page]] CODE | REF.NO |page]| CODE | REF.NO [pag CODE REF.NO |page]
S$32305001 |F9 -507-1 50] | $32799001 |[F6 -311-1-3 40] | S33802001 |F2 -111-1-4 30} | S38351001 [Wa1- 162
S$32306001 [F9 -507-2 50 F6 -321-1-3 40 F2-121-1-4 30f § S38352101 |N1-1-69 96
$32307001 |F9 -507-2-1 50 F6 -341-1-3 40 F2-131-1-4 30 N2 -1-73 100
S$32308001 |F9 -507-1-1 50 F6 -351-1-3 40 F3-141-1-4 32 Wa1- 162
S$32309000 |F9 -507-2-2 50( F6 -361-1-3 40 F3-151-1-4 32] | $38353101 |[N2 -1-78 100
532424000 |B -75 8 F7-403-4 42 F4 -211-4 34 Wa1- 162
S32475001 |J1 -5 72 F7 -403-4 44 F4-211-4 34] | S38354001 |Wat- 162

J2-5 76§ | S32866000 |R3 -2-2-14 142 F4 -231-4 34] | $39101201 |F4 -211 34
$32476001 |J1 -4 72 R4 -2-2-14 146 F4 -252-5 36] | $39103001 |F4 -211-1 34
J2-4 76] | S32874001 |R1 -1-1-61 134 F6-311-14 40] | S39104001 |F4 -211-6 34
$32488001 |A1 -52 2 R2 -1-1-61 138 F6 -321-1-4 40 F4-231-6 34
A2 -52 4 R3 -2-1-61 142 F6 -341-1-4 40f | S39105201 [F4 -211 34
$32496001 [J1 -30 72 R4 -2-1-61 146 F6 -351-1-4 401 | S39107001 |F4 -211-1 34
J2-30 78] | S32876001 |R1 -1-1-60 134 F6 -361-1-4 40} | S39460100 |R1 -1-2-16 134
S$32521001 |B -74 8 R2 -1-1-60 138 F7 -403-5 42 R2 -1-2-16 138
B -85 8 R3 -2-1-60 142 F7 -403-5 441 | $39499000 |R1 -1-3-11 134
S32551001 [H -10-1 70 R4 -2-1-60 146] § S33805001 |F6 -351-2 40 R2 -1-3-11 138
H -10-1 70]§ S32877101 |F -2-7 28] | S33806001 |F6 -351-3 40 R3 -2-3-13 142
832575001 |C1-53 12 G2 -185 60] | S34342001 |F9 -507-3 50 R4 -2-3-13 146
C2-53 16 G4 -185 68] | S34343001 |F9 -507-4 50] | $39820000 |N1 -1-46 94
S32588101 |D1 -1-20 18 R1 -1-1-59 134} | S34455000 |Z1 -46 150 N2 -1-51 98
D2 -1-20 22 R1-1-4 134 Z1-46 152] | S39821000 G2 -136 58
$32648001 |E -27 26 R2 -1-1-59 138] | S34830001 |F10-603 52 G3-136 62
832656051 |Z1 -35 150 R2-1-4 138] | S34831001 |F10-603-5 52 G4 -136 66
S32674101 |C1 -29 10 R3 -2-1-59 142] | S35032101 {S -9-1-2 148 P4 -140 110
C1-50 10 R3-2-4 142) | S35655001 |Op1- 155 P5-140 114
C2-29 14 R4 -2-1-59 146} | S36043000 |F2-101-5 30 P6 -140 118
C2-50 14 R4 -2-4 146 F2 -111-1-5 30] § S39847001 |S -9-1-18 148
$32725000 |G1 -16 54] | S32885001 |R1 -1-1-65 134 F2 -121-1-5 30] | $39901001 {S -9-1-4 148
G1-28 54 R2 -1-1-65 138 F2 -131-1-5 30} | $39908000 [S -9-1-18-1 148
G2-112 58 R3 -2-1-65 142 F3-141-1-5 32]1 S40740001 |M1 -4 90}
G3-112 62 R4 -2-1-65 146 F3-151-1-5 32 M2 -4 92
G4 -112 66] | S32890001 [R3 -2-2-5 142 F4 -211-5 34] | S42264051 |G2-111 58
S$32791000 |F10-701-3 52 R4 -2-2-5 146 F4-231-5 34 G3-111 62
F10-702-3 52] | S32896001 |R3 -2-2-7 142 F4 -252-6 36 G4 -111 66
J1-52-5 52 R4 -2-2-7 146 F6 -311-1-5 40] | S42266000 |G2 -114 58
832797001 |F2 -121-2 30} | $32897000 |R1 -1-2-10 134 F6 -321-1-5 40 G4 -114 66
J1-52-7 30§ R2 -1-2-10 138 F6 -341-1-5 401 | S42272001 |G2 -113 58
S$32798001 |F2 -101-2 30 R3 -2-2-8 142 F6 -351-1-5 40 G3-113 62
F2-111-1-2 30 R4 -2-2-8 146 F6 -361-1-5 40 G4 -113 66
F2 -121-1-2 30] | S32898001 |R3 -2-2-12 142 F7 -403-6 42] | S42280001 |G2-151 58
J1-23 30 R4 -2-2-12 146 F7 -403-6 44 G3-151 62
F3 -141-1-2 32§ | $32945001 |F8 -502 46] | S36153100 [D1-1-17 18 G4 -151 66
F3-151-1-2 32 Op6- 160 D2 -1-17 22| | S42317001 |F10-701-2 52
F4-211-2 34] | S32946001 |F8 -503 46] § S36220001 |E -23 26 F10-702-2 52,
F4 -231-2 34 Op6- 160Q | S36299001 |M1 -1-3-12 90 F10-703-2 52
F4 -252-3 36] | S32947001 |F8 -504 46 M2 -1-3-12 9231 S42321001 |F5-301-4 38
F6 -311-1-2 40 Op6- 160] | S36408000 |F10-701-4 52§ § S42330001 |F3-141 32
F6 -321-1-2 40] | $32948001 [F8 -505 46 F10-702-4 52) | S42331001 |F3 -141-1 32
F6 -341-1-2 40 Op6- 160 F10-703-4 52 F6 -311-1 40
F6 -351-1-2 40] | S32949001 |F8 -506 48] | S36495001 [Op1- 155] | S42332001 |F3-141-1-1 32
F6 -361-1-2 40 Op6- 160§ | S36924001 |Wa2- 163 F6 -311-1-1 40
F7 -403-3 42] | S$33207000 |Op1- 1554 § S37058001 |Q1 -86-1 122§ | S42334001 |F2-111-2 30
F7 -403-3 44 Op2- 156 Q2 -86-1 126 F3-141-2 32
$32799001 |F2 -101-3 30 Op3- 157 Q3 -86-1 130] | S42445001 |A1-2 2
F2-111-1-3 30] | S33208000 |Op1- 165 Wa2- 163 A2 -2 4
F2-121-1-3 30 Op2- 156§ | S37059001 |[N1 -1-50 94 B -16 6
F2-131-1-3 30 Op3- 157 N2 -1-55 98 E -25 26
F3-141-1-3 32] | S33209000 |Op1- 155) | S37060001 |N1 -1-51 94 L1-7 84
F3-151-1-3 32 Op2- 156 N2 -1-56 100} L2 -7 86
F4 -211-3 34 Op3- 157 P1-1-1-16 102 L3-7 88
F4 -231-3 34] | S33468001 |F9 -507-5 50 Wa2- 163 N2 -1-16 98
F4 -252-4 36] | S33802001 |F2 -101-4 30| S38351001 |B -51-2 6] | S42446001 |B -33 6

169



55l /INDEX

CODE | REF.NO |page]| CODE | REF.NO |page]] CODE | REF.NO [page]l CODE | REF.NO |page
S42446001 |E -34 26§ | S43034000 |P4 -66-2 108] | S44716001 |Op4- 1581 | S44859001 [R4 -2-3-10 146
542446001 |G2 -154 58f | S43034000 [P5 -66-2 112} § S44718001 |F2 -131-1-1 30} | S44860001 [R1-1-3-16 134

G2 -156 58 P6 -66-2 116 F6 -321-1-1 40 R2 -1-3-16 138
G2 -171 60 P6 -67-2 116] § S44719001 |F2 -131-1 30 R3-2-3-18 142
G3-154 62§ | S43040100 |Z2 -69-1 154 F6 -321-1 40 R4 -2-3-18 146
G3 -156 62] | S43086000 |P1 -1-1-3 102| § S44720001 |F2 -131 30] | S44861001 [R3 -2-3 142
G3-171 64] | S43105201 |P1 -1-1 102 Op4- 158 R4 -2-3 146
G4 -154 66] | S43107001 {P1-1-1-4 102) § S44721001 |F6 -321 401 | S44924001 [H -12 70
G4 -156 66] | S43108201 |P1 -1-1-5 102 Op4- 158 J1 -7 72
G4 -171 68] | S43109001 |P1 -1-1-6 1021 § S44723001 |F3 -141-1-1 32 J2 -7 76
N1-1-16 94] | S43110000 |P1 -1-1-8 102 F3-151-1-1 32| | S45101001 Q1 -166 122
P4 -6 108] | S43114001 |P1 -1-1-17 102 F6 -351-1-1 40 Q2 -166 126
P4 -95 108 P2 -1-2-25 1044 | S44724101 |F3 -141-1 32 Q3-166 130
P5 -6 112§ | S43118001 |P1-1-1-7 102 F3 -151-1 32 R1-1-5 134
P5 -95 112] | S43257000 |P2 -1-2-5 104 F6 -351-1 40 R2 -1-5 138
P6 -6 116} S43270000 |P1 -1-1-18 102) | $S44725101 |F3 -141 32 R3-2-5 142
P6 -95 118 P2 -1-2-10 104) | S44726001 |F6 -351 40 R4 -2-5 146
Q1-25 120] | S43308000 |P4 -151 110| Op4- 158} | S45102001 |Q1 -167 122
Q1-31 120 P4 -152 110) | S44728001 |F3 -141-1-1 32 Q2 -167 126
Q1-35 120 P4 -153 110 F6 -361-1-1 40 Q3-167 130
Q1-39 120 P5-151 114} | S44729001 |F3 -141-1 32 R1-1-6 134
Q1 -46 120 P5 -152 114 F6 -361-1 40 R2 -1-6 138
Q2-25 124 P5-153 114 | S44730-001 |F3 -141 32 R3 -2-6 142
Q2 -31 124 P6 -151 118) | $S44731001 |F6 -361 4011 R4 -2-6 146
Q2 -35 124 P6 -152 118} | S44733001 |F6 -341-3 40] | S45103001 |Q1 -168 122
Q2 -39 124 P6 -153 118§ | S44734001 |F6 -341-2 40 Q2 -168 126
Q2 -46 124] | S43461100 |Z2 -69-2 154} | S44841001 |R1-1-3-1 134 Q3 -168 1304
Q3 -25 128] | S43464101 |21 -51 150 R2 -1-3-1 138 R1-1-7 134
Q3 -31 128} | S43471001 |F6 -311-2 40 R3 -2-3-1 142 R2 -1-7 138}
Q3-35 128 F6 -321-2 40I R4 -2-3-1 146 R3-2-7 142
Q3 -39 128 F6 -361-2 401 | S44846001 |R1 -1-3-10 134 R4 -2-7 146
Q3 -46 128§ § S43472001 |F6 -311-3 40 R2 -1-3-10 138] | $S45104001 |Q1 -169 122
S -9-22 148 F6 -321-3 40 R3 -2-3-12 142 Q2 -169 126
S42474051 |J1 -52-10-4 74 F6 -361-3 40 R4 -2-3-12 146 Q3 -169 130
J2 -52-10-4 78] | S43473001 |F6 -311 40] | S44847001 |R1 -1-3-3 134 R1-1-8 134
S42490001 |J1 -52-5 72 Op2- 156 R2 -1-3-3 138 R2 -1-8 138
J2 -52-5 76] | S43483001 |Wa1- 162 R3 -2-3-3 142 R3 -2-8 142
$42491001 |J1 -52-7 72] | S43484001 |Wa1- 162 R4 -2-3-3 146 R4 -2-8 146
J2 -52-7 76] | S44261001 |R1 -1-1-67 134 | S44848001 [R1 -1-3-4 134] | S45105001 |Q3-170 130
S42496001 {J1 -52-11 74 R2 -1-1-67 138 R2 -1-3-4 138] R2-1-9 138
J2 -52-11 78 R3 -2-1-67 142 R3 -2-3-4 142 R4 -2-9 146
S42500051 |J1 -23 72 R4 -2-1-67 146 R4 -2-3-4 146] | S45106001 |Q3 -171 130
J1-54 74} | S44342000 |Z1 -53 150] | S44849001 |R1 -1-3-5 134 R2-1-10 138
J2-23 76] | S44343000 |Z1 -54 150 R2 -1-3-5 138 R4 -2-10 146
J2-54 78] | S44356101 |R1-1-3 134 R3 -2-3-5 142] | S45174000 |P2-1-2-9 104
$42508000 [J1 -52-3 72 R2 -1-3 138 R4 -2-3-5 146} | S45175000 |P2 -1-2-6 104
J2 -52-3 76] | S44518100 [A1 -49-1 2| | S44851001 |R1-1-3-2 134} | S45176001 |P2 -1-2-15 104
$42540000 |C1 -8 10 A2 -49-1 4 R2 -1-3-2 138] § S45177000 {P2 -1-2-14 104
Cc2-8 14] | S44519001 |A1 -50 2 R3 -2-3-2 142 § S45179109 [P2 -1-2-11 104
S42591001 |B -28 6 A2 -50 4 R4 -2-3-2 14641 S45186001 {P2 -1-2-4 104
S42928101 |R3 -2-2-17 142] § S44700201 |F4 -211 34] | S44852000 {R1 -1-3-6 134] | S45563001 {L1-17-2-2 84
R4 -2-2-17 146 Op1- 155 R2 -1-3-6 138 L2 -17-2-2 86
$42935001 |S -9-5 148 | S44702001 |F4 -211-1 34 R3 -2-3-6 142 L3 -17-2-2 88
$42946000 {N1 -1-7-1 94] | S44703201 [F4 -211 34 R4 -2-3-6 146 M1 -1-2-2 90
N1 -1-62-1 96 Op1- 155] § S44853001 |R1 -1-3-12 134 M2 -1-2-2 92
N2 -1-7-1 98] | S44705001 |F4 -211-1 34 R2 -1-3-12 138) | S45567001 |L1-17-2-6 84
N2 -1-67-1 100} | S44713001 |F2-121-1-1 30 R3 -2-3-14 142 L2 -17-2-6 86
S$42947000 [N1 -1-7-2 94 F6 -341-1-1 40 R4 -2-3-14 146 L3 -17-2-6 88
N1 -1-62-2 96§ | S44714001 |F2-121-1 30] | $44854001 |R3 -2-3-8 142 M1 -1-2-6 90
N2 -1-7-2 98 F6 -341-1 40 R4 -2-3-8 146 M2 -1-2-6 92
N2 -1-67-2 100] § S44715001 |F2 -121 30] | S44858101 |R1-1-3-8 1341 | S46362009 {P2 -1-2-26 104
$42965001 [P1 -1-1-1 102 Op4- 158 R2 -1-3-8 138] | S46363000 |P2 -1-2-21 104
S43008000 |P1 -1-1-2 102] { S44716001 |F6 -341 40] | S44859001 |R3 -2-3-10 142 P2 -1-2-30 104

170



35| / INDEX

CODE REF.NO |page]| CODE | REF.NO |page]] CODE REF.NO |page]|] CODE REF.NO |[pagel
546364001 [P2 -1-2-16 1044 { S49353001 |Op5- 159) | S51499000 {L3 -17-2-3 88] | S55379001 |P6 -15 116
S46404001 |D1 -1-6-2 18] | S49354101 [F7 -403 42 L3-17-2-4 881 | S55381001 (M1 -1-11 90

D2 -1-6-2 22] | S49354101 |Op5- 1591 | S51499000 |M1 -1-2-3 901 | S55381001 |[M2 -1-11 92
$46534000 |P4 -98 108§ § S49356101 |F7 -403-1 42 M1 -1-2-4 90] | S55385001 |P4-25 108
P5 -98 112§ | S49357101 |F7 -403-2 42 M2 -1-2-3 92 P5 -25 112
P6 -98 118] | S49358001 |F7 -402 42 M2 -1-2-4 92 P68 -25 116
S46546000 [P4 -93 108 Op5- 159§ | S51992001 |Q1 -1-4 120] | S55389001 |N1 -10-1 96
P5 -93 112 | S49359101 |F7 -403 42 Q2-1-4 124 N2 -10-1 100
P6 -93 116 Op5- 159 Q3-1-4 128] | $55391001 |K1-1-10 80
$46549000 |P4 -75-1 108§ | S49361101 {F4 -231-1 34] | S52008000 |Z1 -41 150 K1 -1-10 82
P5 -75-1 112 F7 -403-1 421 | S52163000 {P4 -111 110§ | S55444001 |Wa2- 163
P6 -75-1 116] | S49362101 |F7 -403-2 42 P5 -111 114} | S55445001 [Wa2- 163
S46749000 |P4 -76-1 108] | S49363001 |F7 -402 42 P6 -111 118) | S55477001 |G1-7 54
P5 -76-1 112 Op5- 159] | S52166000 |P4 -110 110 G1-9 54
P6 -76-1 116] | S49364101 |F7 -403 42 P5-110 114 G1-82 56
$46757000 |Z1 -49-1 150 Op5- 159 P6 -110 118 G2-103 58
Z1 -49-1 152] | S49366101 [F4 -231-1 34| S52215000 |[N1 -1-45 94 G3-103 62
S46758001 |Z1 -56 150] F7 -403-1 42 N2 -1-50 98 G4 -103 66
Z1-56 152) | S49367101 |F7 -403-2 421 | $52276001 [F5 -301-7 38 Q1-13 120
S46833001 |P2 -1-2-17 104] | S49368001 |F7 -402 42 G2-179 60 Q2-13 124
S46967000 {Z1 -48 150 Op5- 159 G3-179 64 Q3-13 128
Z1-48 152] | S49369101 |F7 -403 42 G4-179 68) | S55479001 [Q1-47 120
S46972001 |S -9-12 148 Op5- 159] | S52378000 |P4 -66-3 108 Q2 -47 124
S46999001 |F1 -2-9 28] | S49371101 |F4 -252-2 36 P4 -75-2 108 Q3 -47 128
F5 -302 38 F7 -403-1 42 P4 -76-2 108] | S55481001 |C1-56 12
F7 -401-3 42§ | S49372101 |F7 -403-2 42 P5 -66-3 112 C2-56 16
Op2- 156 | S49373101 |F7 -403 44 P5 -75-2 112 E -10 26
S47227100 |Z2 -69-3-1 154 Op5- 159 P5 -76-2 112 G1-49 54
S47229100 |A1 -49 2] | 849375101 |F4 -252-2 36 P6 -66-3 116 G2 -102 58
A2 -49 4 F7 -403-1 44 P6 -67-3 116 G2-108 58]
S47263101 |Z2 -69-3 154§ | S49376101 |F7 -403-2 44 P6 -75-2 116 | S55484001 |G2 -122 58
S47269001 |B -45 6f | S49377201 [F4 -252 36 P6 -76-2 116 G3-102 62
S -9-19 148 Op1- 155] | S52380000 |G2 -137 58 G3-108 62
S47270001 |B -50 6] | S49378201 |F4 -252-1 3611 $52394000 |S -9-21 148 G3-122 62
L1-14 84] | $49379001 |F4 -252-7 36§ | S52582001 |P3-165-3 106 G4 -102 66
L2 -14 86 F4 -252-7 36 P3 -166-3 106 G4 -108 66
J1-52-5 881 | S49380201 |F4 -252 36 P3-167-3 106 G4 -122 66
P4 -96 108 Op1- 155§ | S53995001 {S -9 148§ | S55485001 |G2-110 58
J1-52-7 112) | S49381201 |F4 -252-1 36] 1 $54021000 |Z1 -75 150L G3-110 62
P6 -96 118] | $S49445000 |Q1 -160 122§ § S54783001 |P2 -1-2-28 104 G4 -110 66
847552000 |Z1 -49 150 Q2 -160 126] § S55002000 |P2 -1-2-3 104) | S55487001 |C1-3 10
Z1-49 152 Q3-160 130§ | S55004000 (P2 -1-2-31 104 c2-3 14
S47900000 [J1-23 94L 851282001 |S -9-17 148] | S55028001 |E -30 26] | $55663001 |Z1 -31 150]
N2 -1-23 98] § S51283001 [S -9-15 148} | $55029001 |G1 -31 54§ | S55771001 |R1 -1-1-54 132
$48405000 |Z1 -72-1 150] | S51440001 |L1 -17-2-5 841§ S55030001 |F3 -151-2 32 R2 -1-1-54 136
Z1 -72-1 152 L2 -17-2-5 86 | S55031001 |F3-151 32 R3 -2-1-54 140
S48407000 |Z1 -72 150 L3-17-2-5 88] | S55035001 {F9 -508 50] R4 -2-1-54 144
Z1-72 152L M1 -1-2-5 90 Op7- 161 | S55773000 |R1 -1-1-20 132
$49249009 |S -9-2 148 M2 -1-2-5 921 | $55036001 |F9 -508-1-1 50 R2 -1-1-20 136
$49250001 |S -9-18 148] | S51497001 {L1 -17-2 84] | $55037001 |F9 -508-1-2 50 R3 -2-1-20 1 40L
$49342001 [F7 -401 42 L2-17-2 86] | $55233001 |[F9 -508-2 50 R4 -2-1-20 144
Op5- 159) L3-17-2 88) | S55240001 |F9 -508-1 50 | S55777000 |[R1 -1-1-52 132
$49343001 |F7 -401-1 42 M1 -1-2 90f | S55371001 |N1 -1-1 94 R2 -1-1-52 136
S49345001 |F7 -401-2 42 M2 -1-2 92 N2 -1-1 98 R3 -2-1-52 140
$49346001 |F7 -401-6 42] | $51498001 |L1 -17-2-1 84] | S55373001 |N1-1-3 94 R4 -2-1-52 144
$49347001 |F7 -401-7 42 L2 -17-2-1 86 N2-1-3 98L 855780101 |R1 -1-1 132
S49348001 |F7 -402 42 L3-17-2-1 88} | S55375001 (N1 -1-4 94 R2-1-1 136
Op5- 1591 M1 -1-2-1 90 N2 -1-4 98 R3 -2-1 140
S49349101 |F7 -403 42 M2 -1-2-1 92] | S55377001 |P4-10 108 R4 -2-1 144
Op5- 159] | S51499000 |L1 -17-2-3 84 P5-10 112f§ S55781001 |R1-1-2 134
S49351101 [F7 -403-1 42 L1-17-2-4 84 P6 -10 116 R2 -1-2 138
$49352101 |F7 -403-2 42 L2 -17-2-3 86§ | S55379001 [P4 -15 108] | S55783001 |R3 -2-2 142
S49353001 |F7 -402 42 L2 -17-2-4 86 P5-15 112 R4 -2-2 146

171



35| / INDEX

CODE | REF.NO |pag CODE | REF.NO |page]] CODE | REF.NO |page]] CODE | REF.NO [pagel
$55786001 |R2 -1 136] | S55811001 |R2 -1-1-24 136 } S56560001 |Q3 -12 128] | S56586001 |Q3 -16 128
S55787001 |R1 -1 132 R3 -2-1-24 140] | S56561001 |Q1 -23 120] | S56588001 |P4 -160 110
555788001 |R4 -2 144] | S55811001 |R4 -2-1-24 14411 S56561001 {Q2 -23 124 P5 -160 114
$55789001 |R3 -2 140] | S55812000 |R1 -1-1-3 132 Q3-23 128 P& -160 118
$55791001 |R1 -1-1-30 132 R2 -1-1-3 136} | S56562001 [Q1 -29 1204 | S56590101 |N1 -1-52 94

R2 -1-1-30 136 R3 -2-1-3 140 Q2-29 124 N2 -1-57 100
R3 -2-1-30 140 R4 -2-1-3 144 Q3 -29 128] | S56591001 |N1 -1-53 94
R4 -2-1-30 144] | S55814001 [R1 -1-1-32 132] | S56563001 |Q1 -38 120 N2 -1-58 100
§55792001 [R1 -1-1-5 132 R2 -1-1-32 136 Q2 -38 124] | $56592001 |N1 -1-55 94
R1-1-1-12 132 R3 -2-1-32 140 Q3 -38 128 N2 -1-60 100
R2 -1-1-5 136 R4 -2-1-32 144] | S56564000 |Q1 -24 120} | S56593001 |[N1 -1-57 96
R2 -1-1-12 136} | S55815100 |R1 -1-1-47 132 Q1-30 120 N2 -1-62 100
R3-2-1-5 140 R2 -1-1-47 136 Q2-24 124] 1 S56594001 |N1 -1-58 96
R3 -2-1-12 140 R3 -2-1-47 140 Q2 -30 124 N2 -1-63 100
R4 -2-1-5 144 R4 -2-1-47 144 Q3 -24 128] | S56595001 |N1 -1-60 96
R4 -2-1-12 144] | S55818000 |R1 -1-1-10 132 Q3 -30 128 N2 -1-65 100
$557984000 {R1 -1-1-22 132 R2 -1-1-10 136L 856565001 |Q1 -76 120) | S56596001 |N1 -1-64 96
R2 -1-1-22 136 R3 -2-1-10 140 Q2-76 124 N2 -1-69 100
R3 -2-1-22 140 R4 -2-1-10 144 Q3-76 1284 | S56600001 |H -11 70
R4 -2-1-22 144] | S55820001 |R1 -1-1-41 132} | S56566001 |Q1 -50 120I H -11 70
$55796001 [R1 -1-1-11 132 R2 -1-1-41 136 Q3 -50 128] | $56601001 [J1 -1 72
R2 -1-1-11 136 R3 -2-1-41 140] | S56567001 |Q1 -51 120 J2 1 76
R3 -2-1-11 1404 R4 -2-1-41 144 Q3 -51 128} | S56607001 |Q1-45 120
R4 -2-1-11 144]) ] S55822001 |R3 -2-2-1 142] | S56568001 |Q1 -52 120 Q2 -45 124
$55797001 |R1 -1-1-4 132 R4 -2-2-1 146 Q3 -52 128) Q3 -45 128
R2 -1-1-4 136f | S55824001 |R3 -2-2-2 142} } S56569001 |Q1 -56 120) | S56608001 |Q1 -162 122
R3 -2-1-4 140 R4 -2-2-2 146 Q2 -56 124 Q2 -162 126
R4 -2-1-4 144] | S$55827000 |R3 -2-2-6 142 Q3 -56 128 Q3 -162 130
$55801001 |R1 -1-1-1 132 R4 -2-2-6 146] | S56570001 |P4 -94 108] | S56620001 |Q2 -62 124
R2 -1-1-1 136] | S55830000 |R3 -2-2-4 142 P5 -94 112] | S56621001 |Q2 -63 124
R3 -2-1-1 140 R4 -2-2-4 146 P6 -94 118} | S56622001 |Q2 -64 124
R4 -2-1-1 144] | S55831001 |R3 -2-2-3 142] 1 S56571001 |P4 -3 108] | S$56623001 |Q2 -5 124
$55802001 |R1 -1-1-2 132 R4 -2-2-3 146 P5 -3 112§ | S56624001 |Q2 -6 124
R2 -1-1-2 136] | S55836001 |R1 -1-2-3 134 P6 -3 116] | S$56625001 |Q2 -7 124
R3 -2-1-2 140 R2 -1-2-3 138} | S56573001 [Q1 -62 120} | S56626001 |Q2 -50 124
R4 -2-1-2 144} | S55837000 |R1 -1-2-2 134 Q3 -62 128] | S56627001 |Q2 -51 124
$55805001 |J1 -52-5 132 R2 -1-2-2 138] § S56574001 (Q1 -63 120] | S56628001 |Q2 -52 124
R1 -1-2-7 134] | S55839001 |R1-1-2-14 134 Q3 -63 128] | S56629001 |N1 -1-70 96
J1-52-7 136 R2 -1-2-14 138] | S56575001 {Q1 -64 120 N2 -1-74 100
R2 -1-2-7 138 | S55841001 |R1 -1-21 134 Q3 -64 128] | $56631001 |R1-1-1-39 132
R3 -2-1-31 140 R2 -1-2-1 138 § S56576001 |Q1 -75 120 R2 -1-1-39 136
R4 -2-1-31 144] | S55844001 [R1-1-2-17 134 Q2-75 124 R3 -2-1-39 140
$55806001 {J1-23 132 R2 -1-2-17 138 Q3-75 128 R4 -2-1-39 144
R2 -1-1-45 136] | S56545000 |Q1 -1-1 120} | S56577001 |Q1 -90 122] | 56632001 |R1 -1-1-55 132
R3 -2-1-45 140 Q2 -11 124 Q2-90 126 R2 -1-1-55 136
R4 -2-1-45 144 Q3 -1-1 128 Q3 -90 130 R3 -2-1-55 140
S$55807001 [R1 -1-1-38 132] | $56552001 |Q1 -70 120] | s56579001 |Q1-86 122 R4 -2-1-55 144
R2 -1-1-38 136 Q2 -70 124 Q2 -86 126} | 856633001 |R1-1-1-49 132
R3 -2-1-38 140 Q3-70 128 Q3 -86 130 R2 -1-1-49 136
R4 -2-1-38 144} ¥ S56553001 |Q1 -71 120] § S56580001 |Q1 -80 120 R3-2-1-49 140
$55808001 [R1 -1-1-17 132 Q2 -71 124 Q2 -80 124 R4 -2-1-49 144
R2 -1-1-17 136 Q3-71 128 Q3-80 128] | S56634001 |R1-1-1-26 132
R3 -2-1-17 140] | S56554001 |Z1 -42 150 Q1-83 122 R2 -1-1-26 136
R4 -2-1-17 144} § S56556001 [Q1 -5 120, Q2 -83 126 R3 -2-1-26 140
$55809000 |R1 -1-1-36 132 Q3-5 128 Q3-83 130 R4 -2-1-26 144
R2 -1-1-36 136] | S56557001 |Q3 -6 128} | S56584001 (P4 -4 108) | S56635001 |R1-1-1-27 132
R3 -2-1-36 140] | S56558001 |Q1 -7 120 P5 -4 112 R2 -1-1-27 136'
R4 -2-1-36 144 Q3-7 128 P6 -4 116 R3 -2-1-27 140
S$55810001 |R1 -1-1-34 132} } 856559001 |Q1 -11 120} | S56585001 [Q1 -34 120 R4 -2-1-27 144
R2 -1-1-34 136 Q2 -1 124 Q2-34 124] | S56636001 |R1 -1-1-51 132
R3 -2-1-34 140 Q3-11 128 Q3-34 128 R2-1-1-51 136
R4 -2-1-34 144 | S56560001 |Q1 -12 120] |} S56586001 |Q1-16 120 R3 -2-1-51 140
8$55811001 [R1 -1-1-24 132 Q2 -12 124 Q2 -16 124 R4 -2-1-51 144'

172



5l /INDEX

CODE REF.NO |page]] CODE | REF.NO [page]| CODE REF.NO |page]] CODE REF.NO |page
$56640001 |G3 -181 64] | $56726000 {P6 -82 116} | S56783001 |P4 -166 110} | $58062001 |J1 -57 74
556643201 |F -2-1 28] | S56727000 |P4 -99 108 P5 -158 114 J2 -57 78
856646201 |F -2-2 28 P5-99 114 P5 -166 1143 | S58063001 |A1 -44 2
856649201 |F -2-6 28 P6 -99 118 P6 -158 118 A2 -44 4
S56652001 |F5 -303-1-1 38] | S56730000 |N1 -1-25 94 P6 -166 118 B -100 8
$56692000 [P2 -1-2-7 104 N2 -1-25 98] | S56783002 |P4 -157 110 G1-64 54
$56693000 |P4 -50 108] | S56731000 |N2 -1-27 98 P4 -167 110 J1-62 74

P5 -50 112) | S56732000 N1 -1-42 94 P5 -157 114 J2-62 78
P6 -50 116§ | S56735000 N1 -1-15 94 P5 -167 114] § S58064001 {B -72 8
$56694000 |P5 -51 112} | S56736000 |N1-1-17 94 P6 -157 118 B -86 8
P6 -51 116 N2 -1-17 98 P6 -167 118} | S58065001 |H -1 70
S56695000 |P5 -52 112} | S56737101 |N1 -1 94] | 556784000 |N1 -1-5 944 | S58067001 |H -2-2 70
P6 -52 116] | S56740100 [N2 -1-15 98 N2 -1-5 98] 1 S58068001 [J1 -1-1 72
§56696000 |P6 -53 116] | S56743000 |P5 -57 112} | S56785000 |N2 -1-47 98 J2 -1-1 76
P4 -54 108 P6 -57 116] | S56786001 |P1 -2-1 102) | S58069001 [J1 -3 72
P5 -54 112} | S56744000 M1 -1-9 90] | s56789000 |N2 -1-29 98 J2-3 76
P6 -54 116 M2 -1-9 92] | S56790000 [N1 -1-4-1 94§ | S58070001 |J1 -6 72
856698000 |P5 -55 112) | S56747101 |N2 -1 98 N2 -1-4-1 98 J2 -6 76
P6 -55 116] | S56748000 |N2 -1-48 98 Z1-36 150] } S58071000 [J1 -9 72
S$56699000 |P4 -56 108] | S56753001 [M1 -1-13 90] | $56791000 |N1 -1-4-2 94 J2-9 76
P5 -56 112 M2 -1-13 92 N2 -1-4-2 - 9811 S58072001 {J1 -12 72
P6 -56 1164 § S56755001 |P4 -30 108 zZ1-37 150 J2-12 76
S56700000 [P4 -58 108 P5-30 112] | $56792000 |N1 -1-4-3 94] | S58073001 [J1 -1-2 72
P5 -58 112 P6 -30 116 N2 -1-4-3 98 J2-1-2 76
P6 -58 116] | S56757000 |M1 -1-3-2 90 Z1-38 150] | S58074001 |J1 -15 72
S56701000 |P4 -59 1081 M2 -1-3-2 92] | S56793000 |N1-1-4-4 94 J2-15 76
P5 -59 112} § S56760001 |P4 -35 108 N2 -1-4-4 98] | $58076001 [J1 -16 72
P6 -59 116 P5-35 112 Z1-39 150 J2 -16 76
S56702000 [N1 -1-44 94 P6 -35 116} | S56794000 |N1 -1-22 94] | S58077001 |J1 -18 72
N2 -1-49 98] | S56764000 |N1 -1-27 94 N2 -1-22 98 J2 -18 76
S56704000 |P4 -62 108 N2 -1-32 98 Z1-40 150] | S58078001 |J1 -19 72
P5 -62 112] | S56765000 |N1 -1-28 94} | $56795000 |N1 -1-21 94 J2 -19 76
P6 -62 116 N2 -1-33 98 N2 -1-21 98]} S58079001 |J1 -21 72
S56706000 |P6 -67 116 N1 -1-29 941 | S56796000 |N1 -1-9 94 J2 -21 76
S56708000 |P4 -64 108 N2 -1-34 98| N2 -1-9 98] | S58080001 |J1 -25 72
P5 -64 112] | S56767000 |N1 -1-30 94 | S56798001 |G1 -37 54 J2 -25 76
J1-52-5 116 N2 -1-35 98 G2-119 58] | $58081001 |J1 -27 72
S56709000 |P4 -65 108] | S56768000 |[N1 -1-31 94 G3-119 62 J2-27 76
J1-52-7 116 N2 -1-36 98 G4-119 66] ] S58082001 |J1 -28 72
856710000 |P6 -66 116] | S56769000 |N1 -1-32 94 J1-52-12 74 J2-28 76
$56711000 M1 -1-15 90 N2 -1-37 98 J2 -52-12 78] | S58083001 [J1 -35 72
M2 -1-15 92} | S56772000 {N1 -1-33 94 P4 -20 108 J2-35 76
856712000 |J1-23 108 N2 -1-38 98 P5 -20 112) | $58084001 [J1 -37 72
P5-70 112) | S56773000 |N1-1-38 94 P6 -20 116 J2 -37 76
P6 -70 116 N2 -1-43 98| § S56799000 |P4 -66-1 108} § S58085001 |J1 -38 72
856713000 {P4 -71 108] | S56774000 |N1 -1-37 94 P5 -66-1 112 J2-38 76
P5 -71 112 N2 -1-42 98 P6 -66-1 116] | $58086000 |J1 -39 72
P6 -71 116§ | S56775000 |[N1 -1-36 94 P6 -67-1 116 J2 -39 76
S56714000 |P6 -72 116 N2 -1-41 98} ] $56805000 |P4 -60 108§ | $58087001 |J1 -43 72
S56715001 |P4 -73 108} | S56776000 |N1 -1-35 94 P5 -60 112 J2-43 76
P6 -73 116 N2 -1-40 98 P6 -60 116] § S58088000 |J1 -45 72
856715002 |P4 -74 108f | S56777000 |N1 -1-43 94] | S58057001 {A1-29 2 J2-45 76
P6 -74 116] § S56778000 |[N1 -1-34 94 A2 -29 4] | S58089001 [J1 -46 72
856717000 (P4 -75 108“ N2 -1-39 98] 1 S58058001 |A1-30 2 J2 -46 76
P5-75 112) | S56779000 [N1 -1-39 94 A2 -30 4F | S58090001 |J1 -52-1 72
P6 -75 116 N2 -1-44 98] | S58059001 |A1-31 2 J2 -52-1 76
S56718000 |P6 -76 116] | S56780000 |N1 -1-40 94 A2 -31 41§ $S58091001 [J1 -52-10-1 74
S56719000 [P4 -90 1084 N2 -1-45 98] | S58060001 |A1-34 2 J2 -52-10-1 78
P5 -90 112) | S56781000 |[N1 -1-41 94 A2-34 4] | S58092001 [J1 -52-10-2 74
P6 -90 116 N2 -1-46 98| | S58061001 |A1-36 2 J2 -52-10-2 78
S56720000 |P5 -91 112) | $56782000 [N1-10-5 96 A2 -36 4§ | S58093001 |E -39-1 26
P6 -91 116 N2 -10-5 100] | S58062001 [A1 -39 2 J2 -53 78
856725000 [P6 -81 116} | S56783001 |P4 -158 110 A2 -39 4] | S$58095000 |J1 -52-2 72

173



# 5|/ INDEX

CODE | REF.NO [page]] CODE | REF.NO |page]] CODE | REF.NO |page]| CODE | REF.NO [page
S58095000 {J2 -52-2 76] § S58275000 |P6 -35-1 116] | S58341001 |C2 -31 14] | $58383100 |D1 -1-25 18|
S$S58101001 |B -1 64 | S58276000 |P4 -17 1081 | S58342001 |C1 -23 10 D2 -1-25 22
$58104001 |B -3 6 P4 -26 108 C2-23 14] | S58386001 |D1 -1-24 18
S58105001 {B -5 6 P4 -31 108) | S58346101 |C1-33 10 D2 -1-24 22
$58106001 |B -8 6 P5-17 112 C2-33 1411 S58387000 |D1 -1-22 18
S58107001 |B -17 6 P5 -26 112§ | S58347001 1C1-19 10L D2 -1-22 22
858108001 |B -20 6 P5 -31 112 C2-19 14] | S58388001 |D1-1-23 18
$58109001 [B -24 6 P6 -17 116§ | $58348001 |C1 -21 100 D2 -1-23 22
858110000 |B -18 6 P6 -26 116 c2-21 14] | S58389001 |D1 -1-12 18]
$58111001 |B -32 6 P6 -31 116] | S58349001 |C1 -27 10 D2 -1-12 22
$58112001 |B -34 6] | $58312001 |A1-3 2 Cc2-27 14] | S58390001 |D1 -1-28 18|
S58114101 |B -4 6 A2 -3 41§ S58351001 |C1 -37 10 D2 -1-28 22
$58117001 |B -42 6] | S58313001 |A1-5 2 Cc2-37 14} | S58391001 |D1 -1-29 18
$58118001 |B -51-1 6 A2-5 4] | $58352001 |C1-34 10 D2 -1-29 22

B -53 6] | S58314001 |A1-9 2 C2-34 14} § S58392000 |D1 -1-27 18
$58120001 |B -54 6 A2 -9 4§ | S58353001 |C1 -48 10 D2 -1-27 22
$58121001 |B -55 6§ S58315001 |A1 -7 2 C2-48 14{ | S58393001 |D1 -1-18 18t
$58122001 |B -56 6 A2 -7 4] | $58356001 |C1 -51 10 D2 -1-18 22
$58123001 |B -61 8] | $58316001 |A1-12 2, C2-51 14} | S58394001 |D1-1-13 18|
$58126001 |E -2 26 A2 -12 4] | S58357001 |C1 -45 10 D2 -1-13 22
§58127001 [E -1-1 26] | S58317001 |A1-15 2 C2-45 14} | S58395000 |D1 -1-16 18
$58128001 |E -9 26 A2 -15 4§ | S58358101 {C1 -39-1 10 D2 -1-16 22
$58129000 |E -11 26§ | S58318000 |A1 -17 2 C2 -39-1 14} | $58396101 |D1-1-6 18
$58130001 |E -13 26 A2 -17 4] | S58360000 |C1 -39-6 100 D2 -1-6 22
S$58131001 [E -15 2641 S58320000 |A1-19 2 C2 -39-6 14} | $58399000 |D1 -1-30-1 18
$58132001 |E -19 26 A2 -19 4] | S58361001 |C1 -39-2 10 D1 -1-41 18
$58133001 {E -17 26] | $S58321000 |A1 -20 2 C2-39-2 14 D2 -1-30-1 22
S58134001 |E -41 26 A2 -20 4§ | $58362001 |C1-39-3 10 D2 -1-40-1 22
$58135001 |E -26 261 | S58322000 |A1 -21 2 C2-39-3 14 M1 -1-7-1 90
$58136001 |E -31 26 A2 -21 44 | $58363001 |C1 -39-4 10 M2 -1-7-1 92
$58137001 |E -33 26] | S58323000 |A1 -22 2 C2-39-4 14 | S58400001 |D1 -1-2 18§
858138001 {E -35 26 A2 -22 4] | S58366201 |C1 -40 10 D2 -1-2 22
$58139001 |E -40 26] | S58324000 |A1 -23 2 C2-40 14§ | S58401001 |D1 -1-3 18
858140001 |E -1 26 A2 -23 4] | $58369001 |C1-43 10 D2 -1-3 22
S$58141001 |J1 -52-5 150] | $58325000 |A1 -24 2 C2-43 14] | S58402001 |D1 -1-4 18
$58142000 |E -5 26 A2 -24 4] § S58370001 |C1 -39-8 10 D2 -1-4 22
S58143001 [J1 -52-7 26] | S58327001 |A1 1 2 C2 -39-8 14] | $58403200 |D1 -1-10 18]
$58144001 |B -37 6 A2 -1 4] | $58371000 |C1 -39-5 10 D2 -1-10 22
S58144001 |B -63 8)§ S58328001 |A1-13 2 C2-39-5 14§ | S58404001 |D1 -1-9 18
S58148001 |B -54 6 A2 -13 4] | $58372001 |C1 -39 10 D1 -1-11 18
$58149001 |J1 -23 6] | $58329001 [C1 -1 10 C2-39 14 D2 -1-9 22
$58150001 [P2 -1-2 104 Cc2 -1 14} | S58373001 |C1 -55-2 12 D2 -1-11 22

P3 -165-1 106] | S58330001 |C1-4 10 C2 -55-2 164 | S58405001 |D1 -3-1 18

P3 -166-1 106 C2-4 141 858375001 {C1 -55-4 12 D2 -3-1 22

P3-167-1 106} § S58331101 |C1-2 10 C2 -55-4 16] | S58408001 |D1-1-35 18

P3 -168-1 106 C2-2 144 | S58376001 |C1 -55-6 12 D2 -1-35 22

P3 -169-1 106] | S58333001 |C1 -6 10t C2 -55-6 16§ | S58409001 |D1 -3-4 18

P3-170-1 106 C2-6 14] | S58377001 |C1 -55-8 12 D2 -3-4 22
858151109 |P2 -1-2-12 104] | S58334100 |C1 -11 10 C2-55-8 16] | S58410001 |D1-3-9 18
$58152001 |P2 -1-2-32 104 C2-11 14] | S58378000 |C1 -55-7 12 D2 -3-9 22
$58153101 |P2 -1-2-13 104§ | S58335000 |C1-14 10| C2-55-7 16] | S58411001 |D1-3-8 18|
858155001 |B -9 6 C2-14 14] | $58379000 |C1 -55-1 12 D2 -3-8 22
858156001 |P1 -2-1 102] | $58336001 |C1 -17 10 C2 -55-1 16} 1 S58412001 |D1-3-6 18
$58157001 |B -10 6 C2-17 14 K1-1-3 80 D2 -3-6 22
S$58158001 |B -46 6) § S58337001 |C1-28 10 K1 -1-3 82] | $58413001 |D1-3 18
858159001 |B -25 6 C2-28 14] | S58380001 |C1-9 10 D2 -3 22
858160001 |B -26 6] | S58340101 |C1 -26 10 c2-9 14§ § S58414001 |D1-5 20
$58169001 |Z1 -73 150 C1-32 10} | $58381000 |D1 -1-1 18 D2 -5 24
$58214000 |22 -70 154 C2-26 14 D2 -1-1 22| | $58415001 |D1-10 20
S$58255000 |[N1 -1-2 94 C2-32 14] | S58382201 |D1 -1-26 18 D2 -10 24

N2 -1-2 98 C1-25 10 D2 -1-26 221 $58417001 |D1 -1-7 18
$58275000 [P4 -35-1 108 C1-31 10} | S58383000 |Z1 -34 150 D2 -1-7 22

P5 -35-1 112] | $58341001 |C2-25 14 Z1-34 152] | S58418001 (D1 -15 20

174



# 5| / INDEX

CODE [ REF.NO |page]l CODE | REF.NO |page]| CODE | REF.NO [page]] CODE | REF.NO |[page}
$58418001 |D2 -15 24] | S58472001 |B -81 8] | S58513001 [|Q3 -96 130I 558607001 |G4 -174 68
$58419001 |D1 -17 20] | S58475000 |B -92 8] | S58514101 |D1 -1 18] | $58608001 |G1-60 54
$58419001 |D2 -17 24) § S58477001 |A1 -56 2 D2 -1 22) | $58609001 |G1-30 54
S58420001 [D1 -1-40 18 A2 -56 4] | S58515001 |J1 -52 72] | S58610001 |G1-8 54

D2 -1-40 22, B -80 8 J2-52 76} | $58611001 |G1-11 54
$58424001 |D1 -1-30 18]} | 58478101 |B -71 8§ | S58516001 |J1-52-10 74 G1-26 54
D2 -1-30 22] | S58479101 |B -84 8 J2 -52-10 78] | S58612001 |G1-13 54
$58426001 |D1 -1-32 18] | S58480001 [Q1-95 122} ] $58517000 {A1-1-3 2] | S58613001 |G1-6 54
D2 -1-32 22 Q3-95 130 A2 -1-3 4] | S58614001 |G1 -27 54
858427001 |K1 -1-2 80] | S58481001 |Q1-100 122] | S58519000 |K1 -1-23 80} | S58615001 |G2 -130 58
K1 -1-2 82 Q2 -100 126 K1 -1-23 82 G3-130 62
$58428001 K1 -1-1 80 Q3 -100 130] § $S58524001 |B -47 6 G4 -130 66
K1 -1-1 82] | $58482001 {Q1-104 122 L1-20 84} | $58616001 |G2 -153 58
S58430000 (K1 -1-20 80 Q2 -104 126 L2 -20 86 G3-153 62
K1 -1-20 82 Q3-104 130 L3 -20 88 G4 -153 66
S58431000 |K1 -1-16 805 $58483001 |Q1 -107 122] | S58537001 |C1 -47 10] | S58617001 |G2 -172 60]
K1-1-16 82 Q2 -107 126 C2-47 14 G4 -172 68
$58433000 K1 -1-22 80) Q3-107 130 | S58538000 [Z1 -15 150I $58618001 |G1-73 56
K1 -1-22 82] | $58484001 |Q1-110 122 | S58539000 {Z1 -30 1501 | S$58619001 |G1 -22 54
S58434001 |K1 -1-8 80) Q2-110 126] | S58540001 |Q1 -132 122] | $58620001 |G2 -147 58
K1 -1-8 82 Q3-110 130] | S58541000 (Z1 -52 150 G3 -147 62
$58435001 |K1 -1-12 801 | S58485001 |Q1-114 122 | $58543001 (H -2-1 70| G4 -147 66
K1 -1-12 82 Q2-114 126 Z1-100 150] | S58621001 |G2-148 58
S$58439001 K1 -1-14 80“ Q3 -114 130] § S58545001 |Q1 -102 122 G3-148 62
K1-1-14 82] | S58486001 |Q1-118 122 Q2 -102 126 G4 -148 66
558442001 |[K1 -5-3 801 Q3-118 130} Q3 -102 130] | $58622001 (G2 -107 58
K1 -5-3 82] | S58487001 |Q1 -124 122 | $58546001 |Q1-103 122 G3 -107 62
S$58443000 |K1 -5-2 80 Q3-124 130“ Q2 -103 126 G4 -107 66
K1 -5-2-1 80] | S58488001 |Q3 -128 130 Q3-103 130} | $58623001 |G2 -109 58]
K1 -5-1-1 82] | S58489001 |Q3 -132 130] | S58549001 [D1-1-43 18 G3-109 62
K1 -5-2-1 821 | S58490001 |Q1 -136 122 D2 -1-43 22 G4 -109 66
S58446009 (M1 -1-1 90} Q3 -136 130} | S58550001 |M1 -1-3-1 90( § $58624001 |G2 -155 58
M2 -1-1 92k | $58491001 |Q1 -140 122 M2 -1-3-1 92 G3-155 62
S58447001 (M1 -1-3 90] Q2 -140 126] § S58551001 |E -39-1 26 G4 -155 66
J1-52-5 92 Q3 -140 130 J1-53 74] | $58625001 |G2 -150 58
$58448000 |M1 -1-3-11 90] | S58492001 |Q1-143 1223 | $58553001 |Z1-29 150I G3 -150 62
J1-52-7 92 Q3-143 130f | $58554000 |Z1 -27 150 G4 -150 66
$58452001 [M1 -1-3-3 90] | S58493001 |Q1 -147 122] | S58555000 |Z1 -28 150] | S58627001 |G2 -129 58]
M2 -1-3-3 92 Q2 -147 126] | $58556000 |Z1 -4 150 G3-129 62
S58453001 [M1 -1-5 90 Q3 -147 130] | S58557001 [B -51 6 G4 -129 66
J1-23 92] | $58494001 |Q1 -151 122} | S58558001 |D1-1-37 18] | S58629001 |G1 -1 54
858454001 (M1 -1-7 90 Q2 -151 126 D2 -1-37 22) | S58630001 |G1 -2 54
M2 -1-7 92 Q3 -151 130] | S58559001 |D1 -1-39 18] | S58631001 |G1 -4 54
558456000 (M1 -1-3-7 904 | S58495001 |Q1 -155 122 D2 -1-39 22 Q1 -77 120)
M2 -1-3-7 92 Q2 -155 126§ | S58562000 |Z1 -8 150] Q2 -77 124
$58458000 |M1 -1-3-6 90 Q3-155 130] | s58568001 [B -54 6 Q3-77 128
M2 -1-3-6 92] | $58496001 |Q1-158 122] | S58569001 |B -56 6] | S58632001 |G1-17 54
858459001 |[M1 -1-3-5 90 Q2 -158 126] | S58572001 |Q2 -94 126] | $58633001 |G1-33 54
M2 -1-3-5 92 Q3 -158 130} | S58573001 Q2 -118 126} | $58634000 |{G1 -66-2 561
S$58460001 M1 -3 90f | S58498001 |[M1 -1 90] | S58574001 |Q2 -124 126f | S58635000 |G3 -124 62
M2 -3 92 M2 -1 92] | S58575001 |Q2 -136 126 G4-124 66
$58461000 |D1 -1-41 18] | $58499001 |K1 -5-1 80] | S58576001 |Q2 -132 126] | S58636001 |G1 -67 56
D2 -1-41 22 K1 -5-1 821 | S58577001 |Q2 -143 126 G1-67 56
M1 -1-6 901 | S58500001 |K1 -5-3 80] | $58578001 |E -39-1 264 | S58637000 {G2 -89 58
M2 -1-6 92 K1 -5-2 82 J1-53 74 G3-89 62
S58465101 |B -76 8] | $58501000 |Q1-182 122] | S58579001 {E -35 26 G4 -89 66
S58467101 |B -88 8 Q2 -182 126] | S58600001 |G1-15 54} | S58638001 |G4 -157 66
$58468001 |B -90 8 Q3-182 130] § S58602001 |G1 -32 54] | S58639001 |G4 -158 66
S58469001 |B -91 8} | S58507000 |A1-28 2| | $58603001 |G1-19 54] | S58640001 |G4 -159 68'
$58470001 |B -93 8 A2 -28 4§ | $58604001 |G2 -145 58] | S58641000 |G2 -186 60
S58471001 |A1 -46 2| | S58509001 [C1-55 1251 G4 -145 66 G3-186 64
A2 -46 4 C2-55 164 | S58607001 |G2 -174 60 G4 -186 68
B -78 8] | $58513001 |Q1 -96 122, G3-174 64] | S58642001 |G1-72-2 56

175



#& 51 / INDEX

CODE | REF.NO [pag CODE | REF.NO |page]] CODE | REF.NO |page]] CODE | REF.NO [page]
858643001 |G1 -81 561 | S58755001 |F5 -301-10 38] | $59354001 [F5 -301-1 38] | S59998001 [L2 -1 86
S58644001 |G4 -90 66] | S58756001 |F5 -301-11 38] | S59355001 |F5 -301-1-1 38] | S59999001 |L2 -8 86
S58645001 [G2 -121 58] | $58757001 |F5 -301-9 38) | S59375000 [N1 -10-4 96] | S93960041 |Z2 -69-3-2 154

G3-121 62] | S58758001 |F10-703 52 N2 -10-4 100} | SA0001001 |L2 -9 86
G4 -121 661 | S58759001 |F10-703-1 52| | $59382001 [J1 -32 72] | SA0003001 |L2-10 86
558646001 |G2 -123 58] | S58769001 [F4 -231 34 J2-32 76} | SA0005001 |L2 -17 86
G3-123 62 Op1- 1554 | S59391000 |G2 -92 581 | SA0006000 |L2-17-1 86
G4 -123 66] | S58770001 |F4 -231 34 G3-92 62] § SA0012001 |P1 -2-1 102
S58647001 |G2 -132 58| Op1- 155 G4 -92 66] | SA0171000 |A1 -49-2 2
G3-132 62] | S58771001 |P4 -5 108] | $59392001 |F5 -303 38 A2 -49-2 4
G4 -132 66 P5-5 112 Op2- 156] | SA0700001 |P4 -162-1 110}
$58648001 |G1 -48 54 P6 -5 116 Op3- 157 P5 -162-1 114
$58649001 |G1 -36 541 | S58772001 {G2 -91 58] | S59393001 |F5 -303-2 38 P6 -162-1 118
S$58650001 |G4 -170 68 G3-91 62] | $59394001 |F5 -303-3 38} ] SA0701001 |P4 -162-2 110
S$58653001 |G2 -181 60 G4 -91 664 | $59397001 |F5 -303-1 38 P5 -162-2 114
G4 -181 68] | S58773001 |G2 -94 58] | $59398001 |F5 -303-1-1 381 P6 -162-2 118
858654001 |G1 -50 54 G3-94 62] | S59399001 |F5 -303 38] | SA0702001 |P4 -162-3 110
858655001 |G1 -51 54 G4 -94 66 Op2- 156 P5-162-3 114
$58656001 |G1 -52 54 | S58774001 }|G2 -93 58 Op3- 157 P6 -162-3 118
S58657001 |G1 -53 54 G3-93 62| § S59400000 |G1 -66-1 56] | SA0989001 [Q1 -69 120
858658001 [G1 -54 54 G4 -93 66] | $59402001 |F5 -303-1 38 Q2 -69 124
$58659001 |G1 -55 54] | $58775001 |G2 -97 58] | $59403001 |F5 -303-2 38 Q3 -69 128
S58660001 |F -1 28 G3-97 62] {1 S59571000 |P4 -51 108| SA1649011 |Z1 -20-2 150
Op1- 155 G4-97 66] | $S59572000 |P4 -52 108} | SA2095001 |H -13 70
Op4- 158] | S58776001 |B -96 8} | S59573000 |P4 -53 108] | SA2174001 |H -2 70
$58666101 [F -1-1 28 G1-61 54] | $59574000 |P4 -55 108] | SA2175001 |P4 -138 110
$58669001 |F -1-2 28] | S58780001 |G2 -99 58] [ S59575000 |P4 -66 108 P5-138 114
F -2-4 28 G3-99 62 P5 -66 112 P6 -138 118
S58735001 |L1 -1 84 G4 -99 66] | S59576000 |P4 -76 108] | SA2216001 {N1 -10 96
L3 -1 88] | S58781001 |G2 -100 58] | S59578000 |P4 -81 108 N2 -10 100
$58736000 |L1-2 84 G3-100 62} | S59579000 |P4 -82 108] | SA2228001 |F -1-4 28
L2-2 86 G4 -100 66] | S59580000 |P5 -53 112 F -2-3 28
L3-2 88] | S58782001 {F2 -101 30] | $59581000 |P5 -65 112} | SA2289001 [M1 -1-3-13 90
858737001 |L1-3 84 Op4- 158] | $59582001 |P5 -73 112 M2 -1-3-13 92
J1-52-5 86] | S58784001 |F2 -101-1 30] | S59582002 |P5 -74 112] { SA2392001 |N1 -1-8 94
L3-3 88] | S58786001 |F2 -101-6 30] | $59583000 |P5 -76 112 N1 -1-63 96
S$58738001 |J1 -52-7 84] § S58787001 |F2 -111 30} | $59585000 |P5 -81 112 N2 -1-8 98
L2 -4 86 Op1- 155] § S59586000 {P5 -82 112 N2 -1-68 100
L3-4 88| | $S58788001 [F2 -111-1 30} | $59587000 |P4-163 110} | SA2777000 |P4 -142 110
S$58739000 |L1 -6 84] | S58789001 |F2 -111-1-1 30 P5-163 114 P4 -143 110
J1-23 86] | S58911001 {F8 -501 46 P6-163 118 P4 -144 110
L3 -6 88 Op6- 160] | S59638001 |G3 -161 64 P4 -141 110
$58740001 |L1-8 841 | S58912001 |F8 -501-1 46 G4 -161 681 P5 -142 114
L3-8 88| | S58914001 [F -1-5 281 | S59648001 |G2 -161 60 P5-143 114
$58742001 |L1 -9 84] | S58915001 (F -1-6 28] | S59664001 |F5 -301-2 38 P5-144 114
L3-9 88| | S58916001 |G2 -138 58] | $59665001 |F5 -301-3 38 P5 -141 114
S58744001 |L1-10 84 G3-138 62] | $59762001 |G3 -145 62 P6 -142 118
L3-10 88 G4 -138 66{ § S59961001 |G3 -172 64 P6 -143 118
$58746000 |L1-13 84] | S58917001 |G2 -90 58] | $59962001 |G3 -157 62 P6 -144 118
L2-13 86] | S58918001 [G2 -170 60] | $59963001 |G3 -158 62 P6 -141 118
L2-13 88} | S58957001 |P3 -165 106§ | S59964001 |G3 -159 64| § SA2777001 |S -9-23 148
858747001 |L1-17 841 | S58957002 |P3 -166 106] | $59965001 |G3 -90 62] | SA2857001 N1 -1-71 96
L3-17 8811 S58957003 |P3 -167 106 ] $S59966001 |G3 -170 64 N2 -1-75 100
S$58748000 |L1 -17-1 84] | S59001101 |P2 -1-2-1 104] | S59967001 |G3 -114 62] | SA2897001 |N1 -1-12 94
L3 -17-1 88] | S59115001 [G1 -72-1 56} | $59970001 |F5 -301-1-1 38 N2 -1-12 98
S$58751001 |F5 -301 38} | $59116001 {G1 -71 564 | S59971001 |F10-702-1 52| § SA2898001 |N1 -10-2 96
Op2- 156] | S59117001 |G2 -159 58] | $59972000 |G2 -124 58 N2 -10-2 100}
Op3- ! 15711 $59118001 |G2 -157 58] | $59989001 {Q2 -96 126 | SA2923001 [M1 -1-16 90
858752001 |F5 -301-1 38{ | $59351001 |F10-701 52] | S59990001 |Q2 -95 126 M2 -1-16 92
$58753001 [F5 -301-1-1 38] | $59352001 [F10-701-1 52} | $59992001 |H -8 701 | SA2924001 (B -7 6
S$58754001 |F5 -301-1-2 38] | S59353001 {F5 -301 38 Z1-80 152f | SA2972001 |Q1-18 120
F5 -303-3 38 Op2- 156 | $59994001 |H -8-1 70 Q1-20 120
F5 -303-1-2 38 Op3- 157 Z1 -80-1 152 Q2-18 124

176



5[/ INDEX

CODE | REF.NO |page]] CODE | REF.NO [page]| CODE | REF.NO |pagel|] CODE | REF.NO |pag
SA2972001 [Q2 -20 124
Q3-18 128
SA2972001 |Q3 -20 128
SA3134001 |D1 -8 20
D2 -8 24
SA3153001 |R1 -1-2-19 134
R2 -1-2-19 138
SA3167001 |A1 -58 2
A2 -58 4
SA3509001 |P2 -2-2 104
P3 -165-2 106
P3 -168-2 1086
SA3510001 |P2 -2-2 104
P3 -166-2 106
P3-169-2 106
SA3659001 [N1 -1-74 96
N2 -1-79 100
SA3665001 |P3 -168 106
SA3665002 |P3 -169 106
SA3665003 |P3 -170 106
SA3849001 |P2 -2-2 104
P3 -167-2 106
P3 -170-2 106
SA3981001 |F5 -301 38
SA3982001 |F5 -301-1 38
SA3983001 |F10-702 52
SA3984001 |F5 -303 38
SA3985001 |F5 -303-1 38
SA3986201 |F -2 28
SA4144001 |A1 -60 2
A2 -60 4
u08671003 |A1 -51 2
A2 -51 4
R1 -1-2-15 134
R1 -1-3-17 134
R2 -1-2-15 138
R2 -1-3-17 138
J1-52-5 142
R4 -2-3-19 146L
uUD0280001 [J1 -52-7 108
P5 -92 112
P6 -92 116
Wa1- 162
X56371201 |J1 -23 52
F10-603-1 52
X56372101 |F10-602-2 52
F10-603-2 52
X56373101 |F10-602-3 52
F10-603-3 52
X59422001 |F10-602-4 52
F10-603-4 52
XA9639001 |P2 -1-2-2 104
XA9640001 |P2 -1-2-8 104

177




an

N=ITvY
PARTS BOOK

ISH-THETN=H http://www.brother.co.jp/
T467-8561 ZHETHREREHE 15815 TEL (052) 824-2392

BROTHER INDUSTRIES, LTD. http://www.brother.com/
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

Printed in Japan BE-1204B, 1204C, 1206B
SA2109-201
2004.03. ZB()



	cover
	CONTENTS
	A1. Machine body (BE-1204B, 1204C)
	A2. Machine body (BE-1206B)
	B. Driving shaft mechanism
	C1. Upper shaft mechanism (BE-1204B, 1204C)
	C2. Upper shaft mechanism (BE-1206B)
	D1. Needle bar mechanism (BE-1204B, 1204C)
	D2. Needle bar mechanism (BE-1206B)
	E. Needle bar flip-up mechanism
	F1. Presser foot mechanism
	F2. Presser foot mechanism
	F3. Presser foot mechansim
	F4. Presser foot mechanism
	F5. Presser foot mechanism
	F6. Presser foot mechanism
	F7. Presser foot mechanism
	F8. Presser foot mechanism
	F9. Presser foot mechanism
	F10. Presser foot mechanism
	G1. Feed guide mechanism
	G2. Feed guide mechanism (BE-1204B)
	G3. Feed guide mechanism (BE-1204B)
	G4. Feed guide mechanism (BE-1206B)
	H. Lower shaft mechanism
	J1. Thread trimmer mechanism (BE-1204B, 1204C)
	J2. Thread trimmer mechanism (BE-1206B)
	K1. Thread wiper mechanism (BE-1204B, 1204C)
	K2. Thread wiper mechanism (BE-1206B)
	L1. Upper threading mechanism (BE-1204B)
	L2. Upper threading mechanism (BE-1204C)
	L3. Upper threading mechanism (BE-1206B)
	M1. Thread tension (BE-1204B, 1024C)
	M2. Thread tension (BE-1206B)
	N1. Control box mechanism (For USA & general)
	N2. Control box mechanism (For Europe & Japan)
	P1. Power supply equipment mechanism (PC Control Type)
	P2. Power supply equipment mechanism (Stand Alone Type)
	P3. Power supply equipment mechanism (Stand Alone Type, Supply parts)
	P4. Power supply equipment mechanism (BE-1204B)
	P5. Power supply equipment mechanism (BE-1204C)
	P6. Power supply equipment mechanism (BE-1206B)
	Q1. Power table (BE-1204B)
	Q2. Power table (BE-1204C)
	Q3. Power table (BE-1206B)
	R1. Cap frame device (Option parts BE-1204B, BE-1204C ; 360X85mm)
	R2. Cap frame device (Option parts BE-1206B ; 360X85mm)
	R3. Cap frame device (Option parts BE-1204B, 1204C ; 180X70mm)
	R4. Cap frame device (Option parts BE-1206B ; 180X70mm)
	S. Bobbin winder mechanism (Option parts)
	Z1. Accessories
	Z2. Accessories
	Op1. Embroidery frame (Option parts)
	Op2. Embroidery frame (Option parts)
	Op3. Embroidery frame (Option parts)
	Op4. Embroidery frame (Option parts)
	Op5. Embroidery frame (Option parts)
	Op6. Embroidery frame (Option parts)
	Op7. Embroidery frame (Option parts)
	Wa1. Warning labels
	Wa2. Warning labels
	INDEX
	backcover



